


The Importance of

ADEQUATE
PARTS and SERVICE

The wise purchaser of a new machine gives
cons1derat1on to the followmg factors:

1. O.rzgma] quahty
2. Avazlabﬂzty of service parts
‘3 Availability of adequate service
facilities

In many cases the machine becomes the only
means of performing certain tasks that must
be done in a limited period of time. Wear
and even breakage of parts are to be expected
due to operating conditions. However, the
user can still be assured of getting his work

done on time if service parts and adequate

service facilities are avaxlaBl]e

- Foresighted International Harvester dealers
make every effort to provide good service and
| mamtam a completely adequate stock of service
+ parts.© % '

. Syl
S




xy -
‘3-
& REVISION NO. 1

Place These New Pages in Your Loose-Leaf

TC-39C

FARMALL SUPER A and SUPER AV TRACTORS
PARTS CATALOG

I e T

& Lyl
5

These pages replace those that have corresponding page nu.mb:%*f" AR

Page Page P g,

9, 10 47, 48 139, 140 ¥ |
11, 12 55, 56 143, 14 i i
13, 14 8,90 153, 154 1%‘
93, 24 93, 94 . 155,7156 . :
27, 28 103, 104 . 157 158 ]
35, 36 109, 110 171,172
39, 40 127,128 . . 191,192
43, 44 135,136 ' 917, 218
45, 46 " 93,004

i

(Revised 1-'84)



ar
>y

e
B

e




GROUP INDEX -

ENGINE ) |

FLECTRICAL SYSTEN S

TC-39C
PARTS CATALOG

FARMALL

SUPER A cisss
AND AV

HYDRAULIC SYSTEM

TRACTORS S E
armachens
Fﬂ:'ﬁlsxa CODE __,

NUMERICAL INDEX

The black tabs shown on the right-hand side of this page line
up with the corresponding tabs in the catalog. Tabs are quickly
located by bending the catalog.

INTERNATIONAL HARVESTER COMPANY
—180 NORTH MICHIGAN AVE. CHicAaGo 1, ILLINOIS, U.S8.A,

b
.
.. L
— s
& .
»
y §
>
£
¥
3 -
1
[y s
Bie
2 -
- -







INTRODUCTION

This catalog contains a complete list of parts for
The Farmalls Super A and Super AV tractors. Both
of these tractors have 4-cylinder, 3 x 4-inch carbureted
engine (either gasoline, distillate or kerosene ).

This catalog supersedes TC-39B which should be
destroyed.

The parts in this catalog are grouped according to
their location on the Tractor. The groups are preceded
by an “exploded view” which shows the part in its
correct location relative to the other parts in the
illustration.

Following is a brief summary of the simplified
system used in compiling this catalog. It is to your
benefit to study it carefully.

(1) Parts Numbers. Whenever the part number suffix
letters are advanced, the new part will replace the old
unless otherwise indicated. For example: GASKET,
valve cover, 43 378 DB will work for 43 378 D or
DA. When “R” suffix is used, R2 will work for R1, etc.

(2) Mllustrations. The “exploded views” of each unit
show the individual parts clearly and in their proper
relationship to each other. This method of illustrating
makes it easy to locate parts, whether they are ordered
by description or by part number. Reference numbers
only are shown in each illustration. Parts in the
illustrations without reference numbers are the same
as corresponding parts with reference numbers. These
numbers correspond to those in the reference number
column in the list of parts which follows each “‘ex-
ploded view.”

(3) Method of Listing. The parts list is divided into
groups corresponding to units in the tractor. Parts
are listed in order by reference number of illustration,
followed by a full description based upon the “noun
first” method—i.e. the noun name of the part is listed
first, then the modifying descriptive information which

serves to specifically identify the item. 1

A serial number is also given when needed for
further identification. The right-hand column shows
the quantity required per tractor. All parts for which
no serial number is shown are used in the first tractor
having serial No. 250 001 and are still current.

(4) Partial Assemblies and Complete Assemblies. You
will find that some of the numbers are followed by the
letters “X’’ or “Y”. The suffix letter “X" indicates an
assembly of parts which may be either a partial or
a complete assembly. The suffix letter "Y,” in nearly
all cases, indicates a complete assembly.

You will also find some numbers are followed by
the suffix R11 (one, one) through R89 (eight, nine)
and R91 (nine, one) through R99 (nine, nine). The
sufix R11 indicates an assembly of parts which may
be either a partial or a complete assembly. (Compa-
rable to the above system using “X.”) The suffix R91,
in nearly all cases, indicates a complete assembly
(Comparable to the above system using “Y.”) For
example: 261 295 R21 cylinder head with studs and
valve guides is a partial assembly. However, it is
necessary to issue a new part number, 351 641 R94,
which represents the foregoing with valves and
springs added, and is'a complete assembly.

Items consisting of two or more components not
serviced separately are so supplied because disas-
sembly of the components is considered impractical.

Component parts of assemblies are listed immedi-
ately following the assembly itself, excepting those
made up of less than four parts, which are fully covered
by description.

In cases where the individual parts of an assembly
are not available for service, those parts are marked
with the symbol §. In some instances, such individual
parts are shown in the “Unit Lists” with a dotation
giving the part number which is to be used when
ordering. For example: “351 963 R1—ELBOW, water
inlet (order 351 962 R11).” d

(5) Adbbreviations. The abbreviations used in this
catalog are explained in the list of abbreviations on

page 4.

(6) Indexes. On page 5 you will find an alphabetical
index which is divided into five classifications: Engine,
Electrical System, Chassis, Hydraulic System and
Attachmeants. This index should be used to locate unit
lists and illustrations. A numerical index at the back
of the catalog contains a complete list of parts, show-
ing the page numbers where each part is listed and
described.

(Continned)




INTRODUCTION—Continued

(7) Standard Parts. The “Attaching” items—such as
standard bolts, screws, nuts, etc.—are indented and
listed under the respective individual parts with which
they are used. They should be ordered by “Part
Number,” description and size, as they are not com-
ponent parts of the pieces they attach.

(8) Serial Numbers and Letters. Following is a list
of prefixes and letters which precede the serial numbers
for these tractors:

Engine Serial Chassis (or Tractor)

Tractor Model Prefix Serial Letters
Super A FAAM FAA
Super AV FAAVM FAAV

Engine serial numbers start with 250 001 and are
stamped on a pad on the upper right side of the engine
crankcase. The chassis (or tractor) serial numbers
also start with 250 001 and are stamped on a name

plate on the right side of the toolbox and seat
support.

Though each of these tractor models have separate
chassis serial letters, the serial numbers for these
tractors run concurrently, However, no attempt was
made to have the engine and chassis serial numbers
correspond.

Customers should be urged to supply you with
engine and tractor chassis serial numbers—including
prefix and suffix letters—when ordering parts. A serial
number suffix letter code has been assigned to identify
parts which replace standard parts or units when
tractors have special features which differ from standard
equipment. Full details concerning the suffix letter
code may be found on page 209.

(9) Prices. Parts prices will be found in the CH-219
tractor and engine price list, which is issued separately
and includes both current and obsolete parts.

receipt of goods.

INSTRUCTIONS FOR ORDERING PARTS

(a) All parts orders should be sent to the control district office or parts depot when so
instructed. Give complete address, state the county and railroad station (when shipping point is
different than post office), also whether shipment is to go by parcel post, express, truck, or freight.

(b) When ordering parts, give the IH part number, including suffix or prefix letters. To facilitate
identification of these parts, “Serial Numbers” assigned to machines, if any, should be furnished.

‘ (c) Parts should be ordered on the standard parts order blank. The parts should be arranged
In sequence by part numbers to facilitate service on orders at the control district office or parts depot,

(d) Claims for shortage or error in the handling of an order for parts must be made upon

All illustrations and descriptive matter in this publication apply to International Harvester
products sold under either the McCormick, McCormick-International, McCormick-Deering, or

McCormick-Deering International trade name.

1t is the policy of International Harvester Company to improve its products whenever it is possible }”‘,_-
and practical to do so. f*t.
We reserve the right to make changes or add improvements in the design or construction of parts i

at any time without incurring the obligation to install such changes on products-previously delivered.




Right front view of Farmall Super-A tractor.,

Left front view of Farmall Super-AV ‘tractor.

A-29892 A

A-298934




-

Y aluminum
alloy-Stl. ... ... . alloy steel
amps., ......amperes
anld. ... e e e annealed
approx. . .....approximately
bd-hd. ......... . ... binding head
b-hd. ... button head
BIS. . s e e e e e T brass
brz. . .. .......bronze
ed-pltd. ... ... cadmium plated
cd-pltd-Stl. .......cadmium plated steel
chr-pltd. ...... ... ... . ... .. chromium plated
chr-pltd-Stl.  ............. chromium plated steel
Cl. o s e . cast iron
csk. countersunk
csk-hd., ... ... . countersunk head
‘clrecchd. ..., .. ... clutch recess head
cone-pt. .. ... ... cone point
contd., ... continued
1170] « P A 0T O copper
cop-pltd. ... ... . .. ... ... ... copper plated
C-PIN i i i cotter pin
corr-res-Stl. .. .corrosion-resistant-steel (stainless)
cr-rec-hd. . ... L, cross recess head
C.R. ......corrosion resisting
cup-pt. ... .. .cup point
eyls. cylinders
did, . R e diameter
did, s e drilled
dld-f/c-pin  ......... ... ... drilled for cotter pin
dld-f tkg-wire .......... drilled for locking wire
dog-pt. ... ... dog point
37 = for
fil-hd, ... ... fillister head
0 T 1 QA P S fin neck
fl-csk-hd. ... .flat countersunk head
fi-fil-hd. ... ..... flat fillister head
f-hd. ... e, BT TRELS T R flat head
flopt. .. flat-point
BEX. e L flexible
- . foot (or feet)
B, o EER e gauge
hd, ... . . & ... L NN head
hdls. ..... .59 ... . Seosos ol . | headless
hex. ... hexagon
hex-hd. ........ ... ... ... . .. hexagonal-head
hex-socket-hd. .. ... .. . ... hexagon socket head
hp, s horsepower
1 T heavy
LD. . inside diameter

LIST OF ABBREVIATIONS

Always use period after abbreviations except after w/, w/o, f/, NC, NF and SAE

IN. .. ... S G SR e e e inch or inches
IBB. .. o e e e G B e e a e pounds
lentil-hd. ... ...... .. it lentil head
LH. e left hand
kg, .. . Pascmes Bemeoumsenm - - o« o - ¢ opal locking
MAach. . machine
M.I . s vmesea e e e malleable iron
NG " . ... ssew cexon sea s National Coarse Thread
NF ........National Fine Thread
NI, ..o 2 e S R T e nickel
ni-pltd-Stl.  ............ ... ... nickel plated steel
INJoRe o =, o S number
INIZE el 1 L o National pipe thread
(N O R . outside circumference
O. DN . o s avacimssse s o - outside diameter
oval-hd. & ux s s s s e oo oval head
0Z.0 L . Eeer S PR B b e e e e ounce
parkerized-Stl . ... .parkerized steel
pltdds plated
A point
rd-end . round end
rd-hd. ... . round head
rd-pt. .. round point
PO, i regular
RUOE. 8 B b B ol right hand
SAE .......... Society of Automotive Engineers
s-fin. ... semi-finished
slotted-hd. . ............. ... ... ... slotted head
slotted-bd-hd. ............ slotted binding head
slotted-fil-hd. ............. slotted fillister head
slotted-fi-hd. ............... .. slotted flat head
slotted-pan-hd. ....... ...... .. slotted pan head
slotted-rd-hd. .............. slotted round head
SRR L A e et s WL e e s e square
0 d 010 LIRS B ARV = F B e T square head
SQ-DKA = ., A I S e Ve e . square neck
0l R L e e e BT standard
StAZhd. 55 . B T e e e e e standard head
ISTASRRNE 12 - e SO o e steel
A e (TR iy o O L e teeth
thd. s v ial et AR v thread
URENG ey, o oftls oo et ons . . . . . unfinished
wagon-box-hd .. .. wagon box head
Wi R N L e R e ... with
4 7 M e o TR with bronze
w/hex .....with hexagon
O gt A e v ibcs, 6 e s mcmmianee e e e e s without
¢ 1. - zine
Zn-Ctd. e zinc coated
ERETO e oo oo, snaenst s Sk s + o o zinc plated

ol R it



-~ 5—

INDEX TO UNITS

Desfn 1pt10n ‘

ENGINE

Camshaft and related parts. .. ........ i
Carburetor (Carter). .
(Marvel) (Scheblez)
(Zenith)
Connecting rods. . . .
Crankcase )
Crankcase oil pan.
Crankshaft and related parts
Cylinder head. .
Cylinder sleeves
Exhaust pipe. .
Fan. ...
Flywheel
Front cover.
Gaskets—package assorted
Governor and connections
Lubricating oil filter...... ..
Lubricating oil pump.
Manifold. .
0il pxessu:e gauge
Package—assorted decals
—assorted gaskets. ...
—overhaul and 1mprovement
Pistons.
Service engines
Starting crank......... ..
Valves and valve levers.

ELECTRICAL SYSTEM

Battery box...........
Battery ignition dlstnbuto!
Battery ignition switch
Battery ignition unit..". ... ...... ...,
Combination rear light and tail light !
Cranking motor.

Generator and connectxons (Bosch)
(Delco Ramy)

Headlights and rear lights. .
Lighting (Bosch).......................
Lighting and Starting (Delco Remy)

(Battery ignition). . .

(Magneto 1gn|.t10n)
Lighting switch..
Magneto ignition sw1tch and cable
Magneto—International type H-4..
Packages=—overhaul and improvement
Spark plugs and cables. . ... .. :
Starting switch (Delco-Remy)...... ..
Voltage regulator (Delco-Remy)
Wiring diagrams

CHASSIS

Clutch housing, controls and connections
Differential

Finaldrive......................
Foot brakes.............,.

List
Page

..|89,93,97

107
112, 118
116
122
164
160
128
128

[lust,
Page

87
56

54
82, 84
13,74

66, 68
78, 81

71
88,92,97

107
112, 118
116
122
164
160
124
128

Description

Fro‘nt axle
Front wheels and rims
Fuel shut-off valves..
Fuel strainer.
Fuel and gasolxne tank and p:.pmg
Gaskets—package assorted

Gear shifter mechanism
Governor controls. ..
Grille. . .. .
Hand lubricator. ... ..
Hood ... ... .
Lubricator—Hand......
Package—assorted decals
—assorted gaskets. . N
—overhaul and xmpzovement. :

Platform
Radiator and gnlle .....
Radiator shutter and controls
Rear wheels and rims

Seat and platform. . ....
Steering knuckle.... ..
Steering mechanism......
Tools and tool box. .

| Transmission
|ITransmission case and dlffexenhal

HYDRAULIC SYSTEM

. Touch Control—

Cylinder block, cylinder head, pistons,
connecting rods and valves. ... ... .
Levers, shafts, arms and rods. . ..
Packages—overhaul and improvement
Pumg, drive gear and manifold tubes.
Rockshaft, arms, bearings and links.
Break-away coupling. . ..
Remote control cylmder package
Remote control tractor attachment
Auxiliary control valve, lever, rod and
manifold tubes.. . ...... ... .
Break-away coupling, front section,
brackets, hoses and clamp. ..

ATTACHMENTS—-Spec1a1

Adjustable front axle.....

Air cleaner extension pipe

Belt pulley.

Distillate burnmg attachment. .

Engine hour meter. . . ..

Exhaust valve rotator

Front wheel weights. .

Heavy duty front axle. .

Kerosene burning attachment

Mufifler. . ) .

Pneumatic tire pump (Engxnau—). i
(Schrader).........

Power take-off. ... ....... ... .

Pre-cleaner.

Pre-screener.

Rear wheel welghts

Seed plate drive. .

Spark arrester. e

Swinging drawbar. ... ...

Wheel weights—front. .. ...

SUFFIX LETTER CODE
NUMERICAL INDEX

]

List Mlust.
| Page | Page
|135.143 134, 142

147 146
l 111 108

110 108
o 109 108

149 s

119 118

106 106

104 104

132,133 | 132, 133

104 104

162, 163 | 162, 163

192 A

189

191 _

188 1588

104 104

102 102

1583 152

188 188

135, 143 | 134, 142

130 130

161 161

119 118

122 122

168 168

179 178

192 e

178 174
178 1786
181 181
184 184
186 186
188 188
139 138
195 194
203 202
11 lirae
199 19¢
11 . 4
208 B

137 208

11 U o

198 2

soo | o8

20 4 201

.00 202

196 196

197 197

206, 207 | 206, 207

127 104

198 198

164 164
. 208 208
.| 208, 207 | 208, 207

. .Page 209
Page 212




Farmall Super-A
and AV

._6__.

MEMORANDA




Farmall Super-A

and AV

SERVICE ENGINES

354 076 R92 Gasoline Burning Engine
354 079 R92 Kerosene Burning Engine
354 082 R92 Distillate Burning Engine

These are standard production engines, complete with
water pump, flywheel, and manifold. The following units
are not included and should be ordered separately if
required.

Carburetor

Fan Assembly

Magneto

Spark Plug Cable Assembly

NOTE: When service engines are required using special
equipment, such as high altitude pistons, order the

standard engine part number and the attachment required.




Farmall Super-A — "

and AV ENGINE

o o= 24

@ -2

!
26A

12 18 1|4 15 1‘6 1:? 18 ? 13 15 17
Vo ' i i
[ T | / ! i

i
1 ¥ [
]
1

81

. 29
19 _ %-2&
] so-

B-3369A

CYLINDER HEAD, VALVE COVER, VALVES AND VALVE LEVERS




Farmall Super-A

and AV ENGINE
REF. NO. Tl DESCRIPTION ‘ SERIAL NUMBER REQD
CYLINDER HEAD, VALVE COVER, VALVES AND VALVE LEVERS
1 43 378 B GASKET, VALVE COVER |
2 3 379 DAXA | COVER, vaive [
3 49 o4g px BREATHER, CYLINDER HEAD |
i 62 866 D WASHER, VALVE sTuD NUT (OPTIONAL WITH 35] 3[4 RI) 2
Y 357 374 RI WASHER, VALVE HoUs NG sTub NuT (opTionat wiTh G2 866 D) 2
5 172 528 PLUG, ExPANS1oN, §f 16" 2
6 43 375 D RING, SNAP, VALVE LEVER SHAFT 2
I 43 374 D WASHER, SPRING, VALVE LEVER SHAFT 2
8 24 564 DA BUSHING, vaLvE LevER (USED ONLY wiTh I3 363 oBx, 43 36U pax, 43 365 peX,
43 366 DBX, 63 195 DAX, 63 196 DAX, 63 197 0AX anp 63 158 DAX) 8
9 43 365 DBX LEVER, EXHAUST VALVE, L.H., w/BUSHING, 24 56U DA (opTional witH 357 289 RGI) 2
9 43 365 DBY LEVER, ExHAusT VALVE, L.H., U3 365 DBX, w/SCREW, 16 O67 DA ano NUT, 38 763 H
(opTioNaL wiTH 357 291 R9I) 2
9 357 289 RS | LEVER, INTAKE OR EXHAUST VALVE, L.H. (opTronat wiTh B3 365 DBX)
(wiLL work For 63 197 DAX) . 2
9 357 291 R9I LEVER, INTAKE OR EXHAUST VALVE, L.H., 357 289 R9I1, w/SCREW, 16 067 DA
AND NUT, 38 763 H (opTronaL wiTh 43 365 DBY) (wiLL work For 63 197 DAY) 2
10 38 763 H NUT, VALVE LEVER ADJUSTING SCREW 8
| 42 099 DA BRACKET, VALYE LEVER SHAFT, END 2
|2 352,521 R11 SHAFT, VALVE LEVER, w/Two PLUGS, 172 528
(witL wozk ror 13 362 DAX) 250001 up |
13 43 36Y4 DBX LEVER, INTAKE vALVE, R.H., w/BUSHING, 2l 564 DA (opTionaL witH 357 290 R9I) 2
13 43 36) DAY | LEVER, iniake vaive, R.H., 43 364 DBX, w/SCREW, 16 067 DA ano NUT, 38 763 H
{opTionaL wiTh 357 292 R9I) 2
13 357 290 R9I LEVER, INTAKE OR EXHAUST VALVE, R.H. (opTionav wiTn U3 36k DBX)
(witL work For &3 196 DAX) 2
13 357 292 R9I LEVER, INTAKE OR EXHAUST VALVE, R.H., 357 290 R9I, w/SCREW, |6 U6] DA
ano NUT, 38 763 H (ortionaL wiTh 43 360 pBY) {wiLL work For 63 196 DAY) 2
14 43 373 D SPACER, VALVE LEVER ?
15 43 363 DBX LEVER, INTAKE vaLVE, L.H., w/BUSHING, 24 564 DA (OpTionaL with 357 289 R91) 2
15 43 363 DBY | LEVER, ynTAKE vaLve, L.H., 43 363 DBX, w/SCREW, 16 067 DA ano NUT, 38 763 H
{OpTroNaL wiTH 357 291 R91) 2
15 357 289 RI | LEVER, INTAKE OR EXHAUST VALVE, L.H. (oPTionaL wiTH 43 363 DHX)
(wiLL work FoR ‘63 195 DAX) 2
15 357 291 RO LEVER, INTAKE OR EXHAUST VALVE, L.H., 357 289 R9I, w/SCREW, |G 067 DA
ano NUT, 38 763 H (optionar with U3 363 DBY) (wiiL work ror 63 195 DAY) 2
16 24 541 D SPRING, VALVE LEVER 2
17 43 366 DBX LEVER, exHAusT vaive, R.H., w/BUSHING, 21l 564 DA (OpTiowaL wiTh 35] 290 R9I) 2
17 43 366 DBY | LEVER, exHAusT vaLve, R.H., W3 366 DBX, w/SCREW, 16 067 DA ano NUT, 38 763 H
(OPTIONAL WiTH 357 292 R9I) 2
i 357 290 R9| LEVER, INTAKE OR ExHALST vaLVE, R.H. (orpTionaL wiTh 43 366 DBX)
(wicL work For 63 198 DAX) 2
17 357 292 R9| LEVER, (NTAKE OR EXHAUST VALVE, R,H., 357 290 R9I, W/SCREW, 16 067 DA
AND NUT, 36 763 H (opvionaL wiTh U3 366 DBY) (wiiL work ror 63 198 DAY) 2
18 6 089 pA BRACKET, VALVE LEVER SHAFT, CENTER I
19 |6 067 DA SCREW, ADJUSTING, VALVE LEVER 8
20 43 353 DD GASKET, CYLINDER HEAD |

e _L,lﬁ



Farmall Super-A — o=
ond AV ENGINE
REF. NO. iAo DESCRIPTION SERIAL NUMBER R:g"n
CYLINDER HEAD, VALVE COVER, VALVES AND VALVE LEVERS—Continued
21 l 5 223 DA STUD, CYLINDER HEAD TO MANMIFOLD 250001 T0 255117 6__
21 251 170 Rl STUD, CYLINDER HEAD TO MANIFOLD 2554 18 ue [#
22 2l 537 DA STUD, VALVE LEVER SHAFT OJLER 250001 To 294359 1
220 066 NUT, HEx., 3/B-16KC |
22 155 373 Ri STUD, VALVE LEVER SHAFT OILER 294360 ue |
{03 026 NUT, nex., 3/8-24NF |
23 45 574 D STUD, VALVE COVER 2
103 026 NUT, nex., 3/8-2UNF i
103 321 WASHER, Lock, 3/8" . 2
2l W 026 D KEY, VALVE SPRING COLLAR 16
25 Y2 4o D SEAT, VALVE SPRING, UPPER {wiLL work For U7 278 D)
{} UsED wITH EXHAUST VALVE ROTOCAP) [}
2594 356 841 R9 ROTOCAP, EXHAUST VALVE (GASOLINE) I
26 24 54k DA SPRING, VALVE (N USED WITH EXHAUST VALVE ROTOCAP) ]
26 356 842 R) SPRING, ExtausT vaLvE (UsEp WITH EXHAUST VALVE ROTOCAP) [
21 iz 098 D RETAINER, VALVE STEM g
28 356 583 R1} GUIDE, vave, 356 583 RI, wfvaLve sPRiNe Lower SEAT, 356 588 Rl
{(wiLL WORK FOR & 0B or) 250001 To 319769 8
29 356 588 R SEAT, VALVE SPRINGy LOWER 319770 vp 8
30 156 587 RI GUIDE, vaLve (orocr 356 583 R1) 250001 P 8
30 356 583 Ri GUIDE, VALVE 319770 ur a
31 Lz 024 D VALVE, INTAKE 250001 to 255417 iy
_ 3t liz 025 DA VALVE, EXHAUST 250001 To 255417 4
3 57 797 D VALVE, iNTAKE (GASOLINE]) 255118 ue j
31 57 798 b VALVE, ExHausT (Gascrine) 255418 up I
31 351 64T RI VALVE, exHausT (DISTILLATE OR KEROSENE ) 255418 ue [
3l 351 648 Ri VALVE, iNTAKE (DISTILLATE OR KEROSENE) 255118 v Y
32 9 052 DXA HEAD, CYLINDER, w/STUDS AND VALVE GUIDES, ASSEMBLY
{wit. work ror 6 716 DB) 250001 To 25517 I
{ComMposeED OF -
& GUIDE § 356 587 RI | STUD 2} 537 DA
| HEAD § 90520 6 STUD 5 223 DA
| PLUG 103 868 2, S1UD 5 574 p)
8 SEAT 356 588 R
32 261 295 R21 HEAD, CYLINDER, W/STUDS AND VALVE GUIDES, ASSEMBLY
(DisTitLATE or KEROSENE) (WiLL WORK FOR 351 649 R21) 2550 18 v |
{Cowposep of -
8 GUIDE § 356 587 RI 2 STUD 5 574 O
| HEAD § 261 295 Rl 6 STUD 251 174 Rl
| PLUG 103 868 | STUD 355 3713 R1)
0 seaT 356 568 Rt
32 355 046 R2| HEAD, cviinoeR, W/STUDS anp vaLve GUIDES, ASSEMBLY (GASOLINE)
(WiLL work For 251 I72 R21) 255118 ue
- (CoMposSED OF -
8 auibe § 356 587 RI ? STUD W5 S74 D
| HEAD § 355 046 RI & STWD 251 IT4 RI
| PLUG 103 868 | STUD 355 373 R1)
8 SEAT 356 560 Rl
32 9 052 DYA HEAD, cyvinpEr, 9 052 DXA, W/VALVES AND SPRINGS, ASSEMBLY 250001 10 255417 |
(CoMposeD OF -
| HEAD 5 052 DXA 6 SPRING 21 5hh DA
16 KEY iz 026 D i VALVE iz oG24 D
8 RETAINER Yz 098 D | VALVE 2 029 DA)
8 SEAT 2 oko o
§ - NoT SERVICED SEPARATELY

(Rovised 1-'B4)

FRINTED IN UNITED STATES OF AMERICA



N

Farmall Super-A

and AV
ENGINE
REEANG: NZ‘:,,R;';:R ] DESCRIFTION SERIAL NUMBER R:g.'p
CYLINDER HEAD, VALVE COVER, VALVES AND VALVE LEVERS—Continued
32 251 173 R9Y4 HEAD, cviinpeRr, 355 OMb R21, w/VALVES ano SPRINGS, asseMBlY (Gasov iwe) 255416 up |
(ComposED oF -
v | HEAD 355 olé R21 8 SsPRING 2 shY pa
) 16 KEY Y2 026 D I VALVE 57 197 D
8 RETAINER iz 098 D b vALVE 57 198 )
& SEAT k2 ofo b
32 351 641 R9Y HEAD, cvLinoer, 261 295 R21, w/VALVES anp SPRINGS, ASSEMBLY 255118 up
(DISTILLATE OR KEROSENE) |
(CoMPDSED OF -
| HEAD 261 295 R2| & SPRING 2l shli pa
16 KEY 42 026 D I VALVE 351 6I7 Ri
8 RETAINER iz 098 D I VALVE 351 48 RI)
& SEAT iz olio
351 683 R92 ATTACHMENT, DISTILLATE BURNING (sPECIAL) |
(CouposED oF -
| CARBURETOR 357 156 RYI ' SCREW 179 831
| CLAMP 60 754 D B sear iz olo p
2 GASKET 352 01l Rl 8 SEAT 356 588 RI
| HEAD § 351 649 R2| | SHIELD 48 892 pB
I HOOD 58 145 DX | SHUTTER 351 46z R92
6 KEY iz 026 D 8 SPRING 2l 544 pA
| MANIFOLD 350 137 RYI | STRAINER 51 hg5 oD
| NUT 29 899 D | TANK 351 637 R92
3 NJT 93 082 H | VALVE 29 910 DX
2 NUT 220 065 - I vALVE 351 6Y4T RI
2 NJT 220 067 I VALVE 35| GUB RI
| _PIPE 6 743 DA 2 WASHER 103 320
| PIPE § 351 622 RI i WASHER 103 321
1. PIPE § 351 623 RI 5 WASHER 103 3hr)
8 RETAINER iz 098 b
351 684 R92 ATTACHMENT, KEROSENE- BURNING (sPECIAL) [
(ComposeD oF -
SaMe As 391 b83 R92 excepT apo - Y SLEEVES,
w/PISTONS, 35! 657 R91) 250001 1o 3I1U299
356 378 R91 ATTACHMENT, KERQSENE BURNING (SPECIAL) 310300 up |
(CoMposED OF -
Saut as 351 683 R92 excepT App - Y SLEEVES, w/PISTONS, 356 321 RII)
354 474 R9I GASKET SET, VALVE GRINDING : |
355 668 R9I PACKAGE, GASOLINE BURNING CONVERSION
{ForR TRACTORS EQUIPPED WITH KEROSENE OR DISTILLATE BURNING ATTACHHENTS) |
(ConsisTs OF -
| GASKET 3 294 D & RETAINER iz 098 D
| GASKET 43 353 DD 8 SEAT li2 olio D
| GASKET 43 378 o8 8 SEAT 356 500 R|
2 GASKET 352 014 RI 8 SPRING w24 5Ul pa
| HEAD § 251 172 R2!I i vALVE 57 797 D
16 KEY 2 026 D 4 VALVE 57 798 D)
356 8U0 R9| ATTACHMENT, EXHAUST VALVE ROTATOR - |
(ComposeD oF =
i ROTOCAP 356 B4 RO
| SPRING 356 842 R1)
103 868 PLUG, PiPE, 1/2" (I} CYLINDER HEAD) |
§ - NoT SERVICED SEPARATELY
(Revised 1-'B4)




Farmall Super-A — Bt

ond AV ENGINE

B-3524A
CRANKCASE, FRONT COVER, CAMSHAFT AND RELATED PARTS
| 6 102 D RETAINER, CRANKSHAFT REAR OiL SEAL, LOWER |
179 817 SCREW, caP, HEx-HD., 5/16-18NC x 7/8" 5
179 796 SCREW, cap, Hex-HD., |/4-20NC x 7/8" 2
103 320 WASHER, Lock, 5/16" 5
103 319 WASHER, Lock, /4" >
2 43 447 p GASKET, CRANKSHAFT REAR OIL SEAL RETAINER, CENTEP 2
3 6 101 D RETAINER, CRANKSHAFT REAR OlL SEAL, UPPER |
179 817 SCREW, cap, HEx-HD., 5/16-18NC x 7/8" 3
103 320 WASHER, Lock, 5/16" 3
Y 2l Y25 p OIL SEAL, FELT, CRANKSHAFT, REAR 2
5 b3 448 p GASKET, CRANKSHAFT REAR OlL SEAL RETAINER |
6 6 100 D PLATE, CRANKSHAFT OJL SEAL RETAINER, FRONT AND REAR 2
7 43 46 p GASKET, CRANKSHAFT OIL SEAL RETAINER PLATE ]
8 43 445 p PLUGS, FELT, CRANKSHAFT OIL SEAL RETAINER PLATE i 4
g 172 576 PLUG, ExpaNsion, [-5/8" I
10 172 592 PLUG, EXPANsSION, 2" |
1 43 987 pB INDICATOR, oIl PRESSURE . [
12 24 433 p STUD, CYLINDER HEAD 9
13 4 097 DA NUT, CYLINDER HEAD STUD 9

PRINTED IN UNITED 8TATES OF AMERIGA




Farmall Super-A

—13 -

and AV
ENGINE
REF, NO, T DESCRIPTION SERIAL NUMBER e
CRANKCASE, FRONT COVER, CAMSHAFT AND RELATED PARTS —Continued
14 47 386 D ROD, pust vALvE (opTionaL witi 357 ShE R1) i}
1 357 548 RI ROD, Pusn vatve (opTionat wiTh U7 386 D) 8
15 Y7 384 0 | TAPPET, vaive (oPTionAL WITH 356 979 RI) i}
15 356 979 RI TAPPET, vaive (opTionat with BT 38K D) 8
16 143 1439 DBR BUSH ING, MAGNETO AND GOVERNOR PINION |
17 46 871 0 GASKET, WATER INLET ELBOW |
1 TA 49 279 D STUD, GENERATOR BRACE I
103 321 WASHER, uock, 3/8" I
18 351 962 RI| ELBOW, waTer InLeT w/PLUG, 103 869
{(wite work For G 501 DA, 6 T6li DAX or 351 963 R1) |
179 839 SCREW, caP, HEX-HD., 3/8-16NC x 1" |
103 321 WASHER, Lock, 3/8" 1
184 5 314 oC PLUG, WATER DRAIN 1
19 16 179 D GASKET, CRANKCASE FRONT COVER [
20 46 122 DXA COVER, CRANKCASE, FRONT, w/OIL SEAL, 49 177 D |
179 81l SCREW, cAF, HEX-HD., 5/ 16-10NC 5/8" I
103 320 WASHER, tock, 5/16" I
103 3ho WASHER, PLAin, 5/16" I
2| 357 232 Ri DOWEL, CLUTCH HOuSiNG (WILL wORK FOR 15 945 D) 2
22 50 410 DA PLUG, CRANKCASE OIL HEADER, |/8" 3
23 254 066 RI STUD, CRANKCASE FRONT COVER |
1l hosy NUT, HEx., 5/16-2UNF |
103 320 WASHER, Lock, 5/16" [
103 340 WASHER, pLaiN, 5/16" I
2l g 177D OIL SEAL, CRANKCASE, FRONT |
25 353 609 RI CAMSHAFT (wiLL woRrx For 9 315 D or 43 251 DA) I
26 127 559 KEY, wooorurF, No. 91, 1/l x 3/4" I
27 43 2l9 b PLATE, THRUST, CAMSHAFT l
179 837 SCREW, cAp, HEX-HD., 3/0~16NC x 3/ 2
103 321 WASHER, Lock, 3/B"
28 6 779 DA GEAR, caMsHAFT (66 TEETH) |
29 25| 067 RI COVER, TOUCH-CONTROL PUMP PAD 250001 To 283643 I
179 837 SCREW, cap, Hex-nD., 3/8-16NC x 3/4" » 2
103 321 WASHER, Lock, 3/8" 2

(Hevised 1-54)



-~ R

e Bl

Farmall Super-A

— 1y

and AV
ENGINE
REF. NO. Lz DESCGRIPTION SERIAL NUMBER REQ'D
CRANKCASE, FRONT COVER, CAMSHAFT AND RELATED PARTS—Continued
32 30 638 D LOCK, CRANKSHAFT BEARING CAP BOLT 6
33 24 430 D BOLT, CRANKSHAFT BEARING CAP 25000] To 34000u 4
33 357 937 RI BOLT, CRANKSHAFT BEARING CAP 3hooo| ue 6
34 350 708 RI w| GASKET, TOUCH-CONTROL PUMP PAD COVER i
3% 392 719 R94 CRANKCASE, w/cYLINDER SLEEVES AND PISTONS, ASSEMBLY
{DisTiLLATE OR GasoLINE) (wiLL work for 251 OJU RY! ano 356 303 R9I) 250001 7o 31U299(®) I
(CoMpasEn OF -
6 BOLT 357 937 Rl 3 PLUG 50 410 DA
| BUSHING § 43 439 ps | PLUG 103 866
2 CAP § 8 073 oA I PLUG 172 576
| CAP § 8 o7k ooa | PLUG 172 592
| COVER 251 067 R! 2 SCREW 179 837
| CRANKCASE § 354 898 Rr2 | SLEEVE SET 356 315 ROI
2 DOWEL 15 9h%5 p 9 STUD 2k W33 o
| GASKET 350 708 RI | STUD 251 U6b R|
6 LoCcK 30 638 o 2  WASHER 103 321)
2 PLUG 12 W56 RI
35 356 319 R92 CRANKCASE, w/cYLINDER SLEEVES ANO PISTONS, AsseMBLY (KEROSENE)
(wiLL work For 251 U0 R91 ano 352 719 RG3) 250001 1o 310299 (¥) [
(Composen oF -
6 BOLT 357 937 RI 3 PLUG 50 410 pa
| BUSHING § 43 439 pB | PLUG 103 866
2 CAP § 80730 | PLUG 172 576
| CAP § 8 o074 pa I PLUG 172 592
I COVER 25| 067 R| 2 SCREW 179 837
| CRANKCASE § 35k 898 Re | SLEEVE SET 356 343 R9I
2 DOWEL 15 945 D 9 STUD 24 433 »
| GASKET 350 708 Rl I STUD 25) 066 RI
6 LOCK 30 638 D 2  WASHER 103 321)
2 PLUG 12 456 R|
35 354 895 Rr92 CRANKCASE, assemsiy (wilL work For 351 898 R21) 310300 up =,
(Composep oF - o
6 BOLT 357 937 RI 2 PLUG |12 456 RI
| BUSHING § 43 W39 oB 3 PLUG 50 410 DA
2 CAP § 8073 DA | PLUG 103 866
| CAP § 8 oyhooa | PLUG 172 576
I COVER 251 067 RI | PLUG ) 172 592
| CRANKCASE § 354 898 r2 2 SCREW 179 837
2 DOWEL 15 945 D 9 STUD 24 433 o
| GASKET 350 708 RrI | STUD 251 066 Rl
6 LOCK 30 638 D 2 WASHER 103 321)
103 866 PLUG, PirE, C.l., I/H" (1IN cRANKCASE) I
103 869 PLUG, PIPE, Culs, 1/2" (WiITH WATER INLET ELBOW) I
12 456 Ri PLUG, PIPE, ck,- C.lu, I/4" (CRANKCASE OIL HEADER) 2
QALSO FURNISHED WITH HIGH ALTITUDE PISTONS
§ ~ NOT SERVICED SEPARATELY

(Revised 1-154)

FPRINTED IN UNITED STATES OF AMERICA




Farmall Super-A

and AV

See details under

_____ “‘Connecting Rods, Pistons,

%" and Cylinder Sleeves.”
7

CRANKSHAFT AND RELATED PARTS, AND STARTING CRANK

| 29 951 D BOLT, FLYWHEEL
2 U6 349 o LOCK, FLYWIIEEL BOLT 2
3 55 155 DB GEAR, RinG, FLYwHEEL (50 TEETH) I
I 351 217 RI2 FLYWHEEL, w/Rine GEAR, 59 759 DB ]
5 20 550 D PIN, DOWEL, FLYWHEEL |
6 46 B0 DA PINION, cranksHAFT {33 TEETH) I
7 127 559 KLY, woooruff, No. §l, I/ x 3/4" 2
& 13 291 D BUSHING, cLuTcH PILOT o 0t
9 50 859 DA BEARING, CRANKSHAFT, REAR (2 HALvES) (sTaNDARD)
{wiLL work For 35 580-1/3 DB) 1
9 50 861 0B BEARING, CrANKSHAFT, REAR (2 HaLves) (.030" uwoersize)
(wiLL work For 35 586-1/3 DC) |
9 355 27h Ry BEARING, CRAMKSHAFT, REAR (2 naLves) (.002" UNDERS I ZE ) |
9 355 291 RI| BEARING, CRANKSHAFT, REAR (2 HArves) (.032" UNDERS I ZE ) |
10 50 860 DB BEARING, CRANKSHAFT, FRONT AND CENTER (2 HALVES) (sTANDARD)
{wiLy work FOR 39 579-1/3 DB) ?
10 50 862 DB BEARING, CRANKSHAFT, FRONT AND CENTER (2 HaLvEs ) (.030" UNDERS IZE)
(witL work For 35 585-1/3 DB) 2
10 355 279 RI BEARING, CRANKSHAFT, FRONT AND CENTER (2 Hatves) (.002" UNDERS | ZE ) 2
10 355 292 RI| BEARING, CRANKSHAFT, FRONT AND CENTER (2 Hatves) (.032" UNDERS | ZE ) 2
1 356 311 RYI CRANKSHAFT, w/BEARINGS, AssemsLy (sTanpARD) (wilL woRK FOR k¢ Loz ocx,
353 744 R9I ano 356 308 RII) 1
{CoMposED oF -
4 BEARING 356 300 RII | BUSHING 43 291 D
| BEARING 50 859 DA | CRANKSHAFT § 356 308 R
"2 BEARING 50 860 DB I PIN 2l 550 D)
11 46 411 DEX CRANKSHAFT, w/PIN, 21 550 D ano BUSHING, U3 291 D (.030" unoErs izE) 250001 T0 2545417 1
12 6 502 DA PULLEY, FAN DRIVE I
13 15 204 D PIN, STARTING CRANK 1
1h 7 691 DBX CRANK, sTarTing, w/PIN, 15 204 D I
352 AT R92 PACKAGE, r!£LD, CRANKSHAFT AND BEARINGs (.030" UNDERS | 2E )
(ComPoseD ofF -
i BEARING 356 305 Rl | CRANKSHAFT § 356 309 RI
| BEARING 50 861 DB I KEY 127 559
2 BEARING 50 862 bs I PIN 2l 550 D
| BUSHING 3 291 D | PULLEY 6 502 DA)
§ ~ NoT SERVICED SEPARATELY




Farmall Svper-A

and AV

—_ 6 -

ENGINE

’>15

14

A-{é 935

CONNECTING RODS, PISTONS, AND CYLINDER SLEEVES

1 2l 416 paA RING, COMPRESSION, PLAIN, PI1SToN, |/E" (TOP OR FIRST AND SEGOND GROOVE) ¢
? 35 493 b RING, COMPRESSION, TAPERED, PisTon, |/8" (THIRD GROOVE) ]
] 32 030 DA RING, oiL, PisTon, 3/16" (FOURTH GRoovE) (KEROSENE) ]
3 43 276 pa RING, o1, pisTon, [/U" (FOURTH GROOVE) (DISTILLATE 0R GASOLINE) i
] SLEEVE, cyLinpeR {ORDER CYLINDER SLEEVE, w/PISTON For
STANDARD OR HIGH ALT|TUDE) b
o] 24 434 p RING, PACKING, CYLINDER SLEEVE 250001 To0 31U299 i
5 354 881 R RING, PACKING, CYLINDER SLEEVE 31030u up i
6 35 651 H RING, PISTON PIN RETAINER 8
i 24 414 oB PIN, PISTON (STANDARD) i
7 53 159 D PIN, PisTon (.O0H" OVERSIZE) 1]
8 PISTON (orpDER cYLINER SLEEVE, w/PISTON FOR STANDARD OR HIGH ALTITUDE) 4§
9 64 508 b BUSHING, PISTON PIN [
10 30 926 DFX | ROD, connEcTiNg, W/Two BOLTS, 24 W12 DX ano BUSHING, G 508 D 4
T 2l U2 px BOLT, connecTing Rop, W/NUT, 28 W13 D ano PIN, 108 629 8
12 24 hi3 o NUT, CONNECTING ROD BOLT ' 8
13 356 304 RI| BEARING, conneECTING ROD (2 HALVES) (wiLL worK For 35 578 DBX) h
13 356 305 Rt BEARING, connECTING ROD (2 HALVES) (,030" UNDERSzE) (wiLi work For 35 S04 DBX) ]
13 356 306 RI| BEARING, connecTing Roo (2 HaLves) (.002" unpersize) {wiLL work For 355 267 RIl) 4
13 356 307 RI| BEARING, conNECTING Rob (2 Hatves) £.032" unbersize) (wiLL work For 355 28U RI1) i
S
K 30 926 DFY | ROD, connecTing, 30 926 DFX, w/BEARING, 356 30U Ri| lj




Farmall Super-A

-7 =

and AV . :
ENGINE
REF. NO. N DESGRIPTION SERIAL NUMBER AR
CONNECTING RODS, PISTONS, AND CYLINDER SLEEVES—Continued
15 43 286 DA SLEEVE SET, crankcase {consisTs ofF Four SLEEVES,
w/PISTONS ano RINGS, 43 2B7 DA) {GasoLINE) 250001 10 31U299 |
{Disticeate)  255M18 1o 310299 [
15 356 315 RY | SLEEVE SET, cRANKCASE (ConsisTs oF FouR SLEEVES, w/PISTONS
AND RINGS, 356 316 R9Y) (DisTILLATE oR GASOLINE) 310300 up |
15 43 287 DA SLEEVE, cyLinDER, w/PISTON anp RINGS, AsSSEMBLY (GasoLine) 250001 1o 310299 [
(Distieate) 255418 vo 310299 4
(Compcsen oF -
| PIN 2L 11l pB I RING 35 493 D
| PISTON § 6 o7h DB 2 RING 35 651 H
2 RING 2l 16 DA | RING I3 276 pa
I RING 24 43 o | SLEEVE § 6 075 D)
1 356 316 R9I SLEEVE, CYLINDER,; Ww/PISTOM anD RINGS, ASSEMBLY
(Di1STILLATE orR GasoLiNE) 31030 up [
(ComposeD oF -
| PIN 24 I pB 2 RING 35 651 H
I PISTON § 6 074 oB | RING §3 276 DA
2 RING 2 W16 pa | RING 354 881 RI
| RING 35 1193 D | SLEEVE § 356 317 R1)
15 51 189 D SLEEVE SET, craNkcASE (consisTs oF Four SLEEVES,
w/PISTONS anp RINGS, 51 361 D) (casoLine - 5000 F7. ALTITUDE) 250001 To 255417
15 51 188 D SLEEVE SET, CRANKGASE (CoNsisTs of FourR SLEEVES, '
" w/PISTONS AND RINGS, 91 362 D) (easoLine - 800l FT. ALTITUDE) 250001 To 255M17 1
5 51 361D SLEEVE, cyLiNDER, w/PISTON AND RINGS, ASSEMBLY
(casoLINE - 5000 FT. ALTITUDE) 250001 To 255017 l
(CoMPOSED OF
i PIN 20 4k pB I RING 35 193 D
| PISTON § B 123 DA 2 RING 35 651 H
2 RING 2l §16 DA | RING 113 276 DA
| RING 2l i34 o ! SLEEVE § 6 0750)
15 51 362 D SLEEVE, CYLINDER, w/PISTON aND RINGS, AssemaLy
(casotine - 8000 Fr. ALTITUDE) 250001 To 255017 l
(CoMPosED OF -
| PIN 24 41k os I RING 35 493 D
| PISTON § 8 122 pA 2 RING 35 651 H
2 RING 20 U6 DA | RING 43 276 DA
i RING 2k 43l D | SLEEVE § 60750)
15 53 077 D SLEEVE SET, cRaNkcAsE (consisTs of Four SLEEVES,
Ww/PISTONS anp RINGS, 54 282 D) (KErosene - 5000 FT. ALTITUDE) 250001 To 25517 |
15 53 078 D SLEEVE SET, cRANKCASE {coNsisTs oF four SLEEVES,
w/PISTONS Ano RINGS, SH 281 D) (Kerosene - 80O0O FT. ALTITUDE) . 250001 To 255U17
15 54 282 D SLEEVE, ¢¥LINDER, W/PISTON aND RINGS, ASSEMBLY
(KEROSENE - 5000 FT. ALTITUDE) 250001 To 255017 i
(Composep oF -
| PIN 2h 4l oB | RING 32 030 DA
| PISTON § 8 326 oA | RING 35 493 D
2 RING 24 16 pA 2 RING 35 651 H
| RING 24 3k p | SLEEVE § 6 075D)
§ - NoT SERVICED SEPARATELY




Farmall Super-A == -]
and AV ENGINE m
ENGINE
REF. NO. NG DESCRIPTION SERIAL NUMBER R'ES:D
CONNECTING RODS, PISTONS, AND CYLINDER SLEEVES-—Continued
VY sh28) o SLEEVE, cvLinDER, w/PISTON ano RINGS, ASSEMBLY
(Kerosene - Lunar v1. aLT 100E) 250001 1o 255017 h
(Composep of -
I PIN 24 1% pB I RING 32 030 DA
I PISTON & 5 327 DA I RING 35 4§93 D
2 RING 24 416 pa 2 RING 35 651 K
| RING FIREVE) | SLEEVE § €075 D)
15 51 7{8 DA SLEEVE SET, crankcase (conNsisTs of FoUR SLEEVES,
M/PISTONS anp RINGS, 5! 777 DA) (DisTiLLATE OR KEROSENE) 250001 Tto 2550 LT |
L]
I% 1 7] DA SLEEVE, cyLinoER, w/PISTON AnD RINGS, ASSEMBLY
(DISTILLATE OR WEROSENE) 2500u1 To 255NI7 I
(Comnposen or -
I PIN 2h Yl oB I RING 32 030 DA
I PISTON § G b2 oB I RING 3+ 463 b
2 RING 20 WG pa 2 RING 35 651 H
I RING 24 134 p | SLELVE § €075 D)
|* 351 51C RS SLEEVE SET, crankcast (ConNsISTs ofF FourR SLEEVES,
w/PISTONS ano RINGS, 351 523 RGI) (GASOLINE - "uJU FT. ALTITUDE) 255018 1o 310290 |
E 351 519 RS SLEEVE SET, crankcase (consisT ofF fFour SLEEVES,
w/PISTONS anp RINGS, 351 527 RU1) (Gasouine - 8eou 1, ALTiTuDE) 255018 1o 310299
IF 351 523 RGI SLEEVE, cviinDER, w/PISTON aup RINGS, Assewmsily
(GasoLiNE - 5000 Fr. ALTITUDE) 255418 10 310299 y
(ComposeED oF =
i PIN 2 iy pB | RING 35 4¢3 b
I PISTON § 351 52b RI 2 RING 35 651 H
2 RING 24 41€ pA I RING 43 27¢ DA
I RING 24 434 p | SLEEVE § 6 075 D)
|* 351 527 R SLEEVE, cviinner, w/PISTON Ano RINGS, assemsLy
(GasoLine - EULU FT. ALTITUDE) 255418 10 310299 L
(Composen oF -
i PIN 2l L1l pB I RING 35 193 D
| PISTON § 351 528 R} 2 RING 35 651 H
2 RING 24 416 DA I RING 43276 DA
I RING 2h 43k p | SLEEVE § €075 D)
% 351 591 R9| SLLLYC SEI‘ CRANKCASE [CUNSISIS OF tOUR SLEEVES,
M/PISTONS ano RINGS, 35! 601 R9I) (Distiiiate - 5000 Fr. aLTituoe) 255018 1o 310299 |
15 351 5%2 R9I SLEEVE SET, cRANKCASE (CONSISTS OF FOUR SLEEVES,
W/PISTONS anp RINGS, 351 602 R91) (Kerosene - BOUO FT, ALT!TUDE) 255118 1o 310299 |
5 351 593 RO SLEEVE SET, crRankcast [cCoNsIsTS oF Four SLEEVES,
W/PISTONS ano RINGS, 351 613 R9I) (DisTILLATE - {000 FT. ALTITUDE) 55418 1o 310299 |
19 51 594 R9| SLEEVE SET, crankcaSE (consisTs oF Four SLEEVES,
W/PISTONS anvo RINGS, 351 GIN RG() (KerosEne - BUOD F1. aLtTiTupe) 255418 1o 310299

§ - NoT SERVICED SEPARATELY




Farmall Super-A

— 19 —

and AV -
ENGINE
REF. NO. NZ’:ARBLR DESCRIPTION SERIAL NUMBER REQ'D
CONNECTING RODS, PISTONS AND CYLINDER SLEEVES —Continued
5| 351 601 RO SLEEVE, cviiINDER; w/PISTON AND RINGS, ASSEMBLY
(DisTitLate - BUOU Fr. ALTITUOE) 255018 10 F1u299 I
(CoMPOSED OF -
I PIN 2 4k pB I RING 35 463 b
I PISTON § 351 597 RI 2 RING 35 651 H
2 RING 2 116 pa I RING §3 276 DA
| RING 24 434 p | SLEEVE § € 075 D)
15 351 602 RG| SLEEVE, CYLINDER, walSTON AND RINGS, assemBLY
(KeroseEne - 500U FT. ALTITUDE) 255118 vo 310299 I
(ComposED OF -
| PIN 2l Y1k pB | RING 32 030 DA
I PISTON § 351 598 RI | RING 35 193 D
2 RING 24 416 DA 2 RING 35 651 H
I RING 2k 434 p | SLEFVE § 6075 D)
15 351 6I3 RO | SLEEVE, cYLINDER, W/PISTON anND RINGS, ASSEMBLY
(DistitLave - 8000 F¥. ALTITUDE) 255418 10 310299 ]
(Conposen ofF -
I PIN 24 414 ns | RING 35 493 D
I PISTON § 351 609 RI 2 RING 35 651 H
2 RING 24 Y16 pA | RING = 43 276 pA
| RING 2l 43k p I SLEEVE § 6 oui5 D)
1% 351 (K] RG | SLEEVE, CYLINDER, w/PISTON AND RINGS, AssemBLY
(IKerosene - 8UVO FT. ALTITUDE) 255418 1o 310299 i
(Couposep oF -
I PIN 2h Wk pB I RING 32 030 DA
| PISTON § 351 610 RI I RING 35 193 0
2 RING 2k 416 pa 2 RING 35 651 H
I RING 24 134 p | SLEEVE § 6 0750D)
15 351 GO6 R9| SLEEVE SET, crankcase (consisTs of four SLEEVES,
w/PISTONS anD RINGS, 351 657 R91} (Kerosene} 255118 1o 310299 |
15 351 657 R9I SLEEVE, cyLINDER, w/PISTON anD RINGS, AssemBLy (KEROSENE) 295418 10 310299 1
(CoMPOSED OF -
! PIN 2 4l os | RING 32 030 DA
I PISTON § 352 062 R I RING 35 493 D
2 RING 20 116 oA 2 RING 35 651 H
| RING 2l 43k b | SLEEVE § 6075 D)
[ 356 343 RO( SLEEVE SET, crANkCASE (CoNsisTS oF FoUR SLEEVES,
w/PISTONS aND RINGS, 356 321 ROl (Kerosene) 310300 up |
15 356 321 R9| SLEEVE, cvLinoER, w/PISTON AnD RINGS, assemsiy (KEROSENE) ‘3|03OO up [
[COMPosED oF -
I PIN 2l Wil s | RING 32 030 DA
| PISTON § 352 062 RI 2 RING 35 651 H
2 RING 2) 16 pa I RING 354 881 R
I RING 35 193 o | SLEEVE § 356 317 RI)

§ - NoT SERVICED SEPARATELY




Farmall Super-A

i ENGINE
REF, NO, e T DESCRIPTION SERIAL NUMBER RESD
CONNECTING RODS, PISTONS AND CYLINDER SLEEVES ~Continued .
19 356 637 R9I SLEEVE SET, crankcase (consisTs ofF Four SLEEVES,
w/FISTONS ano RINGS, 356 642 R91) (GasoLine - 5ODO F1. aLTiTuoE) 310300 ue I
15 356 639 R9I SLEEVE SET, cRankcase (coNsisTs oF Four SLEEVES,
W/PISTONS ano RINGS, 356 643 RO1 (DisTiviate - HU00 fr. ALTITUDE) 310300 up |
15 356 64| RO SLEEVE SET, CRANKCASE (cONSISTS ofF Foyr SLEEVES,
W/PISTONS aNo RINGS, 356 GAT R91) (Kerosene - SUU0 FT.:ALTITUDE) 316300 up
15 356 642 R9| SLEEVE, cYLINDER, w/PISTON AND RINGS, ASSEMBLY
(GAsoLINE - 5000 FT. ALTITUDE) 310300 up i
{Conposep oF - '
I PIN 2l Wil pa I RING 35 193 D
| PISTON § 391 524 Ry 2 RING 35 651 H
2 RING 2h 6 pa 1 RING 43 276 pa
| RING 350 881 Ri | SLEEVE § 356 317 RI)
15 356 643 R9I SLEEVE, cYLINDER, w/PISTON AND RINGS, ASSEMBLY
(DistiLiaTe - 5000 Fr. ALTITUDE) 310300 ur i
(Composen of -
I PIN 24 Wy oB I RING 35 493 p
I PISTON § 351 597 RI 2 RING 35 €51 H
2 RING 2h W16 pa I RING W3 276 DA
I RING 354 881 R | SLEEVE § “356 317 RI)
15 356 647 R9| SLEEVE, cYLINOER, w/PISTON AND RINGS, ASSEMBLY
(KEROSENE ~ BOUU FT. ALTITUDE) 310300 up ]
(Composep ofF -
I PIN 2 Wik pB | RING 32 030 pA
I PISTON § 351 598 Rri | RING 35 193 o
2 RING 2l 416 pa 2 RING 35 651 H
I RING 350 881 R | SLEEVE § 356 317 R1)
15 356 649 R9| SLEEVE SET, CRANKCASE (cONSISTS oF FoUR SLEEVES,
W/PISTONS ano RINGS, 356 654 R91) (GasoLine - BUUG FT. ALTITUDE) 310300 up
15 356 651 RO SLEEVE SET, crankcASE [cONSISTS OF FoUR SLEEVES,
W/PISTONS anD RINGS, 356 655 R91) (DisTitiaTe - 8000 Fr. ALTITUDE) 310300 up |
15 356 653 R9| SLEEVE SET, crankcase (coNstsTs oF rour SLEEVES,
W/PISTONS anp RINGS, 356 656 RO1) (Kerosene - 8000 FT. aLTituoe) F10300 up |
15 356 654 R9| SLEEVE, cYLINDER, w/PISTON anp RINGS, ASSEMBLY
(GasoLine - 8000 F1. aLTITUDE) 310300 up h
(Composep oF -
I_PIN 24 41l ps ' RING 35 493 o
| PISTON § 351 528 RI 2 RING 35 651 H
2 RING 2h 416 DA I RING 3 276 pa
I RING 354 881 RI | SLEEVE § 356 317 RI) .
15 356 655 RO SLEEVE, cvLINDER, w/PISTON aND RINGS, ASSEMBLY
(DisTitiaTe - 8000 Fr. ALT I TUDE ) Jlu3jou up i
(ComposEn ofF - .
I PIN 2l 4ih oB | RING 35 493 D
I PISTON § 351 609 R 2 RING 35 651 H
2 RING 24 416 pa I RING 43 276 DA
| RING 354 881 RI | SLEEVE £ 356 317 RI)
§ - NoT SERVICED SePARATELY




Farmall Super-A

—_— 2 -

ot ENGINE
REF, NO. NG:‘IRBTER DESCRIPTION SERIAL NUMBER R:g:D
CONNECTING RODS, PISTONS AND CYLINDER SLEEVES—Continued
15 356 656 R9I SLEEVE, cvLiNDER, W/PISTON Anp RINGS, ASSEMBLY
(Kerosene - 8OV FT. ALTITUDE) 310300 up i
(ComposED oF -
| PIN 24 1Y pe | RING 32 030 DA
| PISTON § 351 610 RI | RING 35 W93 D
2 RING 2l 116 DA 2 RING 35 651 H
| RING 350 BE1 Ry | SLEEVE § 356 317 RI)
69 791 D RING SET, Piston (DISTILLATE OR GASOLINE) (opTioNaL wiTH 70 356 D or 357 677 R9I)
(PERFECT CIRCLE) |
69 792 D RING SET, PisTon (Kerosene) {opTionaL with 70 357 DA or 357 676 R9L)
(WiLkeNING) |
70 356 D RING SET, P1sToN (DISTILLATE OR KEROSENE) (oPTioNaL wiTH €69 791 D oR
357 677 R9I1) (Wiikenine) . |
70 357 DA RING SET, pisTon (KeEroseNne) {opTionaL wiTh 69 792 D or 357 676 R91)
(PERFECT CIRCLE) I
357 676 R9I RING SET, PisTon (Kerosene) (opTioNaL wiTH 69 792 D orR 70 357 DA)
(2-1N-1 CHROME) |
357 677 R9I RING SET, PI1STON (DISTILLATE oR GASOLINE) (OPTioNAL wiTH 69 791 D oR

70 356 D) (2-1n-1 CHROME)

§ - NoT SERVICED SEPARATELY




Farmall Super-A

and AV

—_— 22 —

ENGINE

13

« — —16

s ¢
- —12
=14
“~15
RO S
-E-__
A-12685A

CRANKCASE OIL PAN AND LUBRICATING OIL PUMP

| 56 108 b SCREEN, LUBRICATING OIL -PUMP (FLOTO) 1
103 386 PIN, covter, 1/8 x |-|/4" 1
2 6 098 D COVER, LUBRICATING OIL PUMP I
179 816 SCREW, cap, nex-wp., 5/16-18NC x 3/H" ]
103 320 WASHER, Lock, 5/16" i
3 43 ill‘j D GASKET, LUBRICATING OIL PUMP BODY COVER X
) 43 L p ‘SPRING, PRESSURE LUBRICATING 0IL PUMP |
L 57 648 R) VALVE, PRESSURE LUBRICATING' OiL PUMP (wiLL work For 1 261 V) 1

X - As REQUIRED




Farmall Super-A

23 —

and AV
ENGINE
REF. NO. N < DESCRIPTION SERIAL NUMBER Roe'D
CRANKCASE OIL PAN AND LUBRICATING OIL PUMP—Continued
6 I 35 631 H GEAR, 1DLER, LUBRICATING OIL PUMP |
8 6 096 DX BODY, LusRICATING oIl Pump, W/SHAFT ano PLUG, {03 465 1
179 845 SCREW, cap, HEX-RD., 3/8-16NC x 3/U" 2
8 352 036 R9I BODY, LUBRICATING 0lIL PUMP, ASSEMBLY (WILL WORK FOR 6 096 DY) [
(ComposeD oF -
| BODY 6 096 DX I PIN G 'l 123
| GEAR 35 630 H | RETAINER 27 999 H
| GEAR 352 057 R | SHAFT § 43 4iz o)
2 KEY 103 905
9 103 905 KEY, WoopRurF, No. 5, /B x 5/8" 2
10 352 057 RI GEAR, SPIRAL, LUBRICATING OIL PUMP (W1LL WORK FOR 16 112 DB
orR 103 228 H) 250001 up [
I G 1 123 PIN, LUBRICATING OlL PUMP SPIRAL GEAR |
12 43 412 DR SHAFT, DRIVE, LUBRICATING 0IL PUMP I
13 46 629 D LOCK, LUBRICATING OIL PUMP SCREW ]
14 35 630 H GEAR, LUBRICATING OIL PUMP BODY I
15 27 999 H RETAINER, LUBRICATING OIL PUMP BODY GEAR |
16 352 085 R92 PUMP, LUBRICATING ofL, ASSEMBLY (WILL WORK FoR 43 416 D) 1
(CoMPoSED OF -
| BODY 352 036 R9I | SCREEN 56 108 D
| COVER 6 098 D. ¥ SCREW 179 816
X GASKET 43 415 D | SPRING 43 414 o
| GEAR 35 631 H | VALVE 357 6UB R}
I PIN 103 386 b wASHER 103 320)
17 43 458 p GASKET, oIL PAN |
18 1 998 TA VALVE, oIL INDICATOR 2
19 43 457 DBXB | PAN, oiL, w/PLUG, 103 B69 (OrbER 355 735 R9I) 25000| 70 300289 |
19 §3 457 pex PAN, oIL 300290 up |
179 817 SCREW, cap, Hex-HD., 5/16-(8NC x 7/8" 1h
179 822 SCREW, CAP, HEX-HD., 5/16=18NC x I-1/2" ]
103 320 WASHER, Lock, 5/16" 1€
20 3 Lo5 H GASKET, CRANKCASE O|L PAN DRAIN PLUG 300290 up |
21 ) 300 HA PLUG, DRAIN, CRANKCASE OIL PAN 300290 up- I
355 735 R9I PACKAGE, SERVICE, CRANKCASE oiL PAN, 43 ¥57 DCX, w/PLUG, 1 300 HA anp
GASKET, 3 105 H 250001 To 300289 1
103 865 PLUG, PiPe, |/B". (1IN LUBRICATING OIL PUMP BODY) |
103 869 PLUG, PIPE, 3/U" (CRANKCASE OIL PAN DRAIN PLUG) 250001 To 300289 I
§ - Mol SERVICED SEPARATELY X - As REQUIRED

(Ravised 1-'84)




Farmall Super-A
and AV

P —

ENGINE

LUBRICATING OIL FILTER

| 13 727 D GASKET, OIL FILTER CASE RETAINING BOLT (0PTIONAL wiTH 365 (U9 R|) I
| 365 109 R| GASKET, 0IL FILTER CASE RETAINING BOLT (OPTIONAL wITH 13727 D) I
2 63 857 o BOLT, RETAINING, OIL FILTER CASE |
3 63 856 D CASE, oIL FILTER I
Ll 63 855 D ELEMENT, oiL FiLTer (UMBRELLA TYPE) (OPTIONAL WITh 355 009 R9I) [
] 355 009 R9| ELEMENT, otL FILTER (RADIAL F1N TvPE) {OPTIONAL WITH 63 455 D) I
5 13 728 o GASKET, OIL FILTER cASE |

PRINTED IN UNITED STATES OF AMERICA




Farmall Super-A

— 25 -

__ENGINE

———— -

15 16 17 1 19 20 21 . 24
/ porrrp T
| i | II
' /
4
%
A-16936

FAN (Service Products)

1 43 294 p GASKET, FAN BRACKET |
2 6 432 DA BRACKET, FAN AND WATER OUTLET |
179 840 SCREW, CAP, HEX-HD., 3/8-16NC x [-1/8" 2
179 848 SCREW, CAP, HEX-HD., 13/8-16NC x 2-1/4" [
103 321 WASHER, Lock, 3/8" 3
3 25 957 D 2034-D SPINDLE, FAN ; L |
114 498 NUT, JaM, HEX., 5/8-I8NF j |
y . 28 318 D 2161-D HUB, FAN I
5 11 154 VA j449-D GASKET, FAN HuB |
6 12 470 vA 1491-D WASHER, THRUST, BRZ. i |
1 62 786 vx i 74h-D NUT, THRusT, w/oiL TUBE [
8 32 984 DA 3986-LD FAN I
103 101 1429-D NUT, SQUARE, No. [O-32NF 8
100 660 1428-0 SCREW, SLOTTED=FiL~HD., No. 10-32NF x |/2" 8
106 497" 0267-D WASHER, Lock, No. 10 8




— 26 —

Farmall Super-A

ol ENGINE
REF. NO. e o DESCRIPTION SERIAL NUMBER REQ'D
FAN (Service Products)—Continued
2 32 wb H 16h0-D PLUG, OIL RETAINING 1
10 3293 D WASHER, FAN SHAFT |
I 46 869 b BELT, FAN [
12 28 821 DA 2750-L FAN anp HUB, assemsLy (orRpER 7O 136 D) |
(CompPosep ofF -
| FAN 32 98U DA | PLUG 32 LOG H
I GASKET 1T 154 va G SCREW 100 660
| HUB 28 318 b | SPINDLE 25 957 D
I ONUT 62 786 vx | WASHER 12 70 vA
2 NUT 103 10} C  WASHER 106 497)
FAN (Schwitzér-Cummins)
13 BLI5ILS SPINDLE, rFaN (ORoER 251 647 ROI) 1
114 498 NUT, JaM, Hex., 5/8-18NF |
14 Bl 514y HUB, Fan (orpER 251 GU5 ROF) - 250001 To 317191 I
th 8124360 HUB, Fan (oRDER 357 OUN RG1) 317192 uep I
15 70 206 D 112183 SCREW, 01t RETAINING |
6 70 208 D c1 12834 BASKET, oIL RETAINING SCREW I,
17 70 207 D C112696 GASKET, FAN HuB 1
18, B112037 BEARING, Fan (OroER 25| 6U7 R9I) |
g c8561 IMPELLER, o1l {OrpER 251 647 R9I) |
20 © 70 209 D C114033 NUT, Lock ]
21 70 200 D c8560 GASKET, FAN BEARING 1
22 70 204 D Bl15768 CAP, FAN BEARING |
23 70 212 D .B1 15150 FAN I
2l 70 202 D €9089 SCREW, FAN BEARING CAP 1]
106 498 C112755 WASHER, Lock, No, (2 8
25 70 203 D cligh3 NUT, DouBLE Y
26 70 136 D AT U3 FAN AND HUB, ASSEMBLY (WILL WORK FOR 28 82| DA) 250001 7o 317191 |
(ComposSED oF =
I FAN 70 212 D | SPINDLE aND -
| HuB 251 645 RYI BEARING 251 647 R9I
b oNuT 70 203 D ° 8 . WASHER 106 498)
8 SCREW 70 202 D
26 356 843 Rr9I 124359 FAN anD HUB, ASSEMBLY 317192 up |
(CoMPOSED OF - . -
I FAN 70 212 D I SPINDLE AND
I HUB 357 004 R9| BEARING 251 647 R9|
I NUT 70 203 D 8 WASHER 106 498)
8 SCREW 70 202 D




Farmall Super-A

e __ENGINE
REF. NO, IN‘;‘J;g::; :‘UF:.BSE.R \ DESCRIPTION SERIAL NUMBER R:g'.D
) FAN (Schwitzer-'Cumﬁsins)—Cominuerl
[ 25 45 R | 11830H HUB, ASSEMBLY 250001 10 317191 | 1
| | (ComposED OF -
| GASKET 70200 D | HuB §
| GASKET 70 207 D | SCREW 70 206 0)
| GASKET 70 268 ©
357 00l RY) 124363 HUB, ASSEMBLY 317192 ve |
‘(CoMposzn oF -
| GASKET 70 200 D .-l HUB §
| GASKET 70.207 D | SCREW 70 206 D)
| GASKET 70 208 D
25| 647 RII c- 118306 SPINDLE AND BEARING, ASSEMBLY [
(CoMposeD OF -
| BEARING § I IMPELLER § ¢
I CAP 70 204 O | NUT 70 204 D
T GASKET 70,200 D 1 SPINDLE § )
1 GASKET 76,207 D 2

§ - NoT SERVICED SEPARATELY

[Ravissd 1B4)



rarmall Super-A SR
and AV

CTS) I |

(:Distillate or Kerosene ) (Special)
I MANIFOLD AND EXHAUST PIPE

FRINTED IN UNITED STATES OF AMERICA



Farmall Super-A

and AV

ENGINE

REF. NO. N:‘:«RBLR DESCRIFPTION - SERIAL NUMBER n:g"n
MANIFOLD AND EXHAUST PIPE
| 47 701 D8 PIPE, EXHAUST (GASOLINE) |
| 48 696 D GASKET, EXHAUST AND INTAKE MANIFOLD (GasoLINE) 2
3 251 175 RI1 | MANIFOLD, EXHAUST AND INTAKE, W/PLUG, 103 865 (GasoLiNE)
{witL work FoR 6 T17 DCX) |
4 93 082 H NUT, MANIFOLD TO CYLINDER HEAD STUD 250001 1o 255417 6
4 251 176 RI NUT, MANIFOLD TO CYLINDER HEAD STUD 255418 e 4
5 2h 523 D WASHER, MANIFOLD TO CYLINDER HEAD STUD NUT i
6 48 892 0B | SHIELD, HEAT, ManiFoLd (Di1sTiLLATE OR KEROSENE)
(Nov BoscH ELECTRIC L1GHTING) 1

i 6 743 DA PIPE, ExHAusT {DISTILLATE OR KEROSENE) . |
& 48 696 D GASKET, EXHAUST AND INTAKE MANIFOLD (DISTILLATE OR KEROSENE ) 250001 1o 25517 ?
8 352 014 RI GASKET, EXHAUST AND INTAKE MANIFOLD (D1STILLATE OR KEROSENE) 255018 ue 2
9 the Lol PIN, Groove, 5/32 x /8" (DisTiLLATE OR KEROSENE) I
10 hé 202 D STUD, EXHAUST PIPE (DISTILLATE OR KEROSENE) 2

220 067 NUT, Hex., T/16-14NC 2
1 6 866 DA VALVE, HEAT, MANIFOLD {(DiSTILLATE OR KEROSENE)
12 52 521 DA SHAFT, MANIFOLD HEAT VALVE (DISTILLATE OR KEROSENE ) |

218 438 NUT, Jam, HEX., 3/8-16NC {

102 953 SCREW, SET, SG-HD., CONE-PT., 3/8-16NC x I-1/2" |
13 93 082 H NUT, MANIFOLD HEAT SHIELD STUD (DiSTILLATE OR KEROSENE) 3

103 341 WASHER, PLain, 13/32" 1.D. x 13/16" 0.D. x No. 16 Ga. 3
L 46 102 D STUD, MANIFOLD HEAT SHIELD (D(STILLATE OR KEROSENE) 3
15 172 sho PLUG, expansioNn, 7/8" (DisTiLATE oR KEROSENE) B 2
16 a 8 603 STUD, cCARBURETOR (DISTILLATE OR KEROSENE ) 2




Farmall Super-A — 30—
s ENGINE
REF. No, NUSE R DESCRIPTION SERIAL NUMBER RES'D
MANIFOLD AND EXHAUST PIPE —Continued
17 6 744 DDX | MANIFOLD, EXHAUST AND INTAKE, ASSEMBLY (DISVILLATE OR KEROSENE) 250001 1o 255017
(Composep oF -
| MANIFOLD § 6 74l oo
2 PIN {Useo wiTH MUFFLER ATTACH.) 107 317
| PLUG 103 865
2 PLUG 172 5h0
2 STUD G & 603
3 STUD 46 102 D
2 STUD 46 202 D)
17 351 655 RIT | MANIFOLD, EXHAUST ANO INTAKE, ASSEMBLY (DISTILLATE OR KEROSENE) 255418 uep I
(CoMposeD oF -
| MANIFOLD § 351 655 RI
X PIN (Usep wiTH MurrLER ATTacH.) |07 317
| PLUG 103 BES
2 PLUG 172 5l0
2 STUD ¢ 8 o3
3 STUD b6 oz b
2 STUD Y6 202 D)
17 354 137 R9I | MANIFOLD, ExHAUST AND INTAKE, 35| 055 RI1, w/HEAT VALVE
(DISTILLATE 0R KEROSENE) 255118 up |
{ComposeD ofF -
I MANIFCLD 351 655 RI1
I NUT 218 438
I PIN LERED
| SCREW 102 953
I SHAFT 52 521 DA
| VALVE G 866 DA)
103 865 PLUG, Pire, sq-HD., C.l., /8" (ExuausT AND INTAKE MANIFOLD) |
§ - NoT SERVICED SEPARATELY X - As REQUIRED




Farmall Super-A

and AY

ENGINE

A-12687A

GOVERNOR AND CONNECTIONS

| 104 036 CLEVIS, ADJUSTABLE ROD END, 1 /h-28NF (same as 17 730 D)
103 o2k NUT, wWEx., |/4-28NF 1
2 43 617 DA ROD, COMNECTING, GOVERNOR |
137 130 PIN, coTTer, I/16 x T/16" |
3 103 hol PIN, rRop ENp, |/4 x 51/64" |
137 130 PIN, coTTer, 1/16 x 7/16" 1
4 46 947 DAXB |LEVER, GOVERNOR SPEED CHANGE, W/SHAFT I
LR NUT, oM, HEX., 3/B8-2UNF |
5 46 94y pa SPRING, GOVERNOR 1
6 46 950 D RETAINER, SEAL, QOVERNOR SPEED CHANGE LEVER SHAFT I
i 46 949 b SEAL, GOVERNOR SPEED CHANGE LEVER SHAFT |
TA 355 476 R WASHER, GOVERNOR SPRING LEVER 0312 ue 2
8 355 477 RII LEVER, GOVERNOR SPRING, 51 U9} DA, w/WASHER, 355 76 RI
TwiLL work For 51 UGl DAX) 250001 70 300311 1
8 517491 DA LEVER, GOVERNOR SPRING . 304312 ur 1
BA P14 606 WASHER, Lock, ExTERNAL-ToOTH, 3/8" |




Farmall Super-A - -
== ENGINE
REF. NO. AEeER DESCRIPTION SERIAL NUMBER AL
GOVERNOR AND CONNECTIONS—Continued
g9 b1 359 D STOP; GOVERNOR SPEED CHANGE LEVER 250001 To 327591 |
220 06l NUT, wex., |/H-20NC |
9 357 432 RrI STOP, GOVEGNOR SPEED GHANGE LEVER 327592 up |
218 138 NUT, uaM, HEX., 3/8-16NC |
10 sk ol p BOLT, GOVERNOR HOUSING 1
103 320 WASHER, Lock, 5/16" |
[ 357 433 RII HOUS ING, covernor, 6 340 DAX, w/NUT, 218 W38 awo STOP, 357 432 RI
(wiLL work FOrR 6 340 DX) 250001 To 327591 1
L 6 3h0 DAx HOUS ING, GOVERNOR, ASSEMBLY 327592 up 1
{CouposeD oF -
2 BEARING 45 753 D I PIN 46 9h2 p
| BUSHING 46 939 D I PIN kg 220 D
| HOUSING § 6 340 pA | PLUG 172 531)
179 82 SCREW, cAp, HEx-uD., 5/16-18NC x (-3/8" 2
179 829 SCREW, cap, #Ex-HD., 5/16-18NC x 2-3/4" 2
103 320 WASHER, Lock, 5/16" [
12 45 753 D BEARING, GOVERNOR ROCKSHAFT [TomrrinaToN BH 68) 2
13 172 531 PLUG, expansiown, 3/4" I,
i 6 507 DA ARM, GOYERNOR ROCKSHAFT I
179 796 SCREW, cAp, Hex-wD., |/U-20NC x 7/8" I
j03 319 WASHER, Lock, |/4" 1
15 106 958 KEY, WoooRrurF, No. |, I/16 x /2" |
16 46 943 DA ROCKSHAFT, GOVERNOR |
17 43 483 D RETAINER, GOVERNOR ROCKSHAFT SEAL |
18 43 482 p SEAL, GOVERNOR ROCKSHAFT |
19 k6 939 D BUSHING, GOVERNOR ROCKSHAFT |
20 352 522 R| LEVER, GGVERNOR ROCKSHAFT (wiLL work For 6 816 DB) ]
21 142 485 PIN, sroove, 1/8 x 5/8" I
22 6 339 DAX PINION, MAGNETO aND GOVERNOR, W/PIN (33 TEETH) |
23 351 770 R WE IGHT, GOVERNOR (wiLL work tok G 506 D) ?
2l 49 325 D SLEEVE, THRUST, GOVERNOR |
25 43 481 p BEARING, BALL, GOVERNOR THRUST [AETNA ED 2293) (orTionAL wiTH 55 314 D) !
25 55 314 D BEARING, 8ALL, coverRnor THRUST (Nice 5971) (opTionaL with 43 481 D) |
I
26 49 218 DA SPRING, GOVERNOR SHAFT BUMPER |
271 28 078 D SPRING, GOVERNOR BUMPER |
28 31 804 D BODY, GOVERNOR BUMPER SPRING |
LY 495 NUT, JaM, HEx., ]/I6-2ONF I
§ - NoT SERVICED SEPARATELY

e



Farmall Super-A —33 =
and Y ENGINE
REF. NO. NEI:IIRBTER DESCRIPTION SERIAL NUMBER Rgoo"n

GOVERNOR AND CONNECTIONS—Continued

29 46 924 D PIN, GOVERNOR WEIGHT 2
108 628 PIN, corter, |1/1C x 7/8" 2
30 49 219 DA PIN, GOVERNOR SHAFT BUMPER [
3! §9 220 D PIN, GOVERNOR SHAFT STOP |
je R0 046 D CAP, GOVERNOR BUMPER SPRING BODY |
33 46 942 D PIN, RETAINER, GOVERNOR ROCKSHAFT LEVER |
3 i5 875 D GASKET, GOVERNOR HOUSING [
356 745 R9I PACKAGE, GOVERNOR, ASSEMBLY
(CoMposED OF -

| ARM 6 507 DA | RETAINER 43 483 b

| BEARING 43 481 p | RETAINER b6 950 D

| BODY 31 8ol D | ROCKSHAFT hE 93 pa

| BOLT 54 Ol D | SEAL I3 h&e o

| CAP 50 046 D | SEAL 46 949 D

| GASKET 5 875 0 | SCREW 179 796

I HOUS ING 6 340 DAX 2 SCREW 179 821

| KEY V6 958 2 SCREW 179 829

| LEVER 51 491 DA | SLEEVE 49 325 p

| LEVER 46 947 pAXB | SPRING 28 u78 D

| LEVER 352 522 Rl I SPRING g 218 pa

| NUT 114 hghy | SPRING 46 9Lk pa

I NUT 114 Y95 |+ STOP 357 432 Ri

| NUT 218 438 2 WASHER 355 476 RI

2 PIN 46 ¢2h D | WASHER 103 319

| PIN . 49 219 pA 5 WASHER 103 320

2 PIN 108 628 | WASHER 114 606

| PIN 1h2 485 2 WEIGHT 351 778 R1)

|

PINION 6 339 DAX




—_ 3)4_

Farmall Super-A
and AV ‘ ENGINE

A-23277A

CARBURETOR, Carter




Farmall Super-A = 3¥-
and AV
ENGINE i
REF. NO. 'N':m:‘;';; ':"UF:'ESI_:'R DESGRIFTION SERIAL NUMEER RE‘S ‘D
CARBURETOR, Carter
354 184 R92 UT-7335 CARBURETOR, AsseMsiLy (GasoLINE) (OPTIONAL WITH
ZENITH CARBURETOR, 355 485 R9! or
MARVEL-SCHEBLER CARBURETOR, 352 6B9 RII) 255418 ve |
179 817 SCREW, cAp, HEx-tp., 5/ 16-1BNC x 1/8" 2
103 320 WASHER, vrock, 5/16" 2
354 185 R9I UT-734s CARBURETOR, ASSEMBLY {DISTILLATE OR KEROSENE )
(OPTIONAL WITH ZENITH CARBURETOR, 3517 156 R91 oRr
ARVEL_SCHEGLER CARBURETOR, 352 GO R9I) 255118 up [
220 065 NUT, HEx., 5/16" _ 2
103 320 WASHER, Lock, 57 16"
\ 24 520 D GASKET, CARBURETOR I
2 88 962 RI 39-10 SCREW, THROTTLE VALVE PLATE 2
3 354 8ol R 2-131 PLATE, THROTTLE VALVE |
) 354 817 R 47-26 PLUG, ExpansioN (ALl 1
5 354 827 R9I 156-775 ELBOW, w/STRAINER
G 354 819 RI 58-79 VENTUR! {No. 23) (GasoLine) I
6 354 820 RI 58-80 VENTUR| (No. 21) (DISTILLATE OR KEROSENE) |
7 354 826 Rl 150-157 PIN, LOCK, CHOKE LEVER . I
8 354 821 R1 61-392 SPRING, CHOKE LEVER LOCK PIN |
9 354 825 RI 136-131 WASHER, RETAINER, CHOKE LEVER SHAFT DUST SEAL |
10 354 829 RI 163-21 SEAL, DUST, CHOKE LEVER SHAFT |
I 354 811 R9I 12-3365 NOZZLE, w/GASKET, 88 976 RI I
12 88 976 RI 20-22 GASKET, NozZzLE i
13 88 962 RI 39-10 SCREW, CHOKE VALVE PLATE 2
14 354 806 R9! 7-160S PLATE, CHOKE VALVE I
15 354 817 RI 47-26 PLUG, expansion (AL.) K
16 354 830 RI 163-52 SEAL, FELT, AIR HORN |
17 354 824 R 136-130 WASHER, RETAINER, AIR HORN DUST SEAL 1
18 354 808 RI | 1B-194 PLUG, DRAIN (GASOLINE) |
19 354 818 Rr9I 50-12 COCK, DRAIN (DISTILLATE OR KEROSENE) |
20 354 815 R 32-13 GASKET, MAIN JET ADJUSTMENT NEEDLE VALVE
(DisTiLLATE OR KEROSENE) |
21 354 828 R9I 159-1315 VALVE, NEEDLE, HAIN JET ADJUSTMENT, W/SEAL, 354 63| RI
(DisTILLATE OR KEROSENE) |
22 6_8 456 Ri 11B-h1 RIVET, MAIN GAS PASSAGE PLUG (GAsoOLINE) |
23 &8 963 R9I 101- 1608 SCREW, ATTACHING, W/WASHER ]
{/"‘\ 24 BOWL, FueL (NoT SERVICED SEPARATELY)
(ORoer 350 (BU R9I or 350 185 RYI) i

D S U




Farmall Super-A - 3=
oud ' ENGINE.
REF. NO, el RART, RERS . DESCRIPTION SERIAL NUMBER SEaio
CARBURETOR, Carter—Continued
25 68 W62 Ri 20-26 GASKET, MAIN METERING JET (GASOLINE) |
26 354 832 R92 224 -208 JET, uaIN METERING, W/GASKET, 68 462 RI (GAsoLinE) I
27 354 809 R 1 1B-239 PLUG, SCREW (NozzLe BLEED) |
28 354 810 R) | 1B-236 PLUG, SCREW (IDLE JET) 1
29 354 812 R9| 14-4o0s SHAFT, cHoke, w/LEVER |
30 354 813 R9I 21-121S FLOAT |
31 354 814 Ry 24-15 PIN, FLOAT LEVER 1
32 354 823 Rl 121-156 GASKET, BODY |
33 88 977 RII 25-335 VALVE, NEEDLE, w/SEAT anD GASKET, 88 976 RI |
34 88 976 RI 20-22 GASKET, NEEDLE VALVE SEAT I
15 354 833 R9I |-686s BODY, THROTTLE, ASSEMBLY |
(Composep oF -
| BODY § 2 SCREW 88 962 RI
| PLUG 354 B17-RI | SHAFT 354 805 RS\
I RIVET 68 159 R | VALVE 354 8ol RI
2 RIVET 35l 807 RI | WASHER 35U 825 RI)
| SEAL 354 829 RI
36 68 U72 R 61-8Y4 SPRING, IDLE ADJUSTING NEEDLE VALVE [
37 68 469 R 30A-37 VALVE, NEEDLE, IDLE ADJUSTING 1
38 68 459 R| 11B-108 RIVET, IDLE PASSAGE PLUG |
39 354 829 R| 163-21 SEAL, DUST, THROTTLE SHAFT |
Yo 354 825 R 136-131 WASHER, RETAINER, THROTTLE SHAFT DUST SEAL |
Ui 354 822 R 101-246 SCREW, THROTTLE ADJUSTING 1
2 354 805 R9| 3-6625 SHAFT, THROTTLE, W/LEVER ano SCREW, 350 822 R| |
350 632 RI CLIP, CHOKE ROD, FRONT (FOR TRACTORS NOT EQUIPPED W(TH
. TOUCH CONTROL) ; |
103 024 NUT, 1iex., |/B-28nF [
81 311 SCREW, cap, Hex-Ho., |/H-2BNF x 5/8" 1
103 319 WASHER, vock, |/I" 1
350 633 R3 CLIP, CHOKE ROD, FRONT (FOR TRACTORS EQUIPPED W1TH
TOUCH CONTROL) |
179 792 SCREW, cap, HEx-Ho., |/I-20NC x 9/(G" [ =
103 319 WASHER, Lock, |/H" 0
§ - NoT SERVICED SEPARATELY
(Rovisad 1-'54)

PRINTED IN UNITED STATES OF AMERICA



Farmall Super-A

— 37 —

and AY -
ENGINE
REF. NO. 'N"J;Q'E‘; NTITE‘SE'R DESCRIPTION SERIAL NUMBER R:g:D
CARBURETOR, Carter—Continued
354 918 R92 PACKAGE, OVERHAUL, CARBURETOR (GASOLINE)
(Useo on carauretor, 354 184 ROI) [
(ConsisTS OF -
| ELBOW 350 827 RY! | PLUG 351 810 RI
| FELT 354 83u RI I SCREW &8 962 RI
| GASKET 88 976 RI 2 SEAL 354 829 Rl
| GASKET 350 823 RI I SPRING 354 821 RI
| GASKET 350 923 RI | SHAFT 350 805 R9I
1 JET 350 832 R92 | VALVE 88 977 R9I
| PIN 350 BN RI " | WASHER 354 821 RI
2 PIN 354 826 RI 2 WASHER 354 825 R1)
| PLUG 354 809 Ri
354 919 R9I PACKAGE, OVERHAUL, CARBURETOR (DISTILLATE OR KEROSENE)
{useb For cARBURETOR, 354 185 R9I) |
(Cons1sTs OF - ’
| ELBOW . 350 827 RS | PLUG 354 810 RI
| FELT 350 B30 RI I screw B8 962 RI
| GASKET 88 976 RI 2 SEAL 354 €29 RI
| GASKET 354 815 RI | SEAL 350 831 RI
. | GASKET 354 823 RI I SPRING 354 821 Rl
| GASKET 354 923 RI | SHAFT 350 805 RO
I PIN 350 81k RI I VALVE 88 977 R9I
2 PIN 350 826 RI 1 WASHER 354 821 RI
| PLUG 351 802 RI 2 WASHER 354 825 RI)
354 807 RI 11B-42 RIVET, BALANGE PASSAGE PLUG 2
68 457 RI 11B-79 RIVET, IDLE GAS PASSAGE PLUG |
350 744 R ROD, CHOKE I
137 130 PIN, cotter, /16 x 7/16" ]
354 831 RI 163-53 SEAL, .ADJUSTMENT NEEDLE VALVE (DISTILLATE OR KEROSENE) |




Farmall Super-A
and AV

e LTI N\

” T
.:.:l”/,

S | uunuuﬁ%'\%_\
T >

E % -47 —

CARBURETOR, Marvel-Schebler




Farmall Super-A -39 —
oo {2¥ ENGINE
REF. NO. HIEART, [ DESGRIPTION SERIAL NUMBER A
CARBURETOR, Marvel-Schebler i
69 401 D 10-2657 CARBURETOR, AssemsLy (Moper TSX-157) (GasoLINE)
(OPTIONAL WITH ZENITH CARBURETOR, 52 499 DB) 250001 To 2550 17 I
179 817 SCREW, CAP, HEX=HDu, 57 16-10NC = 7/8" 2
103 320 WASHER, Lock, 5/16" 2
69 402 D 10-2656 CARBURETOR, AsseupLY (MoDEL TSX-156) (OPTioNAL wiTH
Zen1TH CARBURETOR, M8 G16 DC)
{DISTILLATE OR KEROSENE ) 250001 To 255017 I
220 065 MUT, wex., 5/16-18NC 2
103320 WASHER, Lock, 5/16" 2
352 688 R9! |0-3220 CARBURETOR, AssembLy (MopeL T5X-3H7) (DisTiLLATE OR
KEROSENE) (OPTIONAL WITH ZENITH CARBURETOR,
357 156 R9| Or CARTER CARBURETOR, 350 185 R9I) 255018 up |
220 065 NUT, HEX., 5/16-18NC 2
103 320 WASHER, tock, 5/16" 2
352 689 R9I 10-3228 CARBURETOR, asseusLt (MoDEL T5X-348) (GasoLine)
) (OPTIONAL WITH ZENITH CARBURETOR, 333 85 R9I or
CArTER carBURETOR, 390 184 R92) 255018 up |
179 817 SCREW, cAP, HEX-HD., 5/16-I8NC X 1/8" 2
103 320 WASHER, Lock, 5/16" 2
| 69 967 D Y3-554 VALVE, NEEDLE, MAIN JET ADJUSTHENT
(DisTILLATE OR KEROSENE) |
2 £9 965 D 2 -489 SPRING, A IN JET ADJUSTHENT (DISTILLATE OR KEROSENE?) |
3 69 97! D 18-299 WASHER, MAIN JET ADJUSTMENT (DisTILLATE OR KEROSENE ) |
] 69 963 D 16-491 GASKET, 'MAIN JET ADJUSTHENT (DISTILLATE OR KEROSENE ) [
5 69 966 D 24-50) RATGHET, MAIN JET ADJUSTMENT (DISTILLATE OR KEROSENE ) [
1 352 701 R9! 15-8 SCREW, MAIN JET ADJUSTMENT RATGHET (DISTILLATE OR KEROSENE) 2
8 69 950 D 16-4 WASHER, FUEL VALVE |
g9 69 956 D 233-536 VALVE, FUEL, W/WASHER, 69 950 D (mMATCHED) I
10 69 920 D 32-37 AXLE, FLOAT 1
T 69 919 D 30-600 FLOAT |
12 69 921 D 10-2676 BOWL, FUEL, ASSEMBLY (GASOLINE) 250001 1o 255017 [
(ComPosSED OF - "
| BOWL §
| FELT 69 939 D
| PLUG 69 9hi2 D
| RETAINER 69 931 D
2 WASHER 69.924 D) .
12 69 933 D 10-2700 BOWL, FUEL, ASSEMBLY (DISTILLATE ©OR KEROSENE ) 250001 7o 25514[? |
{ComMpoSED OF -
| BOWL §
I FELT 69 939 D
| PLUG 69 9h2 D
| RETAINER 69 931 D
2 WASHER 69 924 D)
12 353 039 R9! 10-3221 BOWL, FUEL, ASSEMBLY (D(STILLATE OR KEROSENE) 255118 vrp i
(CompPoOSED OF =
| BOWL §
| FELT 69 939 D
| PLUG 69 gz D
T~ RETAINER %9 931 D
a 2 WASHER %5 92 D)
§ - NoT SERVICED SEPARATELY




Farmall Super-A

— b0 —

and AV
__ENGINE
REF. NO. IN':J;;:; R DESCRIPTION SERIAL NUMBER R:g.’D
CARBURETOR, Mawel-ScheblerfContinued
2 353 502 R9I 10-3229 BOWL, FUEL, ASsEMBLY (GASOLINE) 255418 up !
{CoMposSED oF -
| BOWL §
| FELT 69 932 D
I PLUG 69 94z 0
| RETAINER 69 931 D
2 WASHER 62 92l D)
13 69 970 D 69-24 ELBOW, DRAIN COCK (DISTILLATE OR KEROSENE) 1
i 69 972 D 87-3A COCK, prRAIN {DISTILLATE OR KEROSENE ) I
15 69 940 D 99-7 PLUG, DRAIN (GASOLINE) |
16 69 954 D 24-340 SPRING, IDLE ADJUSTING VALVE NEEDLE |
17 69 923 D 43-33 VALVE, NEEDLE, IDLE ADJUSTING ..
18 69 922 D 13-879 SHAFT, THROTTLE, W/SCREW, 69 96 D ano SPRING, 69 953 D 1
|9 69 932 D 62-167 PIN, THROTTLE STOP : [
20 69 953 D 2l-262 SPRING, THROTTLE STOP SCREW |
21 352 701 R9I 15-8 SCREW, THROTTLE VALVE PLATE 2
23 €9 94k D 1h-175 PLATE, THROTTLE VALVE I
24 69 946 D 15-42 SCREW, THROTTLE STOP ]
25 69 931 D 55-231 RETAINER, PACKING, THROTTLE SHAFT I
26 69 924 D 4)y-38 WASHER, PACKING, THROTTLE SHAFT [
27 69 947 D 15-223 | SCREW, 1pLE DRILLING [
28 352 700 R9I 15-443 SCREW, BODY TO BOWL ]
1 |
30 69 943 D 227-917 BODY, THROTTLE, ASSEMBLY (GasoLinE) 250001 1o 255‘“? |
(CompPosSED OF -
| BODY § I RETAINER 69 931 O
i PIN 69 932 D 2 SCREW 352 701 R9I
| PLATE 69 9k D | SHAFT 69 922 D
i PLUG 69 930 D I WASHER 69 924 D)
30 69 973 D 227-939 BODY, THROTTLE, ASSEMBLY (DISTILLATE OR KEROSENE) 250001 To 255417 |
(CoMposED OF -
| BODY § | RETAINER 69 931 D
i PIN 69 932 D 2 SCREW 352 701 R9I
| PLATE 69 94k p | SHAFT 69 922 D
I PLUG 69 930 D ! WASHER 69 924 D)
30 353 04| R9I 227-1151 BODY, THROTTLE, ASSEMBLY (DISTILLATE oR KEROSENE) 2551“8 upP |
(Composep oF -
| BODY § | RETAINER 69 931 D
| PIN 69 932 D 2 SCREW 352 701 RY|
I PLATE 69 9l o | SHAFT 69 922 D
I PLUG 69 930 D | WASHER 69 92k 0)
30 353 503 R9I 227-1155 BODY, THROTTLE, ASSEMBLY (GASOLINE) 255018 up ]
(CoMPosED op - -
| BODY § | RETAINER 69 931 D
I PIN 69 932 D 2 SCREW 352 701 R9I
i PLATE 69 94l D ! SHAFT 69 922 D
| PLUG 69 930 D | WASHER 69 924 D)
§ - NoT SERVICED SEPARATELY |

(Revised 1-'54)

PRINTED IN UNITED STATES OF AMERICA



Farmall Super-A

—_— b =

and AV ENGINE
REF. NO. JENEART NUMEER DESCRIPTION SERIAL NUMBER RECiD
CARBURETOR, Marvel-Schebler—Continued
31 69 930 D 55-230 PLUG, THROTTLE SHAFT HOLE |
33 69 929 D 49-j01L JET, ipLing |
3k 69 952 D 16-80 GASKET, BoWL TO BODY |
3 69 968 D y7-270 JET, MAIN DISCHARGE {GAsoLINE) 250001 up |
(D1STILLATE OR KEROSENE) 250001 T6 255417 |
35 353 040 RI 47-327 JET, MAIN DISCHARGE (DISTILLATE OR KEROSENE) © 255018 we [
3¢ 69 951 D 16-28 WASHER, MAIN DISCHARGE JET 1
37 €9 925 D 46448 VENTUR! (5/8") {GasoLnE) 250001 To 255417 |
) (DisTiLLATE oR KEROSENE) 250001 up |
37 353 035 RI 46-473 VENTURI (21/32") (GasoLiNE) 255418 ue |
i-“,‘ 69 931 D 55-231 RETAINER, CHOKE VALVE SHAFT PACKING I
29 69 924 D 4y-38 WASHER, CHOKE VALVE SHAFT PACKING 2
4o 69 928 o 19-196 JET, MaIN (GAsovinE) 250001 1o 255H17 |
Yo 353 507 RI 49-169 JET, MaIN (GASOLINE) 255418 v |
b 70 144D 27-554 PLATE, CHOKE VALVE |
L2 69 917 D 26-696 SHAFT, CHOKE vaLVE, w/LEVER |
LY 352 701 R9I 15-8 SCREW, CHOKE VALVE PLATE 2
I 69 937 D 78-18Y WASHER, CHOKE VALVE SHAFT STOP SCREW |
L6 69 955 D 24 -480 SPRING, CHOKE VALVE SHAFT STOP SCREW |
W7 69 948 D 15-397 SCREW, CHOKE VALVE SHAFT STOP I
48 69 939 D 95-40 FELT, ORIP PLUG 7 I
hg 69 942 D 179-35 PLUG, DRIP |
S0 69 938 D 67-528 | ELBOW, w/STRAINER 1
350 632 R CLIP, cHoKE RoOD, :FRONT [FOR TRACTORS NOT EQUIPPED
WITH TOUCH CONTROL) |
103 02k NUT, HEx., |/H-28NF 1
181 311 SCREW, cap, HEX-HD., |/H-2BNF x §/8" 1
103 319 WASHER, vock, /0" |
350 633 R3 CLIP, CHOKE RoD, FRONT {FOR TRACTORS EQUIPPED WITH
TOUCH CONTROL) |
179 792 SCREW, cap, HEX-HD., |/M-20NC x 9/16" |
103 319 WASHER, vLock, /4" ]
24 520 D GASKET, CARBURETOR |
69 957 D 16-63 GASKET SET {GASOLINE) |
(CoNs15Ts OF -

| GASKET 69 952 D

| WASHER 69 950 D

| WASHER 69 951 p)
69 964 D 16-635 GASKET SET (D1STILLATE OR KEROSENE) |

(CoNsIsTs oF -

| GASKET 69 952 D

| GASKET 69 963 D

| WASHER 69 950 D

| WASHER 69 951 D)




Farmall Super-A

__.)42_

d AV '
i ENGINE
i LT h
CARBURETOR, Marvel-Schebler —Continued
69 926 D hg-264 JET, ecoNomIzER {GASOLINE) 250001 To 255M17 1
69 969 D Ug-161 JET, EcONOMIZER (DISTILLATE OR KEROSENE) 250001 10 259417 |
69 961 D 286-613 KIT, SERVICE, CARBURETOR (GASOLINE) 250001 o 255017 |
(ConsisTs of -
| AXLE 69 920 D | SHAFT 69 922 D
1 JET 6g 926 D I SCREW 352 701 R9I
| JET 69 928 D | SPRING 6% 954 D
| JET 69 529 D | SPRING 69 955 D
| PACKAGE 6S S57 D | VALVE 62 923 D
| PLUG 69 930 D | VALVE 69 956 D
2 RETAINER 69 31 D 3 WASHER 6o 92l D)
69 962 DA 286-672 KIT, SERVICE, CARBURETOR (DISTILLATE OR KEROSENE) 250001 10 255017 |
(ConsisTs oF -
| AXLE 69 920 D | SHAFT £9 922 D
| JET 69 929 D | SPRING 69 954 D
| JET 69 969 D | SPRING 69 955 D
| PACKAGE €9 g6k D | VALVE 69 923 D
I PLUG 69 930 D [ VALVE 69 956D
2 RETAINER 69 931 D 3 WASHER 69 92l D)
§  SCREW 352 701 R9I
353 501 R9I 286-82 KIT, SERVICE, CARBURETOR (DISTILLATE oR Kerosene) 255018 ue [
(ConsisTs OF -
| AXLE 69 920 D | SHAFT t9 922 D
| JET 69 926 D | SPRING 69. 954 D
| PACKAGE 69 964 D | SPRING 69 955 D
| PLUG 69 930 D | VALVE 69 923 D
2 RETA{NER 69 931 D | VALVE 69 956 D
4 SCREW 352 701 R9I 3 WASHER 69 924 D)
353 504 R9| 286-8My KIT, SERVICE, CARBURETOR (GASOLINE) 255418 ve 1
(Cons1sTs oF -
| AXLE 69 920 D I SCREW 352 701 R9I
| JET 69 929 D | SHAFT 69 922 D
I JET 353 507 RI I SPRING 69 954 D
| PACKAGE 69 957 D | SPRING 69 955 D
| PLUG 69 930 D | VALVE 69 956 D
2 RETAINER 69 931 D 3 WASHER 69 92l D)
| SCREW 69 923 D
8 639 D LEVER, CHOKE ROD |
10U 661 SCREW, SLOTTED-FIt-HD., No. O-32NF x 5/8" i
106 497 WASHER, Lock, No, 10 I
350 744 RI ROD, CHOKE |
137 130 PIN, coTTER, /16 x 7/16" I




Farmall Super-A

aperAY ENGINE
A 5TT=-40-A  a.31243
CARBURETOR, Zenith Model 161 x 7
48 616 pC CARBURETOR, AssemsLY (DISTILLATE oR KEROSENE) (OPTIONAL
WITH MARVEL-SCHEBLER CARBURETOR, 69 JO2 D) 250001 1o 255417
352 377 R92 0-10522 CARBURETOR, assemsLY (DisTiLLATE orR KERoseENE) (OPTIoNAL
WITH MARVEL-SCHEBLER CARBURETOR, 352 [ R9! or
CARTER CARBURETOR, 354 185 R9[)
(orDER 357 156 R9I) 255418 up
220 065 NUT, Hex., 5/16-18NC :
103 320 WASHER, vLock, B/I6"
52 499 DB CARBURETOR, AssemBLY (GAsoLINE) (OPTiONAL WITH
MARVEL-SCHEBLER CARBURETOR, 69 40| D) 250001 To 255417
352 376 R92 0-10514 CARBURETOR, AsseMBLY (GASOLINE) (OPTIONAL WiTH
MARVEL-SCHEBLER CARBURETOR, 352 689 R9! or
CARTER CARBURETOR, 358 |BU R92)
(oroer 355 485 RI) 255418 ue
179 817 SCREW, AP, HEX-HD., 5/16-18NC x 770"
103 320 WASHER, Lock, 5/16"




Farmall Super-A

. ENGINE
CARBURETOR, Zenith Model 161 x 7—Continued
| 53 197 © CR37-1X1 PLUG, THROTTLE SHAFT HOLE |
2 62 167D ge-(38C-2 BODY, THROTTLE, ASSEMBLY (DISTILLATE OR KEROSENE) 250001 1o 255417 1
(CoMposED OF -
| BODY § | RETAINER 42 195 D
| BRACKET 53 789 D 2 SCREW 145 371
b PIN 54 061 D | WASHER 21 210 D)
| PLUG 53 797 D
? 62 181 b B2-138C-3 BODY, THROTTLE, ASSEMBLY (GASOLINE) 250001 To 255417 I
(CoMpoSED oOF -
| BODY § | RETAINER 42 191 D
| BRACKET 53 789 0 2 SCREW N
I PIN 51 061 D | WASHER 2] 210 D)
| PLUG 53 197 D
? 352 886 R9I B2-138G-1 BODY, THROTTLE, ASSEMBLY (QASOLINE) 255018 ue I
(DISTILLATE oR KEROSENE) |
(ComPosED oF -
i BODY § | RETAINER 42 191 b
| BRACKET 53 789 D 2 SCREW 145 371
I PIN 54061 D | WASHER 21 210 D)
| PLUG 53 797 D
3 54 061 D CRI21-26 PIN, THROTTLE STOP |
i 62 172 D €55-6-18 JET, 1DLiING 250001 To 255417 |
iy 352 891 RI cH5-22- 18 JET, IDLING 255018 up I
5 62 171 D €38-51-15 VENTUR | 250001 1o 255017 1
5 352 890 RI €38-51-16 VENTUR X 255418 ve |
6 62 169 D cei-88 PLATE,” THROTTLE VALVE |
7 94 039 H C77-18-22 VENT, WELL 250001 To 255017 |
7 55 603 D C77-18-20 VENT, weLL (GasoLINE) 255418 up 1
i 94 091 H c77-18-2k VENT, weLt (DISTILLATE OR KEROSENE) 255118 ue [
8 426 217 FoLLows REFERENCE No. §
9 31 858 D T1585-3 “SCREW, THROTTLE VALVE PLATE
426 217 WASHER, Lock, No. 5 (same as 31 859 D)
{0 53 788 DA cli2-16 GASKET, BOWL TO BODY |
Ll 53 7183 D c85-28 FLOAT N |
12 62 173 D £66-50-50 JET, MAIN DISCHARGE 250001 1o 2554 1.7 1
12 352 892 R9I c66-47-3-15 JET, MAIN DISCHARGE (GASOLINE) 255418 vp |
12 352 897 R9I €66-50-3-50 JET, MAIN DISCHARGE (DISTILLATE OR KEROSENE) 255418 wp [
13 53 199 b €120-9 PIN, LOCATING, CHOKE VALVE PLATE LEVER ]
134 54 060 D CRI21-5 PIN, SToP, CHOKE VALVE |
] 31 847 D T56-52 WASHER, MAIN DISCHARGE JET |
15 352 895 R9I Cl01~5] PLATE, cHOKE VALVE {WILL work Far 53 78l D) !
16 3} 858 D T1585-3 SCREW, CHOKE VALVE PLATE 2
17 26 217 WASHER, Lock, No. 5 (saME as 31 859 D) 2
18 55 802 D c108-57 SHAFT, cHOKE VALVE, w/LEVER |
19 42 191 D Cli31-bx2 RETAINER, PACKING, CHOKE VALVE SHAFT 2
20 21 210D CT57-4 WASHER, PACKING, CHOKE VALVE SHAFT 2
§ - NoT SERVICED SEPARATELY

(Revised 1-'B4)

PRINTED IN UNITED STATES OF AMERICA



Farmall Super-A

— us -

and AV
ENGINE
REF. NO. aE N EeS DESCRIPTION SERIAL NUMBER REQD
CARBURETOR, Zenith Model 161 x 7—Continued
21 12 469 D C152-7 WASHER, DRIP PLUG, INNER 1
22 4o 534 D CT57-12 FELT, DRIP PLUG I
23 o 535 D €T935-51 PLUG, DRIP |
2l 24 520 p GASKET, CARBURETOR 1
25 53 796 D C150-17 ELBOW, w/STRAINER !
26 30 593 D ché-25 VALVE, NEEDLE, IDLE ADJUSTING 250000 10 255417 [
26 13 873 D chi6-6 VALVE, NEEDLE, IDLE ADJUSTING 255418 up [
27 30 594 D clii-9 SPRING, IDLE ADJUSTING NEEDLE VALVE 250001 v1o 255‘11'{ |
27 12 1&72 D Cli-iy SPRING, IDLE ADJUSTING NEEDLE VALVE 255'”8 up |
28 53 789 b CR88-8 BRACKET, FLOAT I
29 by 37) SCREW, DRIVE, RD-HD., ¢D-PLTD., No. 2 x |/h"
(same as 29 888 D) 2
30 21 210 D CT57-4 WASHER, PACKING, THROTTLE SHAFT |
31 42 191 D CI31-4x2 RETA INER, PAGKING, THROTTLE SHAFT I
2 T 62 170 D C29-225 SHAFT, THRoTTLE, W/LEVER, SCREW, |2 1455 D anp
PIN, 135 645 H |
33 54 062 D cT52-2) SPACER, THROTTLE LEVER I
34 135 645 H CT163-9 PIN, TAPER+(WILL WORK ForR 12 428 D) I
35 12 455 p T158-10 SCREW, THROTTLE sTop I
36 53 792 D T56-20 WASHER, FUEL VALVE 1
37 53 782 D c81-17-25 VALVE, FueEL 250001 70 25507 I
37 353 241 R9| c81-17-35 VALVE, FUEL 255418 ue I
38 62 174 D C120-42 AXLE, FLOAT i
39 132 119 T1S10-10 SCREW, BowL To BODY [sAME As |2 160 D) 11
4o 54 063 D CT91-3 PLUG, braIN (GAsoL iNE) |
4oa 53 791 D CTI150-1 COCK, oRAIN (DISTILLATE OR KEROSENE) |
b 106 497 WASHER, Lock, No. 10 (saMe as 12 H53 D) ]
U2 62 168 D B3-85D-2 BOWL, FUEL, ASSEMBLY 250001 10 255417 I
(CoMposep of -

| BOWL § | WASHER 12§69 D

| PLUG 53 797 D | WASHER 2] 210 D

| RETAINER 50 535 D | WASHER ho 534 p)

I RETAINER W2 191 D
I 352 887 R9I B-3-85M- | BOWL, FUEL, Asstmaly 255018 or 7

{ComPoseD oF -

| BOWL § 2 RETAINER bz 191 D

I PIN 53 799 D | WASHER 12 469 D

I PIN 54 060 D 2  WASHER 21 210D

| RETAINER o 535 p | WASHER o 534 D)

§ - NeT SERrRvVIcED SEPARATELY

(Revised 1.84)




Farmall Super-A

— 4 —

and AV
ENGINE
REEINO: IN‘:H:;:; NMuF::éa DESCRIFTION SERIAL NUMBER e,
CARBURETOR, Zenith Model 161 x 7 —Continued
3 12 435 D T56-24 WASHER, MAIN JET |
I 55 728 D 52-6-18 JET, MAtN (GasoLiNE) 250001 to 255417 I
by 55 594 D c52-6-19 JET, MAaIN (DISTILLATE OR KEROSENE) 250001 1o 255417 |
Yl 55 609 D CH2-6-20 JET, MAIN (GASOLINE) 255418 up |
UL 62 177 D C52-6-21 JET, AN (DISTILLATE OR KEROSENE) 255418 up I
45 i2 433 D 156-23 WASHER, Lower PLUG (GASOLINE) |
5 12 433 D 756-23 WASHER, MAIN JET ADJUSTMENT (DISTILLATE OR KEROSENE) |
46 16 825 D €138-23 PLUG, LOWER (GASOLINE) (MAIN JET PASSAGE) |
7 53 786 D cyi-2i VALVE, NEEDLE, MAIN JET ADJUSTMENT (DiSTILLATE OR KEROSENE) |
350 632 R CLIP, CHOKE ROD, FRONT (FOR TRACTORS NOT EQUIFPED
WITH TOUCH CONTROL) |
103 02X NUT, HEx., |/H-28NF 1
181 311 SGREW, cap, HEx-HD., |/H-28NF x 5/8" ]
103 319 WASHER, Lock, I/h" 1
350 633 R3 CLIP, CHOKE ROD, FRONT (FOR TRACTORS EQUIPPED WITH
TOUCH CONTROL) |
179 792 SCREW, cap, HEX-HD., |/H-20NC x 9/16" [
103 319 WASHER, vock, I/4" 1
352 896 R9I CI81-66 GASKET SET ‘ 1
(CoNs15TS OF =
| GASKET 53 788 DA
| WASHER 12 h33 b
| WASHER 12 435
| WASHER 31 847 D
| WASHER 53 792 D)
355 262 R9| PACKAGE, OVERHAUL, CARBURETOR |
(Cons18Ts oF -
| AXLE 62 170 D | VALVE 13 873 D
| ELBOW 53 796 D | VALVE 353 2l R9|
| FELT o 53% o | WASHER 12 433 D
| GASKET 2l 520 D | WASHER 12 433 D
| GASKET 53 788 DA I WASHER 12 135 D
| SHAFT 62 170 D | WASHER 12 469 D
| PLUG ho 535 D 3 WASHER 21 210D
| PLUG 53 7197 D ) WASHER 31 847 D
3 RETAINER L2 191 D ! WASHER 53 792 D
4 scRrew 31 858 b L wASHER 7106 hoy
) SCREW 132 119 J WASHER h26 217)
| SPRING 12 k72 D
350 744 RI ROD, CHOKE |
137 130 PIN, cotter, /16 x /16" [

PRINTED IN UNITED S8TATES OF AMERICA




Farmall Super-A

and AV
AR .
1] NN ~8
E!Im.'.-.'.'.tu‘?v}??‘%"“ @%‘“‘u
48-—_ " \ \ iy
R S
\'“ﬁ}}hlmu\}\‘ o
A-30969
CARBURETOR, Zenith Model 67 x 7
355 485 R9| o-11115 CARBURETOR, ASSEMBLY (GASOLINE) (WiLL WoRK For 352 376.R92)
{oPTiONAL WITH CARTER CARBURETOR, 35H 184 R92 oR
MARVEL-SCHEBLER CARBURETOR,-352 B8G RII) 255418 ue
179 817 SCREW, cAP, HEX-HD., 5/16=|8NC x 7/8"
103 320 WASHER, tock, MEDIuUM, 5/16"
357 156 R9I 0-11339 CARBURETOR, AsseMBLY (DISTILLATE OR KEROSENE)
(wiLL work PR 352 377 R92) (oPTioNAL WITH CARTER
CARBURETOR, 354 185 RO| oR MARVEL-SCHEBLER CARBURETOR,
352 688 RYI) 255418 ue
220 065 NUT, HEX., 5/16-18NC
103 320 WASHER, Lock, mEDIUM, 5/16"




Farmall Super-A

— 48 —

ond AV ENGINE
REF. NO. 'N';'J;g:; h:dqu?‘asE'R DESCRIPTION SERIAL NUMBER R:g.'p
CARBURETOR, Zenith Model 67 x 7—Continued
I 24 520 D GASKET, CARBURETOR
2 53 796 D C150-17 ELBOW, w/STRAINER |
3 13 873 D ch6-6 VALVE, NEEDLE, IDLE ADJUSTING I
4 12 472 D CLIN=-17 SPRING, IDLE ADJUSTING NEEDLE VALVE |
5 357 142 R9| B2- 189-1 BODY, THROTTLE, ASSEMBLY
(ComposeD oF -
| BODY § I RETAINER 2 191 p
| BRACKET 53 789 D 2 SCREW 145 371 .
I PIN 54 061 D | WASHER 21 210 D)
| PLUG 53 797 D
6 53 189 D CRE8-8 BRACKET, FLOAT ]
145. 371 SCREW, DRIVE, RD-HD., CD-PLTD:, No. 2 x |/H" 2
i 21 210 D CT57-4 WASHER, PACKING, THROTTLE SHAFT |
8 b2 191 b cl131-kx2 RETAINER, PACKING, THROTTLE SHAFT 1
9 62 170 D €29-225 SHAFT, THROTTLE, W/LEVER, SCREW, 12 U55 D ano PIN, 135 645 H [
10 54 062 D c152-24 SPACER, THROTTLE LEVER I
I 135 645 H cT63-9 PIN, TAPER I
12 12 455 D T158-10 SCREW, THROTTLE STop !
13 53 792 D T56-20 WASHER, FUEL VALVE |
1Y 353 241 R9i c81-17-35 VALVE, FuEL [
15 62 174 o c120-Y42 AXLE, FLOAT [
16 53 786 D cr1-2| VALVE, NEEDLE MAIN JET ADJUSTMENT (DISTILLATE 0R KEROSENE ) |
17 357 143 R9I B3- |08A-2 BOWL, FUEL, ASSEMBLY |
(ComMposep ofF -
| BOWL § | WASHER 12 469 p
| PLUG 53 797 D | WASHER 21 210 D
| RETAINER 4o 535 p | WASHER ko 534 o)
B | RETAINER k2 191 p
18 357 153 RI T56-71 WASHER, FIDRC, DISCHARGE JET |
19 357 145 R9| €66-90 (55-20)] JET, MAIN DISCHARGE (GASOLINE) |
19 360 049 RY| C66-90 (45-19)] JET, MAIN DiscHARGE (DISTILLATE oR KEROSENE ) [
20 12 433 D 756-23 WASHER, FIBRE, MAIN PASSAGE |
2| 16 825 b c138-23 PLUG, LOWER (GASOLINE) (MAIN JET PASSAGE) |
22 53 791 D CTI50-1 COCK; DRAIN (DISTILLATE oR KEROSENE) ]
§ - NoT SERVICED SEPARATELY
(Rovised 1.64) PRINTED IH

OF




Farmall Super-A

and AV

ENGINE

I | K PART MFRS, SEECRIIATION SERIAL NUMBER o
CARBURETOR, Zenith Model 687 x 7—Continued 3
23 £h ue3 D CT91-3 PLUG, DRAIN (GASOLINE) )
24 357 154 RII T30S IU- 1Y SCREW, sowL T0 BODY, W/WASHER Y
25 ho 539 D €7935-"1 PLUG, DRIP 1
26 Y 534 0 CTh7-12 FELT, DRIP PLUG |
Z 12 W69 D cT152-7 WASHER, DRIP PLUG |
28 357 hE RYI C1u8-121 SHAFT, CHOKE VALVE, w/LEVER. I
= 25 42 191 D C131-hxe RETAINER, PACKING, CHOKE SHAFT |
3u 21 210 D CTE7-h WASHER, PACKING CHOKE SHAFT |
3 257 155 RYI T315B5-3 SCREW, CHOKE VALVE pLATE, wfiock WASHER 2
32 357 147 ROI C101-66 PLATE, CHOKE VALVE |
3 357 150 R C120-tu PIN, FRICTION, CHOKE LEVER |
Bl 357 14G RI Cri1-168 SPRING, FRICTION, CHOKE LEVER |
35 53 797 D CR37-1XI PLUG, CHOKE SHAFT HOLE |
36 53 183 D 8y -28 FLOAT l
i 357 151 RI crhize-6u GASKET, BOWL TO BODY |
3 3571 155 RS T315B5-3 SCREW, THROTTLE vaLVE PLATE, w/Lock WASHER 2
39 g4 u9I H c17-18-24 JET, weLL veENT (DISTILLATE OR KEROSENE ) i
39 352 894 R1 c]j-18-28 JET, werL vEnT (GASOLINE) |
hu 357 1hb RI c21-176 PLATE, THROTTLE VALVE |
I 62 171 D c38-51-1% VENTUR| (D1sTILLATE OR KEROSENE) i
by 352 89V RI C38-51-16 VENTUR| (GASOLINE) |
2 352 891 R ch5-2218 JET, ioLing (GASOLINE) 1
iz 360 4B RI (55-22 16 JET, 1oLinG (DISTILLATE OR KEROSENE) |
I3 54 u61 D crR121-26 PIN, THROTTLE LEVER STOP |
hy 53 797 D CR3T-1XI PLUG, THROTTLE SHAFT HOLE |
350 632 RI CLIP, CHOKE ROD, FRONT (ForR TRACTORS NOT
EQUIPPED WiTH TOUCH CONTROL) |
103 02k NUT, HEX., |/H-28NF |
181 311 SCREMW, caP, Hex-HD., |/4-2ONF x 5/8" I
103 319 WASHER, vock, 174" |
350 €33 R3 CLIP, cHOKE RoD, FRONT (FOR TRACTORS EQUIPPED
WwITH ToucH CONTROL) |
179 792 SCREW, cap, HEx-Hp., I/H-2UNC x 9/1E" 1
13 319 WASHER, Lock, 1/H" |
357 152 R9I ci81-31k GASKET SET |
{ConsisTs oOF -
| GASKET 357 151 RI
| WASHER 12 433 0
| WASHER 53 792 O
| WASHER 357 153 R1)
350 Tl RI ROD, GHOKE |
137 130 PIN, cotter, I/16 x 7/16" !




— 50—

Farmall Super-A
and AV MEMORANDA




O

Farmall Super-A
and AV

— 51—

ELECTRICAL SYSTEM




Farmall Super-A — 52—

el MEMORANDA




N

Farmall Super-A — 5 —
and AV
ELECTRICAL SYSTEM
A-23059A
SPARK PLUGS, CABLES AND CONNECTIONS
SPARK PLUGS—Normal Service

| 353 9716 R9I PLUG, spaRK (CHaMPION 15-A) i
I 353 982 R91 | PLUG, spark (AC-85-S-CoM) i
I 353 991 R9I PLUG, sPaRk (AuTo-Li7e BT-8) [l

SPARK PLUGS—Light o.r Moderate Service
I 355 261 R9I PLUG, sPARK (CHamPioN C-15) ]
I 353 985 ROl | PLUG, spark (AC-B88-5-COM) l
1 353 992 R9I | PLUG, sparx (AuTo-LiTE BT-10) b

SPARK PLUGS—Severe Service

I 353 978 R9I PLUG, sPaRrk (CHaMPion H-17-A) i
[ 353 983 R9I PLUG, sPARK (AC=03-5-COM) i
I 353 990 R9I PLUG, sPARk {AuTo-L1Te BT-4) 1

SPARK PLUGS—Ext ly Severe Service
1 353 977 R9I PLUG, spaRrK (CHAMPION H-1b-A) T
I 353 986 R9I PLUG, sPARK (AC-81-S-COM) [
| 353 989 R9I PLUG, sPARK [AuTo-LiTe BT-3) 1
2 37 762 H GASKET, SPARK PLUG T
3 356 694 RrR92 PACKAGE, SERVICE, IGNITION cABLE (Consi8Ts oF sPARK PLUG CABLE,

assemBLy, W/CABLE, 356 686 R92 anp FourR NIPPLES, 251 553 RI) 1

i 356 686 R92 CABLE, coiL To 0ISTRIBUTOR, w/Two NIPPLES, 251 553 RI |
5 | 251 553 R NIPPLE, SPARK PLUG CABLE i




Farmall Super-A

L ELECTRICAL SYSTEM
BATTERY IGNITION UNIT
353 870 R9I UNIT, BATTERY 1GNITION (LESS REFERENCE Nos. [O AND 11)
I 356 686 R92 CABLE, SECONDARY, colL To DisTRIBUTOR, W/Two NIPPLES, 251 553 RI
(vitL work For 49 |25 D) |
2 251 553 Rl NIPPLES 2
L]
3 353 937 RI CLAMP, DISTRIBUTOR 2
180 078 SCREW, cAP, HEx-np., co-pLo., 5/16-18N x 7/B" 2
120 214 WASHER, Lock, co-pLTD., 5/16" 2
l 393 936 Re GASKET, DISTRIBUTOR [
5 353 874 R9I COIL, 1eniTion (6 vouLT) |
120 61} NUT, HEX., cp-pLTD., No, 10-32NF 2
120 217 WASHER, Lock, cp-pLTD., No. 10 2
b 353 889 Ri CLAMP, coiL ;
120 611 NUT, sQuare, co-pLTD., No. 10-32NF i
180 073 SCREW, caP, HEX-HWD., co-pLTD., 5/16-18NC x (/2" 2
132 926 SCREW, SLOTTED-RD-HD., GD-PLTD., No. |0-32NF x -1/ |
120 21l WASHER, Lock, cp-pLTD., 5/16" 2
120 217 WASHER, Lock, co-PLTD., No. IO I
120 393 WASHER, PLAIN, cD-PLTD., §/16" 2
1 357 929 R9 CABLE, PRIMARY, COIL TO DISTRIBUTOR (WILL WORK FOR 353 9hz Rr11) |




v s 41

Farmall Super-A — 5 —
and AV 2
ELECTRICAL SYSTEM
REF. NO, iyt DESCRIPTION SERIAL NUMBER R';g:o
BATTERY IGNITION UNIT—Continued

8 353 933 R HOUS ING, DISTRIBUTOR DRIVE |
103 883 PLUG, PiPE, HDLS., sLoTTED, 1/8" 1
179 8ho SCREW, cAp, HEX-HD., 3/B-1GNC X 1-1/0" I
179 8l2 SCREW, cap, HEX-#D., 3/8-16NC x 1-3/8" I
103 321 WASHER, Lock, 3/8" 2

9 353 934 R SHAFT, DISTRIBUTOR DRIVE I

10 55 780 DD GASKET, DisTRIBUTOR DRIVE Housing' (orpEr 46 168 DB) 1

10 46 168 pB GASKET, DISTRIBUTOR DRIVE HOUSING |

1 L6 868 D CLIP, MOUNTING, DISTRIBUTOR |

12 353 890 R9I DISTRIBUTOR, AsseMBLY (SEE DETAILS ON FOLLOWING PAGE ) |
353 938 RII| PACKAGE, BATTERY IGNITION (TRACTORS EQUIPPED WITH MAGNETOS AND

ELECTRIC STARTING AND/OR LIGHTING)

{ConsisTs OF -

| CABLE 56 683 D

| CLIP 46 868 D

| GASKET 55 780 oD
Y NIPPLE . 251 553 RI

| SCREW 180 123

| SCREW 180 129

| SWITCH 62 8o( D¢
| UNIT 353 870 R9I
2 WASHER 120 382

§ - NoT SERVICED SEPARATELY

(Revised 1.'84)




P Y T SN R S

P ———

L AT Yo

S

et -

2 B b AL LS e i

Farmall Super-A

and AV

ELECTRICAL SYSTEM

a 11 12 18 14 18 19 = 21 22 23 2419
%\\ 0\10 & Vi |I ¥ N ™ » 3 b /< l Ir ! 2I5
A 4 5

b8

&—-
IS .
S~

84767
BATTERY IGNITION DISTRIBUTOR

355 6%0 RG1 DISTRIBUTOR, ASSEMBLY |

| 351 693 R CAP, DISTRIBUTOR |
2 353 896 R9I ROTOR, DISTRIBUTOR I
3 353 901 R2 SEAL, FELT, BREAKER COVER |
] 352 284 R2 GASKET, BREAKER COVER |
5 353 900 RI| COVER, BREAKER, w/SEAL, 353 901 R2 anp GASKET, 352 28 r2 |
6 353 903 R92 | CONDENSER |
1 353 905 RI CLAMP, coNDENSER |
131 gho SCREW, SLOTTED-FIL-HD., €D-PLTD., No. 8-32NC x 3/16" =

121 8hy WASHER, Lock, c¢D-PLTD., No. & i

8 353 172 R9I PACKAGE, BREAKER ARM AND STATIONARY POINT I
1136 690 SCREW, SLOTTED-PAN-HD., c0-PLTD., No. 8-32NC x 3/16" |

9 353 907 RI SCREW, TERMINAL I
120 b NUT, HEX., co~PLTD., No. 8-32NC w3

121 8l WASHER, Lock, cp-pLTD., No. 8 3

10 353 906 RI INSULATOR, SPRING ANCHOR TERMINAL |

PRINTED IN UNITED STATES OF AMERICA




Farmall Super-A

and AV ; ;
ELECTRICAL SYSTEM
NO.
REF. NO. NUMBER DESCRIPTION SERIAL NUMBER rEa'D
BATTERY IGNITION DISTRIBUTOR—Continued
i 251 538 Ri WASHER, INSULATING, TERMINAL 1
12 352 277 Rl PLATE, BREAKER |
121 832 SCREW, SLOTTED-RD=HD., CD-PLTD., No. 8-32NC x ?B" |
121 8hl WASHER, Lock, co-pLTD., No. B |
13 352 301 R GUARD, GOVERNOR WEIGHT I
131 949 SCREW, SLOTTED~FIL-HD., CD-PLTD., No. B-32nNC x 3/16" 2
121 8hi WASHER, Lock, cp-pLTD., No. 8
1h 353 915 RYI ARM, WEIGHT 2
15 355 724 R9I | CAM, w/FELT, 355 H60 RI (wiiL work FoR 353 908 A91) 1
16 353 918 RI SPRING, GOVERNOR 2
17 352 293 RI SPACER, WEIGHT ARM }
18 353 928 R9| SHAFT, DISTRIBUTOR |
19 352 298 RI WASHER, THRUST, DISTRIBUTOR 2
20 353 894 RI SPRING, DISTRIBUTOR CAP >
21 353 895 RI SUPPORT, D!STRIBUTOR CAP SPRING 2
121 832 SCREW, SLOTTED-RD-HD., CD-PLTD., NoO. B-32NC x 3/8" 2
121 841 WASHER, vock, co-pLTD., No. & 2
22 353 898 RII_ | HOUSING, oisTrRisuToRr, w/0IL SEAL, 252 739 RI, RETAINER, 353 899 R anp
PLUG, 125 947 I
125 947 PLUG, PIPE, CD-PLTD., ;/'8'_- |
23 353 899 RI RETAINER, olL SEAL, DJSTRIBUTOR SHAFT |
2l 252 739 RI OIL SEAL, DISTRIBUTOR SHAFT |
25 353 902 RI GEAR, DISTRIBUTOR |
354 552 R PIN, DISTRIBUTOR GEAR |
352 302 Rl FELT, cAM oIL HotE (FOR 5/32" cAM BORE) 1
355 460 RI FELT, cAM oIl HoLE (For 9/32" caM BORE) 1
21 394 D WASHER, STATIONARY POINT AND TERMINAL 3




Farmall Super-A — 8-
and AV ELECTRICAL SYSTEM

B-34398B

MAGNETO, International Type H-4 (Special)




Farmall Super-A

— 59 —

and AV - :
ELECTRICAL SYSTEM
REF. NO. NE:;‘J!R DESGRIPTION SERIAL NUMBER R:g:,,
MAGNETO, International Type H-4 (Special)
351 218 ROI MAGNETO, ASSEMBLY [
179 8h2 SCREW, cAp, HEX-HD., 3/8-16NC X 1-3/6" 2
103 321 WASHER, vock, 3/8" 2
| N 216 FELT, OfL WELL |
2 EV 295 OILER 1
3 51 666 D SPRING, DISTRIBUTOR CAP 2
5 47 b2l o PIN, LOCATING, DISTRIBUTOR CAP I
6 47 408 b GASKET, OISTRIBUTOR BODY |
i 49 42l b RETAINER, DISTRIBUTOR BOOY FELT SEAL |
8 49 423 D, SEAL, FELT, DISTRIBUTOR BODY |
g 51 667 D PiM, DISTRIBUTOR CAP SPRING 2
10 356 686 R92 CABLE, coit To pisTRIBUTOR, w/Two NIPPLES, 251 353 R!
{wite work for 19 125 D) [
11 251 553 R NIPPLE, coiL To DISTRIBUTOR CABLE 2
13 38 609 DA WASHER, MOUNTING, COIL COVER i
14 47 413 DXC | CAP, DISTRIBUTOR i
14 47 443 pyc CAP, oisTriauTor, 47 W13 DXC, w/BRUSH, 21 350 DXA or 32 032 DXA or 356 622 RII |
15 21 350 DXA | BRUSH, oisTripuTor, w/SPRING (opTional wiTH 32 032 DXA oR 356 622 RI1) |
1% 32 032 DXA BRUSH, o1sTrRiBUTOR, W/SPRING {opTionaL wiTH 21 350 DXA oR 356 622 RI1) |
15 356 622 R1| BRUSH, oisTRIBUTOR, W/SPRING (oPTioNAL WITH 21 350 DXA or 32 U32 DXA) |
16 47 427 D NUT, DISTRIBUTOR ROTOR |
131 181 WASHER, LoCK, cD-PLTD., No. B ]
17 47 428 DA ARM, DISTR1BUTOR |
18 7 2% px ROTOR, DISTRIBUTOR |
19 g 417 D RETAINER, DISTRIBUTOR GEAR COVER FELT SEAL I
20 g 418 b SEAL, FELT, DISTRIBUTOR GEAR COVER 1
21 kg Y19 p GASKET, DISTRIBUTOR GEAR COVER |
22 g li20 DX QEAR, pisTriBuTOR (24 TEETH) 1
‘23 47 417 DX PINION, ROTOR I
2l 47 453 D GASKET, cOIL COVER I
25 47 W52 D STRAP, SECONDARY LEADOUT I
136 652 SCREW, SLOTTED-PAN-HD., No. U-UONF x 5/16" |
131 093 WASHER, vock, cb-pLTD., No. 4 ]
26 55 015 D COVER, CONDENSER HOLE 1
121 832 SCREW, SLOTTED-RD-HD., CB-PLTD., No. 8-32NC x 3,/8¢ 2
121 8l WASHER, Lock, cp-pLTD., No. 8 2
27 48 472 DA GASKET, CONDENSER HOLE GCOVER |

Always give MAGNETO NUMBER when ordering Parts.




Farmall Super-A

— 60 —

and AV : :
ELECTRICAL SYSTEM
REF. NO, NS";‘ARBTER DESCRIPTION SERIAL NUMBER Rgg.‘,,
MAGNETO, International Type H-4 (Special)—Continued
28 353 171 R9I PACKAGE, BREAKER ARM AND S5TATIONARY POINT I
436 692 SCREW, SLOTTED-PAN-HD., CD-PLTD., No. 8-32NC x 5/16" I
30 47 bk2 o TUBE, PRIMARY TO CONDENSER LEADOUT |
31 49 593 D INSULATOR, coit END 2
32 21 394 D WASHER, STATIONARY POINT SUPPORT |
13 47 432 D ANCHOR, SPRING |
120 622 NUT, HEX., CD-PLTD., No. 8-32NC [
133 482 SCREW, SLOTTEC-FL-HD., €O-PLTD., No. 8-32NC x 3/8" . 1
121 841 WASHER,. Lock, cp-pLTD., No. 8 |
3 47 433 DX CABLE, PRIMARY LEADOUT I
15 48 339 D CLIP, CONDENSER |
131 992 SCREW, SLOTTED-FIL-HD., CD-PLTD., NO, 4=32NC x I-Ifil" 1
121 8 WASHER, Lock, cb-PLTD., No. 8 I
36 6 483 pay BODY, DISTRIBUTOR, ASSEMBLY |
(CoMposeED oF -
| BODY § 6 483 pA 2 PIN 51 667 D
| FELT El 216 | RETAINER TRE
| GASKET 47 408 b | SEAL 49 23 D
| OILER Eh 295 | SHAFT § 47 486D
I PIN 47 el p 2 SPRING 51 666 D)
17 47 b9 pay COVER, coiv, w/STRAP, AssemBLY |
(ComMposeDp oF -
| COVER § U7 ilhg pa
| INSERT § W7 051D
| SCREW 136 652
| STRAP 47 452 p
i WASHER 131 093
131 997 SCREW, SLOTTED-FIL-HD., CD-PLTD., No. 8-32NC x [-1/2" ]
38 21 314 px CORE, colL, w/1wo SCREWS, 133 H95 |
38 47 439 DAX | COIL ano CORE, assemaLy |
(Composep oF -~
| COIL 57 926 DX
| CORE 21 314 o
2 SCREW 133 195)
38 57 926 DX COIL, w/INSULATORS, ASSEMBLY |
(CoMposep oF -
| CoIL § 57 926 D | STRIP § 47 448 o
2 INSULATORS § U7 W6 D | TAPE § 51 W66 b
2 INSULATORS 9 593 D I TERMINAL § 47 U450
| PATCH § 47 W47 0 | TERMINAL RERLED)
2 PATCH § 51 465D | TUBE § 25 9771 D
2 SCREW 133 495 | TUBE 47 42 p
| STICKER § 2783 | WINDING § U7 hlo pa)
i § - NOT SERVICED SEPARATELY

Always give MAGNETO NUMBER when ordering Parts,



Farmall Super-A

and AV
ELECTRICAL SYSTEM
REF, NO. N anE DESCRIPTION SERIAL NUMBER R:g-'n
MAGNETO, International Type H-4 (Special)—Continued
39 4g 41e DX COVER, DISTRIBUTOR GEAR, ASSEMBLY |
(ComposeD oF -
| COVER § 49 M6 D
| GASKET TRIEE
| RETAINER g 47D
i SEAL ig 118 o)
132 760 SCREW, SLOTTER-RD-HD., co-PLTD., No. B-32NC x /2" 2
121 8Y WASHER, Lock, co-pLTD., No. O 2
Yo 47 425 py ROTOR, DISTRIBUTOR, ASSEMBLY |
(ComposeD oF -
I ARM 47 428 p
| NUT 47 427 0
| ROTOR 47 k25 DX
| WASHER i31 181)
| 5G 066 DA DISTRIBUTOR, ASSEMBLY |
(ComposeD OF -~
| BODY 6 h83 pAy
| COVER 49 416 DX
| GEAR 49 h20 DX
I PINION 47 417 DX
2 SCREW 132 ]"60
2 WASHER 124 8l1)
132 124 SCREW, SLOTTED-FIL-HD., cD=-PLTD., No. 10-32NF x 3/4" 3
120 217 WASHER, Lock, cp-PLTD., No. [U 3
42 6 482 DAY FRAME, ASSEMBLY |
(ComposeD oF -
| COVER 55 015 D
| FELT EY 266
| FRAME § 6 182 pax
| GASKET 48 k72 pa
I POST § 47 485 D
i RACE E4A 352
| RETAINER §7 U5k p
2 SCREW 121 832
2 WASHER 121 81)
I3 £h 226 FELT, SEARING |
LY 47 4sh p RETAINER, BEARING FELT, INNER ]
li5 ST 60§ RACE, OUTER, ROTOR SHAFT BALL BEARING (IH-15-0) 2
b6 ST 602 RETAINER, ROTOR SHAFT BALL BEARING, W/BALLS (IH-15-R.U.) 2
h7 ST 600 RACE, INNER, ROTOR SHAFT BALL BEARING (IH-15-1) 2
§ - NoT SERVICED SEPARATELY

Always give MAGNETO NUMBER when ordering Parts.




Farmall Super-A — 62—

ol A ELECTRICAL SYSTEM
REF, NO. NE'?ﬁRBTER DESCRIPTION SERIAL NUMBER Rgg;D
MAGNETO, International Type H-4 (Special)—Continued

48 Eha 32} FLINGER, oiL 2
lig 60 094 D CAM, BREAKER |
50 21 409 pB CONDENSER |
51 47 438 pa WASHER, SHORT CIRCUITING TERMINAL, INNER I
52 48 341 o WASHER, SHORT GIRCUITING TERMINAL, OUTER 1
e 48 342 DA WASHER, LOCK, SHORT CIRCUITING TERHINAL i
Sl 48 340 DA TERMINAL, SHORT CIRCUITING 1
99 ST 307 BEARING, BALL, ROTOR SHAFT (IH-M-15) 2
56 E4A 305 SHIM, ROTOR, LIGHT X
51 £l 212 SHIM, ROTOR, MEDIUM X
58 Eha 372 SHIM, ROTOR, HEAVY X
59 27 311 D OILER, IMPULSE COUPLING . |
[ b6 868 b CLIP, MOUNTING I
61 47 474 p WASHER, o1L RETA1HER, 1#NER {oRDER 353 051 R9I) [
62 47 475 DA OIL SEAL (OrpeEr 353 051 R9I) |
63 47 473 0 WASHER, o1L RETAINER, oUTER (ORDER 353 05| R9|) |
Gl 2h 523 D WASHER, MAGNETO BOLT |
65 47 468 DA PIN, 5TOP, IMPULSE COUPLING 1
bl 11y 616 WASHER, LOCK, EXTERNAL-ToOTH-Csk., |/M" i
67 106 7h9 KEY, Wooorurf, No. 3, 1/8 x /2" |
68 47 461 D WASHER, PAWL PIN |
69 47 462 D RING, SNAP, PAWL PIN

70 51 303 D SPRING, PawL

1! ] 51 304 PAWL 2
2 47 293 oX MEMBER, MAGNETO ]
13 251 555 RI BUTTON, SPRING END >
Th 47 822 p SPRING, COUPLING, MAGNETO |
15 47 292 DX MEMBER, ORIVE [
76 i 2k 603 D WASHER, LOCKk, MAGNETO DRIVE MEMBER |
11 251 591 RI WASHER, LOCK, IMPULSE COUPLING, CD-PLTD., |/2" . |
78 47 470 D NUT, COUPLING, IMPULSE ]
19 46 168 pa GASKET, MAGNETO FLANGE |

X - As Requirep

Always give MAGNETO NUMEER when ordering Parts.




Farmall Super-A

__63_

ks ELECTRICAL SYSTEM
REF. NO. T MEER DESCRIPTION SERIAL NUMBER reaTs
MAGNETO, International Type H-4 (Special)—Continued
80 47 455 DAR ROTOR, ASSEMBLY |
{CompoSED OF -
| CAM 60 094 D
2 FLINGER (1.H.) EUA 32Y
| KEEPER 47 314 D
| KEY j0b Th9
2 RACE ST 600
2 RETAINER (I.H.) ST %02
I ROTOR § U7 57 pax
X SHIM el 212
X SHIM 27 305
X SHIM eha  372)
81 6 515 DAX FLAMGE, MOUNTING, ASSEMBLY I
(CoMPosED OF -
| FLANGE § 6515 DA
| OILER 27 311 D
| OIL SEAL § 353 050 RI
| PIN 47 468 pa
| RACE (I.H.) ST 601
| WASHER § 353 052 RI
| WASHER § 353 053 RI)
173 464 SCREW, sLoTTED-FL-HD., |/U-2ONC x 9/16" )
82 47 293 DY MEMBER, MAGNETO, W/PAWLS, AssEmBLY 1
(CoMposeD oF - >
| MEMBER 47 293 px 2 SPRING 51 303 D
| PAWL 51 304 D | WASHER 47 161 D)
2 RING 47 462 D
83 ' 47 293 D7 UNIT, ROTATING, ASSEMBLY |
(ComposeED of -
2 BUTTON 251 555 RI
| MEMBER 47 292 DX
| MEMBER W7 293 oy
| SPRING 7 822 p)
57 314 D KEEPER, MAGNETO |
353 05] R9I PACKAGE, SERVICE, OIL SEAL |
(Cons1sTS OF -
| SEAL § 353 050 RI 2 SHIM 27 372
| SHIM' § 353 054 RI | WASHER § 353 052 R
2 SHIM EY 212 | WASHER § 353 053 RI)
2 SHIM E4A 305
133 h95 SCREW, SLOTTED, FL~HD,, CD-PLTD., No. 8-32N(. X 5}8;"_[|N COIL AND CORE ASSEMBLY) |4
69 398 b VARNISH, INsULATING, ELECTRICAL (I PINT) (sPeciaL) ) X
§ - NoT SERVICED SEPARATELY X - As REQUIRED

Always, give MAGNETO NUMBER when ordering Parts.




Farmall Super-A — 6h—

and AV ELECTRICAL SYSTEM

A-22770A
BATTERY IGNITION SWITCH
| 62 801 DC SWITCH, BATTERY IGNITION, ASSEMBLY
SCREW, SLOTTED-SPECIAL-HD., CD-PLTD., No. 8-32NC x 5/16" (DeLco-Remy 1864099)
121 841 WASHER, Lock, cp-pLTD., No: 8
»

2 8 732 D KNOB, swiTcH

120 217 WASHER, Lock, No. 10
3 56 517 DX NUT, MOUNTING, SswiTcH, W/SEAL

138 563 WASHER, LOCK, INTERNAL-TQOTH, cD-PLTD., 9/1G"

Al

[ SWITCH, BaTTERY IanITION ([OrpER 62 801 DC)

h9 109 D SPACER, BATTERY IGNITION SWITCH




Farmall Super-A

— 65

and AV
ELECTRICAL SYSTEM
1
¥
r
]
9 10—.___
S —_—
..____%
i, j——_———'/ A-172028
MAGNETO IGNITION SWITCH AND CABLE
51 207 DB SWITCH, MAGNETO 1GNITION, ASSEMBLY (LEss REFERENGE No. M) |
SCREW, SLOTTED=-SPECIAL-HD., cD-PLTD., No. 8-32NC x 5/16" (Decco-Remy 18LHU9G) |
121 8 WASHER, Lock, c¢b-pLTD., No. § |
(ComposeD oF -
! KNOB 87320
I NUT 56 517 D
| SEAL 56 519 D
SWITCH § )
2 8 132 b KNOB, swiTcH I
120 217 WASHER, Lock, ¢p-PLTD., No. 10 |
3 56 517 DX NUT, MOUNTING, MAGNETO IGNITION SWITCH, w/SEAL |
138 553 WASHER, LOCK, INTERNAL-TOOTH, CD-PLTD., §/16" [
Y 59 109 D SPACER, MAGNETO 1GNITION SWITCH |
5 SWI'TCH, MAGNETO 1GNITION (NOT SERVICED SEPARATELY) {orRDER SN 207 DB)
6 56 683 D CABLE, MAGNETO I1GNITION SWITCH
(NOT TRACTORS EQUIPPED WITH LIGHTING AND STARTING) |
132 100 SCREW, SLOTTED-FI(L-HD., cD-PLTD., No. [0-32NF x 5/16" |
120 217 WASHER, tock, co-PLTD., No. (O |
7 61 813 0 CLIP, cABLE |
8 351 699 Ri CLIP, MAGNETO IGNITION SWITCH CABLE (TRACTOR EQUIPPED WITH TOUCH CONTROL ) 2
9 6l 38? D CLIP, MAGNETO 1GNITION SWITCH CABLE (TRACTORS WITHOUT TOUCH CONTROL) 2
179 879 SCREW, cAP, HEX-HD., |/2-I3NC x 3/4" 2
103 323 WASHER, vock, |/2" 2
10 35! 871 RI CLIP, MAGNETO 1GNITION SWiTCH CABLE |
§ - NoT SERvVICED SEFARATELY




Farmall Super-A
and AV

— 66—~ N
ELECTRICAL SYSTEM

,9

/

A-8656F
GENERATOR (Delco-Remy) AND CONNECTIONS
19 291 b BELT, GENERATOR ] 2500U] 1o 317191 i
52 318 DA BELT, GENERATOR 317192 up |
g 288 pa BRACE, GENERATOR i
220 066 NUT, HEx., 3/8-16NC i
179 816 SCREW, cAp, HEx-HD., 5/16-18NC x 3/0" 1
103 320 WASHER, Lock, 5/16" |
103 32l WASHER, Lock, 3/8" |
103 340 WASHER, PLAIN, 11/32" 1.0, x |1/16" 0.D. x No. 16 ca. I
U6 k2 p RELAY, GENERATOR (DELco-Remy |116766) (MaeNETO JaNITiON) 250001 1o 286221 |
132 900 SCREW, SLOTTED-RD-HD., cD-PLTD., No. 10-32NF x 3/8" (DELco-Remy 132900) 2
138 479 WASHER, "LOCK, EXTERNAL-TOOTH, ¢D-PLTD., No. |0 (Detco-Remy [38H79) 2
120 391 WASHER;, co-pLTD., 7/32" 1.D. x (/2" 0.D. x No. 18 ca. (DELcO-REMY [2039]) 2




Farmall Super-A

._67_

- ELECTRICAL SYSTEM
REF. NO. NlFJ':ﬂRBTER DESCRIPTION SERIAL NUMBER LS
GENERATOR (Delco-Remy) AND CONNECTIONS—Continued
I 356 936 R9| GENERATOR, W/¢ PULLEY, ASSEMBLY (wiLL WORK FOR b, 634 D)
(MAGNETO feNITION) [ 2500u| TO L P | |
(CompusED oF =
| CABLE 356 €36 ROI 2 SCREW 132 Juu
| CABLE 56 639 RYI 2 WASHER 12u 391
| GENERATOR 356 G637 RO 2 WASHER 138 W76)
| RELAY e W2 o
] 356 937 R9I GENERATOR, w/o PULLEY (DELco-REMY 1101423) (MacneTo IGNITION) 2ol To 20022 |
(FOR COMPONENTS SEE LIST OF PARTS UNBER DETAILS OF "GENERATOR" )
220 065 NUT, wex., 5/16-18NC 1
102 647 NUT, HEX., cASTELLATED, |f2-2ONF I
103 374 PIN, coTTer, 3/32 x I" [
179 818 SCREW, cap, HEX-HD., 5/16-|8NC x 1" 2
j03 320 WASHER, Lock, 5/1G" 2
Q | 520 WASHER, sTecL, piain, 1/2" I
T 354 237 R9I GENERATOR, w/o PULLEY, assemaLy (DELCO-REMY 1100501) (Battery loniTroi) 286222 ve l
(FOR COMPONENTS SEE LIST OF PARTS UNDER DETAILS OF "GENERATOR" )
220 065 NUT, HEx., 5/ 16-18NC 2
179 819 SCREW, cAp, HEX-HD., 5/16=I8NC x 1-1/6" 2
103 320 WASHER, Lock, 5/16" 2
] 682D PULLEY, GENERATOR 250001 1o 317191 [
5 356 7HU RI PULLEY, GENERATOR 317192 up |
6 103 905 KEY, Wooprurr, No. 5, 1/8 x 5/8" |
1 4g 287 DC BRACKET, GENERATOR 250001 To 286@2| I
179 838 SCREW, cap, HEx-nD., 3/8-16NC x 7/8" 2
103 321 WASHER, Lock, 3/8" 2
8 354 238 R93 | BRACKET, GENERATOR 2l6z22 up I
179 838 SCREW, cap, HEx-HD., 3/8-16NC x 7/8" 2
103 321 WASHER, Lock, 3/8" >
9 354 234 R9I REGULATOR, voLTace (DELco-Rewy | 118308) 286222 ur |
(FOR COMPONENTS SEE LIST OF PARTS UNDER DETAILS OF "VOLTAGE REGULATOR™)
179 788 SCREW, cap, Hex-HD., I/N-20NC x 516" 2
103 319 WASHER, vock, /" B
10 354 490 RI NUT, ARMATURE SHAFT 286222 up |
139 679 H WASHER, Lock, 23/32" |
356 938 R9I CABLE, ceEneraToR "A" TERMINAL To GROUND (USED WiTH GENERATOR, 356 937 R91) |
356 939 RII CABLE, GENERATOR "F" TERMINAL TO RELAY "F" TErMiNAL (USED WITH GENERATOR, 356 937 R91) |




Farmall Super-A

and AV

— 68 —

ELECTRICAL SYSTEM

34 36 36 37

[}
REF. NO. RHIEART, AN DESCRIPTION SERIAL NUMBER No. REQUIRED.
NUMBER NUMBER TITI c
GENERATOR (Delco-Remy)
KEY TO LETTERS N CAPTION -
A - 354 237 R9I GENERATOR
B - 45634 D GENERATOR
C - 356 937 RII. GENERATOR
354 237 RO 110050 | GENERATOR, COMPLETE
Y5 634 b 1101355 GENERATOR, COMPLETE |
356 937 R9I 1101423 GENERATOR, COMPLETE I
I 815018 BOLT, THRY 2 ?
1 815018 BOLT, THRU 2
120638 WASHER, Lock, cp-pLTD., 5/16" 2 |2 |2
2 1886496 SCREW, COMMUTATOR END COVER PLATE 313 [3
106496 WASHER, Lock, No. 8 3
1904376 WASHER, Lock 3
121841 WASHER, Lock 3
3 8e0524 PLATE, COVER, COMMUTATOR END FRAME I | |
4 817220 GASKET, COMMUTATOR END FRAME COVER PLATE I | I
5 812823 BUSHING, cOMMUTATOR END | | |
6 804076 WICK, 0IL, COMMUTATOR END L
7 1880635 OILER, COMMUTATOR END TN
8 1911097 PLUG, OIL WICK, COMMUTATOR END |
8 816315 PLUG, ©OIL WiCK, COMMUTATOR END I !
|

Always give GENERATOR NUMBER when ordering Parts.



Farmall Super-A —49 —

and AV ELECTRICAL SYSTEM

REF. NO. W rant A DESCRIPTION SERIAL NUMBER x "‘;“T“E
GENERATOR (Delco-Remy)—Continued
9 gi7210 FRAME, COMMUTATOR END, COMPLETE I |
9 1913560 FRAME, GOMMUTATOR END, COMPLETE |
(ConsisTs oF -
. | BUSHING 812823
| PLUG 816315
1 WICK Colute)
v 186wz2y BRUSH, THIRD N
10 1850768 BRUSH, THIRD . |
132688 SCREW, SLOTTED-RD-HD., CD-PLTD., NO. G-32NC x I,”l" ] |
115k SCREW, sLoTTED-RO-HD., No, G-32NC X 3/16" 1]
19ul377 WASHER, LOCK, BRUSH LLAD ATTACHING SCREW | | |
I 1836664 BRUSH, “AIN 2 |2
1 1906923 BRUSH, MAIN . 2 |
132688 SCREW, SLOTTED-RD-HD., CD-PLTD., Nov L-32NC X 1 /u" 2
1 5ho SCREW, stoTTec-ro-HO., No. |G-32NC x 3/16" 2 |2
|9u'fl377 WASHER, LOCK, BRUSH LEAD ATTACHING SCREW ' 2 2 |2
; [
12 191356U ARMATURE | |
12 1873051 ARMATURE K
13 124545 KEY, Wooorurf, No. 5, 1/b x 5/8" (orive eno) R
!
14 1514618 SHOE, POLE 2 |2
1h 816331 SHOE, POLE 2
1803646 SCREW, POLE SHOE 2 la]e
15 EILLEN INSULATOR, FIELD COIL 2 2
16 200182 TERMINAL, TvPE "K" 2 |2 le2
I
17 1902 102 COIL SET, FIELD |
7 191355 COIL 'SET, FIELD | |
18 1858719 STUD, TERMINAL |
1 1858751 STUD, TERMINAL | I
21743 NUT, mex., co-pLip., No. 12-2HNC 2 la]2
1904661 WASHER, LOCK, TERMINAL STUD 2 |ele
|
19 1872638 BAND, COVER TN
132930 SCREW, SLOTTED-RD-HD., CD-PLTD., No. JU-32NF x |-1/2" TN
120614 NUT, HEX., cD-PLTD., No. [U-32NF : IR
20 1881409 WASHER, TERMINAL STUD - 2 l2l2
2| 1858753 WASHER, INSULATING, TERMINAL STUD . 2 212
22 1885090 BUSHING, INSULATING, TERMINAL STUD 2 | 2
23 1858754 STUD AND LEAD, TERMINAL 1]
121743 NUT, HEX., cD-PLTD., No. |2-24NC 2 |22
190l 66 WASHER, LOCK, TERMINAL STUD
2l FRAME (NOT SERVICED SEPARATELY) | 1
25 1843646 FoLLows REFERENGE No. |1

Always give GENERATOR NUMBER when vrdering Parts.




Farmall Super-A

and AV

— 70 —

ELECTRICAL SYSTEM

REF. NO. oy R DESCRIPTION SERIAL NUMBER :———«——-——x r‘;‘"l“é
1
GENERATOR (Delco-Remy)—Continued
26 19043 U SCREW, RETAINER PLATE 3 3
(880781 WASHER, Lock 3 3
27 1911263 PLATE, BALL BEARING RETAINER I I
28 1912008 GASKET, BALL BEARING RETA INER PLATE I |
29 8oggls WASHER, SPACE, DRIVE END I [
30 954378 BEARING, BALL DRIVE END K |
31 819104 RETAINER, ORIVE END FELT WASHER [ 1
32 80996 WASHER, FELT, DRIVE END I I
33 1873830 FRAME, DRIVE £ND, w/OILER, 18606H] 1 |
34 188ubl | OILER, DRIVE END BEARING ] |
35 817224 SPACER, PULLEY [ [
| |
36 8ohooo WASHER, LOCK, DRIVE END SHAFT NUT [ ]
37 1914308 NUT. DRIVE END SHAFT | 1 [
|
817532 CLAMP, THIRD BRUSH PLATE | I
l |
1850759 HOLDER, BRUSH K} |
8og6hz HOLDER, BRuUSH | [ 3
8u9688 LEAD, BRUSH GROUND | I
812016 PIN, INSULATING, BRUSH HOLDER HINGE I I 2
812015 PIN, INSULATING, BRUSH HOLDER STOP I |2
217313 PIN, BRUSH HOLDER HINGE | |1
81731k PIN; BRUSH HOLDER SToP | |1
8u9062 PIN, DOWEL, COMMUTATOR END I |1
809593 PIN, DOWEL, DRIVE END Il 1
8096 14 PIN, THIRD BRUSH PLATE TENSION SPRING | I
1913737 PLATE, 'BRUSH, MAIN [l
8u9698 PLATE, BRUSH, THIRD |1
|
1116766 RELAY, GENERATOR | |
1hsh3 SCREW, THIRD BRUSH PLATE CLAMP | [
1886496 SCREW, BRUSH PLATE ATTACHING 3 |
lj51608 SCREW, BRUSH ATTACHING 3
1850760 SPRING, BRUSH, MAIN (R.H.) | |3
Bog6s8 SPRING, +BRUSH, MAIN (R.H.) | ]
1850760 SPRING, BRUSH, MAIN (L.H.) I |
80964 SPRING, BRUSH, MAIN (L.H.) [
1850767 SPRING, BRUSH, THIRD ] |
809644 SPRING, BRUSH, THIRD [
8uo82l SPRING, THIRD BRUSH PLATE TENSION ]
|061|96 WASHER, LOCK, BRUSH PLATE ATTACHING SCREW 3
1857412 WASHER, SPACE, BRUSH ARM 3
120217 WASHER, LOCK, BRUSH PLATE CLAMP SCREW |
13104} WASHER, LOCK, BRUSH ATTAGHING SCREW | 3
80955 WASHER, PLAIN, BRUSH ATTACHING SCREW | 3

Always give GENERATOR NUMBER when ordering Parts.



Farmall Super-A

and AV

— il =

ELECTRICAL SYSTEM

A-3072]

REF. NO. AR, Rt DESCRIPTION SERIAL NUMBER i
VOLTAGE REGULATOR (Delco-Remy)
354 234 R9| 11183uE REGULATOR, vOLTAGE (DELCO-REMY) 1
1 1909034 COVER |
2 1909035 GASKET, coveR I
3 1868137 CLAMP, TERMINAL i
i 1864099 SCREW, TERMINAL b
b 1878516 SCREW, REGULATOR CONTACT ATTACHING 2
6 1912159 SCREW, ADJUSTING RELAY ARMATURE |
1 1878507 WASHER, INSULATING REGULATOR CONTACT ATTACHING SCREW 2
8 1878505 WASHER, LOCK, REGULATOR CONTACT ATTACHING SCREW I
9 1878517 CONTACT AND SUPPORT, REGULATOR |
10 1878780 ARMATURE, RELAY |
1904817 SGREW, RELAY ARMATURE 2
1904377 WASHER, LOCK, RELAY ARMATUER ATTACHING SCREW
I 1912176 SPRING, REGULATOR ARMATURE |
12 1912365 SCREW, REGULATOR ARMATURE ADJUSTING I
13 1885467 LEAD, ASSEMBLY, GROUND
14 1885297 RESISTOR, "F" TERMINAL TO GROUND |
1878506 BUSHING, (INSULATING REGULATOR CONTACT ATTACHING SCREW 2
1913064 PACKAGE, SHOCK MOUNTING |

KAlways give VOLTAGE REGULATOR NUMBER when ordering Parts.




Farmall Super-A

- K

and AV §
ELECTRICAL SYSTEM
I
" tH
.
o®
! ."=
ggwmlog A-16991
r’.ll“l .|I""
GENERATOR (Bosch “No-Battery” Type) AND CONNECTIONS
1 52 318 DA BELT, GENERATOR 1
2 9 191 D PULLEY, GENERATOR |
3 61 469 pa BRACE, GENERATOR |
220 066 NUT, HEx., 3/8-16NC |
179 817 SCREW, caP, HEx-HD., 5/16-18NC x 7/B" 1
103 320 WASHER, Lock, 5/16" I
103 32| WASHER, Lock, 3/8" 1
103 340 WASHER, sTeet, pLain, 5/16" |
i 9 190 D SADDLE, GENERATOR 1
103 026 NUT, Hex., 3/8-2UNF |
186 312 SCREW, caP, HEx-HD., 3/B-2UNF x 4" |
103 321 WASHER, Lock, 3/8" |
5 28 309 D PIN, DOWEL, GENERATOR |
6 26 080 pB STRAP, GENERATOR |
103 o2k NUT, HEx., |/l-28NF |
179 822 SCREW, cAP, HEV-HD., 5/16-18NC x |-|/2" I
181 326 SCREW, cap, HEx-HD,, |/H-2BNF x 2-3/0" ]
103 320 WASHER, Lock, 5/16" [
103 319 WASHER, vock, |/4" ]
7 * 61 875 D GENERATOR, AssemsLy, w/o PULLEY (Bosch ARJF]5/6-900-A16)
{No LONGER SUPPLIED FOR SERVICE)
8 9 189 BRACKET, GENERATOR ) [
179 841 SCREW, cap, Hex-HD., 3/8-16NC x 1-1/0" 2
103 32 WASHER, tock, 3/8"

* - ALL SERVICE AND REPLACEMENT PARTS FOR GENERATOR SHOULD BE REFERRED TO AN AUTHORIZED UNJTED
AMERICAN BOSCH CORPORATION SERVICE STATIONS, LOCATED IN ALL PRINCIPAL CITIES, ORDER MUST
SHow BoscH GENERATOR NUMBER, PART NUMBER AND NAME,




Farmall Super-A
and AV

._7).}_._

ELECTRICAL SYSTEM

B-6186A

CRANKING MOTOR (Delco-Remy)




Farmall Super-A - 73—

and AV ELECTRICAL SYSTEM

A
/
/
A-26297A
CRANKING MOTOR, LEVER AND PULL ROD
| 350 739 R92 ROD, PULL, STARTING SWITCH |
137 130 PIN, cotter, [/16 x 7/16" |
2 350 738 RI LEVER, STARTING SWITcCH 250001 1o 305045 I
2 1918322 LEVER, STARTING SWITCH 3us6hC up I
3 ‘ 1618405 SWITCH, CRANKING MOTOR, w/LEVER, 1918322, assemsLy
(FOR COMPONENTS SEE LIST OF PARTS UNDER CETAIL OF "STARTING Sw1TcH") |
Y 355 794 R9| 1107VG3 MOTOR, CRANKING (wiLL woRk For 25| 3§ R9|)
(FOR COMPONENTS SEE LIST OF PARTS UNDER DETAIL OF "CRANKING MoTOR") 1
179 863 SCREW, cAP, MEX-HD., |/2-I3NC x |-1/I" 2
103 323 WASHER, Lock, 1/2" 2
5 I8_8,0251| PIN, STARTING SWITCH LEVER |
137133 PIN, coTTER, cp-pLTD., I/I1G x 7/16" |




Farmall Super-A

p— ’(5_

—a ELECTRICAL SYSTEM
REF. NO, 'N':':";:: NMUFI::lBSEIR DESCRIPTION SERIAL NUMBER R:g:n
CRANKING MOTOR (Delco-Remy)
355 194 R$) | lujue3 MOTOR, CRANKING {wiLL woRK FOR 231 3EY RS 1) |
| Bubzu BUSHING, DRIVE HOUSING i
2 1S 10093 HOUS ING, orive, W/BUSHING, Blub20 [
3 833602 WASHER, SPACE, DRIVE END |
I 18hgTTH WASHER, SPACE, DRIVE END I
5 Bugdrs WASHER, SPACE, DRIVE END I
¢ 186880k DRIVE, MOTOR [
(ComposED OF -

| GEAR AND SHAFT 1865629

| HEAD ° 1848530

| SCREW 1ER0E 10

| SCREW 1850611

| SPRING 1860639

2 WASHERS cususT)
1 1918408 SWITCH, STARTING, ASSEMBLY |
1A 1912376 GASKET, STARTING SWITCH 1
8 Bzi524 STUD, TERMINAL, FIELD |
9 1601665 WASHER, INSULATING, TERMINAL STUD 2
10 1861076 WASHER, INSULATING, TERMINAL STUD 2
11 82622 WASHER, TERMINAL STUD, PLAIN (|,/3-":"' THICK) 2
I 8u579u WASHER, TERMINAL STUD, PLAIN (1/16" THick) |
12 Busen NUT, TERMINAL STUD 1
13 1886923 BAND, COVER i
132926 SCREW, 5LOTTED~RD-HD., CD-PLTD., NO. J0-32NF % I_-_I/”" |
10308 NUT, HEX., No. [0-32NF 1
1 #i2luy colL, FIELD (L.H.) |
15 £19362 LEAD, CONNECTOR, BRUSH [
132892 SCREW, SLOTTED-RD-HD., CD-PLTD., No. J0-32NF x | /A" 2
106497 WASHER, Lock, No. 10 2
16 &1060| SHOE, POLE i
1881069 SCREW, POLE SHOE ]
(7 12546 KEY, Woobrurf, No. 6, 5/32 x 5/8" |
18 818002 ARMATURE [
19 811593 BRUSH ]
115903 SCREW, SLOTTED-RD-HD., BLUED, No. 6-32NC X 1 /2" I
106495 WASHER, Lock, No. 6 i

Riways give CRANKING MOTOR NUMBER when ordering Paxts.




Farmall Super-A
and AV

— 76 —

ELECTRICAL SYSTEM

REF. NO. IN'::;;E; N DESCRIPTION SERJAL NUMBER RES'D
CRANKING MOTOR (Delco-Remy)—Continued

20 813554 LEAD, GROUND, BRUSH ?
122159 SCREW, SLOTTED-RD-HD., cD-PLTD., No. &-32NC x (/4" 2
106496 WASHER, Lock, No, § 2

21 833602 WASHER, SPACE, COMMUTATOR END

22 1881625 FRAME, Enb, COMMUTATOR

23 1865 182 PLUG, COMMUTATOR END FRAME |

2l 809053 BOLT, 1HRU 2
103319 WASHER, Lock, |/4" 2

2% 812h06 COIL, Fiewn (R.H.) [

26 1881869 SCREW, POLE SHOE b

21 FRAME (NoY SERVICED SEPARATELY)
1855629 GEAR aWD SHAFT, MOTOR ORIVE |
1848530 HEAD, MOTOR DRIVE |
81u226 HOLDER, BRUSH ]
188u6Y2 OILER, COMMUTATOR END FRAME |
817313 PIN, BRUSH HOLDER HINGE 2
812016 PIN, BRUSH HOLDER, w/INSULATION 2
817314 PIN, BRUSH HOLDER STOP 2
8[20[5 PIN, BRUSH HOLDER STOP, w,"INSULATION B 2
809062 PIN, DOWEL, COMMUTATGR END 1
809593 PIN, DOWEL, DRIVE END I
1850811 SCREW, MOTOR DRIVE SPRING {AT HEAD) I
16508 1v SCREW, MO10R DRIVE SPRING (SHAFT END) |
813521 SPRING, BRUSH HOLDER lj
1860639 SPRING, MOTOR DRIVE [
805057 WASHER, LOCK, DRIVE SPRING SCREW 2
802691 WICK, 0IL, COMMUTATOR END FRAME OILER |

Always give CRANKING MOTOR NUMBER when ordering Parts.




Farmall Super-A

and AV

—_ 17—

ELECTRICAL SYSTEM

REF. NO. el i DESCRIFTION SERIAL NUMBER NESi
STARTING SWITCH (Delco-Remy)
1918405 SWITCH, STARTING, AssempLy (LESS REFERENCE NO. 6) |
134566 NUT, nex., co-puto., 3/8-16NC |
1h22 10 SCREW, SLOTTED-RC-HD., BLUED, No. 10-32NF X 5/16" 2
1ublgy7 WASHER, Locx, No. |0 2
120381 WASHER, rack, 3/8" I
| 1918322 LEVER, STARTING SWITCH |
2 1880254 PIN, SWITCH LEVER 1
137133 PIN, COTTER, CD-PLTD4, /16 x 7/16" [
3 812022 WASHER, SwiTCH TERMINAL, PLAIN |
! sWITCH (oroER 191840%) I
5 816911 INSULATION, S1DE, STARTING SW1TCH ?
6 1912376 GASKET, STARTING SWITCH [

Always give SWITCH NUMBER whon ordering Parts.




Farmall Super-A — 78—
and AV
ELECTRICAL SYSTEM
A-17870
HEADLIGHTS OR REAR LIGHTS (Conventional) (Guide Lamp Corp.)
s 6ho pp &13-24 HEADLIGHT oR REAR LIGHT, AssemaLy X
Lt NUT, HEX., I/2-13NC |
103 323 WASHER, Lock, |/2" I
! 23 522 DA 593959 BoDY |
e 53 523 D 923119 REFLECTOR 0
; T 1he 309 1331 LAMP (32 canoLe power, 6-8 voLt, SC) ]
Y 53 527 D 924639 GASKET 1
5 350 478 Rri 5930059 LENS i
6 53 525 DA 5939960 | MouLDING 1
i 68 417 b 5935500 PLATE, TERMINAL, AsseMsLy 1
(Composep oF -
| “PLATE 79 o7 H
2 SCREW 121 7hy
I SPRING 79 hod
2 WASHER 138 530)
8 79 408 H 9227185 SPRING, TERMINAL PLATE [
9 79 ho7 H 922786 PLATE, TERMINAL |
121 7hg SCREW, sLoTTED-RD-HD,, co-PL7D., No. 8-32NC x 5/16" 2
I38 530 WASHER, LOCK, INTERNAL-TOOTH, Co-PLTD., No. 8
X - As Requigrep




Farmall Super-A

— 19—

e ELECTRICAL SYSTEM
REF. NO, th'JMF‘B\ER; N"dJthRE‘sE.R DESCRIPTION SERIAL NUMBER R:g:n
HEADLIGHTS OR REAR LIGHTS (Conventional) (Guide Lamp Corp.)—Continued
10 53 524 D 924209 CABLE : |
11 53 526 D 912048 SCREW, MOULDING 1
12 5 569 D SPACER, HEADLIGHT 1
13 49 393 D POST, LIGHT, RIGHT FRONT (SUPER-A OnLY) [
218 438 NUT, JaM, HEX., 3/0-I6NC 1
102 896 SCREW, SET, SQ-HD., CUP-PT., 3/B-1GNC x 1" I
14 L9 394 D POST, LiGHT, LEFT FRONT (SUPER-A ONLY) |
218 438 NUT, Jam, Hex., 3/6-16NC |
102 896 SCREW, SET, sq-HD., cup-pT., 3/8-16NC x 1" [
1% 49 069 D SPACER, REAR LIGHT 1
16 350 920 RI CLAMP, REAR LIGHT |
17 350 016 RI1 POST, REAR LIGHT 1
13 001 RI NUT, Hex., 5/16-18NC 3
179 817 SCREW, cap, HEx-HD., 5/16-18NC x 7/8" 3
103 320 WASHER, Lock, 5/16" : 3
£
16 60 393 DX POST, FRONT LIGHT L.H. (SUPER-AV OnLY)

(ALso Super "A" EQUIPPED WITH ll.5U E x |6 D.C. FRONT
WHEEL RiMs - SPECIAL) I
218 438 NUT, JaM, HEX., 3/8-|GNC |
102 896 SCREW, sET, sq-HD., cup-pT., 3/6-16NC x 1" |

19 60 394 DX POST, FRONT L1GHT R.H. (SUPER-AV onLY)

(ALso SUPER "A" EquiPpeD wiTH .50 £ x 16 D.C. FRonT
WHEEL RiIMS - SPECIAL} |
218 438 NUT, vam, HEX., 3/8-I6NC 1
102 896 SCREW, SET, SQ-HD., cup-pT., 3/8-16NC x " |




Farmall Super-A — 8 —

— MEMORANDA




Farmall Super-A
and AV

—_ 8 =

ELECTRICAL SYSTEM

7 A-29983
REF. NO. N anT Ry DESCRIPTION SERIAL NUMBER AEoih
HEADLIGHTS OR REAR LIGHTS (Sealed Beam) (Guide Lamp Corp.)

357 884 R9I 926115 HEADLIGHT OR REAR LIGHT, SEALED BEAM, ASSEMBLY
(6 10 8 voLt) X
114 774 NUT, HEX., |/2-13NC |
103 323 WASHER, Lock, MEDIUM, |/2-13NC |
| I5m3h7 SCREW, MACHINE, SLOTTED-PAN-HD., BRS., No. E-32NC x I/ll" 2
2 138 530 138530 WASHER, LOCK, INTERNAL-TDOTH, CD-PLTD., No. & 2
3 358 894 ROI 5844116 BODY 1
Y 356 890 R9| 5943703 UNIT, SEALED |
5 358 892 RYI 58l 120 GASKET |
6 358 891 R9I 59436497 MOULD ING |
1 53 526 D 912048 SCREW, MOULDING |

X - As REQUIRED




Farmall Super-A — 8~

and A¥ ELECTRICAL SYSTEM :

REAR LIGHT AND TAIL LIGHT ATTACHMENT (Guide Lamp Corp.)

353 268 RS2 919-03 ATTACHMENT, REAR L1GHT AND TAIL LicHT (6 voLT)
(oroer 355 914 R9I) 1
I 354 305 R92 928129 LIGHT, Ta1L, assemaLy (6 voLT) 1
2 2 303 63 LAMP, TaIL LioHT (SC-6-8 voLT, 3 CANDLE PowER) [
j 92 111 H 922758 GASKET, TAIL LIGHT DOOR 1
i 354 308 Ri 5938883 LENS, TAIL LieHT (Rusy) [
5 354 307 R92 5939980 DOOR, TAIL LIGHT I
6 104 733 H 922446 SCREW, TAIL LIGHT DOOR |
T 10h 734 H 59304 78 GASKET, TAIL LIGHT MOUNTING I
8 354 310 RI 5938879 STIFFENER, TAIL LIGHT MOUNTING |
121 917 121917 NUT, HEx., co-pLTD., 5/16-2hNF |
120 214 120214 WASHER, Lock, cp-pLTD., 516" |
9 354 309 R9| 5938317 SWITCH, LIGHTING, ASSEMBLY I
(CoMposeDp ofF - t

| BODY 355 izl r9)

| KNOB 355 423 R9|

I NUT 355 425 R1)
10 354 303 R9| 5938342 CABLE, SWITCH TO TERMINAL PLATE |
1 354 30l R9| 59383h3 CABLE, SOCKET To swiTcH, w/SPRING |
12 79 Uo7 H 922786 PLATE, TERMINAL 1
121 7ha SCREW, SLOTTED-RD-HD., ¢D-PLTD., No. 8-32NC x 5/16" 2
138 530 WASHER, LOCK, INTERNAL-TOOTH, CD-PLTD., No. 8 2




Formall Super-A — 83—

and AV '
ELECTRICAL SYSTEM
REF. NO. AR AT, l DESCRIPTION SERIAL NUMBER ) i L
REAR LIGHT AND TAIL LIGHT ATTACHMENT (Guide Lamp Corp.)— Continued
13 79 408 H 922785 SPRING, RETAINING, TERMINAL [
1l 354 302 R92 5939972 BODY, REAR LIGHT |
15 53 523 D g23119 REFLECTOR, REAR LIGHT |
16 e 309' 1133L LAMP, Rear (SC-6-8 voit, 32 canoLE POWER ) ’ 1
17 53 527 D geli639 GASKET, REAR LIGHT I
18 350 478 RI 5936059 LENS, REAR LIGHT |
19 53 525 DA 5939960 MOULD NG, REAR LIGHT 1
20 53 526 D 912048 SCREW, REAR LIGHT DOOR 1
355 k2l R9I 590231 BODY, sSwITCH I
359 423 R9I s9h0215 KNOB, swiTcH, w/SCREW [
355 U259 Rl 590230 NUT, RETAINING, SWITCH |
68 4i7 D 5935509 PACKAGE, TERMINAL PLATE, ASSEMBLY |
(Cons15Ts OF = .
| PLATE 79 ho7 H
2 SCREW 121 748
| SPRING 79 UoE H

2 WASHER 138 530)




Farmall Super-A

and AV

_.8)4_

ELECTRICAL SYSTEM

1
.

COMBINATION REAR LIGHT AND TAIL LIGHT ATTACHMENT (Guide Lamp Corp)

355 91l RYI

ATTACHMENT, REAR LIGHT COMBINATION AND TAIL LIGHT

(vitL work ror 353 208 R92)

355 910 RY| 929-3 LIGHT, REAR, comBINATION AND TAIL LIGHT (6 voLt)
1A 355 li23 R9l s9h0215 KNOB, SWITCH, Ww/SCREW
2 355 b2t R SGlu3u NUT, RETAINING, SwiTCH
3 355 42k r9) 5910231 BODY, swiTcH
L) 354 309 RYI “e38317 SWITCH, LiGHT, AssemaLy
(CoMPOSED OF -
| BODY 355 k2l Ry
| KNOB 355 k23 r9I
I NUT 35¢ h2s. Ri)
9 BODY, REAR LiGHT (orpER 355 910 R9I)
6 356 59v R9 5539859 REFLECTOR, REAR LicHT
7 1h2 309 1133L LAMP, Rear (SC-6-8 voLT, 32 canbLe power)
8 53 521 D geli639 GASKET, REAR LIGHT
9 390 478 Ri 5936059 LENS, REAR LIGHT.
v 53 525 DA 5939960 MOULDING; REAR LiGHT




Farmall Super-A -8 —
and AV ‘ e
ELECTRICAL SYSTEM
REF. NO. IN':' :'AEZ-; f:nUFMR.BSE.R DESCRIPTION SERIAL NUMBER R’E‘g‘.D
COMBINATION REAR LIGHT AND TAIL LIGHT ATTACHMENT (Guide Lamp Corp)—Continped
I 53 526 D 912048 SCREW, REAR LIGHT DOOR i
|2 356 592 R9| 5939863 JEWEL, ASSEMBLY I
13 115 273 51 LAMP, TAIL LIGHT (sC-6-8 voLT, 3 cANDLE POWER) i
1 79 408 H 922785 SPRING, RETAINING, TERMINAL I
15 79 407 H G22786 PLATE, TERMINAL |
121 749 SCREW, SLOTTED-RD=HD., cD-PLTD., No. 8-32NC x 5/1C" 2
138 530 WASHER, L0CK, INTERNAL-TOOTH, CD-PLTC., No. 2
1€ 356 591 R9J 593986 | SOCKET, w/WIRING (SwiTcH To RED LIGHT) |
17 354 304 R9| 5938343 CABLE, SOCKET To swiTcH, W/SPRING I
18 354 303 RII 5938342 CABLE, SWITCH TO TERMINAL PLATE
68 417 D 5935509 PACKAGE, TERMINAL PLATE, ASSEMBLY 1
(ConsisTs ofF =
| PLATE 7% hu7 H
2 SCREW 121 7hs
. | SPRING 9 huS H
2 MASHER 138 530)




Farmall Super-A

and AV

— 8 —~

ELECTRICAL SYSTEM

1
.
'
"- 5
{ ;
]
LIGHTING SWITCH (Delco-Remy)
l B11i5hs COIL, RESISTANCE, LIGHTING SWITCH DIMMER |
2 IB?S{J?U COIL, RESISTANCE, LIGHTING SWITCH GENERATOR FIELD 250004 To 286221 |
3 1994038 SWITCH, vicHTing, w/tolL, 81U5H5 up |
o6 WASHER, Lock, INTERNAL TooTH, |1/16" ]
3 1991036 SWITCH, LieHTing, w/Call, 81U515 (BoscH LichTine) ]
11706 WASHER, Lock, INTERNAL-TOOTH, |[/16" 1
) 1554035 SWITCH, LienTing, w/CoiL, BIUSKE ano 1878070 250001 To 28622 [
o WASHER, Lock, INTERNAL-TOOTH, ||/16" 1
5 188202 NUT, MOUNTING, LIGHTING SWITCH |
6 1882013 KNOB, LIGHTING SwiTCH )
7 186409 SCREW, MOUNTING, LIGHTING SWITCH KNOB I
121641

WASHER, Lock, cp-pLTD., No. B

Always give SWITCH NUMBER when ordering Parts.



Fu_rmall Super-A

— 87—

t

and AV :
ELECTRICAL SYSTEM
BATTERY BOX

I 351 81k R RUBBER, BATTERY HOLD-DOWN, LONG 2
2 51 714 D RUBBER, BATTERY HOLD-DOWN, SHORT 2
3 350 637 R9I COVER, BATTERY BOX |
] 50 939 DX SCREW, BATTERY BOX COVER HOLD-DOWN 2
5 350 634 R9| BOX, BATTERY, w/Two SCREWS, 50 939 DX [

103 025 NUT, HEx., 5/16-2UNF
103 127 NUT, wine, I/4-20NC 2
181 336 SCREW, -cAP, HEX-HD., 5/16-2UNF x 3/h" I
181 361 SCREV, cAP, HEX-HD., 3/B-2ANF x 7/8" 2
103 320 WASHER, vrock, 5/16" Y
103 321 WASHER, vock, 3/8" 2
Q 391 WASHER, sTEEL, pLAIN, /" 2
103 340 WASHER, sTeEL, pLaiN, 5/16" i
6 350 638 RI SUPPORT, BATTERY BOX HOLD-DOWN i
179 838 SCREW, cAP, HEX-HD., 3/8-16NC x /8" ]
103 321 WASHER, vock, 3/8" ]




Farmall Super-A —88 —

and AV ELECTRICAL SYSTEM

T T Negative terminal
\ 8 4 i—— Positive terminal
32
€ s
- $
I |[H‘§.'_’_}_J If :
| | \ —‘ *'I \d !'
\ 1 \
12 3 4 b5 8 5 No 10

—14 battery connections

\ — —Negative terminal
Right side view—cranking motor, ~13 e
iew showing

~Positive terminal

\ ‘ L/Left side view—gehera:or, regulator,
headlight and rear light connections
7

19 3? 17 18 //"F" terminal J:ls‘l
~ \

38 s?a 36 29
"t i
T 7 ™

- AP t . 1
- ermina. L ‘ :
27— ;
7
34<\ Dimmer coil——
b
=]
1_--.—
-~
4 88— 80
15 16-- -5 ° %
:“F” terminal ¥
“Gen” terminal” &S :E:t" ter;n'u;al i N
. Lighting switch, ammeter,
Generator and regulator connections Headlight and connections ignition switch and fuse housing
. © B4806C

LIGHTING AND STARTING (Battery Ignition)




Farmall Super-A

_89_

= ELECTRICAL SYSTEM
REF. NQ. NE‘;;:';R DESCRIPTION SERIAL NUMBER Rgg'.D
LIGHTING AND STARTING ( Battery Ignition)

| 39 368 DX CABLE, LIGHTING SWITCH TO REAR LIGHT 1
2 350 740 Ri CLIP, REAR LIGHT CABLE |
3 60 938 D CLIF, cabLe (oN BATTERY BOX REAR HoLD-DOWN BOLT) (Sek Note (L)) |
A 355 8YT R SUPPORT, CABLE HARNESS (ON BATTERY BOX HOLD-DOWN BOLT) 308955 ue 2
Iy 351 915 RII CABLE, 1GNITION AND LIGHTING |
9 350 741 RI CLIP, HARNESS (ON TOUCH-CONTROL CYLINDER BLOCK MOUNTING BOLTS) Y
6 351 911 RI SHIELD, CABLE HARNESS . 2
1 351 914 R CLIP, BATTERY CABLE |
& 350 735 R9I CABLE, BATTERY TO CRANKING MOTOR |
9 395 19l RgI MOTOR, CRANKING (DELCO-REMY [[107093) (FOR COMPONENTS SEE LiST’

OF PARTS UNDER DETAILS OF "CRANKING MoTor") (wiLL work For 25| 68U R9!) |

179 883 SCREW, cAP, HEX-HD., [/2-13NC x I-1/4" 2
103 323 WASHER, Lock, |/2"

10 351 871 RI CLIP, IGNITION SWITCH To COIL CABLE |
1 353 870 R9I UNIT, BATTERY I1GNITION, ASSEMBLY

(FOR COMPONENTS SEE LIST OF PARTS UNDER DETAILS OF "lGNITION UNIT") |
12 I5 G40 DB HEADLIGHT (Guioe Lamp 873-21) (ConvenTionaL)

(FOR COMPONENTS SEE LIST OF PARTS UNDER DETAILS OF "HEADLIGHT OR REAR LIGHT UNiT") 2
B 357 884 R9| HEADLIGHT (Guipe Lawp 926115) (SEaLED Beam)

(FOR COMPONENTS SEE LIST OF PARTS UNDER DETAILS OF "HEADLIGHT OR REAR LIGHT UNIT") 2
13 355 196 R92 | BATTERY (Auto-LiTe IMS-85R) (5ce Note @)
13 355 079 R9I | BATTERY (DeLco-ReMy MI5-WL) (See Note @)
13 354 210 R9I BATTERY (GLoee UNion 61P) (See Note @)) |
13 354 214 R BATTERY (Eoison A-U85-3) (See Note @)) I
13 355 782 R9) BATTERY (WiLLarp) (SEe NoTe @) I
L] 350 736 R9I CABLE, BATTERY TO GROUND 1
15 61 813D CLIP, HEADLIGHT CABLE I
16 . 350 234 R9| REGULATOR, voLTace {DELco-RemMy 1[[B308) (FoR cCOMPONENTS SEE LIST oF

PARTS UNDER DETAILS OF "VWOLTAGE REGULATOR") |
17 354 229 RI11 CABLE, GENERATOR "A" TERMINAL To REGULATOR "GEN" TERMINAL I
18 354 230 RI1 CABLE, GENERATOR "F" TERMINAL TO REGULATOR "F" TERMINAL |

NOTE (L)~ 2 USED ON TRACTORS WITH SERIAL NUMBERS 250001 To 308954
NOTE @) - BATTERIES ARE OPTIONAL

(Ravissd 1-84)




Farmall Super-A —9% =
N ELECTRICAL SYSTEM
REF. NO. NS:ARBTER DESCRIFTION SERIAL NUMBER Rgg.'n
LIGHTING AND STARTING, (Battery Ignition)—Continued
19 354 237 RYI GENERATOR, assesBLY (DELCO-REMY []10050]) !
20 351 913 R} CLIP, CABLE HARNESS |
21 350 742 Rl . CLIP, CABLE HARNESS. |
22 354 231 R9I HARNESS, cABLE I
23 60 938 D CLIP, REAR LIGHT BRACKET BOLT, LOWER |
2} 61 8I3 D CLIP, HEADLIGHT CABLE (ON CRANKCASE FRONT COVER BOLT) |
25 61 813 0 CLIP, HEADLIGHT CABLE (ON GENERATOR BRACE BOLT) |
26 52 116 D CLAMP, HEADLIGHT CABLE (ON LAMP POST) 3
LIV 633 NUT, HEX., No. |0-2UNC 3
110 501 SCREW, SLOTTED- RD-HD., No. IG-2UNC x 5/8" 3

27 SWITCH, L1GHTING, assemsLY (Deico-Remy 199403E8) -

(FOR COMPONENTS SEE LIST OF PARTS UNDER DETAILS oF "LIGHT ING SWiTCH Unit) |
28 62 801 bC SWITCH, BATTERY IGNITION, ASSEMBLY [FOR COMPONENTS SEE LIST OF

PARTS UNDER DETAILS OF "BATTERY |GNIT1ON SwiTcH UNIT") |
29 42 383 bC AMMETER (AC 1501438) (opTionaL wiTh 350 473 R91) |
29 354 473 R9| AMMETER (RochesTer H010-C6H) (opTionaL wiTh 42 383 DC) |
30 354 232 R9I HOUS ING, Fuse (Bussuan MFe. Co.) (WwiLL work For 354 233 ROI) t
31 4= 640 pB LIGHT, REAR (GuibpE Lamp No. 873-24) {(ConveEnTionaL)

(FOR COMPONENTS SEE LIST OF PARTS UNDER DETAILS OF "HEADLIGHT AND REAR LI1GHT uni ") I
31 357 884 R9| LIGHT, "REAR (SEALED BEAM) (FOR COMPONENTS SEE LIST OF PARTS UNDER

DETAILS of "HEADLIGHT AND REAR L1GHT UniT") |
32 CABLE, AMMETER To STARTING MoToR (orbER 351 915 RQ|) I
33 CABLE, ioniTIoN swiTcH To coiL (orber 35| §15 R9I) |
34 CABLE, LIGHTING SWITCH To HEADL1GHT (oRDER 350 23| R9|) I
35 CABLE, RecuLATor "BAT" TERMINAL To aMMETER (orRDER 35l 23| R9I) !
36 CABLE, 16NITION sWiTCH To REGULATOR "L" terminaL [orper 350 231 R91) |
37 CABLE, FUSE HOUSING TO LIGHTING sWiTcH (USED wiTH 350 232 RO|) |
38 CABLE, FUSE HousING To IaNITioN swiTeH (usep with 354 232 RG() |

PRINTED IN UNITED STATES OF AMERICA




Farmall Super-A
and AV

9l —

ELECTRICAL SYSTEM

REF. NO. NG SER DESCRIFTION SERIAL NUMBER Atk
LIGHTING AND STARTING (Battery Ignition)—Continued
356 u62 R9Y BOLT, TERMINAL (SERVICE ON BATTERY CABLES) X
250 UGG Ro2 | CLAMP, ammeter (ac 85740B) I
352 154 R9I CLAMP, amMeTER (ROCHESTER RM=U000-3) ]
106 653 FUSE (C2RTRiDGE-TYPE-SFE-20) (6 voLT, 20 AMPS.) |
" i
28 326 D LOOM, LIGHTING SWITCH TO REAR LIGHT CABLE |
120 614 NUT, HEX., cp-PLTD., No. 10-32NF 4
27 618 D RING, SWITCH TO REAR LIGHT CABLE LOOM CLAMP 2
352 265 Rl WASHER, MOUNTING, AMMETER -CLAMP (ROCHESTER 4000-28-C) 2
120 217 WASHER, Lock, cD-pLTD., No. 10 2

X - As REQUIRED




Farmall Super-A — 92— N

d AV
o ELECTRICAL SYSTEM l&

e e —
| ~8
98
-~
HE R4 A
i m—t £ 1 P
vt
| I |
] 6 b ~9

Right side of tractor showing
cranking motor, magneto and rear light cable

‘\_//Leftside of tractor showing generator,’

a5 19 35 17 18 //-"F" terminal regulator, headlight and rear light connections . 2:3
\ l ~—“A” terminal \\ ,[:L
20 ~
2 Dimmer coil
' 1"\-\.\
36—~ i 11387
& 34 [ ~30
/ 37 39
16 —86 26
g :
16 “Il;' t’t’ex;mm-fxl 1 X ]
/ Lo a erminal M, g A
“Gen” terminal \--]_n terminal 4 32 33 386 35 ! 22

Lighting switc¢h, ammeter,.

Generator and regulator connections Headlight and connections ignition switch and fuse houilng
: B-48058

LIGHTING AND STARTING ATTACHMENT (Magneto Ignition)

(Special)
(280 001 to 286 221) . i




Farmall Super-A

— 93 —

and AV '
ELECTRICAL SYSTEM
REF. NO. Rl DESCRIPTION SERIAL NUMBER ,‘;‘3-.,
LIGHTING AND STARTING ATTACHMENT (Magneto Ignition) (Special)
(280 001 to 286 221)
350 731 R93 ATTACHMENT, LIGHTING AND STARTING (TWO HEADLIGHT AND ONE REAR LIGHT) . |
| 39 368 DX CABLE, LIGHTING SWITCH TO REAR LIGHT |
LY
2 350 740 RI CLIP, REAR LIGHT CABLE {ON STARTING CRANK MOUNTING BRACKET BOLT) I
3 60 938 D CLIP {on BaTTCRY BOX) (SEE Note (1)) |
34 355 847 RI SUPPORT, CABLE HARNESS (ON BATTERY BOX HOLD-DOWN BOLT) 308955 up 2
Ul 351 915 RII CABLE, IGNITION AND LIGHTING |
5 350 741 RI CLIP (For TRACTORS EQUIPPED WiTH Touch-CoNTROL) N
5 351 673 Ri GLIP (TRACTORS NOT EQUIPPED WITH ToucH-CoNTROL ) ]
6 351 911 RI SHIELD, CABLE 2
1 351 914 Rl CLIP, BATTERY CABLE |
8 350 735 RII CABLE; BATTERY TO STARTING MOTOR |
9 355 794 R9| MOTOR, CRANKING (DELco-REMY |107093) (fOR COMPONENTS SEE LIST OF
PARTS UNOER DETAILS OF "CRANKING MoTor") (WitL work ForR 251 684 R9I) [
179 883 SCREW, CAP, HEX-HD., |/2-13NC x 1-1/0" 2
103 323 WASHER, rock, |/2" 2
10 351 871 Rl CLIP {oN CLUTCH HousING BOLT) (NOT PART OF ATTACHMENT) |
i1 351 218 R9| MAGNETO, ASSEMBLY (NOT PART OF ATTACHMENT) |
i2 45 640 DB HEADLIGHT (Guioe Lame 873-21) (ConveEnTionaL) (FOR COMPONENTS SEE
LIST OF PARTS UNDER DETAILS OF "HEADLIGHTS OR REAR LIGHTS UN1T"} 2
12 357 884 R9I HEADL IGHT {GuioE Lamp 926115) (Searep Beaw) ' (FoR COMPONENTS SEE LIST
OF PARTS UNDER DETAILS OF "HEADLIGHTS OR REAR LioHTs") 2
i 77h NUT, HEX., |/2-13NC 2
103 323 WASHER, rock, [/2" 2
13 355 196 R92 | BATTERY (AuTo-L1Te IMS-B5R) (Sec NotE(@ ) il
13 355 079 ROl | BATTERY [DELco-REMy I[MI5-WL) (See Note @)
13 354 210 R91 | BATTERY (GLose UnioN 61-P) (See Note @)
13 354 214 R9) BATTERY (Epison A-485-3) (See Note @) ) ]
13 355 782 R9| BATTERY (WitLarp) (See Note @)) |
14 350 736 R9| CABLE, BATTERY TO. GROUND 2l
15 61 8|3 D’ CLIP, HEADLIGHT CABLE (ON GENERATOR FRONT MOUNTING BOLT) |
16 354 234 R9| REGULATOR, volLTAGE (DELco-Rewy | [1B308) (FOR coMPONENTS SEE LisT OF PARTS
UNDER DETAILS OF "WoLTAGE ReeuLaTOR"). |
179 788 SCREW, CAP, HEX-HD., I/4-20NC x 5/16" 2
103 319 WASHER, vrock, |/U" 2
4
17 354 229 Ri| CABLE, GENERATOR "A'" TERMINAL TO REGULATOR "GEN" TERMINAL |
18- 354 230 Rl CABLE, GENERATOR "F™ TERMINAL TO REGULATOR "F" TERMINAL 286222 up i
NOTE (1) - 2 usep on TRACTORS WITH SEr1AL NuMsers 250001 to 308954
NOTE @) - BATTERIES ARE OPTIONAL

(Revised 1.'84)

=



o Gz T e L

Farmall Svper-A
and AV

_.91;_

ELECTRICAL SYSTEM

REF. NO. e DESCRIPTION SERIAL NUMBER D
LIGHTING AND STARTING ATTACHMENT (Magneto Ignition) (Special)—Continued
(280 001 to 286 221)
19 354 237 R9I GENERATOR, assembLy (DELco-Remy |10050]) (FoR COMPONENTS SEE LIST OF PARTS
UNDER DETA(LS OF "GENERATOR") |
220 065 NUT, Hex., 5/16-18NC 2
179 818 SCREW, cap, HEX-HD., 5/16-18NC x 1" 2
103 320 WASHER, vock, 5/16" 2
20 351 913 R! CLIP {ON QCNCRATOR DRACKET REAR BOLT) |
21 350 742 RI CLIP (oN LOWER AR CLEANER MOUNT ING BOLT) 1
22 350 732 R9! HARNESS, caBLE 250001 7o 28622 |
22 354 231 R9! HARNESS, cABLE ' 286222 up |
23 60 938 D CLIP (ON REAR LAMP BRACKET BOLT) 1
2l 61 813 D CLIP (ON CRANKGASE FRONT COVER ROLT) |
25 61 813 0 CLIP, HEADLIGHT CABLE (ON GENERATOR BRACE BOLT) |
26 52 116 D CLAMP, CABLE 3
110 633 NUT, HEX., No. |0-2UNC 3
110 501 SCREW, sLoTTED-rD-HD., No. 10-2iNC x 5/8" 3
27 SWITCH, LienTiNg (DELco-REMY 1994035) (FOR COMPONENTS SEE LIST OF
PARTS UNDER DETAILS OF "LIGHTING SWITCH UniT") 250001 To 28622| 1
27 SWITCH, LighTing, AssemBly (DELco-Remy [196HU3E) (For coMPONENTS sEE LisT
OF PARTS UNDER DETAILS OF "LIGHTING SwiTcH UNIT")’ 286222 up |
28 54 207 bB SWITCH, MAGNETO 1GNITION (NOT PART OF ATTACHMENT) |
29 42 383 pC AMMETER (1501438) (opTioNaL wiTh 354 473 ROY) 1
120 614 NUT, HEX., CD-PLTD., No. |0-32NF )
120 217 WASHER, Lock, cp-pLTD., No. 10 2
29 354 473 R9I AMMETER (RocHesTErR 4O1U-CH) (wiLL work For 351 [45 R9Y)
(opTionaL wiTH 42 383 oC) ]
120 614 NUT, HEX., CD-PLTD., No. 10-32NF i
120 217 WASHER, Lock, cp-PLTD., No. 10 2
3u 354 232 R9I, | HOUSING, rfuse, w/KNOB, 356 U5 RG1) (Bussman Mre. Co.)
(wite work For 351 355 RGI, 354 006 RGI ano 354 233 R9I) |
31 45 640 pB LIGHT, rear (Guioe Lame 873-24) (ConvenTionaL)
(FOR COMPONENTS SEE LIST OF PARTS UNDER DETAILS OF "HEADLIGHT GR REAR LIGHT UNIT") |
31 357 884 Rr9| LIGHT, Rear (Guipe Lamp U26115) (SeaLep Beam)
(FOR COMPONENTS SEE LIST OF PARTS UNDER DETAILS OF "HEADLIGHT OR REAR LIGHT UniT") |
14 774 NUT, HEX., 1/2-13NC |
103 323 WASHER; vock, |/2" I
32 Y2 915 D BLOCK, JUNCTION, INSTRUMENT PANEL 286222 up 1
120 361 NUT, HEX., co-PLTD., No. 10-2liNC [
110 503 SCREW, sLoTTED-RD-HD., No. [0-2liNC x 7/BY |
120 217. WASHER, Lock, cp-pLTD., No. 10 |
33 CABLE, AMMETER To CRANKING MoTOrR {ORDER 351 915 R9|) 1
34 CABLE, MAGNETO IGNITION SWITGH To MAGNETO (oRDER 351 915 R9I) |
5 CABLE, LIGHTING SWITCH TO:HEADLIGHT |
36 CABLE, REGULATOR "L" TERMINAL TO JUNCTION BLOCK (oRDER 35l 231 R9I) |
37 CABLE, REGULATOR "BAT" TERMINAL To AMMETER (ORDER 350 231 RYI) |
38 CABLE, Fuse Housine To LieHTING swiTcH (useo wiTe 350 232 RGI) |
39. CABLE, FUSE HOUS ING To JUNGTION. BLOGK (usep wiTh 350 232 R91) |

PRINTED IN UNITED STATES OF AMERICA




L
i

Y By et
Farmall Super-A = HoISy
and AV : : -
ELECTRICAL _SYSTEM
REF, NO. NS':ARB;R DESCRIPTION SERIAL NUMBER R::‘g.'n
I 1 | I
LIGHTING AND STARTING ATTACHMENT; (Magneto Ignition) (Specia.l)—Con_f.inuad |
: (280 001 t0 2686 221) " .
g 29).D BELT, GENERATOR nl I
{ 356 otz RYI BOLT, TERMINAL (SERVICE ON BATTERY CABLES) l X
J 43 527 DAX BOX, TooL : [ |
\ 13 002 RI NUT, wex., 3/C-10NC i , 2
179 837 SCREW, cap, HEx-HD., 3/B-16NC x 3/0" J I ! c
103 321 WASHER, vLock, 3/8" 2
g 288 pa BRACE, GENERATOR I
220 066 NUT, Hex., 3/8-16NC |
176 810 SCREW, cap, nEx-HD., 5/16-18NC x 3/4" |
103 320 WASHER, vrock, 5/16" |
103 321 WASHER, Lock, 3/8" I
103 2iu WASHER, erain, (1/32" 1.D. x 11/16" 0.D. x No. IL Ga. |
354 238 R93 BRACKET. GENERATOR |
179 838 SCREH, caP, HEX-HD., 3/8-16MC x 7/8" 2
103 321 WASHER, tock, 3/8" 2
250 b6c rR92 CLAMP, ammeTer (AC 857H08) I
352 154 R9| CLAMP, ammeTer (RocHesTER RM-NOWLO-3) |
350 920 RI CLAMP, REAR LIGHT |
350 €32 RI CLIP, CHOKE RoD, FRONT (FOR TRACTORS NOT EQUIPPED WITH TOUCH-CONTROL ) |
103 021 NUT, wex., |/U-28nF I
181 311 SCREW, cap, HEx-HD., |/H-28NF x 5/8" 1
103 319 WASHER, Lock, If4" 1
350 €33 R3 CLIP, cHOKE RoD, FRONT (FOR TRACTORS EQUIPPED WITH TOUCH-CONTROL ) 1
179 792 SCREW, cAP, HEX-HD., |/H-2UNC x G/16" 1
103 319 WASHER, tock, I/h" |
106 653 FUSE (CARTRIDGE Type SFE-20) (6 voLt - 20 AmPs.) |
356 by Rel KNOB, FUSE HOUSING |
8 635 D LEVER, cHOKE RoD (USED ONLY WITH MARVEL SCHEBLER CARBURETOR) I
10u €61 SCREW, SLoTi1ED-RD-HD., No. 10-32NF x 6/6" |
106 497 WASHER, Lock, No. 10 I
350 738 Ri LEVER, STARTING SWITGH 250001 1o 305645 1
LEVER, STARTING swiTch (DELco-Remy 1918322) 3056l6 ue |
28 326 D LOOM, LIGHTING SWITCH TO REAR LIGHT CABLE |
h9 39h D POST, LIGHT, LEFT FRONT (SUPER-A onLY) |
218 u38 NUT, oM, HEX., 3/8-16NC i
102 896 SCREW, sET, 5Q-HD., CUP-PT., 3/8-16NC x " |
60393 DX POST, FRONT LIGHT L.H. (SUPER-A onLY) |
49 393 D POST, LIGHT, RIGHT FRONT (SUPER-A onLY) |
218 438 NUT, sam, HEX., 3/8-1GHNC |
102 896 SCREW, seT, sa-HD., cup-pT., 3/8-16NC x 1" [

X - As REQUIRED




Farmall Super-A — 9% —
- ELECTRICAL SYSTEM
REF. NO. . DESCRIPTLON SERIAL NUMBER Rgg'.D
LIGHTING AND STARTING ATTACHMBNT (Magneto Ignition) (Special)—Continued:
(250 001 to 286 221)
60 394 DX POST, FRONT L1GHT, R.H. (SUPER-A oniLy) I
350 016 RI| POST, REAR LIGHT |
13 001 RI NUT, Hex.. 5/16-18NC 3
179 817 SCREW, cap, HEx-HD., 5/16-18NC x 7/8" 3
103 320 WASHER, Lock, S/16" 3
682 b PULLEY, GENERATOR |
27 618 D RING, CLAMP, LIGHTING SWITCH TO REAR LIGHT CABLE LOOM 2
350 744 R1 ROD, CHOKE 1
137 13v PIN, corter, /16 x 7/16" 1
350 736 R2 ROD, PULL, STARTING SWITCH |
137 13v PIN, coTTER, 1/1G x T/16" |
351 814 R2 RUBBER, BATTERY HOLD-DOWN, LONG
51 714D RUBBER, BATTERY HOLD-DOWN, SHORT
354 260 R SPACER, INSTRUMENT PANEL JUNCTION BLOCK |
45 569 D SPACER, LIGHT ' 2
9 069 D SPACER, REAR LIGHT I
352 265 R} WASHER, MOUNTING, AMMETER CLAMP (RocHEsTER 4000-28-C) 2




Farmall Super-A

and AV

— 97 —

ELECTRICAL SYSTEM

15 ~
~
>186
~B
~17
11 S
10
\ T~ 18
9
| \
| \
/ -19
& /
~18 14
SoA” e~ 1
12 .
L3 ,20
\ ’
! \ 16
1 \ ( 16
\ // /
3 4
/
¢ \\
A\
_.df J A-18043
WIRING DIAGRAM——ELECTRIC LIGHTING (Bosch No-Battery Generator)
(Two Headlights and One Rear Light)
i 4e 6ho DB LIGHT, Rear (ComveEnTionaL) (FOR COMPONENTS SEE LIST OF PARTS UNDER
DETAILS OF "HEADLIGHT OR REAR LIGHT UNiT'")
2 39 368 DX CABLE, LIGHTING SWITCH TO REAR LIGHT
3 60 936 D CLIP, (ON REAR LIGHT BRACKET LOWER BOLT )
i 350 740 R CLIP (ON STARTING CRANK MOUNTING BRACKET BOLT, FRONT)
5 CABLE, LIGHTING SWITCH TO HEADLIGHT (eLack) (orpER 350 732 RO1)
6 SWITCH, LieHTiNe, AsseEMBLY (DELCO-REMY 1964036 )
1 CABLE, GENERATOR TO LIGHTING SWITCH (NATURAL WJTH BLACK AND RED CROSS TRACERS )
{oroER 350 732 R9I)
8 60 938 D CLIP (oN BATTERY BOX REAR HOLD-DOWN BOLT)
9 351 911 Ri SHIELD, casLE
10 350 Thz Rl CLIP (oN AIR CLEANER SUPPORT BRACKET LOWER BOLT)
I CABLE (NATURAL WITH BLACK TRACER) (INSULATE THE TERMINAL AND FASTEN
SECURELY WITH FRICTION TAPE) (ORDER 350 732 R9I)
12 350 741 RI CLIP (oN HYDRAULIC LIFT CYLINDER BLOCK BOLTS)
12 351 673 RI CLIP (ON CLUTCH HOUSING) {FOR TRACTORS NOT EQUIPPED WITH HYDRAULIC-LIFT)
13 350 732 R9l | HARNESS, caBLE
1l 351 913 R) CLIP (oN GENERATOR BRACKET REAR BOLT)
15 Y5 640 pB HEADL ) GHT
16 52 116 D CLIP (CLAMP CABLE TO REAR SIDE OF LIGHT POST)
17 61 813 0 CLIP (oN' GENERATOR)
18 61 875D GENERATOR, AssEMBLY (NO' LONGER SUPPLIED FOR SERVICE)
19 61 813 D CLIP (ON GENERATOR BRACE BOLT, RIGHT HAND SIDE)
20 61 813 D CLIP {oN CRANKCASE FRONT COVER BOLT, FIRST BELOW GOVERNOR HOUSING),




Farmall Super-A

and AV

ELECTRICAL SYSTEM

I a8 DESCRIPTION s SERIAL NUMBER RESD
ELECTRIC LIGHTING (Bosch ""No-Battery’ Generator)
352 84 R9| LYGHTING ATTACHMENT (Two HEADLIGHTS AND ONE REAR LIGHT)
(COMPLETE ATFACHMENTS DISCONT INUED) |
52 318 DA BELT, GENERATOK 1
61 4¢9 pa BRACE, GENERA1OR [
200 0G6 NUT, nex., 3/8-18NC I
17¢ 817 SCREW, cAP, HCx-Ho., 5/16-18NC x 7/8" |
103 320 WASHER, tock, ©/1G" |
03 32 WASHER, vLock, 3/8" !
103 340 WASHER, sTEEL, PLAIN, 5/IC" L 7
9 18 D BRACKET, GENERATOR 1
179 &by SCREW, cAP, HEx-MD., 3/G-16NC x [-1/b" 2
103 321 WASHER, tock, 3/8" 2
350 732 ROI HARNESS, caBLE
39 36E bx CABLE, LIGHTING SWITCH TO REAR LIGHT 1
52 116 D CLAMP. caBLE 3
L0 633 NUT, Hex., No. Ju-2lNC 3
110 501 SCREW. sto171ED-RD-110., No. [0-2UNC x &/8" 3
350 G2u RI CLAMP, HEADLIGHT OR REAR LIGHT 3
o 938 D cLiP, casLe (For 2/E" souT) 3
61 813 0 CLIP, casLe (For 3/E" povnT) 3
350 740 R CLIP, casLe (For 3/8" BoLt) |
350 71 R) CLIP, casLe (For |/2" BoLT) (FOR TRACTORS EQUIPPED WITH TOUCH-CONTROL) 2
350 7h2 RI CLIP, casLe (ror 3/8" Boi1) 1
351 673 Ri CLIP, casie (For |/2" 80LT) (FOR TRAGTORS NOT EQUIPPED WITH TOUCH-CONTROL) 2
179 879 SCREW, caP, MEX-Ho., |/2-13NC x 3/3" 2
103 323 WASHER, Lock, |/2" ?
351 913 RI CLIP, casle (For 3/8" soLT) |
61 8750 GENERATOR, assemsly (BoscH ARJF 75/L-Q0UAIG)
(NO LONGER SUPPLIEDG FOR SERVICE) |
45 ¢ho pB LIGHT (Guioe Lamp 873-24) (ConvenTionaL) (FOR COMPONENTS SEE LIST of
PARTS UNDER DETAIL OF "HEADLIGHT OR REAR LIGHT UNIT"), 3
LIy 7TY NUT, HEX., |/2-13NC 3
103 323 WASHER, Lock, 1/2" 3
28 326 b LOOM, LIGHTING SWITCH TO REAR LIGHT CABLE |
28 309 p PIN, DOWEL, GENERATOR |
49 394 p POST, FRONT L1eHT, L.H. (SUPER-A onLY) 1
218 138 NUT, JAM, HEX., 3/8-IGNC ]
102 896 SCREW, SET, s0-HD., cUP-PT., 3/B-16NC x I |
60 393 DX POST, FRONT LIGHT, L.H. {SUPER-A ONLY) I
218 438 NUT, JaM, HEX., 3/8-IGNC I
102 896 SCREW, SET, 50-HD., cUP-PT., 3/8-16NC x |" |
350 016 Rl POST, REAR LIGHT |
I3 001 R NUT, HEx., 5/16-18NC 3
179 817 SCREW, caAp, Hex-HD:, 5/16-1BNC x_7/8" 3
103 320 WASHER, Lock, 516" * 3




Farmall Super-A ¥

and AV

ELECTRICAL SYSTEM

Ui DESCRIPTION SERIAL NUMBER REGD
ELECTRIC LIGHTING (Bosch “'No-Battery"” Generator)—Continued
49 333 D POST, FRONT LIGHT, R.H. (SUPER-A onLY) |
218 438 NUT, uAM, HEX., 3/8-16NC i
102 896 SCREW, SET, SQ-HD., cUP-PT., 3/8-16NC x I" |
60 394 DX POST, FRONT LIGHT, R.H. (SUPER-A oNLY) 1
218 438 NUT, Jau, HEx., 3/B-16NC |
102 896 SCREW, SET, $Q-HD., cup-PT., 3/8-16NC x " I
9 191 D PULLEY, GENERATOR
27 618 D RING, CLAMP, LIGHTING SWITCH TO REAR LIGHT CABLE LOOM 2
9 190 D SADDLE, GENERATOR
103 026+ NUT, Hex., 3/8-2lNF |
186 312 SCREW, cAP, WEx-HD., 3/8-2UNF x L" |
103 321 WASHER, tock, 3/8" I
351 911 RI SHIELD, cABLE |
350 551 RI SHIELD, HEAT, MANIFOLO (DISTILLATE OR KEROSENE) |
k9 069 D SPACER, HEADLIGHT OR REAR LiGHT 3
45 569 D SPACER, HEADLIGHT 2
26 080 DB STRAP, GENERATOR
103 02k NUT, ®Ex., |/4-28NF 1
179 822 SCREW, caP, HEX-#D., 5/16-I18NC x [-1/2" |
181 326 SCREW, cap, HEx-HD., |/N-28NF x 2-3/4" I
103 320 WASHER, tock, 5/16" 0
103 319 WASHER, vock, I/h" [

SWITCH, LicHTInNG, AsseEwsLy (DELco-Rewy 1994u36)

(FOR COMPONENTS SEE LIST OF PARTS UNDER DETAILS OF "LigHTING SwiTcH UNiT")




Farmall Super-A — 100 —

and AY MEMORANDA




Farmall Super-A S
and AV — 101 — %

CHASSIS




— 102 —

Farmall Super-A
and AV

CHASSIS

A-230608
RADIATOR SHUTTER, CONTROLS AND HEAT INDICATOR
351 k62 r92 ATTACHMENT, RADIATOR SHUTTER
51 h20 pA 16320 SHUTTER, RADIATOR, ASSEMBLY (HarDY Mra. Come.) —&ﬁg
(CoMPOSED OF -
I BELLCRANK 65 423 p
! LINK 65 430 b
I PIN 65 431 D
| SHUTTER 65 429 b
[ SPRING 37 730 D)
| 65 429 b 18362 UNIT, SHUTTER, ASSEMBLY
(CoMPosSED OF -
i BAR 65 426 D
I FRAME 65 428 b
I SHUTTER 65 421 b)
2 65 428 D 18361 - FRAME AND BEARING BAR
131 395 6109 NUT, HEX,, [/W-20NC
12l 060 3828 SCREW, SLOTTED-RD-HD., |/B-20NC x [/2"
115 109 2392 WASHER, Lotk, |/u
3 65 b2l b 18354 SHUTTERS AND OPERATING BAR
12 526 70 PIN, coTTER, cD~PLTD., |/I6 x 3/8"
16 559 RI 13017 WASHER, co-prtp., I17/64" 1.D. x 9/16" 0.D. x No. 18 ca.
I 65 426 o 18359 TIE BAR, BOTTOM, AND BEARING BAR
137 159 1099 PIN, COTTER, cp-PLTD., 3/32 x 5/8"
352 627 RI 13371 WASHER, co-pLTD., 21/60" 1.D. x 5/8" 0.0,
x No. 18 aa.
5 37 730 D 3173 SPRING, BELLCRANK AND OPERATING LINK
6 65 130 D 18342 LINK, OPERATING




Farmall Super-A

— 103 —

SN CHASSIS
REF. NO. IN:;QE; N"“JFJ‘B'SE'R DESCRIPTION SERIAL NUMBER n:‘:g:n
RADIATOR SHUTTER, CONTROLS AND HEAT INDICATOR—Continued
7 65 423 D 18356 BELLCRANK, w/BUSHING ano STUD [
112 526 70 PIN, COTTER, CD-PLTD., 1/16 x 3/8" I
352 626 RI 13372 WASHER, co-PLTD., 19/64" 1.0, X 5/8" 0,D.
% No. I8 aa. I
8 65 431 D 18347 PIN, BELLCRANK AND OPERATING LINK, VG I
112 526 70 PIN, COTTER, CD-PLTD., 1/16 x 3/8" |
16 559 R! 13017 WASHER, co-pLTD., I7/6M" 1.D. x g/16" 0.0,
x No. 18 ea. |
9 53 619 DC INDICATOR, HEAT, ASSEMBLY |
(Composep of =
| BUSHING 51 510 D
| INDICATOR §
2 NUT 103 089
2 WASHER 125 750)
103 089 NUT, Hex., No. |2-2H 2
125 750 WASHER, LOCK, EXTERNAL-TOOTH, No. (2 2
10 53 620 D BRACKET, HEAT INDICATOR |
179 812 SCREW, cap, HEX-HD., 5/16-18NC X 12" |
103 320 WASHER, LOCK, 5/16" |
I 51 510D BUSHING, REDUCING, HEAT INDICATOR |
12 351 962 R | FLBOW, WATER INLET, W/ONE PLUG, 103 868 ano
Two PLUGS, 103 873 or 143 162 I
13 46 871 D GASKET, WATER INLET ELBOW |
14 51 423 D BRACKET, RADIATOR SHUTTER CONTROL ROD, FRONT |
’ 179 837 SCREW, caP, HEx-HD., 3/B-1BNC x 3/ i
103 32| WASHER, Lock, 3/8" |
5] kil lH3 RI ROD, RADIATOR SHUTTER CONTROL, FRONT |
16 69 580 D NUT, RADIATOR SHUTTER CONTROL ROD, L.H. I
17 69 579 D COUPLING, RADIATOR SHUTTER CONTROL ROD I
18 351 463 Rl ROD, RADIATOR SHUTTER CONTROL, REAR I
13.001 RI NUT, HEX., 5/16-18NC I
103 373 PIN, correr, 3/32 x 3/4" |
19 351 464 R2 BRACKET, RADIATOR SHUTTER CONTROL ROD, REAR
(For TRACTORS EQUIPPED WITH ToucH-CONTROL) 1
179 794 SCREW, cAP, HEX-HD., |/H-20NC x I1/16" 2
20 351 412 RI| SECTOR, RADIATOR SHUTTER CONTROL |
(03 025 NUT, Hex., 5/16-24NF 2
103 373 PIN, coTTer, 3/32 x 3/A" |
181 336 SCREW, cAP, mex-HD., 5/16-2UNF x 3/4" 2
103 320 WASHER, Lock, 5/16" 2
103 340 WASHER, PLAIN, 5/16" |
21 351 465 R3I LEVER, RADIATOR SHUTTER CONTROL I
22 69 589 D SPRING, RADIATOR SHUTTER CONTROL LEVER 1
103 868 PLUG, Pirg, 1/2" (WATER INLET ELBOW) |
I :
143 162 PLUG, PIPE, CSK-HDLS., STL., 3;"5" (WATER INLET ELBOW) 2-
§ - NoT SERVICED SEPARATELY
(Revisod 1-'84)




Farmall Super-A —oh_

and AV

CHASSIS

W“" |

|

B-35246A

RADIATOR AND CONNECTIONS, GRILLE AND HOOD -

| 352 580 RI PLATE, naue (IH) | |
352 581 R SCREW, SLOTTED-FL-HD., G8K, No. b x |/2" 1
2. 58 139 DAX GRILLE, RADIATOR |-
3 358 104 R9| RADIATOR, w/Two STUDS, U7 232 DA (T0GETHER wiTH CAP, 352 G31 RO
(noN-PRESSURE) oR CAP, 358 105 RO (PRESSURE TYPE) WILL WORK FOR 58 12l pBex)

(opTionaL wiTh 358 U437 RY)) |

3 358 437 RII, RADIATOR, w/Two STUDS, U7 232 DA (T0GETHER wiTH CAP, 352 631 R9)

(non-PRESSURE) oR CAP, 358 105 R (PRESSURE Tvee)

witL work For 58 12} DBX) (oPTionaL wiTh 358 10l R9I) . .

. 13 983 b CAP, RADIATOR, W/GASKET, W3 981 D 250001 7o 336710 I
] 352 631 R9I CAP, RADIATOR (NON-PRESSURE TYPE) 336?|1 up |
ha 358 105 R9| ATTACHMENT, RADIATOR PRESSURE CAP

(consists or CAP, 67 4AB DD or 356 710 RO AND WARNING DECAL)

{useo onLy wiTh 358 104 R9Y) 336711 ve I
[Ty 67 448 pp CAP, RADIATOR (PRESSURE TYPE) (oPTioNAL WITH 356 710 RGI) 336711 up I
ha, 356 710 R9I. | CAP, RADIATOR (PRESSURE TvPe) (oPTioNAL wiTH 67 448 DD) 336711 up |
5 43 984 p GASKET, RADIATOR CAP 250001 1o 33671V [

PRINTED IN UNITED STATES OF AMERICA




i Q0¥ 10HLNOD HONH3IA0D ‘¥3Z11Vnd3 ‘ON|AdS a oot 16 6
| ..f(/l 'NIVId PHIHSYM 0l 0O

I W9I/L % gif1 fa3tiod ‘Nid ol LE1

| a0y 10YLNOD ¥ON¥3IA0D FIIAIMS va 662 1§ 3
| 4v3¥ ‘qod 10YINOD HON¥IA0D ‘¥3Z11Ynd3 FOHN|YJS g L6t £G !
2 wh/ 1 NIV TUIHSYM 01 0

¢ w91/l % 91/1 *¥3i10d *Nid otl /tl

I T041NOD HYONHIACD ‘(O 14 £i9 o6t 9
] (‘IO&lNO’)-H:JnOJ_ HLIM 03dd1ND3 SHOLOYYL) aod T0¥LNOD ¥ONHIFAOD TR E) 14 lal o5t A
| i W@fE 201 "Y3HSYM 12¢ ol

[ wl X INR2-g/€ “rad-x3H fdvo fMIuds hoe 191

| Anz-g/E “rxan CUN 920 £0|

| (1081N03-H3001 HLIM Q3dd1ND3 LON SYOLOVHL) dOY¥ T041NOD JoNd3A09 'di1)D ERE) 0G¢ f
| J08LNGD ¥ONEIA0D “YIAT 24 219 oGt £
] 43731 1081NOD JONIIA0D (O[S a 049 th

I "vo gl *oN x *Q'0 (9i/11 x *a"1 42E/11 ‘Wivid “H3IHSYM oyt £ni

| w91/G TH307 THIHSYH 02t 0l

| W/ 1 % MNR2-91 /6 Fran-x3an fdvo TM3YDS e 181

0 W/l x /1 ‘3100 ‘Nid n£9 go!

| NK2-9 16 TrXaR NN G20 Lol

0 NId LOAld/A F1081NOD #ONH3AOD ‘UOLIAS 114 019 06E |

STOHINOD HONYIAOD
L1470
B
A\
]

SISSYHO

—90| J—

AV puo
y-1edng [jpwiny



2 wh/E x 26/€ fu3iion NId L€ fol
2 *H'7 faoom “auyo a 9hl g§ 9l
| {3N350¥3Y HO ILVIVILSIQ) ¥vIy ‘*H'Y A00H ‘dWy1D a (6L o9 Gl
2 wli/E x ZE[E ‘uaLioo ‘Nid ¢lC fon
F] *H'Y faooH fduyTo 0 Lyt g4 &l
0 (anN3souay wo 3tviriisig) L3NIveE/s ‘QooH Xa Grl g6 il
| (a8 17059 ) 00OH Xd ti! 8§ tl
- TRVT5 G00T TONTHIS va IOl 9% T
= Y61V 1avd Qv a one L el
4 wQI/L THI0T THIHE WM cet tOol
2 Noz-91/L “ratid-ao frxan fiaN olt ozl
P dolviavd ‘ONILNNOW ‘QnlS va cte Ly 11
T {VH 9ni 15 404 NOA 1VIA) ISOH HOLVIAvY ‘diWy1D 164 nlg 1GC 0l
> B A1d € ‘onoT ,§ X 'Q°| 2 ‘dolviavd *350{ 19 796 1GE 6
i 377195 dodviavy fu3an3lsvi ‘MO a Ifl gS 8
! WB/E 1007 TMIHSYM 12¢ €0l
I wh/E X DNgI=/E Tran-x3H avo "MIWIS I8q 671
3 (@ 521 g5 304 wyom 131m) doiviavy ‘30vyg 1ty nlt 66¢ ]
| w91/G @207 “YIHSYM Oct Ol
> wh/€=E X INR2-91/6 Tron-x3W TaVo TMIN0G 0ee Ll1e
2 wef1-E X {291 /G TTon-x3n Tavo TM3dos hot 931
i INf2-91/G T xan TIAN G2o tol
I NV3 DN SNOH a ocl 9% 9
pernunuoy—JOOH ANY JITIIYD ‘SNOILLOINNOD ANY HO.I.’)'IIC[VH '
Rt uATWNN vIyaEs NOollLdIuOs3Q e ‘ON “J3n
SISSYHO AV pun
—~ %ol — y-1adng jjowang




Farmall Super-A

— 107 —

and AV
- CHASSIS
<~ b
A-17865
AIR CLEANER (Donaldson)
350 750 R9I X~1675-1 CAP, AIR CLEANER INTAKE |
2 355 934 R9I P-7996 BODY (wiLL woRk For 52 37U DB) 1
3 52 872 D p-28Y CLAMP, RETAINING, OIL CUP I
4 52 871 D p-2883 CUP, oIt I
5 3955 931 RGI A-4033 CLEANER, AIR, assemBLy, 4", A-Tyee (wiLL work roR 5| 363 DBX) |
(CoMposED OF =
I BODY 355 934 R9I
) CLAMP 52 872 D
I cupP 52 871 D)
179 837 SCREW, caP, HEX-HD., 3/&-16NC x 3/4" 2
103 321 WASHER, Lock, 3/8" 2
1oy 34 WASHER, PLAIN, 13/32" [.D. x 13/16" 0.D. x No. 16 ca. 2
6 48 861 pB HOSE, CONNECTION, AR CLEANER, |-1/2" 1.D. x [-3/4" Lone, 8 piy |
1 56 356 D CLAMP, AIR CLEANER HOSE 7




Farmall Super-A — 108 —~

and AV

CHASSIS

T\
| |

! IIII/IIIIIM_
eI

D

=
_ISE
~
\\ 14//
DISTILLATEOR KEROSENE
14~
177
18~
| 19— . -2
B-34428
GASOLINE 300098 up GASOLINE 250001 to 300097

FUEL TANK, GASOLINE TANK, FUEL STRAINER, SUFPPORTS AND PIPING




Farmall Super-A

——09—

and AV
CHASSIS
REF, NO. AR DESCRIPTION ' SERIAL NUMBER S
FUEL TANK, GASOLINE TANK, FUEL STRAINER, SUPPORTS AND PIPING
| 23 995 DB CAP, FUEL TANK FILLER, w/GASKET, 23 977 DA | I
2 23 977 DA GASKET, FUEL TANK FILLER CAP |
3 350 615 R93 | TANK, FueL, w/CAP, 23 995 DA (orper 356 O11 RY3 oR 356 58U R92) 250001 To 308954 [
3 356 010 R93 | TANK, ruer, w/CAP, 23 995 DB 308955 ve !
103 026 NUT, nex.. 3/8-2hNF (See Note) 250001 1o 308954 4
179 831 SCREW, cAP, HEX-HD., 3/8-16NC X 3/ 308955 e 2
{81 360 SCREW, CAP, HEX-HD., 3/8-2UnF x 3/4" (2 mequiRed WITH ToucH-CoNTRoL 25000 To 308954 h
181 364 SCREW, CAP, HEX-HD., 3/8-2HNF x 1" (For TRACTORS NOT
EQUI PPED WITH ToucH-CONTROL) i
103 321 WASHER, LOCK, MEDIUM, 3/8" (See Note) 4
4 350 621 Rl BRACKET, FUEL TANK SUPPORT, FRONT 250001 To 308954 I
] 356 008 R2! BRACKET, FUEL TANK SUPPORT, FRONT (opTionaL witH 356 195 R1) 308955 ue |
179 837 SCREW, CAPs HEX=HD., 3/B-16NC x /4 ' 2
181 355 SCREW, CAP, HEX=HD., 3/8-2UNF x 9/ 16" 308955 uep 2
103 321 WASHER, LOCK, MEDIUM, 3/8" i
4 356 495 RI BRACKET, FUEL TANK SUPPORT, FRONT (cREY IRON)
(orTionaL wiTH 356 008 R21) 308955 up |
179 837 SCREW, cAP, HEX-HO., 3/B-I6NC X 3/ 2
179 839 SCREW, caAPy HEX-HD.WNC ix I 2
103 321 WASHER, Lock, weptum, 3/8" 1
5 1#9 601 .D BRACKET, FUEL TAHK SUPPORT, REAR (FOR TRACTORS NOT EQUIPPED
WiITH TOUCH-CONTROL) ’ |
179 837 SCREW, cAP, HEx=tD., 3/8-16NC X 3/ 3
103 32| WASHER, ock, 3/8" . 3
5A 350 622 Rl BRACKET, FUEL TANK SUPPORT ANGLE ADAPTER {ForR TRACTORS NOT
Fau1 PPED W1 TH TOUCH-CONTROL) 2
103 026 NUT, Hex., 3/8-2UNF )
181 360 SCREW, CAP, HEX=HD., 3/8-2UnNF x 3/4" 4
103 321 WASHER, Lock, 3/8" 4
& 350 623 Ril PIPE, STRAINER TO CARBURETOR w/Two NUTS, 29 899 D (GasoLine) I
6 351 622 RI| PIPE, STRAINER TO CARBURETOR w/Two NUTS, 29 899 D
{KEROSENE OR DISTILLATE) [
i 29 899 D NUT, COUPLING, STRAINER TO CARBURETOR PIPE 2
‘ .
8 23 995 DA CAP, GASOLINE TANK FILLER w/GASKET, 23 977 DA |
9 23 977 DA GASKET, GASOLINE TANK FILLER CAP I
10 351 637 R92 TAMK, AsoLINE, w/CAP, 23 995 DB (DisTILLATE OR KEROSENE) |
179 837 SCREW, CAP, HEX=HD., 3/8-16NC x 3/4" i
103 321 WASHER, Lock, 3/8" Y
103 $341 WASHER, PLAIN, 3/8" 2
il 351 623 Rl PIPE, GASOLINE TANK TO STRAINER w/Two NUTS, 29 €99 D
(DISTILLATE OR KEROSENE ) : |
12 29 89 D NUT, COUPLING, GASOLINE TANK TO STRAINER PIPE o2
NOTE - 2 used ON TRACTORS EQUIPPED WITH ToucH~CoNTROL

(Rovised 1.'B4)



Farmall Super-A

— 110 =

and AV
CHASSIS
FUEL TANK, GASOLINE TANK, FUEL STRAINER, SUPPORTS AND PIPING —Continued
FUEL STRAINER (Imperial Brass Mig. Company)

13 355 1k R92 §525) STRAINER, @ASOLINE, w/NUT, 29 899 D (wiLL work
For 5| 066 DC or 51 066 DCX) 1
13 51 495 pp isohg STRAINER, FUEL (DISTILLATE OR KEROSENE) |
14 29 899 » 81-L NUT, courLine {GasoLINE) I
1y 29 899 b 81-L NUT, couPLiNG (DISTILLATE OR KEROSENE) 2
15 52 856 D 43117-1 BUDY, STRAINER (DISTILLATE OR KEROSENE ) 250001 To 270380 I
15 354 143 R9I 44g910-2 BODY, sTRAINER (DISTILLATE OR KEROSENE) 270381 up |
16 52 855 b 43078-3 STEM 25000 .TO 270380 [
16 259 lo3 r9l o1 -7 STEM 270381 ue !
17 54 486 b 4312) -2 BODY, sTRAINER (GAsoLinEe) 250001 1o 270380 |
17 259 4oz Rr9| 447882 BODY, sTrRAINER (GAsoLINE) 270381 To 300097 I
1T 355 141 R9I 45012 -2 BODY, strAInER (GAsoLINE) 300098 ve |
18 13 194 D 25854 SCREEN, STRAINER (DISTILLATE oR KEROSENE ) |
(GasoLinE) 250001 to 300097 |
18 49 923 p 32278 SCREEN, sTRA(NER (GAsoLing) 300098 up |
19 357 957 RI 44801-} BOWL, sTRAINER (GLAss) (DiSTILLATE oR KEROSENE ) |
B (GasoL | NE) 250001 To 300097 I
19 357 958 RI 452l |-k BOWL, STRAINER (aLass) (GAsoLiNE) 300098 up |
20 17 564D 2698)-c BAIL (DISTILLATE oR KEROSENE) 1
(GasoLine) 250001 To 300097 1
20 49 97 p 32279 BAIL (GasoLIne) 300098 up |
21 49 92k p 32275 GASKET, sTRAINER (GasoLine) 300098 vp |

2l 355 888 RI 44801 -3 BASKET, STRAINER (WiLL WORK FOR (3 (93 D)

(D1STILLATE OR KERosENE ) [
(GasoL1INe 250001 To 300097) |
22 17 565 DA 27208-F NUT AND CUP (DISTILLATE OR KEROSENE) |
{GasoL 1 Ne 250001 To 300097) I
22 50 061 D 3277 NUT anp CUP (GasoLine) 300098 up |

PRINTED IN UNITED STATES OF AMERICA




Farmall Super-A

— =

— CHASSIS
REF. NO. 'N"L', ;g';; ,:“UF::E'R DESCRIFTION SERIAL NUMBER I‘igg'.D
FUEL TANK, GASOLINE TANK, FUEL STRAINER. SUPPORTS AND PIPING —Continued
FUEL SHUT-OFF VALVE (Imperial Brass Mig. Company)

23 29 910 DX 12393 VALVE, SHUT-OFF, GASOLINE TANK, w/NUT, 29 99 0
(DISTILLATE OR KEROSENE) |
2 2% 9iu D VALVE, SHUT-OFF, GASOLINE TANK (DISTILLATE OR KEROSENE) [
59 8G7 D Wi HANDLE I
29 899 D 27105 NUT, COUPLING, PIPE |
59 &71 D 26868 NUT, PACKING |
59 870 D 27339 PACKI NG 2
59 876 D 41991 -2 STEM, VALVE |
59 872 D W70 WASHER, PACKIHNG 1

350 vl RY3 PACKAGE, SERVICE, FUEL TANK, W/MOUNTING BRACKET

{wiLtL work For 350 15 R93) (oPT1oNAL wITH

-{'Jb r__SII R92) ErjUU\J[ T0 3{.1855“

(CoMposED OF -

| BRACKET 356wl R2 |
i SCREW 179 837

2 SCREW 181 355

6  WASHER w3 321

| TANK 356 vlv R93)

356 580 RG2

PACKAGE, SERVICE, FUEL TANK, w/nounT ine BRACKET

(erev 1row) (witt work For 350 615 R93)

(optionat with 35C it RS3)

250001 To 3uUE9SH

(ComposED OF -

| BRACKET 356 hgn R

I SCREW 179 837

2 SCREW 179 €39
 WASHER w3 321

| TANK 356 Ulu R93)




Farmall Super-A

und AV

— 2 —

CHASSIS

o
i) i
)

.

A-17204A

CLUTCH (Aubuzn)

350 828 rR92 10001 | CLUTCH, assemsiy (9") (oRivEn DISC aND PREssure PLATE)
(OPTIONAL wITH ROCKFORD cLuten, 350 829 R92)

179 816 SCREW, cAP, Hex-HD., 5/16-18MC x 3/0

103 320 WASHER, Lock, 5/16"
| 357 416 RI 3300 CLIP, RETURN ®332l59 v
2 63 975 D 3133 SCREW, ADUUSTING (WILL WORK FOR 351 ll'ﬂl RI') (250001 70 332058
2 357 415 RI 3251 SCREW, ADJUSTING ) 332hi59 up

i1y 493 2322 NUT, JaM, HEX., 5/16-24nF
3 63 157 D 2336 WASHER, ADJUSTING SCREW (91250001 70 332050
3 357 417 RI 23 WASHER, ADJUSTING SCREW *1332459 uve
k 351 919 RI 1643 LEVER, cLuTcH (£250001 10 332058
h 357 418 RI 13001k LEVER, cLuTGH (*)332159 up
5 63 161 D 287 PIN, PIVOT, CLUTCH LEVER
6 351 920 R| 1642 SPRING, PRESSURE
7 351 918 RI 1778 BRACKET, cLuTcH
8 63 153 p 3130 PLATE, PRESSURE, cLuTcH (*)25000] 10 332458
8 357 W19 R) 325 PLATE, PRESSURE, CLUTCH (%)332h59 up
9 351 297 RY92 9002-30 DISC, DRIVEN cLUTCH

(®)ENGINE SERIAL NUMBERS

.




Farmall Super-A

_||3_'-

s CHASSIS
REF. NO. IN‘;:I‘;:; pTUF:‘ﬁSE.R DESCRIPTION SERIAL NUMBER R:g“n
CLUTCH (Auburn)—Continued
10 351 467 RS PACKAGE, CLUTCH FACING
{consisTs of Two FACINGS WiTH TEN
RIVETS, 63 974 D) @ 250001 To 332058 I
v 30 718 DXA PACKAGE, cLUTCH FACING (CONSISTS OF Two FAC INGS
WITH TWENTY TWo RIVETS, 53 795 V) (332459 up 1
i 63 974 D 366 RIVET, FACING (= 250001 1o 332456 10
1 53 795 V RIVET, TUBULAR, CSK-HD., BRS,, 3/16 x 5/16" (1332459 ve 20
12 351 296 R92 00007 PLATE, PRESSURE, CLUTCH ASSEMBLY
(ComMpPoseD oF =
| BRACKET 351 G186 Rl | " PLATE 357 M19 RI
3 cLIP 357 it RI 3 SCREW 357 415 RI
3 LEVER 307 18 Ri 3 SPRING 351 920 RI
3 NUT 11l hg3 3 WASHER 357 W17 RI)
3 PIN 63 161 D
L]
13 64 771 D 669 SPRING, RETURN (250001 1o 332058 3
1 352 751 RI 2821 SPRING, cusHIoN ®250001 To 332458 3

(F)ENGINE SERIAL NUMBERS




—

farmall Super-A
and AV MEMORANDA

— e e e —— e



Farmall Super-A

— 15—

and AV :
CHASSIS
CLUTCH (Rockford)
350 829 R92 CLA-1806-2A | CLUTCH, AsseMBLY (9") (oriven DISC AND PRESSURE PLATE)
(oPTioNAL WITH AUBURN cLutch, 350 828 r92) . |
179 816 SCREW, cAP, HEX-HD., 5/16-18NC x 3/M" [
103 320 WASHER, Lock, 5/16" 6
| /2 745 Rl cL-7671 SCREW, ADJUSTING, CLUTCH LEVER |
ik 4ol cL-1608 NUT, JaM, HEX., 3/B-2UNF |
2 351 449 R9I UeLo1 6810 | LEVER, cLuTck, W/SCREW, 352 THS RI ano NUT, 114 Lok 3
3 5i 460 D cL-4196 PIN, CLUTCH LEVER 3
103 373 PIN, coTteEr, 3/32 % 3/4" 3
Y 51 461 D cL-4197 SPRIMG, cLutck LEVER (WILL WORK FOR 350 535 R1) 3
5 7911 T cL-7670 SEAT, CLUTCH LEVER ADJUSTING SCREW (1 /4" sTeec BaLL) 3
6 352 744 RII UCL-7669 . PLATE, BACK, CLUTCH /THREE SEATS, T 9Ii T I
i 52 907 D cL-2317-9 SPRING, PRESSURE, CLUTCH 6
1 352 583 RYI UCL-2317-9-56) PACKAGE, cLuTCH PRESSURE SPRING {consisTts oF
six SPRINGS, 52 907 D) 1
8 351 448 RI CL-4535-1 PLATE, PRESSURE, CLUTCH 1
9 53 795 V RIVET, TUBULAR, CK-HD., BR., 3/16 x 5/16" 20
10 56 631 DB UCL-2-3846-1 | DISC, DRIVEN, CLUTCH (wiiL work For 351 51 R9I) |
I 30 718 DxA PACKAGE, CLUTCH PLATE FACING (coNsISTS OF TWO
FACINGS wiTH TWENTY-Two RIVETS, 53 795 V) I
12 352 582 R9I UcL-1-6810-C3| LEVER, CLUTCH, ASSEMBLY |
(ComposeD oF -
3 LEVER 351 Mg R9I
3 PIN 51 460 D
3 PIN 103 373
3 SPRING 51 k61 D)
13 351 447 R9I UCLA-T7669 PLATE, PRESSURE, CLUTCH, ASSEMBLY I
(ComMPoSED OF -
[ LEVER 352 582 R9I
| PLATE 351 B8 R)
| PLATE 352 Ti4 R
I SPRING 352 583 r91)




Farmall Super-A ~ 16—
and AV .
CHASSIS
250001 to
326187
B-3552)
CLUTCH HOUSING, CONTROLS AND CONNECTIONS
| 357 109 R92 HOUS ING, crutch, 351 687 RGI, w/COVER, 3%| 486 R)
{wiLe work ror 351 GET RUI) 250001 To 326187 |
351 687 REY HOUS ING, CLUTCH, ASSEMALY 326188 ue |

(CoMposED ofF -

2 BUSHING 355 85 Ry
| FITTING Q 3 8%
| GUIDE 43 54 D
| HOUS ING § 351 GET RE)
179 835 SCREW, cAP, HEX-HD., |/2-I13NC x |-1/2" 2
179 887 SCREW, cAP, HEX-HD., |/2~13NC x |-3/4" 1
179 933 SCREW, caP, HEx-HD., S5/8-1INC x 2-|/2" [
103 323 WASHER, Lock, |/2" [4
103 325 WASHER, Lock, 5/8" N
Z ST 519 DX COVER, DUST, CLUTCH HoUsING, W/2 RIVETS, |11 &1 ano: SPRING I
111 671 RIVET, TusuLar, ovaL-no., /8 x 5/32" (witL work for 350 510 R|) 2
3 48 554 D COVER, sTARTER PAD (FOR TRACTORS NOT EQUIPPED WiTH STARTING AND LIGHTING) [
179 877 SCREW, CAP, HEX-HD., 1/2-13NC x 5/8" 2
103 323 WASHER, Lock, I/2" 2
I 57 575 D FELT, CLUTCH HOUSING COVER 250001 10 298104 |
5 8 778 DAX COVER, cLuTcH Housing, w/FELT, 57 575 D (oroer 35% 910 R91) 250001 1o 29810k T
179 819 SCREW, cAP, HEx-HD,, 5/16-18NC x | -1 /8" 2
103 320 _WASHER, Lock, 5/16" 2
5 354 909 R COVER, CLUTCH HOUSING 298105 up |
179 812 SCREW, cAP, HEX-HD., 5/16-18NC x |/2" . 2
103 320 WASHER, vock, 5/16" 2

§ - NoT SERVICED SEPARATELY




Farmall Super-A

and AV CHASSIS
REF. NO. NMBER DESCRIPTION SERIAL NUMBER oo
CLUTCH HOUSING, CONTROLS AND CONNECTIONS —Continued
& 57 576 DX COVER, CLUTCH HOUSING HAND HOLE, w/FELT 2500 ] To 32€1LT 1
6A 355 BuS R BUSHING, BRAKE SHAFT 309775 ur >
68 351 486 1Y COVER, CLUTCH HOUS ING HAND HOLE 32(‘;13‘8 up |
1 57 578 DX BAR, CLUTCH HOUSING HAND HOLE COVER, w/weLpine BOLT 250001 10 32613? |
103 127 NUT, wing, |/L-20NC [
8 46 278 DAR PIN, cLUTCH RELEASE YOKE PIVOT |
103 395 PIN, coTTer, 5/32 x 3/4" ?
g 47 716 D YOKE, CLUTCH RELEASE |
10 43 546 D GUIDE, CLUTCH RELEASE SLEEVE I
| 350 830 R3| BEARING ano RETAINER, ©LUTCH RELEASE, w/tuo FITTINGS,
109 45k or 110 347 |
12 109 454 FITTING, LUBRICATION, STRAIGHT, /4" (oprionaL wiTh 110 347) 2
12 110 347 FITTING, LUBRICATION, STRAIGHT, 1/ (optionas wiTh 109 li5H) 2
13 13 551 D RETAINER, CLUYCH DRIVE SHAFT JOINT RUBBER WASHER 8
14 43 550 D WASHER, RUBBER; CLUTCH DRIVE SHAFT JOINT 8
15 43 549 D DISC, CLUTCH DRIVE SHAFT JOINT 0
16 43 552 DBX | SCREW, CLUTCH DRIVE SHAFT JOINT, w/NUT, 103 026
AnD WASHER, 103 321 N
103 026 NUT, Hex., 3/8-2liNF h
103 321 WASHER, Lock, 3/8" i
17 351 852 Rz SHAFT, CLUTCH |
18 49 401 D YOKE, ADJUSTABLE, CLUTCH ROD |
19 47 845 DA SPRING, RETURN, CLUTCH PEDAL [
20 355 188 RI PIM, CLUTCH ROO ADJUSTABLE YOKE (wiLL work ror 26 480 D) |
103 373 PIN, corTer, 3/32 x 3/M" |
2 6 400 pA PEDAL, CLUTCH |
22 49 %oz D ROD, OPERATING, CLUTCH i
103 027 NUT,. HEX., T/16-20NF 2
23 357 369 RI PIM, cLuTcH RoD END (WILL WORK FOR B 92-1/2) |
103 373 PIN, cotter, 3/32 x 3/h" |
2h 11 296 FITTING, LUBRICATION, STRAIGHT, 1/8" (opTronaL wiTH 127 fou) 250001 To 276165 |
24 127 _8oo FITTING, LUBRICATION, STRAIGHT, | /8" (opTionaL wiTh |11 296) 250001 To 276165 |
2l G66-584 -p FITTING, LUBRICATION, STRAIGHT, 3/16" 276166 10 338329 |
2k 3 842 FITTING, LusricATyon, sTRAIGHT, |/U" (opTionat wiTH W3 567) 338330 e |
2l W43 567 FITTING, tusricaTion, sTRatoHT, I/H" (opTionaL with Q3 852) 338330 ue |
354 910 R9I PACKAGE, SERVICE, CLUTCH HOUSING cover (consisTs oF
oNE COVER, 354 909 RI wiTH TWo SCREWS, 172 812 anp Two WASHERS,
103 320) (wiLL work ror 8 778 DAX) 25000) To 298104 I




Farmall Super-A — 18 -

o CHASSIS

25 26 27 28 290 30 31
J;“J [ | i

| | \ \
\ \ \ | ! v | L T U

1 52 b3

40 41 42 43 44 456 48 47 48 49 B0 b AN

GEAR SHIFTER MECHANISM AND TRANSMISSION




,Fc\nrmull Super-A

— 120 —

ond Y CHASSIS
PART NO.
iF, NO. NUMBER DESCRIPTION SERIAL NUMBER REQ'D
GEAR SHIFTER MECHANISM AND TRANSMISSION—Continued
29 66 984 D IKEY, TRANSMISSION DRIVE FLANGE (witl work FOR 13 552 D) I i
© 43 548 FLANGE, TRANSMISS!ION DRIVE I
30A 359 992 RI GASKET, TRANSMISSION DRIVE FLANGE !
3l 43 262 DA WASHER, TRANSMISSION DRIVE FLANGE |
i3 51 177 DR BUSHING, REVERSE IDLER GEAR |
3 351 058 Rl GEAR, REVERSE 1DLER, |6 TEETH; W/BUSHING |
3 61 08 D SCREMW, LOCK. REVERSE IDLER SHAFT |
WASHER. Lock, /16" '
36 351 816 Rl SHAFT, REVERSE |OLER |
i 49 298 D COUNTERSHAFT aup sevel PINTON (13 teeth) 1
181 397 SCREW. cAp, HEX-MDs, J/16-BONF x I-I/4" I
103 322 WASHER, Lock, 1/16" |
£ 350 501 R9I BEARING, ROLLER, COUNTERSHAFT (BOWER MA- 1207 -EL )
{optionaL wiTH 49 339 D) |
38 49 339 D BEAR ING, ROLLER, COUNTERSHAFT (HYATT A1207-TS)
(oPTroHAL WITH 350 501 R9I)
39 58 338 D SPACER, FIRST SPEED GEAR I
ho 354 643 RII GEAR, TRANSMisSION OILER, W/BUSHING (wWILL WORK FOR 58 340 D) |
by 351 059 RI GEAR, FirsT speen (45 TeeTH) [
l2 351 060 RI GEAR, secono speeo (39 TeerH) |
43 351 061 RI GEAR, THirD speep (35 TEETH) |
44 351 062 RI GEAR, rFOURTH sPeeD (28 TEETH) |
b5 47 284 b, SHIM, COUNTERSHAFT BEARING CAGE, LIGHT 2
L 47 285 D SHIM, COUNTERSHAFT BEARING CAGE, MEDIUM |
Wy 47 286 b SHIM, COUNTERSHAFT BEARING CAGE, HEAVY I
48 50 1493 D SHIM, COUNTERSHAFT BEARING CAGE,; FINE X
hg 47 281 b CAGE, COUNTERSHAFT BEARING |
50 ST 213 1 BEARING, BALL, cOUNTERSHAFT (I.H.-C-230-T) I
51 43 262 DA WASHER, COUNTERSHAFT |
52 47 283 D GASKET, COUNTERSHAFT BEARING CAGE ! |
53 47 282 pa RETAINER, COUNTERSHAFT BEARING CAGE [
179 839 SCREW, CAP, HEX-HD., 3/8-l16NC x 1" 2
103 321 WASHER, Lock, 3/8"
103 876 PLUG, PIPE, CSK-HOLS., |" (TRANSMISSioN caSE cover) {opTionaL wiTH |44 000) |
4y voo PLUG, PIPE, CSK-HDLS-STL.,  |" (TRANSMISSION CASE COVER) (oPTiONAL wiTH 103 816) 1
105 083 RIVET, wo-Hp., 3/16 x 2-1/4" (REVERSE SPLINE GEAR) I
110 637 RIVET, rb-HD., 1/B x 5/16" (STARTING CRANK MOUNTING BRACKET PLATE) b
X - As REQuIRED




Farmall Super-A

— 19—

s CHASSIS
REF, NO, NS‘:‘B’;R DESCRIPTION SERIAL NUMBER Rgg.‘,_
GEAR SHIFTER MECHANISM AND TRANSMISSION
.

[ 53 717 DA KNOB, GEAR SHIFT LEVER |
2 49 493 p LEVER, GEAR SHIFT |
3 43 578 b SPRING, GEAR SHIFT SWIVEL [
b 49 489 b SHIELD, GEAR SHIFT SWIVEL 1
5 43 580 D PIN, GEAR SHIFT SWIVEL SPRING RETAINER h
6 49 188 p SHAFT, GEAR SHIFT SWIVEL, LARGE |
7 6 832 DAX | COVER, TRAnswission case w/PLUG, Ih4 000 or 103 E76 |
179 839 SCREW, cAP, HEX-HD., 3/8-I6NC x 1" 6

179 84 SCREW, CAP, HEX-HD., 3/8-16NC x 1-1/4" 2

103 321 WASHER, Lock, 3/8" 8

8 350 639 R9I PLATE, STARTING CRANK MOUNTING BRACKET W/rour RIVETS, 110 637 |
9 41 098 pA SPRING, GEAR SHIFT POPPET BALL 3
10 13 722 D BALL, GEAR sHIFT PoPPET, |/2" (oPTionaL wiTH D 2 616) 3
10 D 2 616 BALL, GEAR SHIFT POPPET, 1/2" (oPTioNAL wiTH |3 722 D) 3
1 47 289 DA GUIDE, GEAR SHIFT RAIL, REAR 1
179 816 SCREW, cap, Hex=td., 5/16-18NC x 3/4" 2

2 48 567 D LOCK, GEAR SHIFT RAIL GUIDE SUPPORT CAPSCREW 1
13 43 579 D RETAINER, GEAR SHIFT SWIVEL SPRING 2
ik 49 492 p SHAFT, GEAR SHIFT SWIVEL, SMALL |
15 47 279 paA GASKET, TRANSMISSION CASE COVER i |
16 51 178 DBX FORK AND RAIL, REVERSE SPEED GEAR SHIFTER |
17 48 833 DBX FORK anp RAIL, FIRST AND SECOND SPEED GEAR SHIFTER |
18 48 834 DpBX FORK AnD RAIL, THIRD AND FOURTH SPEED GEAR SHIFTER I
18a 357 538 R9I GUIDE, GEAR SHIFT RAIL, FRONT {wiLL work ror U7 289 DA) |
179 816 SCREW, car, Hex-D., 5/16-18NC x 3/U" 2

19 351 144 Ry BUSHING, TRANSMISSION SPLINE SHAFT |
20 351 143 RII SHAFT, TRANSHISSION SPLINE, |0 TEETH, w/BUSHING, 351 I} RI |
181 395 SCREW, CAP, HEX-HD., 7/16-20NF x |" I

103 322 WASHER, Lock, 7/16" !

2] ST 205 A BEAR|NG. TRANSMISSION SPLINE SHAFT, REAR {1.H.-C-235) |
22 351 063 RII GEAR, REVERSE SPLINE, 20 TEETH, w/oiL RETAINER ano RIVET, 105 G889 |
23 351 064 RI GEAR, SLIDING, FIRST AND SECOND SPEED (16 AND 22 TEETH) |
2k 351 065 R GEAR, SLIDING, THIRD AND FOURTH SPEED (26 aND 37 TEETH) [
25 ST 246 BEARING, TRANSMISSION SPLINE SHAFT, FRONT (| .H.-GC-230) [
26 46 503 b GASKET, TRANSMISSION SPLINE SHAFT BEARING RETAINER |
27 b2 1770 OlL SEAL, TRANSMISSION SPLINE SHAFT ]

7
28 6 425 bx RETAINER, TRANSHISSION SPLINE SHAFY BEARING, w/OIL SEAL, 42 (77 D
(oPTIONAL WiTH 365 000 RI) [
28 365 00O R RETAINER, TRANSMISSI1ON SPLINE SHAFT BEARING, w/OIL SEAL, 42 |77 D

{opTionaL with 6 H25 DX) I

179 84 SCREW, CAP, HEX-HD,, 3/8-16MC x |-1/4" 3

103 321 WASHER, Lock, 3/8" 3




Farmall Super-A
and AV

— 21—

MEMORANDA




Farmall Super-A 24 ‘33 &7 P a q — 22—

and AY CHASSIS

B-26840

TRANSMISSION CASE AND DIFFERENTIAL

I 46 060 D PLATE, TRANSMISSION CASE GEAR COVER |

179 858 SCREW, caP, HEX-HD., 7/16-I4NC x I 7

103 322 WASHER, Lock, 7/16" 1

2 60 589 D GASKET, TRANSMISSION CASE REAR COVER PLATE ]
46 371 DX GEAR, DRIVE, DIFFERENTIAL, W/RIVETS, 53 972 VA |

} 50 817 Rt PINION, oirFerenTiat (1O TEETH) 2
5 | 094 v SHAFT, DIFFERENTIAL PINION |
6 50 818 RI GEAR, siDE, DIFFERENTIAL {16 TEETH) 2

7 95 022 H PIN, LOCK, DIFFERENTIAL PINION SHAFT ) |

8 6 579 DBX CASE, oirreReNTIAL, W/RIVETS, 53 972 VA (oroer 6 579 DBY) |
8 6 579 DBY CASE, pIFFerenTIAL, w/PIN, 95 022 H, aND TEN RIVETS, 53 972 VA |
9 357 232 RI PIN, DOWEL, TRANSMISSiON CASE TO CLUTCH HoUsING (wiLL work For |5 945 D) 2
10 24 550 D PIN, DOWEL, REAR AXLE AND DIFFERENTIAL HOUSING l




Farmall Super-A
and AV

—-123 —

CHASSIS

REF. NO. SN DESCRIPTION SERIAL NUMBER LI
TRANSMISSION CASE AND DIFFERENTIAL—Continued
I € BYS DAXB | CASE, TRANSMISSIoN, ASSEMBLY (WILL WoRs FOR 359 793 ROI) [
(CoMposeD oF -
| BUSHING 358 658 R | PLUG 14 000
| CASE § 8 8l6 os I PLUG 172 556
2 CORKS ok 9o | SCREW 61 082 D
6 NUT 103 027 | STUD 72167
2 PINS 357 232 RI ¢ STUDS 355 79V RI
4 piNs 24 550 D | WASHER 103 320
| PLUG 113 162 L WASHER 103 322)
2 121071 STUD, TRANSMISSION COUNTERSHAFT BEARING CAGE |
103 026 NUT, HEX., 3/8-28NF |
103 321 WASHER, Lock, 3/8" |
13 L€ 062 D SHIM, DIFFERENTIAL BALL BEARING RETAINER, LIGHT X
13 50 492 p SHIM, DIFFERENTIAL BALL BEARING RETAINER, FINE X
I 46 063 D SHIM, DIFFERENTIAL BALL BEARING RETAINER, MEDIUM X
15 46 o6l D SHIM, DIFFERENTIAL BALL BEARING RETAINER, HEAVY X
164 355 74O RI RING, SEAL, DIFFERENTIAL BALL BEARING RETAINER 295075 vup 2
16 46 282 p OlL SEAL, DIFFERENTIAL BALL BEARING RETAINER 2
-4 ST 202 BEARING, BALL, DIFFERENTIAL.(].H.-C-245) 2
T 6 578 pBX RETAINER, BALL BEARING, DIFFERENTIAL, W/OIL SEAL, 46 262 ©
AND RING, 355 740 RI 2
179 858 SCREW, cAP, HEX-HD., 7/16-14NC x " 6
103 322 WASHER, Lock, 7/16" 6
19 53972 vA RIVET, DIFFERENTIAL DRIVE GEAR 0
2u b6 385 DA CASE, OIFFERENTIAL, W/DRIVE GEAR, ASSEMBLY |
(ComPoSED OF -
I CASE § 6579 0B
| GEAR § 46 371 D
I PIN 95 022 H
0 RIVETS 53 972 VA)
20A 358 658 RI BUSHING, TOGGLE PIVOT PIN 3396l2 up 1
21 172 558 PLUG, -TRANSMISSION CASE IDLER SHAFT HOLE (SAME As 13 806 D) |
22 359 790 R STUD, MOUNTING,; REAR AXLE HOUSING 303542 ue Eif.
103 027 NUT, nex., 7/16-20NF 2 : 6
103 322 WASHER, Lock, MEDIUM, [/16" &
'
104 gho CORK, TAPERED, No. N (TRANsM1SSiON cASE) 2
: 143 162 PLUG, SQ-SOCKET (TRANSMISS|ON CASE) 339806 up 1
\ 103 867 PLUG, sa=-HD., 3/8" (TRANSMISSION cAsE) i |
w3 876 PLUG, ck-HDLS., |" (eRey Iron) (TRANsMission case) {opTionaL wiTH (B 000) |
14y 0oo PLUG, csk-HDEs-sTL., |" (TRANSMISSIoN cASE) (0PTioNAL wiTH 103 B76) |

§ - NOT SUPPLIED SEPARATELY

X = As REQUIRED




—|24_‘

Farmall Super-A
~ ' CHASSIS

B-3529A

Seed plate drive




Farmall Super-A

— 125 -

and AV _ :
CHASSIS -
REF. NO. S DESCRIFPTION SERIAL NUMBER REG'D
FINAL DRIVE '
1 48 010 D COVER, OIFFERENTIAL SHAFT BEARING ' 2
179 837 SCREW, cAp, HEX-HD., 3/B-16NC x 3/4" : 8
2 48 009 D GASKET, ©OIFFERENTIAL SHAFT BEARING COVER 2
2 48 009 D GASKET, REAR AXLE BEARING RETAINER 2
3 43 233 D RING, LOCK, OIFFERENTIAL SHAFT BEARING 2
b sT 239 . BEARING, BALL, DIFFERENTIAL. SHAFT (1.1, -6-L-2h0) 2
6 117,993 KEY, WOODRUFF, Ni-sTL., No. 22, 1/ x 1-3/8" 2
7 351 826 RI SHAFT, birFemeNtiaL, LerT (13 TEETH). |
8 9 811 DBX HOUS ING, REAR AXLE, L.H., asseusiy (SUPER A) [
(Composen oF = i
| BUSHING 358 65€ RI
| HOUS ING § .98 0B
| PLUG thh oo
I sTuD 69 gy p) ;
179 861 SCREW, cap, HEX-HD., T/16-1UNC x 1-3/8" 250001 1o 303541 2
179 862 SCREW, cAP, HEx=HD., J/16-1HNC x [-1/2" 250001 o 30354 4y
8 9 824 pBX HOUS ING, REAR AXLE; L.H., asseusiv (SUPER AV) |
(Cowrosep OF - <
| BUSHING 356 658 RI
| HOUS ING § o 8208
| PLUG 141 owo
& STUD. 352 117 RI)
179 861 SCREW, cAP, Hex-HD., [/16-1lNC x I-3/8" 250001 to 303541 2
179 862 SCREW, CAPy HEX=HD., T/16-IANC x |-1/2" 250001 To_ 30354 y-
Ba 358 658 RI BUSHING, TOGGLE PIVOT PIN 3306k2 oF 2
9 51 44 DA | OIL SEAL, DIFFERENTIAL SHAFT PINION 2
10 6 40| DAX | DRUM, smAke, w/SCREW, 102 897 anp NUT, 220 066 2
2 8 106 DCX | HOUSING, DIFFERENTIAL SHAFT, W/BUSHING, 358 658 RI-AND Two
- DOWELS, 2l 550 D [
179 862 SCREW, GAP, HEX=HD., 7/16-14NC % 1-1/2" 6
103 322 WASHER, Lock, 7/16" . 6
12A 358 €58 RL BUSHING, TGGGLE PIVOT PIN 339642 vr ]
13 2l 550 D DOWEL, DIFFERENTIAL SHAFT HOUS | NG 2
§ - NoT SERVICED SEPARATELY

e




Farmall Super-A

— 26—

= CHASSIS
REF. NO. MOV DESCRIPTION SERIAL NUMBER nESD
FINAL DRIVE—Continued
14 9 812 pBX HOUS ING, REAR AXLE, R.H., ASsemsLY (SUPER A) 1
(Composec of -
| BUSHING 358 658 R
| HOUS ING § 9 812 DB
I PLUG 1l oov
I sTup 69 g8 p)
103 027 NUT, wex., T/16-20NF 6
181 406 SCREW, CAP, HEX-HD., [/I16-20NF x 2" G
103 3p2 WASHER, vock, 7/16" 6
1 G 825 DBX HOUS ING, REAR AXLE, R.H., ASSEMBLY (SUPER AV) |
{Composen oF -
| BUSHING 358 608 R
| HOUS ING § 9 625 DB
| PLUG 1hlE voo
G STUD 352 117 RI)
103 027 NUT, Hex., 7/16-20NF 6
181 406 SCREW, cAP, HEx-HD., 7/I16-20NF x 2" b
103 322 WASHER, Lock, /16" 6
15 351 825 RI SHAFT, DIFFERENTIAL, RIGHT (I3 TEETH) |
16 47 907 D WASHER, REAR AXLE SHAFT BEARING SPACER, R.H. |
17 47 906 Dx SPACER, REAR AXLE SHAFT BEARING, R.H. [
18 47 946 b CAP, REAR AXLE HOUSING BEARING (NOT SEED PLATE ATTACHMENT) 2
179 837 SCREW, caP, nex-wo., 3/B-16NC x 3/4" 8
103 32! WASHER, vock, 3/8" 8
19 47 95k o GASKET, REAR AXLE HOLSING BEARING GAP 2
20 43 240 p WASHER, mEAR AXLe SHAFT (NOT SEED PLATE ATTACHMENT) 2
2| 47 905 D SPACER, REAR AXLE SHAFT BEARING, L,H. (NoT sEeo pLATE ATTACHMENT) |
22 ST 205 A BEARING, 1nHER, REAR AXLE [I.H.-C-235) 2
23 49 313 DA WASHER, REAR AXLE INNER BEARING 2
2k 49 903 D SPACER, REAR AXLE BEARING 2
25 ST 278 BEARING. outer, sEAr Axie (I.H.-L-250) 2
26 43 283 p O'L SEAL, REAR AXLE 2
27 [5 017 D WASHER, FELT, REAR AXLE 2
28 6 594 px RETAINER, REAR AXLE BEARING, W/OIL SEAL, 43 283 D ano WASHER,
15 017 D (oPTronaL wiTh 365 001 RI) 2
179 839 SCREMW, cAP, HEX-HD., 3/8-16NC x 1" 8
103 32| WASHER, Lock, 3/8" 2
28 365 001 RI| RETAINER, REAR A%LE BEARING, w/OIL SEAL, 43 283 D anp WASHER,
15 017 D (orTionaL with 6 59% Dx) 2
§ - NoT SERVICED SEPARATELY




—_ 2] —
Farmall Super-A !
e A% CHASSIS
REF. NO. SRR DESCRIPTION SERIAL NUMBER g
FINAL DRIVE—Continued
29 351 819 RI SHAFT, mEAR axte (SUPER-AV oncY) 2
181 477 SCREW, caP, HEX=HD., 5/8-18HF x 1-1/U" 2
103 325 WASHER, rock, 5/8" 2
29 351 82l R2 SHAFT, REAR AXLE, L.H. (SUPER-A onLY) 1
181 477 SCREW, cAP, HEX~HD., 9/8-18NF x I-1/4" |
103325 WASMER, rock, 5/8" !
3o 43 245 D GASKET, REAR AXLE HOUSING PAN 2
Ell 43 ol p PAN, REAR AXLE HOUSING 2
179 81k SCREW, cAP, HEX-HD., 5/16-18NC x 5/8" 20
103 320 WASHER, Lock, 5/16" 20
32 351 808 R92 GEAR AnD MUB, REAR AXLE ORIVE, W/six RIVETS, 1ok 268 (steeL Hus)
(opTioNAL WITH 357 470 R91) 2
32 357 470 R9I GEAR AND HUB, REAR AXLE DRIVE, W/S1x RIVETS, |ON 268
{creY 1Ron Hue) (opTionaL wiTH 351 808 Rr92) 2
33 69 500 D NUT. QUiCK ATTACHABLE DRAWBAR STup (SUPER-A ALSO SUPER-AV wiTH
oRAWEAR,. 350 832 RI1) 8
_ (SUPER-AV onLY) 12
Y 69 499 p STUD, QUICK ATTACHABLE DRAWBAR (SUPER-A oNLY) 8
34 /%2 117 Ri STUD, Guick ATTACHABLE DRAwBAR (SUPER-AY onLY) 12
3H 351 823 R2 SHAFT, REAR AXLE, R.H. (SUPER-A onvLv) |
181 477 SCREW, cAP, HEX=HO., 5/B-18NF x I -1 /4" |
103 325 WASHER, Lock, 5/8" |
6 350 020 RI SHAFT, ORIVE, SEED PLATE |
31 3750 021 Rl WASHER, SEED PLATE ORIVE SHAFT |
B 53 599 D OIL SEAL. Serp PLATE DRIVE (OPTIONAL w1t 260 698 R9I or 357 768 RSI) |
38 26Y4 698 R9I OIL SEAL, seeo pLaTe DRIVE (opTionAL wiTh 53 599 D ok 357 768 R91) 1
38 357 768 R9I OIL SFAL, step pLaTE DRIVE (opTionaL witH 53 599 D oR 264 698 R9I) [
39 350 177 R9I OIL SEAL, sEep PLATE DRIVE, 53 599 D, w/RETAINER 1
350 02h R9| ATTACHMENT, SEED PLATE DRIVE |
(ComposeD ofF -
| SEAL 350 177 R9I
| SHAFT 350 020 RI
| WASHER 350 021 RI)
220 066 NUT, HEx., 3/8-16NC (BRAKE DRUM) |
103 876 PLUG, PiPE, csk-HOLS., |" (eREY (RON) (REAR AXLE HOUSING)
{opTionaL wiTh 14k 000) 7
144 000 PLUG, PIPE, CSK-HDLS=5TL., |" (REAR AXLE HousiING) (oPTionaL wiTH |03 816) 2
16 257 RI RIVET, Ro-Ho., 5/16 x 1-1/8" (REAR AXLE DRIVE GEAR) . 250001 To 315239 6
104 268 RIVET, FL-H0., 5/16 x 1-1/8" (REAR AXLE DRIVE GEAR) 315240 ue 6
102 897 SCREW, SET, 5@-HD., cup-PT., 3/8-16NC x [-I /4" (srake oruu) . I




Farmall Super-A
and AV

— (28—

CHASSIS

A-31381
FOOT BRAKES
| 355 715 R! RIVET, BRAKE BAND LINING | 24
2 43 539 DA PIN, ANCHOR, BRAKE BAND 250001 1o 3396H | 2
3 68 927 DA LINING, srRaKE BAND (MouLpED) (SET oF 2), w/TWwELVE RIVETS,
355 775 RI (opTionaL wiTh 352 606 R93) 250061 7o 33964 2
3 352 606 R93 LINING, BRAKE 8AND (WOVEN), w/TWELVE RIVETS, 355 775 RI
. (wice work ror U7 851 DA) (opTionaL with 68 927 DA) 250001 1o 3396H) 2
[l 51 582 Déx BAND, '8RAKE, w/TWELVE RIVETS, 355 775 RI
(opTioNAL wiTH 68 925 DXA) 250001 10 3396k 2
103 026 NUT, wex., 3/8-2lnF 2
y 68 925 DxA BAND, BRAKE, W/Tweive RIVETS, 355 775 RI (MouLoen)
{opTionaL wiThH 51 582 DBX) ' 250001 1o 339641 2
5 10 038 - CLEVIS, apyusTaBLE RoD Enp, 3/8-2UNF (Same as 250 259 RGI) 2
6 103 kg6 PIN, roo eno, 3/8 x (-3/32" 2
103 373 PIN, coTTer, 3/32 x 3/h". 2
7 51 425 px SHAFT, BRAKE, L.H., w/LEVER |
103 387 _PIN, cotrer, I/8 x 1-1/2" (See Nove) ]
Q 3479 WASHER, sTeer, pLain, 7/8" (See Note) |
8 6 569 D PEDAL, BRAKE, L.H. |
9 51 293 D SPRING, BRAKE PEDAL LOCK PLATE TENSION I
10 b3 533 pA PLATE, LOCK, BRAKE PEDAL |
NOTE - 2 usep oN TRACTORS WiTH SErIAL Nos. 25000) To 309774
(Ravised 1-84) . v PRINTED IN UNITED GTATES GF AMERICA




7

Farmall Super-A

and AV

—129 —

REF. NO. NSQ“BI:R DESCRIPTION SERIAL NUMBER Rggtn
FOOT BRAKES — Continued
I 6 57U DX PEDAL, BRAKE, R.H., w/Lock PLATE, 43 533 DA anD SPRING, 51 293 D |
1ok 086 RIVET, Rrp-p., I/h x 1-1/8" !
12 51 507 D SHAFT, BRAKE, R.H., w,.?LEVER AND PEDAL RATCHET
13 4G 005 D PIM, PIVOT, BRAME RATCHET PAWL |
103 373 PIN, cotTer, 3/32 x 3/1" ]
14 47 859 DA PAWL, BRAKE RATCHET I
15 8 116 DC BRACKET, BRAKE SHAFT 2
103 025 NUT, HEx., §/16-24NF 4
181 339 SCREW, cAP, HEX-HD., 5/16-2UNF x |" 5
181 34) SCREW, caP, HEX-HD., 5/16-2UNF x 1-1/4" |
103 320 WASHER, vLock, 5/16" [
16 43 528 D SCREW, LOCKING, BRAKE PEDAL
218 Lo NUT, JAM, HEX., |/2-13NC
17 47 845 paA SPRING, BRAKE PEDAL RETURN 2
18 358 665 R1| ROD, BRAKE BAND, W/CLEVIS 339042 ve 2
103 026 NUT, WEX., 3/8~2UNF 2
19 103 495 PIN, BRAKE BAND ROD CLEVIS 339642 ue 2
103 373 PIN, coTTeR, 3/32 x 3/U" . >
20 358 663 RI PIN, PIVOT, BRAKE BAND 339642 ue 2
2| 358 662 RI TOGGLE, ACTUATING, BRAKE BAND 339642 e 2
22 358 664 RI PIN, BRAKE BAND ANCHOR 3396k2 up < i
P
23 358 660 R11 BAND, BRrAkE, w/LINING ano |12 RIVETS, 355 775 Rl 339642 ue ; 2
24 358 667 R9I LINING, Braxke BaND, w/12 RIVETS, 355 775 RI 339642 up. 2
25 358 659 R9| BAND, BRAKE, ASSEMBLY 339642 ue : 2
(CoMposED oF -
| BAND 358 660 R
| PIN 358 663 RI
2 PIN 358 66U R!
| TOGGLE 358 662 RI)
127 800 FITTING, LUBRICATOR, sTRA1GHT, 1/8" {opTionaL wiTH (11 296) 2
111 296 FITTING, LUBRICATOR, STRAIGHT, I/&" (oPTIONAL WITH 127 800) 2
358 668 R9I PACKAGE, FIELD CHANGE, DOUBLE ACTING BAND BRAKE 250001 To 339641 1.
(Cons1STS OF = R .
2 BAND, assewsLy 358 659 RYI
I BUSHING 358 658 RI
2 CLEVIS 1o, 038
2 NUT 103 026
2 PIN 103 Ug6
2 PIN 103 373
2 PIN 103 495
| PLUG 143 162
) 2

ROD _ 358 665 RI1)




Farmall Super-A —130 —
and AV
CHASSIS
32 -=--20
Super A 250001 to 318309
Super AV 250001 to 318913
=28 2\5
\
= Y
e ¢
W86
27~@
28-+0
206
B-3528A
STEERING MECHANISM
[ 46 512 DA WHEEL, sTEERING, 15" (opTionaL wiTh 60 069 D)
1 60 069 D WHEEL, sTEErING, 15" (oPTIONAL WiITH 6 512 DA)
2 12 139 KEY, Wooprurr, No. "A" - 1/l x 7/8"
3 355 458 Rr92 SUPPORT, STEERING SHAFT AND |NSTRUMENT PANEL {wiLL WOoRK FOR
251 195 R93 Anp 350 G2l R9Y)
179 8371 SCREW, caP, HEx-HD., 3/8-16NC x 3/4"
103 321 WASHER, Lock, 3/8"
I 109 461 FITTING, LusricaTion, stralanT, /8" (orTioNaL wiTh 119 512)
L 119 512 FITTING, LusricaTiON, sTRAiaHT, /8" (orTioNaL wiTH 109 L61)
5 . 9 Wl px BRACKET, sTEERING SWAFT SupporT, W/FITTING, 109 61 or 119 512
{opTioNaL wiTH 365 002 RI1)
5 365 002 RI| BRACKET, STEERING SHAFT suppoRT, M/FITTING, 103 461 or 119 512
(opTionaL wite 9 W42 DX)
03 025 NUT, Hex., 5/16-2UNF
181 345 SCREW, cAP, HEX-HD., 5/16-2UNF x |-3/h"
103 320 WASHER, Lock, 5/16"




Farmall Super-A

- 13l =

and A CHASSIS
REF. NO. NG;RBLR DESCRIPTION SERIAL NUMBER R:g"n
STEERING MECHANISM—Continued
[ 351 820 R9I SHAFT, STEERING, w/WORM |
122 403 NUT, JaM, HEX., 3/M-16NF I
108 635 PIN, correm, I/8 x 1-1/8" |
7 48 956 D OlL SEAL. STEERING WORM |
& 41 096 DBR BUSHING, STEERING WORM [
9 sT 287 BEARING, STEERING worM (I.H.-C-320) I
10 69 b2 p NUT, STEERING WORM |
1} £ 660 DA RETAINER, STEERING WORM BEARING |
12 58 142 px BRACKET, STARTING CRANK !
103 027 NUT, wex., 7/16-20NF 2
181 413 SCREW, caP, HEX-HD., T/IG-20NF x 3-1/2" 2
103 32 WASHER, tLock, 7/16" 2
13 356 569 R PLUG, STEERING GEAR HousiHe VENT (wiLL work For 57 735 DX) I
L) 109 461 FITTING, LusricaTion, sTRAtaHT, |/8" (opTionaL wiTn 119 512) 250001 7o 298717 [
1h 119 512 FITTING, LUBRICATION, STRAIGHT, |/8" (opTionaL wiTn 109 L61) 250001 To 298717 [
15 6 532 DEX HOUS ING, STEERING GEAR, ASSEMBLY |
{ComposeD of -
| BUSHING § 41 096 DB
I HOUSING § 6 532 DE
2 PINS 25 086 DA
| PLUG 356 569 RI
I PLUG 103 865
| PLUG 103 867
| SEAL 48 956 D)
103 030 NUT, Hex., 5/8-18nF 3
103 865 PLUG, riPE, 5Q-HD., |/8" I
103 867 PLUG, PiPE, sa-HD., 3/8" [
181 487 SCREW, ¢aP, HEX-HD., 5/8-18NF x 2-3/4" 2
179 933 SCREW, CAP, HEX-HD., 5/8-11NC x 2-1/2" |
181 490 SCREW, cAP, HEX-HD., 5/8-18NF x 3-1/2" |
103 325 WASHER, Lock, 5/8" I
16 47 679 D RING, SNAP, STEERING WORM WHEEL SHAFT |
17 - sT . 288 BEARING, STEERING woRrM WHEEL SHAFT (I.H.-C-235) I *
18 43 500 D RETAINER, STEERING WORM WHEEL SHAFT BEARING |
179 814 SCREW, cAP, HEX~HD., 5/16-18NC x 5/8" 3
103 320 WASHER, Lock, 5/16". 2
19 351 815 RI WHEEL, sTeerING WOrM (28 TEETH) |
20 47 683 B SHAFT, sTEERING worM wHEeL (SUPER-A - ORper 356 552 R91) 250001 1o 318309 1
(SUPER-AV - Oroer 356 553 R91) 250001 1o 318913 I
20A 356 549 R SHAFT, STEERING WORM WHEEL (SUPER-A) 318310 up |
(SUPER-AV) 318914 ue |
(Usep wiTH ADJUSTABLE AXLE ATTACHMENT 48 290 DC, 356 552 R9I :
anp 356 553 R9I) 1
208 124 553 KEY, Woobrurf No. 15, 1/h x 1" |

§ = NoT SERVICED SEPARATELY.




Farmall Super-A — I~
and AV ‘
CHASSIS
REF. NO. Lo DESCRIPTION SERIAL NUMBER Eae
STEERING MECHANISM—Continued
21 47 676 DR BUSHING, STEERING WORM WHEEL SHAFT |
22 47 675 0 GASKET, STEERING GEAR HOUS|NG I
23 6 530 DDX | BASE, STEERING GEAR HOUSING, W/BUSHING ano OIL SEAL, 47 703 D
(SUPER-A onLY) |
103 027 NUT, Hex., 7/16-20NF 2
181 ko7 SCREW, cap, HEx-Wp., T/16-20NF x 2-1/4" 2
179 883 SCREW, caP, HEX=HD., 1/2-13NC x | -1/4" 6
103 322 WASHER, Lock, 7/16" 2
103 323 WASHER, tock, 1/2" 6
2l h7 703 D OlL SEAL, STEERING WORM WHEEL SHAFT (ALSO USED FOR HEAVY DUTY AXLE ATTACHMENT) |
25 109 461 FITTING, LusricaTion, sTRAIGHT, |/B" (orTionaL wiTh 11§ §12) |
25 119 512 FITTING, LUBRICATION, STRAIGHT, 1{8" {oPTIONAL WITH 109 1\l6|) |
26 69 438 p ARM, sTEERING GEAR (SUPER-A onLy).{oroer 35 542 RG|) 250001 1o 318309 |
103 027 NUT, HEx., 7/16-20NF 1
181 4oy SCREW, caP, HEX-HO., 7/16-20NF x 2-1/4" I
103 322 WASHER, Lock, 7/16" !
20 356 55k R\ ARM, sTEERING GEAR {SUPER-A} (usep WITH ADJUSTABLE AXLE ATTAGHMENT,
48 290 DC ano 356 52 RYI) [
264 356 550 R| ARM, STEERING GEAR (SUPER-A oNLY) 318310 e 1
27 57 &4 b SEAT, 1ie Rop BaLL, eno (SUPER-A) 250001 10 318306 |
(SUPER-AV) 2500u) To 318913 |
28 57 873 D SEAT, T1E ROD BALL, CENTER (SUPER-A) 250001 To 318309 |
{SUPER-AV) 250001 To 318913 I
29 57 &5 b SEAT, ADJUSTING, TIE ROD BALL (SUPER-A) 250001 To 318309 ]
{SUPER-AV) 250001 1o 318913 |
103 389 PIN, cotrer, /& x 2" |
30 25 086 DA PIN, DOWEL, STEERING GEAR HOUSING 2
3l 117 989 KEY, Wooorurr, No, 19, NI-S., 3/16 x 1-1/4» |
32 69 439 D ARM, sTeering ceEAR (SUPER-AV owuy) (orper 356 563 R9I) 250001 1o 318913 |
32 356 555 RY| ARM, STEERING 6EAR {usep wiTH 356 553 RG1 owLy) |
324 356 551 RI ARM, STEERING 6ZaR [SUPER-AV) 318914 ue I
(HEAVY DUTY AXLE ATTACHMENT) 318310 ve I
103 027 NUT, HeEx., 7/16-20NF |
181 Yo7 SCREMW, cAP, HEXx-ho., T/16-20NF x 2-1/4" [
103_322 WASHER, Lock, 7/16" = |
33 58 574% D SPRING, froNT AxLe sToP (SUPER-AV) (HEAVY DUTY AXLE ATTACHMENT) 2
3 60 399 DA RETAINER, FRONT AXLe s70P SPRING (SUPER-AV) (HEAVY DUTY AXLE ATTACHMENT) 2
117 310 SCREW, stoTTen~Fic-np., 3/B-16NC x |-1/2" 2
3H 9 061 DAX BASE, STEERING GEAR HOUSING, w/BUSHING anp OfL SEAL, 47 703 D
(SUPER-AY) (HEAVY DUTY AXLE ATTACHMENT) |
179 885 SCREW, cAP, HEX-HD,, |/2-13NC x |-1/2" 6
103 323 WASHER, Lock, |/2" 6
36 70 120 D NUT, STEERING wORM WHEEL SHAFT (SUPER-A) ., 318310 we |
(SUPER-AV ) 31891k ue |
(HEAVY DUTY AXLE ATTACHMENT) I
103 388 PIN, cotrer, /8 x 1-3/4" l.




Farmall Super-A —133—
and AV :
CHASSIS
REF. NO. mpARTL DESGRIPTION SERIAL NUMBER o
STEERING MECHANISM—Continued
356 552 R9I PACKAGE, SERVICE, STEERING GEAR ARM AND SHAFT
(witL work For U7 683 DB or 69 438 D) (SUPER-A) 25000 To 3183v9 |
(ConsisTs oF -
| _ARM 356 554 Rl
| KEY 124 553
I NUT 70 120 D
| PIN 103 388
| SHAFT 356 549 R1)
356 553 R9I PACKAGE, SERVICE, STEERING GEAR ARM AND SHAFT

(witL work For 47 683 DB or 69 439 D) (SUPER-AV)’

250001 To 318913

{CoNs1STS OF -

| ARM ) 356 555 RI
| KEY 124 553

I NUT 70 120 D
| PIN 103 388

I

SHAFT 3596 549 R1)




_,3)4_

Farmall Super-A

CHASSIS

and AV

Ao y-edng)
ITIONNSA ONIHIILS ANY TTXY LNOUI

60¢£81¢ 03 T000ST

o ——— ">




Farmall Super-A

—135 -

and AV CHASSIS
REF. NO, Nzﬁ“a";n DESCRIPTION SERIAL NUMBER S
FRONT AXLE AND STEERING KNUCKLE
(Super-A Oxily)
i [ 43 46k oC ARM, STEERING KNUCKLE, L.H. 250001 1o 271880 !
| 351 805 Ri ARM, STEERING KNUCKLE, L.H. 271881 1o 318309 !
2 57 8715 D SEAT, ADJUSTING, TIE ROD BALL 250001 to 318309 2
3 48 279 DXB | TIE ROD 25000| 10 318309 2
114 499 NUT, JaM, HEX., 3/H-16NF 2
4 . 48 280 DB © | END, T1E ROD 250001 1o 318309 B
103*389 PIN, coTTer, |/8 x 2" 2
5 109 461 FITTING, LusricATION, sTRAIGHT, |/8" (orTionaL wiTh 119 512) 25000] To 306075 2
5 119 512 FITTING, LUBRICATION, sTRAIGHT, (/8" (opTionaL wiTh 109 U61) 25000| to 306075 2
5 109 454 FITTING, LusricaTION, sTRalaHT, /4" [11E ROD)
(opTionaL withH [1C 347) (See Note)
306076 1o 318309 2
5 v 347 FITTING, LUBRIGATION, sTRAIGHT, |/4" (71e RoD)
(opTioNaL wiTH 109 A5Y) (See Nore) 318310 ue ]
é 43 465 pC ARM, STEERING KNUCKLE, R.H. 250001 1o 271880 |
3 351 -806 RI ARM, STEERING KNUCKLE, R.H. 27188) 1o 318309 |
1 43 466 pB SCREW, SET, STEERING KNUCKLE ARM N 250001 1o 318309 2
1% 498 NUT, Jam, HEX:, 5/8-18NF 2
& 43 468 b SEAT, TIE ROD BALL 250001 1o 318309 2
g 356 537 R9I. | TIE ROD, ASSEMBLY 318310 ve 2
{(CoMPOSED OF =
2 LLAMP 356 543 Ry
| END 356 S0 R91
| END 356 541 R9|
2 NUT 103 026
2 SCREW 181 376
| TUBE 356 542 R
2  WASHER © 114 606)
10 356 541 RII END, T1E ROD, ASSEMBLY 318310 v 2
{(CoMPOSED ‘OF = X
| COVER 358 209 RI
| END 3§
| NUT 102 647
|_PIN 103 385)
102 647 NUT, HEX., |/2-20NF 2
103 385 PIN, cotTer, I/B x |" 2
I 358 209 RI COVER, DUST, TIE ROD END 318310 ue |
12 356 543*R| ‘CLAMP, -T1€ ROD 318310 up I
103 026 NUT, Hex., 3/8-2UNF ]
181 376 SCREW, €AR, HEX-HD., 3/BNF x 1-5/8" I
I 114 606 WASHER, EXTERNAL TooTh, 3/8" I
NOTE - 2 usep ON TRACTORS WITH SERIAL Nos. 306076 to 318309
§ - Not SERVICED SEPARATELY




Farmall Super-A

— 136 —

ke CHASSIS
REF. NO. R v DESCRIPTION SERIAL NUMBER oy
FRONT AXLE AND STEERING KNUCKLE—Continued
(Super-A only)
13 396 542 RI TUBE, TIE ROD 318310 vp 2
14 356 540 R9| END, TIE ROD, ASSEMBLY 318310 ue 2
[CoMPosSED oF -
| COVER 358 209 R
| _END §
| NUT 102 647
I PIN 103 385)
102 647 NUT, HEX., |/2-2ONF 2
103 385 PIN, cotTer, /8 x " 2
15 43 463 p OIL SEAL, FRONT WHEEL 2
16 49 118 pa WASHER, FELT, FRONT WHEEL 2
17 43 462 p DEFLECTOR, DUST, STEERING KNUCKLE 2
18 350 603 R9I KNUCKLE, STEERING, ASSEMBLY 250001 10 318309 2
(CoMposep of -
| DEFLECTOR 43 Y62 o
| KNUCKLE § L3 460 oc
I OIL SEAL h3 463 b
| POST § 350 605 Ri
| _WASHER 49 118 pA)
18 356 531 R9) KNUCKLE, STEERING, ASSEMBLY 318310 up 2
(Composep of -
| DEFLECTOR 43 bée p
| KNUCKLE  § 13 460 pc
1 OIL SEAL 43 463 o
| POST § 356 533 R|
| WASHER 49 118 pa)
102 649 NUT, sLoT7ED, HEX., 5/8-18NF 2
103 386 PIN, correr, /8 x [-1/U" 2
Q I 538 WASHER, pLain, 21/32" 1.D. x I-1/0" 0.D. x No. (2 an. 2
19 124 553 KEY, WoODRUFF, Ni-sTL., No. 1% (sTEERING KNUCKLE ) 318310 up 2
20 358 645 R| ARM, STEERING KNuckLE,L.H. {wiLL work For 356 535 RI) 318310 up 1
181 435 SCREW, CAP, HEX-HD., |/2-2ONF x 2" |
103 323 WASHER, Lock, mepium, |/2" |
21 356 609 R BUSHING, STEERING KNUCKLE POST (WiLL WoRK FOR 6O 305 DR) . X
22 350 821 Ri SHAFT, FRONT AXLE PjvoT !
23 43 455 pr BUSHING, FRONT AXLE PivoT X
2l 358 6U6 R| ARM, STEERING KNUCKLE, R.H. (WwiLL work For 356 536 R|) 318310 up I
181 435 SCREW, CAP, HEX-HD., |/2-20NF x 2" |
103 323 WASHER, Lock, mMeEpIumM, |/2" |
§ - NoT SERvIcED SEPARATELY X - As REQUIRED
(Hovised 1.'84) PAINTED 18 UNITED BTATES OF AMERIGA




Farmall Super-A — 137 —

and AV :
HASSIS
REF. NO. Nl DESCRIFTION ‘ SERIAL NUMBER eEQ'D
FRONT AXLE AND STEERING KNUCKLE—Continued
» (Super-A only)
25 109 461 FITTING, LuBRICATION, STRAIGHT, |/8" (FrONT axLE)
(oPTioNAL wITH 119 512) 250001 To 327715 2
25 119 512 FITTING, LUBRICATION, STRAIGHT, 1/8" {FronT AxLE)
(oPTroNaL wiTH 09 461) . 250001 10 327715 2
25 109 L5k FITTING, LusRICATION, STRA(GHT, I/ (FrONT axLE)
{opTiouaL wiTH 110 347) 327716 vp 2
25 |10 347 FITTING, LueRicATION, sTRaIGHT, |/U" (FroNT axLE)
(opTioNAL wiTh 109 45k) 327716 ve 2
26 48 274 oB AXLE, FRONT, w/BUSHING !
27 109 461 FITTING, LUBRICATION, sTRAIcHT, |/8" {PivoT TuBE)
(opTroNAL wiTH 19 512) . 250001 Tto 327715 |
27 119 512 FITTING, LuBricATION, STRAIGHT, |/8" (PivoT TuBE)
(opTionaL wiTH 109 H61) 250001 To0 327715 |
27 109 45k FITTING, LuBRICATION, STRAIeHT, |/H" (PivoT TuBE)
{opTionaL wiTh {10 34T) 327716 up [
21 110 347 FITTING, LusricATIoN, sTRateHT, I/I" (Rivor TusE)
(opTioNAL wiTH (U9 U5k) 327716 ue I
28 48 278 p U-BOLT, FRONT AXLE STOP !
103 028 NUT, HEx., |/2-20NF L]
103 323 WASHER, vLock, I/2" '
70 335 DA HEAVY DUTY FRONT AXLE ATTACHMENT (speciaL)

(FACTORY APPLICATION ON SUPER A ONLY)

{coNs1STS OF PARTS I1LLUSTRATED UNDER ADJUSTABLE FRONT AXLE AND STEERING
MECHANISH FOR SUPER AY) % |

(CoMposeED OF -

| ARM 356 551 RI b NuT 103 030

| AXLE 9 057 DAX I PIN 103 385

| BASE 9 06| DAX 2 RETAINER 60 399 DA
I BOLT 60 387 D | SHAFT €0 385 DX
X BUSHING 47 676 DR 2 SCREW 117 310

X BUSHING 60 386 OR 6 SCREW 179 885
X BUSHING 356 609 R 2 SCREW 179 891

| 'EXTENSION 9 148 pax 2 SPRING 58 574 b
| EXTENSION 9 149 DAX 2 TIE ROD 356 532 R9I
2 FITTING 109 45k 8 WASHER 103 323

| FITTING. 17 175 4 WASHER 103 325)

X -~ As REQUIRED

— T e VSV



— 138 —

‘Furmull Super-A

CHASSIS

and AV

vsesea

¢ o pa
Iemsal 939

(&quo .ﬂ.u&ﬂmV
(leoedg) INIWHOVLLY ITXY INOUI ITIVISNIAY

) Jpxe a0y
remis1 398




Farmall Super-A = 1595
and AV
CHASSIS
REF. NO. NS‘;’;};R DESCRIPTLON SERIAL NUMBER "hb s
ADJUSTABLE FRONT AXLE ATTACHMENT (Special)
(Super-A Only)
I © 57 869 DA TUBE, TIE ROD 250001 10 318309 2
2 43 747 D CLAMP, TiE ROD 250001 To 318309 2
103 027 NUT, HEX., [/1G-RONF 2
181 403 SCREW, caP, HEX-HD., T/I6-20NF X 1-3/4" 2
103 322 WASHER, Lock, [/16" 2
3 57 871 D TIE ROD 250001 To 318309 F
Y k8 280 oB END, TiE ROD 250001 10 318309 .2
103 389 PIN, coTier, /8 x 2" . 2
5 109 161 FITTING, LUBRICATION, STRAIGHT, j/8". (opTionaL wiTH 11G 512) 250001 To 3U60TH 2
5 119 512 FITTING, LUBRICATION, STRAIGHT, 1/8" (opTioNaL wiTH UG h61) 250001 7o 306075 2
5 110 347 FITTING, LUBRICATION, STRAIGHT, 14" (11e roo)
{opTionaL wiTH 109 USH) {see Note) 318310 ve ., [
5 109 L5k FITTING, LUBRICATION, STRAIGHT, (/4" (11€ roD)
{opTioNAL WiITH |10 347) (See NoTe) 318310 vp 4
G 43 468 p, SEAT, TIE ROD BALL 25000) To 318309 2
1 57 875 0. SEAT, ADJUSTING, TIE ROD BALL 250001 1o 318309 2
8 356 S84 Ri| TIE ROD, ASSEMBLY 318310 ve 2
(CoMPosED OF - :
| COVER 358 209 RI
| _END § 356 545 RI
I NUT 102 647
1 PIN 103 385
| TIE ROD § 356 54k RI)
103 385 pIN, cotter, 1/8 x 1" 2
9 358 209 RI COVER, DUST, TIE ROD END 318310 up T
10 356 546 RI CLAMP, TIE ROD 318310 up 2
103 026 NUT, Hex., 3/B-2UNF 2
181 376 SCREW, CAP, HEX-HD., 3/8-2UINF x_1-5/8" 2
114 606 WASHER, exTernAL-TooTH, 3/8" 2
11 356 548 RI TUBE, TIE ROD 318310 up >
2 356 543 RI__| CLAMP, 11€ Roo 318310 or 3
103 026 NUT, HEx., 3/0-2HNF ] 2
181 376 SCREW, cap, Hex-HD., 3/B-2UNF x 1-5/8" 2
7 114 606 WASHER, EXTERNAL-TOOTH, 3/8" "
NOTE - 2 Ustb on TRAGTORS WITH SeriAL Nos. 306076 To 318309
§ - Not SERVICED SEPARATELY

(Rovie:d 1084)



Farmall Super-A — ko —
. CHASSIS
REF, NO. ABARTE DESCRIBTION SERIAL NUMBER o,
ADJUSTABLE FRONT AXLE ATTACHMENT (Special)—~Continued
(Super-A only)
13 356 540 R9| END, TIE ROD, ASsemsLY 318310 up 2
(Composen of -
I - COVER 358 209 Ri
|_END §
I NUT 102 647
, L_PIN 103 384)
102 647 NUT, HEx., |}/2-20NF 2
103 385 PIN, cotrer, I/8 x |" 2
1h 356 539 R9| TJE ROD, ASSEMBLY 318310 up 2
{CoMposeD oF -
| CLAMP 356 sU3 RI 2 SCREW 181 376
| CLAMP 356 56 R | TIE ROD 396 54l Ry
| END 356 540 R9) | TUBE 356 546 R
2 NUT 103 L2b 2 WASHER 114 606 )
15 356 609 R) BUSHING, STEERING. KNUGKLE POST [WILL WORK FoR GU 385 DR) X
16 59 280 D PIN, FRONT AXLE EXTENS|ON GLAMP
103 630 PIN, correr, /8 x 7/8"
17 43 455 pR BUSHING, FRONT AXLE PivoT X
18 109 461 FITTING, LUBRICATION, STRAIGHT, I/B" {FRONT axLE)
{opTionaL wiTh 110 512) 250001 10 327719 2
18 119 512 FITTING, LUBRIGATION, STRA IGHT, |/ " (FRONT AxLE) .
(oPTioNAL wiTH U9 U6|) 250001 To 327715 2
18 109 ’45” FITTING, LusricATION, STRAIGHT, [/4" (FronT AXLE)
(oPTionaL wiTh 110 3U7) 327716 up ' 12
18 110 347 FITTING, LuBRicATION, STRAIGHT, I/4" (rFront axic)
{oPTioNAL wiTH 10§ U5)) 327716 ue 2
19 48 286 DAXA | EXTENSION, rront AXLE, HORIZONTAL, w/TWD BUSHINGS 2
20 59 279 D CLAMP, FRONT AXLE EXTENS FON i
2| 354 800 R92 AXLE,” CENTER, FRONT, w/Two BUSHINGS (WiLL woRk Fom h8 285 pax) [
22 109 461 FITTING, LusricaTion, sTRaieHT, /8" (pivor TUBE )
(oPTionaL wiTh 119 512) 250001 To 327715 I
22 119 512 FITTING, LusricaT oN, STRAIGHT, 1/8" (PivoT TuBE)
{oPTionaL wiTH 109 461) 250001 10 327715 [
22 109 4sh FITTING, tusricaTion, sTRaicHT, I1/4" {pivor Tuse) X
(opTioNaL with 110 347) 327716 ve 1
22 110 347 FITTING, LusricaTion, STRAIGHT, |/4" (pivor TuBE )
(opTionaL with 109 45k} 327716 up . ]
23 48 628 p BOLT, FRONT AXLE EXTENSION CLAMP ]
103 030 NUT, Hexs, 5/6-18NF y
114 609 WASHER, Lock, EXTERNAL TooTh, 5/8" )
§ - NoT SERVICED SePARATELY
X - As REQu RED

(Revized 1-'54)

m‘fm IN UNITED STATES oF AMERICA




Farmall Super-A — 1 —
L) CHASSIS
REF, NO. N DESCRIPTION SERIAL NUMBER o
ADJUSTABLE FRONT AXLE ATTACHMENT (Special)—Continued
(Super-A only)
48 290 DC ATTACHMENT, AoJusTaBLE FRONT axLE (speciaL) (SUPER A ONLY)
(CONS_ISTS OF PARTS ILLUSTRATED UNDER ADJUSTABLE FRONT AXLE
AND STEERING MECHANISM) 250001 o 31£309 |
(CoMposED OF -
| ARM 356 550 Ry 2 PIN 59 280 D
| AXLE 354 800 R92 I PIN 103 388
I BOLT 48 628 o 2 PIN 103 389
2 CLAMP 43 747 D 2 PIN 108 630
I cLamp 59 279 D 2 ROD 57 139 DA
2 END 48 280 oB 2 SEAT - 43 468 o
2 EXTENS |ON 48 286 paxa 2 SEAT 57 875 D
N FITTING 1wg 454 2 SCREW 181 ho3
| KEY 124 553 | SHAFT 356 549 R|
I NUT 70 120 D 2 TUBE 57 £69 DA
2 NUT 103 027 2 WASHER 1u3 322
4 NUT 103 030 I WASHER Ll 609)
2 PIN 114 h99
356 577 R9! ATTACHMENT, ADJUSTABLE FRONT AxLE (spectar) (SUPER A oniv) 318310 v |
{CoMmposSED OF -
| AXLE =L 8ou Rg2 2 PIN 59 280 D
4 BoOLT h8 628 p 2 PIN 108 630
I cLAMP 59 279 D I PN 103 385
2 EXTENSION 48 286 Daxa 2 TIE ROD, ASsSEMBLY 356 539 R9I
7 FITTING 169 U5h I WASHER 11 609)
b NuT 103 030
355 001 R9I PACKAGE, FIELO IMPROVEMENT, FRONT AXLE PIVOT TUBE REINFORCEMENT

(For SUPER-A TRACTORS EQUIPPED WITH ADJUSTABLE FRONT AXLE ATTACHMENT,

48 290 pA)




— b2 —

Farmall Super-A

CHASSIS

and AV

(Aup Ay-redng)
ITEDANA ONIHIILS ANY ITXV LNOUJ J1avISMay




Farmall Super-A

— 43—

and AV
CHASSIS
REF. NO. ur::s'::n DESCRIPTION SERIAL NUMBER NS
ADJUSTABLE FRONT AXLE AND STEERING KNUCKLE
(Super-AV only)
| 43 46k oc ARM, STEERING KNUCKLE, L.H. 2R0001 1o 271680 |
| 351 805 Rl ARM, STEERING KNUCKLE, LiH. 271881 10 318913 L
2 57 875 D SEAT, ADJUSTING; TI1E ROD BALL 250001 10 318913
3 43 468 p SEAT, TA€ ROD BALL 25000 1o 318913
Ul 109 U6| FITTING, LUBRICATION, STRAIGHT, |/B" (opTronaL WiTH 113 512) 25000} 10 306075 2
Y 119 512 FITTING, LUBRICATION, STRAIGHT 1f8“ {opTioNaL wiTH 109 461) 2H0001. To 3050?5 2
4 109 hgk FITTING, LUBRICATION; STRAIGHT, j/U" (11& ROD)
{oPTiONAL WiTH 110 3h7) (see Note) 318914 ue i
[ 110 347 FITTING, LUBRICATION, STRAIGHT, /4" (1€ RoD)
{opTionaL wiTH 109 Lsl) (see Note) 318914 ue i
5 48 280 pB END, TIE ROD 250001 70 318913 2
103 389 PIN; coTTER, /8 x 2" 2
6 578711 D TIE ROD 250001 1o 318913 2
1 43 747 D CLAMP, T1E ROD 25000 To 318913 2
103 027 NUT, HEX., [/16-20NF 2
181 403 SGREW, cap, HEX=HD., T/16-20NF X j-3 /" 2
103 322 WASHER, wock; /16" 2
8 51 869 DA TUBE, TiE ROD 250001 To 318913 2
9 43 465 DC ARM, STEERING KNUCKLE, R.H. 250001 10 27_1330 1
9 351 806 RI ARM, STEERING KNUCKLE, R.H. 271681 7o 318913 1
10 Y3 L6t pB SCREW, SET, STEERING KHUCKLE ARM 250001 10 318913 2
{14 Lol NUT, JaM, HEX., 5/8-1BNF 2
i 358 209 RI COVER, DUST, TIE ROD END 318914 ve ]
12 356 544 R TIE ROD, ASSEMBLY 318914 ve 2
(CoMPoOSED OF -
| COVER 358 209 Ri
| END § 356 545 RI
| NUT |02 647
1 PIN 103 385
| TIE ROD § 356 544 RI)
102 647 NUT, HEX., |/2-20NF 2
103 385 PIN, CoTTER, /8 x 1" 2
13 356 543 R) CLAMP, TIE ROD 318914 ve 2
103 026 NUT, nex:, 3/8-2UNF 2
181 376 SCREW, cAP, HEx=HD, 3/B-2UNF x 1-5/8" 2
114 606 WASHER, exTernAL-TooTH, 3/8" 2
NOTE - 2 uSED ON TRACTORS WITH SERIAL Nos, 306076 10 318913
~ § - NoT SERVICED SEPARATELY ’

(Ravized 1484)




Farmall Super-§

— 14y —

and AV :
CHASSIS
REF, NO, NS:";"E'R DESGRIPTION SERIAL NUMBER .23-‘::
ADJUSTABLE FRONT AXLE AND STEERING KNUCELE—Continued
(Super-AV only)
1l 356 547 R TUBE, T1E Rop 318910 up 2
5 356 546 R CLAMP, TIE Rop 318914 ue 2
103 026 NUT, HEx., 3/B-2lNF 2
181 376 SCREW, caP, Hex-Ho., 3/8-2UNF x 1-5/87 2
114 606 WASHER, ExTERNAL-TooTH, 3/8" 2
16 356 540 R9| END, TIE ROD, ASSEMBLY 318914 up 2
(CoMrosep oF -
| COVER 358 209 R|
| END §
I NUT 102 647
I PIN 103 385)
102 647 NUT, HEX., |/2-PONF
103 385 PIN, corter, I/8 x |"
17 356 538 R9| TIE ROD, ASSEMBLY 318914 up 2
(Composep of -
| CLAMP 356 543 R1 2  SCREW 181 376
| CLAMP 356 546 R| | TIE ROD 356 544 Ry
| __END 356 540 R9) | TUBE 356 547 R
2 NUT 103 026 2 WASHER 110 606)
18 43 463 p OIL SEAL, FRONT WHEEL 2
19 49 118 pa WASHER, FELT, FRONT WHEEL 2
20 43 462 p DEFLECTOR, DUST, STEERING KNUCKLE 2
21 350 604 RO | KNUCKLE, sTeerine, assemsry 250001 10 318913 I
(CoMposED oF -
| DEFLECTOR 43 ez o
| KNUCKLE § 43 460 nc
I QIL SEAL 43 463 p
| POST § 350 606 Ry
| WASHER g 118 pA)
21 356 532 R9I KNUCKLE, STEERING, ASSEMBLY 318914 -ue 2
{composen oF -
| DEFLECTOR 43 L6z p
| KNUCKLE § U3 h6o pc
I 0IL SEAL 43 463 o
|__POST § 356 534 Rri
| WASHER h9 118 pa)
102 649 NUT, siLoTTep, Wex., 5/8-18NF 2
103 386 PIN, coTTer, /8 x |-i/4" 2
Q | 538 WASHER, PLAIN, 21/32" 1.D. x I-1/U" 0,D. x Nos 12 on. 2
22 124 553 KEY, WoobRUFF, Ni-STL., No. 15 (STEERING KNUCKLE) 2
§ - NoT SERVICED SEpARATELY

(Rovised 1-'84)

PRINTED IN UNITED STATES OF AMERICA




Farmall Super-A —1iib)—
any CHASSIS
REF. NO, N:QZI:R DESCRIPTION SERIAL NUMBER n:g:n
ADJUSTABLE FRONT AXLE AND STEERING KNUCKLE—Continued
(Super-AV only)
23 358 645 R ARM, sTEERInG KNuckie, L,H. (wiLL work For 356 535 RI) 318914 ve I
181 435 SCREW, CAP, HEX-HD., |/2-20NF x 2" |
103 323 WASHER, Lock, MEDIuM, |/2" |
2) 109 461 FITTING, LuBRIcATION, STRAIGHT, |/B" (FRoNT AxXLE)
{oPTioNAL wITH 119 512) ® 250001 1o 327751 N
2) 119 5l2 FITTING, LUBRICATION, STRAIGHT, |/B" (FRONT AXLE)
{opTionaL wiTH (09 UG1) 250001 To 327751 i
2l 109 45k FITTING, LUBRIGATION, STRAIGHT, |/H" (FRONT AXLE)
{oPTIONAL WiTH |10 347) 327752 ue 4
2] i 10 347 FITTING, LUBRIGATION, STRAIGHT, |/U" (FRonT axiE)
{opTionaL wiTH 109 L5k) 327752 ve i
25 109 46| FITTING, LuBRICATION, STRAIGHT, /8" (pivor Tuse)
(oPTiONAL wiTH |19 512) 250001 To 327715 1
25 119 512 FITTING, LusricATION, sTrRalaHT, |/B" (PivoT TusE)
(opTioNAL WiTH 109 46]) 250001 1o 327715 |
25 109 454 FITTING, LUBRICATION, STRAIGHT, 1/4" (PivoT TusE)
{opTionaL wiT 110 347) 327716 ve [
25 110 347 FITTING, LusricaTION, sTRAIGHT, I/A" (PivoT TuBE)
(orTionaL wiTH 109 hiSh) 327716 ue I
25 7 175 FITTING, LusricaTion, 459 anaLe, |/ (Pivor TuBe REAR)
(usep wiTH SUPER A HEAVY DUTY AXLE ATTACHMENT) (oPTioNAL wiTH ||0 309) |
295 110 309 FITTING, LusricaTion, §5% anere, 1" {pivor Tuse Rrear)
(USED WITH SUPER A HEAVY DUTY AXLE ATTACHMENT) (oPTioNaL WiTH |17 175) |
26 60 386 DR BUSHING, FRONT AXLE PI1VOT X
27 9 057 DAX AXLE, FRONT, CENTER, w/Two BUSHINGS I
28 358 646 R| ARM, STEERING KNUCKLE, R.H. [wiLL work For 356 536 RI) 318914 e I
181 435 SCREW, CAP, HEX-HD., |/2-20NF x 2" ]
103 323 WASHER, Lock, MeEDIUM, §/2" |
29 356 609 RI BUSHING, FRONT AxLe PosT (wiLL work For 60 385 DR) X
30 9 059 DBX EXTENSION, FRONT AXLE, R.H., w/Two BUSHINGS |
31 60 388 Dx SHAFT, FRONT AXLE PIVOT |
179 891 SCREW, CAP, HEX-HD., [/2-13NC x 2-1/2" 2
103 323 WASHER, Lock, |/2"
32 109 350 FITTING, LuBricaTioN, 67-1/2° ancLe, |/8" (op1ionaL with 109 160) |
32 109 460 FITTING, LusricATion, 67-1/29 anaLe, | /8" (opTionaL witH 109 350) [
33 60 387 D BOLT, FRONT AXLE CLAMP i
103 030 NUT, HEx., 5/B-18NF ]
103 325 WASHER, Lock, 5/8" ]
3l 9 058 pBX EXTENS |ON, FRONT AXLE, L.H., w/Two BUSHINGS I
X - As REQUIRED




— 46—

Farmall Super-A _
anl’iy CHASSIS

(Super-A) : (Super-AY)

FRONT WHEELS (Standard Equipment)

ADJUSTABLE FRONT WHEEL—SPECIAL (Super-A Only)

FRONT WHEELS AND RIMS




Farmall Super-A

__|l47...

edrhY CHASSIS
REF. NO. NE?WRBT,-ER DESCRIPTION RIM SIZE TIRE SIZE SERIAL NUMBER R:g"n
FRONT WHEELS AND RIMS
(Pneumatic Tires and Tubes Should be ordered from the Tire Manufacturer)
| 54 632 H BEARING, 'nNER, FRONT wheer (TiMken) (CUP, 54 630 H ano CONE,
5 631 H) (opTionaL wiTh 352 380 R91 ano 353 509 R92) 2
| 352 380 RYI BEARING, InneEr, FrONT wheeL (Bower) (CUP, 352 394 RI anp CONE,
352 387 R91) (opriomaL wiTh G4 632 H ano 353 509 R9Z) 2
| 353 509 R92 BEARING, INNER, FRONT wheeL (Tvson) (CUP, 353 525 RI anp CONE,
353 517 R92) (oPTioNAL WiTH 54 632 H ano 352 380 R91) 2
2 6 787 DEX WHEEL, FRONT, ASSEMBLY {STANDARD) ; .00 D x 15 4,00 x 15
(SUPER-A ONLY) 5.00 x 15 2
(CoMPOSED OF -
| CUP 43 4ho p
f cup 54 630 H
I RING 49 117D
| WHEF L § 6 787 DE).
3 43 44 p BEARING, oUTER, FROnT whEEL (Timken) (CUP, 43 440 D ans CONE,
13 823 v) (oprionaL wite 352 381 ROI anp 353 510 R92) 2
3 352 381 R9I BEARING, ouTER, FRONT WHEEL {Bower) (cuP, 352 395 Rl anp CONE,
352 388 R9I) (opTronaL wiTh 43 441 D ano 353 510 R92) 2
3 353 510 R92 BEARING. OUTER, FRONT WHEEL (Tvson) (CUP, 353 526 RI Anp CONE,
353 518 R92) (opTionaL with 43 W41 D ano 352 381 R9I) 2
Y 54 631 H CONE, INNER BEARING, FRONT wrEet (Tiwken 151(8) {oPTioNaL wiTH
352 387 R9I anp_353 517 R92) I 2
L 352 387 R9I CONE, INNER BEARING, FRONT WHEEL (Bower BT-15118) (oPTIONAL WITH.
54 631 H anp 353 517 R92) | 2
} 353 517 R92 CONE. INNER BEARING, FRONT WHEEL (Tvson 15 118) (opTionaL wiTH
Sh 631 H ano 352 387 R91) 2
o) 49 117 D RING. WEAR, FRONT WHEEL OlL SEAL 2
A
6 511 630 H CUP, FRONT WHEEL INNER BEARING (Timken 15250) (oPTioNAL WiTH
352 394 RI ano 353 525 R1) [ 2
6 352 394 RI CUP, FRONT YHEEL |INNER BEARING (Bower BT-15250) (oPTioNaL WiTH
S 630 H ano 353 525 R1) I 2
6 353 525 R CUP, FRONT WHEEL INNER 8EARING (Tvson 15 250) (opTionaL wiTH
54 630 H ano 352 394 RI) 2
|
§ - NoT SERVICED SEPARATELY I




Farmall Super-A

— 148 —

and AV :
CHASSIS
PART NO.
REF. NO. NUMBER DESCRIPTION RIM SIZE TIRE SIZE SERIAL NUMBER REQ'D
FRONT WHEELS AND RIMS—Continued
! 43 440 D CUP, FRONT wHEEL oUTER BEARING (Timken 09156) (opTionaL wiTh -
35 195 Rl ano 353 526 R1) | 2
i 352 395 Rl CUP, FRONT WHEEL OUTER BEARING (BOWER BT-09196) (oPTIONAL WITH
43 440 o ano 353 526 R1) | 2
1 353 526 RI CUP, PRONT WHEEL OUTER BEARING (TysoN 09196) (oPTioNAL wiTH
- 43 440 D anv 352 395 RI) 2
> 13 823 v CONE, FRONT WHEEL OUTER BEARING (Tiwken O907H)
(opTionaL wiTh 352 388 R9I ano 353 518 R92) 2
8 352 388 R9I CONE, FRONT WHEEL OUTER BEARING (Bower BT-0907Y)
{opTionaL wiTH 13 823 V anp 353 518 R92) 2
8 353 518 R92 CONE, FRONT WHEEL OUTER BEARING (Tyson 090TH)
{opTionat wiTh 13 823 v ano 352 386 R9I) 2
9 49 116 D GASKET, FRONT WHEEL HUB CAP 2
10 49 115 D CAP, HUB, FRONT WHEEL 2
179 81k SCREW, cAP, HEX-HD,, 5/16-18NC x 5/8" [
103 320 WASHER, Lock, 5/16" 4
I 351 556 R92 RiM, FrONT wHEEL (Stanparo) (SUPER-A oNLY) 3.00D x 15 | 5,00 x 15
) 5.00 x 15 2
12 48 976 DA CLAMP, FRONT WHEEL RIM (SUPER-A onLY) 6
351 755 R BOLT, MACHINE, GD-PLTD., |/2-20NF x 2-i/2" 6
120 371 NUT, HEX., CD=PLTD., |/2-20NF 6
13 8 734 DX WHEEL, FRONT, asseMBLY (STaNDARD) (SUPER-AV oniy) [3.00 D x 19 | 4.00 x 19 2
(CoMPoSED oF =
| CUP 54 630 H
I CUP 43 Lho p
| RING 49 117D
| WHEEL § 8734 D)
§ - NoT SERVICED SEPARATELY




Farmall Super-A

_|l;9 —

and AV :
CHASSIS
REF. NO. REEL - pEaCRIPTION RIM SIZE TIRE SIZE | SERIAL NUMBER nEaD
FRONT WHEELS AND RIMS—Continued
14 57 82 D RIM, FRONT WHEEL, M/CLAMPS (STanoarp)
(SUPER-AY ontY) 3.000 x 19 | 4.00 x 19 2
120 371 NUT, nex., co-pLTo., |/2-20NF b
181 _J07 SCREW, CAP, MEX-HD., CD-PLTD., 1/2-20NF x 2-1/4" 6
03 323 WASHER, Lock, L/2" | 4
14A 352 760 R9I RIM, FRONT WHEEL, W/CLAMPS {5peciaL) )
(SUPER-AV oNLY) .50 E x |6 | 6,00 x 16 2
120 371 NUT, HEX., |/2-20NF 4
181 709 SCREW, CAP, MEX=HD., CD=-PLTD., | /2-20NF x 2-1/2" 6
103 323 WASHER, Lock, |I/2" 4
15 55 453 D WASHER, FeELT, FRONT AxLe (SUPER-A onLY)
{ADJUSTABLE FRONT WHEEL - SPECIAL) 2
16 9 370 DX WHEEL, ADQUSTABLE, FRONT, ASSEMBLY {speciaL)
(SUPER-A onty) 3.00 D x 15 | 4.00 x 15 2
{Composen OF =
| Cup 13 Lo o
| CUP 54 630 H
| RING g 117D
I WHEEL § 9 350 D)
i 57 095 0 RIM, ADJUSTABLE FRONT WHEEL, w/CLAMPS (SPeciaL)
(ap7ionaL wiTH 350 327 R91) (SUPER-A oNLY) 3,00 D x 15 | 4.00 x 15 2
150 327 R9! RIM, ADJUSTABLE FRONT WHEEL, w/CLAMPS (SpeciaL)
{optionaL wiTh 57 095 D) (SUPER-A ONLY) 3.00 D x 15 | 4.00 x 15 2
120 371 NUT, HEX., CD=PLTb., |/2-20NF 6
181 707 SCREW, cAP, CD=PLTD., |/2-20NF X 21 /M [4
103 323 WASHER, Lock, (/2" 4
18 352 760 R9I RIM, rRONT WHEEL, w/CLAMPS (Special)
(SUPER-A WiTH ADJUSTABLE FRONT AXLE AND
ADJUSTABLE FRONT WHEELS) h.50 E x 16 | 6,00 x 16 2
120 371 NUT, HEX., cD-PLTo., |/2-20NF [4
L& 707 SCREW, CAP, HEX-MD., CO-PLTD., | /2-20NF x 2-1/4" &
103 323 WASHER, Lock, |/2" g
§ - MoT SERVICED SEPARATELY




Fermall Super-A — 150 =
At CHASSIS
REF. NO. NLPJ?IIRBLR DESCRIPTION l RIM SI1ZE TIRE SI1ZE SERIAL NUMBER R:g:n
FRONT WHEELS AND RIMS—Continued
60 393 DX POST, FRONT LIGHT BRACKET, L.H. (SUPER-A onLY)
( TRACTORS EQUIPPED WITH 1#.5'0 E x 16 rins) |
60394 bx POST, FRONY LIGHT BRACKET, R.H. (SUPER-A_oNLY)
{ trAcTORS EQUIPPED Wi TH 1,50 E X 16 RiMS) ]
356 148 R WHEEL, FRONT, AssEMBLY (SUPER-A onLY) 3.00 D x 15 | 4,00 x 15
5.00 x 15 2
(COMPOSED OF
3 BOLT 351 555 Rl
| CAP 49 115D
3 CLAMP 48 976 DA
| GASKET 49 116 D
3 NUT 120 371
[ RIM 351 556 R92
3 SCREW 179 814
3 WASHER 103 320
| WHEEL 6 787 DEX)
156 149 RII WHEEL, ADJUSTABLE, FRONT, ASSEMBLY
(SUPER-A TRACTORS HAVING ADJUSTABLE OR HEAVY DUTY 4,00 x 15 |
FRONT AXLE ATTACHMENT) 3.00 Dx 1500 5.00 x 15 o
(CoMposeD OF -
I CAP 49 1150
| GASKET W9 116 D
3 NUT 120 37
| RIM 57 095 D
3 SCREW 179 81k
3 SCREW 18t 707
3 WASHER 103 320
3 WASHER 103 323
| WHEEL 9 350 DX)
356 151 R9I WHEEL, ADJUSTABLE, FRONT, ASSEMBLY
(SUPER-A TRACTORS HAVING ADJUSTABLE OR HEAVY OUTY
FRONT AXLE ATTACHMENT) 4,50 € x 16 DC| 6,00 x 16 2
(ComPOSED OF -
I CAP 49 115D
| GASKET b9 116D
3 NUT 120 371
! RIM 352 760 R9|
3 SCREW 179 814
3 SCREW 181 707
3 WASHER |03 320
3 WASHER 103 323
| WHEEL 9 350 DX)




Farmall Super-A

and AV

— 15—

CHASSIS
REF. NO. NB’,\,.RBER DESGRIPTION l RIM SIZE TIRE SIZE SERIAL NUMBER R:g-'n
FRONT WHEELS AND RIMS-—Continued
356 152 R3l WHEEL, ADJUSTAGLE, FRONT, ASSEMBLY
(SUPER-AV] F.50 € x 16 0cl £.00 x 16 2
(CouposeED OF - !
| CAP L9 115 b
| GASKET 4. |6 D
3 NUT 120311
I RIM 352 760 R9I
3 SCREW 179 814
3 SCREW 181 709 F
3 WASHER 103 320 "
3 WASHER 103 323
] WHEE L 8 734 DX)
356 153 R9I WHEEL, FRONT, ASSEMBLY 3.00 Dx 190 4.00 x 19 2
(ComposED OF =

] CAP g 115D
| GASKET 49 116 D
3 NUT 120 37!

= I RIM 57 8% D
3 SCREW 179 81k
3 SCREW 181 707
3 WASHER 103 320
7 WASHER 103 323
i WHEEL 8 734 ox)




Farmall Super-A —i50—
s CHASSIS

(Super-A Only)

(Super-AV Only)

REAR WHEELS AND RIMS




Farmall Super-A — 153 =

.

and i CHASSIS
NUMBER DESCRIPTION RIM SIZE TIRE SIZE | SERIAL NUMBER REG'D
REAR WHEELS AND RIMS
(Pneumatic Tires and Tubes Should be orderéd from the Tire Manufacturer)
8 529 DA WHEEL, REAR, R.H. (HEAVY wneeL)  (SUPER-A oNLY) Wi-2h.
W8 -2l |
181 461 SCREW, CAP, HEX=HD., 9/16-18NF % 2-1/2" 6
103 324 WASHER, Lock, 9/16" . 3
52 630 D WHEEL, mEAR, L.H. (D1sc WHEEL) {SUPER-A oNLY) w7 -2l
wB-24 I
51 485 D BOLT, REAR WHEEL HUB (DisC wheeL) (SUPER-A oNLY) 6
51 280 DA RIM, REAR WHEEL, W/CLAMPS (sTanparo) (SUPER-A ontY)
{wiLL work ror 52 873 DA) w7-2h4 8-2l 2
350 523 Rl BOLT, MACHINE, 5/8-1INC x 2.1/h" (ovsc wHEEL) L
PO 16 UBI BOLT, MACHINE, 5/8-1INC x 2-3/4" (HeavY wHEEL) 1
220 080 NUT, HEX., 5/8-1(NC 8
103 325 WASHER, Lock; 5/8" 8-
103 345 WASHER, prain, 5/8" 8
52 873 DA RIM, REAR WHEEL, w/CLAMPS (sPeciaL) (SUPER-A ONLY)
(orper 51 280 DA) 5.50 R-24 | 7.00-24 2
350 523 RI B0LT, wacHINg, 5/8-1INC x 2-1/4" (o1sc wheeL) 8
po 16 48| BOLT, wacHine, 5/8-1INC x 2-3/4" (HeAvy wHEEL) X
220 080 NUT, HEX., 5/8-11NC ' 8
103 325 WASHER, Lock, 5/8" 8
103 345 WASHER, PLAIN, 5/8" ] 8
51 281 DA RIM, aear whEeL, W/CLAMPS (SUPER-A oNLY)
(witL work FoRr 350 527 R91)
(opTionaL wiTh 358 873 R92) w8-2L 9-24 2
5 354 873 R92 RIM, REAR WHEEL, W/CLAMPS (SUPER-A oNLY) |
{opTiomAL wiTH 5l 28| DA) w8-2Y 9.2} 2
/0523 R BOLT, MACHINE, 5/8-|INC X 2-1/4" (p1sc wheEL) L
PO |6 4BI BOLT, MAcHINE, F/8=11NC x 2-3/4" (HEAVY wHEEL) L
220 080 NUT, HEX., 5/8-1INC 8
103 325 WASHER, Lock, 5/8" 8
103 345 __WASHER, PLaiN, 5/8" 8
56 205 DA RIM, REAR WHEEL, W/CLAMPS (sPEciaL) (SUPER-A oY)
(opTionaL w1t 354 874 R92) W9 -2} 10-2k 2
354 874 R92  |RIM, Rer wHeeL, w/CLAMPS (speciat) (SUPER-A onLY)
(opTioNAL wiTH 56 205 DA) -W9-2h |10-2k 2
350 523 RI BOLT, MACHINE, 5/8-1INC x 2-1/4" (orsc wheeL) Iy
PO 16 Ui BOLT, MACHINE, 5/8=1INC x 2=3/B" (Heavy wHeEL) 1
220 080 NUT, HEX., 5/B8=11NC 8
103 325 WASHER, Lock, 5/8" ]
_103 345 WASHER, PLAIN, 5/8" )
X - As REQUIRED

(Revized 1-84)



farmall Super-A

— 154 =

(Revizad 1-'84)

and AV
CHASSIS
REF..NO. N::JRILR ' 'DESCRIPTION RIM SIZE TIRE 8iZE BERIAL NUMBER R:QO"D
REAR WHEELS AND RIMS—Continued
5 56 206 DA RIM, REAR WHEEL, w/CLAMPS (speciaL) (SUPER-A onLY)
{wiLL work'ror 354 B76 R9)) Wi0-2k 11-2k 2
350 523 Rl BOLT, mAcHing, 5/8-1INC x 2-1/U" (oisc wHeeL) ]
PO 16 481 BOLT, wAcHinge, 5/8-11NC x 2-3/4" (ueavy wheeL) 1
220 080 NUT, Hex., 5/8-1INC 8
103 325 WASHER, Lock, /8" 8
103 345 WASHER, pLAINn, 5/8" 8
6 81930 WHEEL, rear (SUPER-AV onLY) W7-36 2
181 46| SCREW, cAP, HEx-np., 9/16-18NF x 2-1/2" 2
103 324 WASHER, Lock, 9/16" !
1 57 885 DA RIM, ReAR WHEEL, W/CLAMPS (sTanparo) (SUPER-AV onLv W7-36 8-36 2
PO |6 W80 BOLT, MacHINE, 5/8-1INC x 2-|/2" 12
220 ofo NUT, HEx., 5/8-1INC 12
103 325 WASHER, Lock, 5/8" 12
103 345 WASHER, pLAtn, 5/8" 12
8 gl 983 o RIM, rEAR WHEEL, W/CLAMPS (sPeciaL) (SUPER-AV onLY) W8-36 9-36 2
PO 16 480 BOLT, MAcHINE, 5/8=1INC x 2-1/2" 12
220 08o NUT, HEX., 5/8-1INC H
103 325 WASHER, Locw, 5/8" 12
103 345 WASHER, pLAIN, 5/8" 12
o 3% 803 RIl |RIM. mear wHeeL, w/CLAMPS (speciaL) (SUPER-AV onLy) |  w9-36 10-36 2
PO_16 480 BOLT, maching, 5/8-1INC x 2-1/2" 12
220 080 NUT, HEX., 5/8-1INC 12
103 325 WASHER, tock, 5/8" B
103 345 WASHER, PLAIn, 5/8" 12
8 354 M8 RYI  |RIM. meAr WHEEL, w/CLAMPS (srecial) (SUPER-AY onLY)|  WI0-36 I'-36 2
PO 16 4fo BOLY, saching, 5/8-1INC x 2-1/2" 12
220 ofo NUT, Hex., 5/8-11INC 12
103 329 WASHER, Lock, 5/8" 12
103 345 WASHER, PraIN, 5/8" B
356 154 RO WHEEL, rEAR, AssewsLY, L.H. (pi'sc wHEeL) (SUPER-A ONLY) W7-24 8.2} [
(Courosep of -
6 BOLT 51 485 p
b BOLT 350 523 R|
b wut 220 080
I RIM 51 280 DA
4 WASHER 103 25
b WASHER 103 346
| WHEEL 52 630 D)
j ‘—Jm——
FRINTED 1N U BTATES OF AMERICA



Farmall Super-A

—155—

adiY. CHASSIS
! HO.
REF,_NO. NUMBER DESCRIPTION l RIM[SIZE FIRE B1ZE | SERIAL NUMEER | KEQ'D
REAR WHEELS AND RIMS—Continued
3/6 155 RII WHEEL, REAR, assemsry, R.H. (HEAVY WHEEL)
{SUPER=-A_onLY) Wy -2l 8-2h i
{(CouposeD OF =
6 BOLT 352 588 RI
I BOLT PO 16 UBI
I NUT 220 080
[ RIM 51 280 DA
& WASHER 103 324
I, WASHER 103 325
} WASHER 103 345
| WHEEL & 529 DA)
356 156 R92 | WHEEL, REAR, ASSEMBLY, L.H. (prsc wHEEL)
{SUPER-A_onLY) w8-2l 9.2l 1
{Couposep oF -
& _ BOLT 51 485 D
Y BOLT 350 523 R!
Y NUT 220 080
[ RIM 51 281 DA
L WASHER 103 325
L WASHER 103 345
| WHEEL 52 630 D)
366 |57 R92 | WHEEL, REAR, ASsemBLy, R.H. {HEAVY WHEEL)
(SUPER-A oNLY) W8-24 9.2l 0
{composep OF -
€  BOLT 352 5680 RI
L BOLT PO 16 4B
L NuT 220 080
1 RIM 51 281 DA
6 WASHER 103 324
) WASHER 103 325
4 WASHER 103 35
| WHEEL § 529 DA)
256 158 R92 | WHEEL, ReAR, AssemsLy, L.H. {pisc wHeEL)
(SUPER~A oNLY) w9-2k 10-24 ]
{Composen oF -
&  BOLT 5| 485 D
I BOLT 350 523 R
b T 220 080
) RIM 56 205 DA
I WASHER 103 325
I WASHER 103 345
. i WHEEL 52 630 D)
’ Ravised 1984)




Farmall Super-A

_|56_

and AV
CHASSIS
REalios NEAMRBTER DESCRIPTION l RIM SIZE TIRE S1ZE SERIAL NUMBER R’I;QO"D
REAR WHEELS AND RIMS—Continued
356 159 R92 WHEEL, REAR, ASSEMBLY, R.H. (HEAVY WHEEL)
(SUPER=A ONLY) W9-24 10-24 '
(CoMPOSED OF -
6  BOLT 352 588 R1
I BOLT PO 16 48I
b NUT 220 080
i RiM 56 205 DA
6 WASHER 103 324
b WASHER 103 325
4 WASHER 103 345
| WHEEL 8 529 DA)
356 160 R9I WHEEL, REAR, ASSEMBLY, L.H. (DIsc wHEEL)
(SUPER-A oONLY) Wio-2h 11 -2k |
(COMPOSED OF =
6  BOLT 51 485 D
L BOLT 350 523 Rl
4wt 220 080
| RIM 56 206 DA
L WASHER 103 325
i WASHER 103345
| WHEEL 52 630 D)
356 161 R9I WHEEL, REAR, ASSEMBLY, R.H. (REAVY WHEEL)
(SUPER-A oNLY) : W10-2Y4 1) -2} } I
{CoMPOSED OF -
6 BOLT 352 588 R|
[ BOLT PO 16 4By
'l NUT 220 080
i RIM 56 206 DA
6 WASHER 103 324
4 WASHER 103 325
4 WASHER 103 U5
I WHEE L 8 529 DA)
3%6 162 R9| WHEEL, REAR, ASSEMBLY
(SUPER-AV oNLY) W7-36 8-36 2
(composep oF - = :
6 BOLT 152 588 R
6 BOLT PO |6 480
3 NUT 220 p80
| RIM 57 885 pA
6 WASHER 103 34
6 WASHER 103 325
6 WASHER 103 345
| WHEEL 8 793 D)
(Revised 1°'84)
. FRINTED IN UNITED STATES OF AMERICA

e e e . - . —————— L




Farmall Super-A

=157

and AV
CHASSIS
REF: NO- NUMBER RIESCIRIETAION RIM SIZE TIRE SIZE | SERIAL NUMBER REQ'D
REAR WHEELS AND RIMS—Coritinued
356 163 R9I WHEEL, REAR, ASSEMBLY (SUPER-AV ONLY) W8-36 9-36 2
{Composen OF =
6 BOLT 352 5688 R1
6 BOLT po 16 480
6 MUT 220 080
| RIM & 983 0
6 WASHER 103 32l
6  WASHER 103 325
6 WASHER 103 345
| MHEEL 8 793 D)
356 164 RII WHEEL, REAR, ASSEWBLY (SUPER-AV oNLY) W9-36 10-36 2
(Composen OF - )
€  8OLT 352 588 R1
&  BOLT PO 16 B0
6 NUT 220 080
| RIM 352 803 RI!
6 WASHER 103 324
6 WASHER 103 325
6 WASHER 103 345
I WHEEL 8 793 D)
356 165 R9I WHEEL, REAR, ASSEMBLY (SUPER-AV ONLY) W10-36 I1-36 2
(CoMPoSED OF =
6 BOLT 352 560 R1
6 BOLT Po 16 480
6 NUT 220 080
i RIM 354 348 R9I
6 WASHER 103 32k
6 WASHER 103 325
6 WASHER 103 345
I WHEEL 8 793 D)

(Ravised 1.'84)




Farmall Soper-A — .
ST CHASSIS

A-17867

SEAT AND PLATFORM

PRINTED IN UNITED STATES OF AMERICA




Farmall Super-A 2P
wud AY CHASSIS
REF. NO, ' oL L DESCRIPTION SERIAL NUMBER R:g:n
SEAT AND PLATFORM
| 50 587 e SPRING, star, R.14, (3 teaves) ;:
103 026 NUT, nex., 3/8-2UNF
o4 102 RIVET, no-to., 5/1C x 1 -3/8" i2
181 3CI SCREW, AP, MEX-HD., 3/E-2UNF x 7/8" lI
103 321 WASHER, vock, 3/8" ]
o 50 570 DD SEAT }l
103 025 NUT, HEx,, 5/16-2UNF ]
o )
103 395 PIN, coTter, /€ x 1" ’L
103 320 HASHER, vock, S/1E" !
350 515 R WASHER, 21742 1.D, x " QuD, x No, IC aa. 2
L 50 586 DB SPRING, seat, L.H. {3 teaves) }'
103 02¢ NUT, wex., 3/8-2inE : J
ioh 102 RIVET, ro-no., 5/1C x 1-3/8" _ 2
181 361 SCROW, cAP, HEx-Hp., 3/8-2UNF x 7/8" il
103 321 WASHER, tock, 3/8Y '
5 50 " SPRING, SEAT LOCK ROD |
[ 69 752 DA [OR, SEAT LOCK |
i 50 581 0 CLIP, SEAT LOCK ROD 2
& 51 18 D BRACKET, SEAT supPORT, R.ll. I
9 50 583 D BOLT, ADJUSTING, SEAT SPRING 2
103 026 NUT, HEX., 3/8-2UNF ]
10 350 007 R BRACKET, SEAT SUPPORT, L.H. |
179 837 SCREW, cap, HEX-HD., 3/8-16NC x 3/h 3
103 321 WASHER, rock, 3/8" 3
I 48 699 DAX PLATFORM, w/BRACE AND BRACKCT |
179 837 SCREW, cap, Hex-HD., 3/8-16NC x 3/M" 5
103 321 WASHER, Lock, 3/8" 5
2 51 261D REST, FoOT [ |
103 025 NUT, nex., 5/16-24NF [
181336 SCREW, AP, HEX-HD., 5/16-2UNF x 3/4" |
103 320 WASHER, Lock, 5/16" I
13 48 697 pB GUARD, PEDAL 1
13 00| RI CNUT, mex., 9/16-18KC 3
179 812 SCREW, cap, HEx-HD., 5/16-18NC x 1 /2v z
12 282 RI SCREW, stoTTep, 5/16-18NC x 1/2" 3
103 320 WASHER, Lock, 5/16" 5
354 157 R9| ATTACHMENT, DELUXE TYPE UPHOLSTERED SEAT |
351 4ho rg? ATTACHMENT, oeTacHABLE SEAT Pa0 (CoNsIsTs of one PAD, 351 M38 R9Z anp PAMPHLET) 1
351 438 R92 PAD, SEAT, DETACHABLE ) |




Farmall Super-A

— 160 —

and AV 40
CHASSIS
A-17868 A
FENDER
55 788 A PAD, FELT, FENDER TO TRANSMISSION CASE (UsEo on LEFT reNDER ONLY) |
2 350 608 R FEMDER, Rear, L.H. I
13002 RI NUT, wex., 3/B-16Nc I
179 834 SCREW, cap, nex=np., 3/B-16NC x 9/16" [
179 837 SCREW, cap: mex-up., 3/8-16NC x 3/4v 5
103 32| WASHER, Lock, 3/8" 6 _
2 350 609 R| FENDER, RreAr, R.H. !
103 026 NUT, Mex., 3/8-2UnF 7
i Wog NUT, JaM, HEX., |/2-20NF
181 360 SCREW, caP, HEx-HD., 3/8-2UNF x 3/ |
181 36k SCREW, cap, wex-np., 3/8-2UN- x (" |
181370 SCREW, taP, nex-np., 3/8-24NF x Lol /hn 5
181 _b2s SCREW, caP, HEX-np., |/2-20NF x 3/h4v I
103 321 WASHER, Lock, 3/8" 7
103 323 WASHER, Lock, |/2" I
3 - 2h 523 p SPACER, RIGHT HAMD FENDER (vitL work ror 22 828 D) I
Y 1}3 514 CLIP, LEFT WAND FENDER SUPPORT |




Farmall Super-A

- KA

and AV i
CHASSIS
. = A-178698
TOOLS AND TOOL BOX
| 46 190 DC WRENCH, SPARK PLUG |
2 350 370 R WRENCH, QUICK ATTAGHABLE DRAWBAR (OPTIONAL WwiTH 353 191 RI) ; |
2 353 191 RI WRENCH, QUICK ATTACHABLE DRAWBAR (OPTIONAL WITH 350 370 RI) 1
3 51 298 D WRENCH, SQCKET, BOUBLE END |
4 43 527 DAx [ BOX. TooL I
13 002 RI NUT, HEX., 3/8-16NC 2
179 837 SCREW, caP, HEX=HD., 3/B-16NC x 3/4" 2
103 321 WASHER, Lock, 3/8" 2
21 372 D GREASE, TUBE OF MAGNETO (SPECIAL) X
|

X - As REQUIRED




Farmall Super-A

—|b2—

nd AV .
‘ CHASSIS
HAND LUBRICATOR (Lincoln Engineering Company)
Q3 803 5956 LUBRICATOR (3 ounce capaciTy) (orper QA 3803)

1 39 653 D 10-733 CAP |
2 39 656 DX 34 -050 WASHERS, SET OF 2 I
3 39 652 D 10-539 BODY, NOZZLE |

}y 67-158 FoLLows REFERENCE No. 9
5 40 5595 DA A-11-541 ADAPTER |
6 Lo s46 D 34-019 PACKING, ADAPTER ]
bl 40 553 D 56-022 SPRING I
8 39 659 D 66-01 | BALL, cHECK I
9 56 173 D hi-12i CASTING, BODY |
67-158 PIPE, sTANDARD, 1/8 x 3" |
i0 39 665 D 34 -03h PACKING, PLUNGER [
13 56 164 D 89-961 PLUNGER [
ih 4o sh2 o 32-032 GASKET |
15 52 034 D 81097 CONTAINER |
16 40 541 pa 29-995 HEAD 1
17 39 800 D 5804 NozzLe W/CAP AND WASHERS 1




Farmall Super-A

—63—

and AV )
CHASSIS
A-20792
HAND LUBRICATOR (Lincoln Engineering Company)
QA 3 803 5948 LUBRICATOR (3 ouNce capaciTy) (wiLL work For Q 3 803) |
1 353 867 RI 12152 CAP, NOZZLE |
2 39 656 D 34050- PACKING, NOZZLE |
3 353 863 R! 5600 | SPRING, CHECK BALL [
L 39 659 D 6601 | BALL, cueck, /32" [
5 353 86k RI 12154 EXTENSION, NoZzLE |".
6 353 862 Rl 41168 HEAD [
1 353 861 R9I 90773 PLUNGER |
8 353 858 R9I 89951 HEAD, ASSEMBLY |
9 353 835 Ri 33063 BASKET, HEAD |
10 52 034 DA 81097 TUBE, cONTAINER |




Farmall Super-A

and AV

— 64—

CHASSIS'

N L BRI

i\ \\\\\\\\\\\\\\\\\\\\

DRAWBARS




Farmall Super-A —165 —
=% CHASSIS
REF. NO, EAnT. DESCRIPTION SERIAL NUMBER R:g.‘;
DRAWBARS
€9 42¢ b ATTACHMENT. swiNGING DRAwBAR (sPEciaL) (SUPER-A onLy) |
351 685 RS ATTACHMENT, swincine orawBaR (speciaL) (SUPER-AV onLY) |
356 052 RS\ ATTACHMENT, Quick ATTACHABLE ORAWBAR (speciat) (SUPER-AV ONLY) |
| 350 833 RII BRACKET, oUICK ATTACHABLE DRAWBAR, L.H. (SUPER-A) (speciat - SUPER-AY ) |
103 b9 PIN, coTter, I/ x (=1/4" 1
2 69 422 DX DRAWBAR, swinging (speciaL) (SUPER-A owLY) I
13 296 Ri BOLT, machine, 3/U-IONC x I-1/2" 2
{03 030 NUT, HEx., 5/8-18NF [
L1y 821 NUT, nex., 3/4-1ONC 2
181 488 if SCREW, cap, MEx-HD., 5/8-1BNF x 3/4" |
103 325 - WASHER, Lock, 5/8" |
103 326 WASHER, Lock, 3/M" 2
3 69 425 DX BAR, ANCHOR, SWINGING ORAWBAR (sPeciaL) (SUPER-A ONLY ) |
] 350 834 R1I BRACKET, QUICK ATTACHABLE DRAWBAR, R.H. [SUPER-A) (sPeciaL - SUPER-AV) |
103 119 PIN, coTTer, I/H % ‘I=1/4" i |
5 350 832 Rl DRAWBAR, ouick ATTACHABLE {(SUPER-A) (sPEciaL - SUPER-AV) |
103 028 NUT, HEX., |/2-2ONF 2
181 435 SCREW, CAP, HEX-HD., |/2-20NF x 2" 2
103 323 WASHER, Lock, 1/2" 2
103 343 WASHER, STEEL, PLAIN, |/2" >
f 66 185 D CATENSION, ORAWBAR (TRACTORS EQUIPPED WITH POWER TAKE=OFF) |
i1 821 NUT, HEx., 3/U=10NC 2
179 954 SCREW, cAP, HEX-HD., 3/H-1ONC x 2-1/2" >
103326 WASHER, Lock, 3/4" 2
1 3”1 721 RI BUSHING, BRACE, QUICK ATTACHABLE DRAWBAR (SUPER-AV onLY) i
8 351 719 RI BRACE, QUICK ATTACHABLE DRAWBAR, L.H. (SUPER-AV onLY) I
9 71 717 Rl BRACKET. QUICK ATTACHABLE DRAWBAR, L.H. (SUPER-AV onLY) |
10 371 722 Rl BAR, ANCHOR, DRAWBAR (SUPER-AV ONLY) |
103 030 NUT, HEX., 5/8-18NF 2
181 48l SCREW, cAP, HEX~HD., 5/8-18NF x 2 2
103 325 WASHER, Lock, 5/8" 2
I 351 718 Rl BRACKET, QUICK ATTAGHABLE DRAWBAR, R.H. (SUPER-AV ONLY) |
|12 351 720 RI BRACE, QUICK ATTAGHABLE DRAWBAR, R.H. {SUPER-AV onLY) |
13 351 715 R PIN, SwiNGING DRAWBAR PIvoT (sPEciAL) (SUPER-AV onLY) |
14 PO 18 500 A PIN, COTTER, QUICK ATTACHABLE (SPECIAL) (SUPER-AY ONLY) |




Farmall Super-A — 166 —
owd AY CHASSIS
REF, No. e BESCRIPTION SERIAL NUMBER a8
DRAWBARS—Continued
15 | r7 89u bx ] DRAWBAR, swincinc (speciar) (SUPER-AV onLy) 1
13 296 RI BOLT, macHine, 3/M-10NC x |-1/2" 2
1k 81 NUT, hHEx., 3/%-10NC 2
103 326 WASHER, vock, 3/4" 2
16 3”727 RI BUGHING, QuicK ATTACHABLE DRAWBAR (SUPER-AV onLy) 2
17 351 716 R2 DRAWBAR, auick ATTAcHABLE (SUPER~AV oONLY) |
103 03I NUT, wex., 3/U-1GNF 2
103 028 NUT, HEx., |/2-20MF 2
181 515 SCREW, cap, HEx=HD., 3/M-16NF x 3" 2
181 435 SCREW, cAP, HEX-HD., |/2-20NF x 2" 2
103 326 WASHER, Lock, 3/4" 2
103 323 WASHER, Lock, 1/2" 2
103 343 WASHER, STEEL, PLaIn, |/2" 2
103 346 WASHER, sTEEL, PLain, 3/U" 2
oG Suu D NUT, wUlCK ATTACHABLE CRAWBAR STuo (SUPER-A) (SPEciAL - SUPER-AV )
(ILLUSTRATED wiTH FiNaL DRIVE) [

X - As REQUIRED




Farmall Super-A
and AV

-—l67—

HYDRAULIC SYSTEM




Farmall Super-A — 168 —
and AV :
HYDRAULIC SYSTEM

i
A-22930¢ .
TOUCH-CONTROL CYLINDER BLOCK, CYLINDER HEAD, PISTONS, CONNECTING
RODS, REGULATOR VALVE, CHECK VALVES AND CONNECTIONS
354 W66 RroY ATTACHMENT, FARMALL ToUCH-CONTROL Z |
354 350 RN TOUCH-CONTROL, AssesnBLy 7
. (Courosen oF - ¢
| BLOCK 354 351 RYY
I ROCKSHAFT 350 688 R9I)
| 354 355 RII STRAINER, cveinoer BLock oiL (orner 355 819 R9I) 250001 To 30895l s
I 355 844 R91 STRAINER, CYLINDER BLOCK OIL . 308955 e |
179 792 SCREW, caP, HEX-HD., |/I-20MC x 916" .
103 319 WASHER, rock, |/h" } '
2 350 651 RI GASKET, CYLINDER BLOCK OIL STRAINER 1
4 350 657 R SEAL, P1STON HEAD it ?
A 354 513 RI NUT, counecting moo voke (wite WASHER, 103 334 : :
wiLL work ror |45 013) 2
103 33 WASHER, Lock, 5/8"
b 350 654 R92 | PisTON _ 250001 To 275882 ;
Y 354 387 R92 | PisTON (owoer 355 730 R9I) 275683 1o 304530 :
4 355 348 R9I | PiSTON 304535 up 2
5 350 658 RI SEAL, PISTON SLEEVE l;
5A 352 221 RI RING, SEAL, CONNECTING ROD YOKE 304535 up ‘
S— ¥




Farmall Super-A

SR Y e Y

—16G—

ggé

oot HYDRAULIC SYSTEM
REF. NO. NG;&'[:R DESCRIPTION SERIAL NUMBER i

TOUCH-CONTROL CYLINDER BLOCK, CYLINDER HEAD,; PISTONS, CONNECTING

RODS, REGULATOR VALVE, CHECK VALVES AND COWONB-—COI\M
[0 350 660 R YOKE, CONNECTING ROD 250001 1o 275882 2
6 350 660 R YOKE, connecTing roo (orpEr 355730 R9I) 275883 10 304534 2
6 355 353 R YOKE, CONNECTING ROD : 304535 ue 2
145 013 NUT, Lock, Hex., 5/8" N.F. (orper 354 513 RI anp 103 334) 2
1 350 661 Rl PIN, CONNECTING ROD YOKE . ?
a 350 659 RII ROD, connecTINg, w/BUSHING, 350 019 RI 2
9 350 019 RI BUSHING, CONNECTING ROD 2
10 350 667 RI RING, SEAL, CHECK VALVE BUSHING, CENTER I
I 350 668 Rl SPRING, CHECK VALVE ey 4
12 354 057 R2 WALVE, check (wiLL work For 350 664 RI) L
13 350 668°R2L | ACTUATOR, cueck varve (omoes 355 365 R91) 250001 To 273276 2
13 353 953 Rl ACTUATOR, CHECK VALVE 273271 up 2
| 34 355 369 R BUSHING, cHEcK VALVE, REAR (WiLL work For 353 THO RI) 273277 up 2
138 355 967 Rl RING, SEAL, CHECK VALVE ACTUATOR (WILL woRrk For 252 GT&«:RI) 273271 up 2
14 350 652 RI HEAD, cyLinoer (orper 354 1459 R9I) 250001 1o 275022 no1(®) |
103 866 PLUG, PIPE, SQ-HD.,, I/U4" |
179 843 SCREM, €AP, HEX=HEB., 3/8=I16NC x I=1/2" (oroer 353 330 RI) 2
179 842 SCREW, cAP, HEx=HD., 3/8-16NC x 1-3/8" (orbEr 353 330.R1)" |2

b s, .
TS 354 459 ROI | HEAD, cviinoer, 354384 RII w/rourTéen sc“"aws 354 385 Rl 3
- (WiLe work For 350 652 RI) 250001 1o 275022 noT () [
1 354 384 Ry HEAD, c¥LinoER, w/one PLUG, 50 l7h pA _‘:gd}- Lol 275023 10275882 aLso (D |
4 354 353 RI1_ | HEAD, cviinoer, wione PLUG, 50 474 DA e e 275883, o |
19 33 71 R2 GASKET, cvuinoer HEAD: (wiLL work For 350 653 RI) & -+ 250001 o 275882 |
19 354 354 R GASKET, CYLINDER HEAD 275883 up T
16 370_665 R21 ACTUATOR amo BUSHING, cHeck VALVE, rronT (oroer 355 36l R9L) 250001 1o 273276 2
16" 393 993 R! ACTUATOR, CHECK VALVE 273277 = UP 2
16A 252 672 Rl RING, SEAL, GHECK VALVE ACTUATOR 273277 U 2
168 379 368 RI BUSHING, cHECK VALVE, FRONT (wiLL work ror 353 738 RI) 213277 e £ [
17 350 L29 Ry RING, SEAL, CHECK VALVE BUSHING, END 250001 To 273276 i
17 350 667 Rl RING, SEAL, CHECK VALVE BUSHING, CENTER 273277 Up N
18 15 258 £ SPRING, SAFETY vatve [same as 350 08l RI) 1
19 351 868 R~ | SLEEVE, SAFETY VALVE I
20 351 867 R PISTON, SAFETY VALVE |
21 352 024 R RIMG, SEAL, PRESSURE REGULATOR WALVE PISTON ]
22 352 940 R - PISTON, PRESSURE REGULATOR VALVE |
23 252 024 R RING, SEAL, PRESSURE REGULATOR VALVE SEAT up |
E}I 353 330 RI SCREW, caP, cvrinoer Heado (witl work For 179 842 ano 179 843) 250001 70 275022 notT () mn
24 394 385 RI SCREW, CAP, CYLINOER HEAD 275023 10 275882 aLso (D) i
2l 354 388 R SCREM, cAP, CYLINDER HEAD 275883 up 1
®

256439 26826} 268265, 272330 272804 THRU

272807 273128 273371 273372 273869 THRU

2?359| 2757 THRU 2763 274073 27458

274583 27585 THRU 27H594 274790 274799

274825 THRY 274836 274858 274860 274841

274863 THRY 274866 274878 THRUY ~.27h976

" 274978 THRU 274987 274997 THRU 275022




Farmal} Super-A ==
and AV '
HYDRAULIC SYSTEM
REF. NO. AP DESCRIPTION SERIAL NUMBER Rec
TOUCH CONTROL CYLINDER BLOCK, CYLINDER HEAD, PISTONS, CONNECTING
RODS, REGULATOR VALVE, CHECK VALVES AND CONNECTIONS—Continued
26 352 025 R SEAT, PRESSURE REGULATOR VALVE |
27 16 018 RI BAL., PRESSURE REGULATOR VALVE |
28 350 o84 RI RWDER. PRESSURE REGULATOR VALVE BALL |
29 352 026 R SPRING, PRESSURE REGULATOR VALVE BALL RIDER |
30 253 853 R3Y PLUG anp SCREEM, PRESSURE REGULATOR VALVE ORIFICE
(w1t work rFor 351 156 R1) (optionaL wiTh 355 372 R92) |
30 355 372 R92 PLUG AND SCREEN, PRESSURE REGULATOR VALVE ORIFICE
(wiLL work For 351 156 RI) (orTionaL witH 353 853 R31) |
3 350 672 Ri RING, SEAL, CONTROL VALVE 2
P 350 646 RI GASKET, CYLINDER BLOCK COVER I
13 350 645 R1 COVER, CYLINDER BLOCK |
179 816 SCREW, caP, HEx-HD., 5/16-18NC x 3/4" 10
103 320 WASHER, Lock, 5/16" 250001 10 320329 10
3 50 410 DA PLUG, CYLINDER BLOCK 250001 To 275022 I8
N not () 16
B 354 360 RI BLOCI(, TAPPING, CONTROL VALVWE ORERATING LEVER STOP 2
(noT usep on 3% 3UC RII) 275863 up 2
3 351 697 Ri LOCK, CONTROL VALVE OPERATING LEVER STOP 250001 1o 275882 2
30 351 696 RI STOP, CONTROL VALVE OPERAT)NG LEVER 25000) to 275022 Not(H) 2
179 &14 SCREW, caP, Hex-hb., 5/16-18NC x 5/8" G i
9 354 674 RI STOP, CONTROL VALVE OPERATING LEVER (NOT useo on 35 3UG RiI1) 275023  ur aLso (D) 2
179 814 SCREW, car, Mex-Ho., 5/16-18NC x 5/8" 275023 10 275882 aLso () Iy
191 24 SCREW, caP, HEx-1p.; 5f16-2hnF x 7/8" 275883 wp I
. 351 733 R3 BOOT, COMTROL VALVE :
38 357 637 R COVER, HYDRAULIC CYLINDER BLOCK TOP 326330 up |
: LIy 663 & SCREW, MACHINE, SLoTTED-FL-HD., 5/16-18NC x 374" i
3t 355 352 RI GASKET, HYDRAULIC CYLINDER BLOCK TOP COVER 326330 ue |
2 370 6t rI3 BLOCK, cvuinper, Assewsiy (orper 350 734 R93) 250001 To 275882 |
39 357 Ghé RgI PACKAGE, SERVICE, CYLINDER BLock (witL womk For 354 392 R21) 275663 To 326329 |
(Cotsis7s oF -
| BLOCK 355 349 RI
| COVER 307 637 RI
| GASKET 355 352 RI
14 SCREW 114 663)
39 355 349 Rl BLOCK, cYLIMDER, AssemsLy (oevionat- witw 357 657 RI|) 326330 up
{Couposen oF -
| BLOCK § 355 349 Ry 2 RING 350 672 R
| GASKET 3 005 H 2 SCREEN 35 269 RI
18 PLUG 50 W10 DA 2 SCREW E )
| PLUG 103 867 2 VALVE 354 264 Ro) -
| _PLUG 356 905 RI 2 VALVE 350 357 RI)
| PLUG, 172 592,
@
256439 268264 268265 272330 272801 THRU
212807 273128 273371 273372 273889 THRU
273891 27457 THRY 274463 27473 271581
274583 274585 THRY 274594 274790 274799
274825 THRU 274836 274858 274860 274861
274863 THRU 274866 271878 THRU 274976
274978, THRUY 274987 274997 THRU 275022

§ - NoT Servicen SEPARATELY




Farmall Super-A

— 17— i
w5 HYDRAULIC SYSTEM :
REF. NO. R " bESCRIPTION ' SERIAL NUMBER RS
TOUCH.CONTROL CYLINDER BLOCK, CYLINDER HEAD, PISTONS, CONNECTING
RODS, RE 'OR 8. AND CONNECTIONS-—Continued
39 3571 657 R1I BLOCK, CYLINDER, ASSEMBLY {oPTioNAL wiTh 359 MG RiI) 326330 up =
(Composen oF -
| BLOCK C Y 357 651 RI 2 SCREEN 354 269 RI
2 BLOCK 350 360 RI 2 SCREW 102 570
| GASKET 3 hos H 4 screw 191 2hk
18 pLUG 50 410 DA 2 SEAL 350 672 R!
| PLUG 172 592 2 STOP § 354 359 RI
| PLUG 356 905 RI 2 VALVE 354 26k R9I
| PLUG. 103 867 . 2 VALVE § 354 357 R
172 592 PLUG, expansion, 2" (Ser Note) " il
103 867 PLUG, PIPE, 80-HD., C.l., 3/8" |
175 867 SCREW, CAP, HEX-HD., }f? I3NC x 1-3/4" 4
191 24k SCREW, CAP, HEX-SOCKET-HD., B/16-2UNF x 7/8" (usep with 357 657 RI1 oniy) 1
102 570 SCREW, SET, HEX-SOCKET, 1/h-20nC x 3/8" 2
103 323 WASHER, Lock, /2", 4
4o 351 754 R3 BOOT, PISTON SLEEVE >
4 390 674 Rl PIN, CONTROL VALVE 250001 To 275022 wot (B 2
137 130 PIN, cotter, I/16 x 7/16" 2
| 394 358 Rl PIN, CONTROL VALVE 275023 vp aLso (D) ?
137 130 PIN, coTTer, |/16 x 7/16" 2
liz 350 675 R1I LEVER, OPERATING, CONTROL VALVE 250001 1o 275022 not ()
L2 354 366 RG2 LEVER ano PIN, CONTROL VALVE OPERATING 275025 up aLso () 2
103 373 PIN, coT1ER, 3/32 x 3/U" 2
U3 354 269 Rl SCREEN, RELIEF VALVE 275023 ue fs:: 2
by 354 264 ROl | VALVE, RELIEF. 275023 ve ausold 2
354 351 ROA BLOCK, CYL1INDER, ASSEMBLY : % |
(CoMPosED OF = R
REFERENCE NuUMBERS | To U4 yncLusive, aiso B>
| BRACE 350 678 RI 2 PIN 350 662 R
[ BRACE 350 679 RI 2 PIN 350 680 R2
2 LINK 350 677 Re | PLUG 355 857 Rl
4 NUT 110 633 4 SCREW 110 501
4 PIN 103 408 | WASHER 355 848 RI
2 PIN 103 373 I WASHER 106 4g7)
350 727 RI CLIP, GOVERNOR CONTROL ROD (I LLUSTRATED WITH ROD) 3 |
355 38 Rl FLUID, TOUGH-CONTROL {QUART CAN) X
3 ho5 h, GASKET, FLLLER PLUG (CYLINDER BLOCK) 308955 ue I |
- NOTE - 4 usep oN TRACTORS WiTH SeriAL Nos. 250001 To 326330 .
256439 268264 268265 272330 27280l THRU
272807 273128 273371 273372 273889 THRU
27389) 27457 THRU 274463 274473 274581
274583 274585 THRUY 274594 274790 274799
27h8e5 THRU 274836 2748508 274860 27486
274863 THRU 2Th066 270878 THRU 270576
274978 THRU 274987 274997 THRU" 275022-

% - As REQUIRED

§ - NoT SERVICED SEPARATELY

(Revised 1-'B4)




Farmall Super-A

— 72—

g HYDRAULIC SYSTEM
REF. NO. NS‘;‘RE";R DESGRIPTION SERIAL NUMBER R;‘g.,
'roucn CONTROL CYLINDER BLOCK, CYLINDER HEAD, PISTONS,
ODS, REGULATOR VALVE, CHECK VALVES, AND CONNECTIONS—Continued
354 413 R92 PACKAGE, CYLINDER BLOCK PARTS 250001 1o 275022 not (® I .
(ConsisTs oF -
2 DIsC 63 090 D
| GASKET AND
RING
PACKAGE 354 007 RO
| HEAD 354 384 RII
2 LEVER 354 366 R92
2 LEVER §354 380 R9|
2 NUT 103 02k
Y PIN 103 397
> PIN 103 494
2 PIN 103 373
2 PIN 107 762
i PIN 137 130
2 PIN 1h2 493
2 PIN 354 358 Ri
| PISTON 352 gho R2|
| PLUG AnD
SCREEN 353 853 R3|
I PLUG 355 857 RI
2 SCREEN 354 269 RI
14 SCREW 354 365 RI
2 STOP 354 674 RI
| STRAINER 355 84l R9I
b VALVE 354 057 R2
2 VALVE 35l 264 RO
i WASHER 355 848 RI
2 YOKE 104 036)
355 849 R9| PACKAGE, cYLINDER BLOCK OIL STRAINER (CONSISTS OF ONE STRAINER,
355 B4 R9I, one WASHER, 355 848 RI ano one PLUG, 355 857 RI)
(witr work For 350 647 R9I ano 354 355 R9I) 250001 10 I
354 734 RI3. | PACKAGE, CYLINOER BLOCK REPLACEMENT (WILL WORK FoOR 350 G4k Ry3) 250001 1o 275882 |
(ConsisTs OF -
| BLOCK 355 349 RII
| COVER 357 637 RI
[ GASKET 350 354 R2-
I GASKET 355 352 RI
[ HEAD 35k 353 Ri|
1% ScREW 35U 388 RI
i SCREW E
| b SCREW 191 24k)
355 130 ROI. | PACKAGE, PISTON REPLACEMENT (CONSISTS OF ONE PISTON, 355 348 R9I,
ONE YOKE, 355 353 RI ano one RING, 352 221 RI) {wiLL woRrk FoRr
354 387 R92 ano 350 660 RI). 275883 1o 30U534 2
§ - NOT SERVICED SEPARATELY
®
256439 268264 268265 272330 272804 THRU
272807 273128 273371 273372 273889 THRU
273891 27hs57 THRU 274h63 274473 27458
274583 274585 THRU 274594 274790 274799
274825 THRY 274836 274858 274860 27486
274863 THRU 274866 274878 THRU 274976
274978 THRU 274987 27h997 THRU 275022 -

(Rovised 1.°84)

PRINTED IN UNITED STATES OF AMERICA




Farmall Super-A

—173—

i HYDRAULIC SYSTEM
REF. NO. NGAMRB1;R DESCRIPTION - SERIAL NUMBER RES-‘:
TOUCH-CONTROL CYLINDER BLOCK., CYLINDER HEAD, PISTONS. CONNECTING
RODS, REGULATOR VALVE, CHECK VALVES, AND CONNECTIONS—Continued
355 364 R9I | PackAGE, service, cueck vaLve ACTUATOR ano BUSHING
{wiLL work romr 350 665 R21) 250001 1o 27327€ I
{Cons|sTs OF =
I ACTUATOR 3953 953 RI
| BUSHING 355 368 Ri
| RING 355 967 R
2 RING 350 667 RI
| VALVE 354 057 R2)
355 365 RQl | PACKAGE, service, cueck vaLve ACTUATOR ano BUSHING
{viLL work For 350 666 R21) 250001 To 273276 |
{CoNsIsTs OF -
| ACTUATOR 353 953 RI
| BUSHI NG 355 369 RI
] RING . 355 967 Rl
2 RING 350 667 R!
| VALVE 354 057 R2)
354 007 R9Y PACKAGE, SERVICE, CYLINDER BLOCK GASKET anD seal RING
(Cons1sTs oF -
| GASKET 350 66 RI
| GASKET 350 651 RI
| GASKET 350 706 R
| GASKET 353 771 R2
[ GASKET 354 354 R2
I GASKET 355 352°RI g
I RING 355 967 RI
] RING 350 429 R
2 R [NG 350 657 R
4 RING 350 658 RI
10 RING 350 G67 R
2 RING 350 672 RI
2 RING 352 02l Ri) #
354 -ipz R92 PACKAGE, TOUCH-CONTROL FIELD IMPROVEMENT 250001 10 275022 not (1) |
(ConsisT$ oF = §
[ PACKAGE 354 U1l R9!
[ PACKAGE 354 413 R92)
351 695 Rl PIN, GONTROL VALVE OPERATING LEVER 250001 1o 275022 Nor(B 2
137 130 PIN, covver, |/16 x 7/16" 2
50 410 DA PLUG, CONTROL VALVE 2
50 474 DA PLUG, Pipe, I/4" (1N CYLINDER HEAD) 1
103 867 PLUG, PirE, 50-HD=C.l., 3/8" {cyLinoer BLOCK) 1
103 869 PLUG, PiPe, s@-HD=C.l., 3/4" (cvLinbEr BLOCK) 250001 To 308954 |
356 9U5 R| PLUG, FiLLer {cyLinpER BLOCK) (wiLL woRk FoOR |10 27§ H) 308055 up |
355 857 RI PLUG, 01L STRAINER FLANGE (See Note) 250001 to 30E95H |
355 848 R9| WASHER, O1L STRAINER FLANGE BOsS (See Note) 250001 To 3UBGSH |
350 681 RI YOKE, ADJUSTABLE, CONTROL ROD, LOWER 250001 To 275022 not (1) 2
NOTE - For sTRAINER, 355 &4l ROl oN TRACTORS NOT EQUIPPED WiTH HEAT INDICATOR
®
256439 " 268264 268265 272330 27280l THRU
272807 273128 273371 273372 273669 THRU
27389 274457 THRU 274463 274073 274581
274583 274585 THRU 274594 274790 274799
274825 THRU 274836 271858 274860 27066
274863 THRU 274866 274878 THRU 27976
274978 THRU 21h987 274997 THRU 275022




Farmall smF-A
and AV

— ,‘1,14_

HYDRAULIC SYSTEM

Jll] '"llﬂﬂu i

ﬂl““"""”"“‘“”‘"“”’ TN

g

|'IJ
|

TOUCH-CONTROL PUMP, DRIVE GEAR, AND MANIFOLD TUBES

B-3401D




Farmall Super-A —175—= s
i HYDRAULIC SYSTEM
REF. NO. A DESGRIPTION SERIAL NUMBER N
TOUCH-CONTROL PUMP, DRIVE GEAR, AND MANIFOLD TUBES
| 350 706 Ri GASKET,. MANIFOLD REAR FLANGE |
2 350 701 R93 | TUBES, manmiroLp, w/PLUG, 50 10 DA anp Two PLUGS, 50 h7h DA [
2 356 779 R9) TUBES, MAwIFOLD (TRACTORS FCQUIPPED WiTH HYDRAULIC REMOTE CONTROL ATTACHMENT)
(ILLUSTRATED WITH AUXILIARY CONTROL VALVE AND CONNECT IONS ) |
103 026 NUT, HEx., 3/8-2UNF 2
179 &hy SCREW, AP, HEx=HD., 3/0-1GNC x 1-1/4" (TRACTOR EQUIPPED WITH
HYDRAUL 1C REMOTE CONTROL ATTACHMENT) 2
181 36| SCREW, cap, nex-nb., 3/8-24NF x 2-1/2" 2
103 321 WASHER, Lotx, 3{8“ (h USED ON TRACTORS EWUIPPED WITH REMOTE CONTROL ATTACHMENT) 2
2A 353 33! Rt SCREW, AP, MANIFOLD REAR FLANGE (wiLL work rFor 179 842) 3 :
3 350 667 RI RING, seaL, MAMIFOLD FRONT FLaNGE (wiLL work For 3350 29 R1) 2
b 350 707 RG6 PUMP, Touch-conTroL (PEsco PrRobucTs u5lo12-ufu-u2) (oroer 355 370 RS3)
I 355 370 R93 PUMP, ToUCH-CONTROL, W/GAskET PACKAGE, 355 362 R91 (wiiL work For 350 70T RY96) |
EREL NUT, JaM, HEX., 3;8-2hNF |
179 850 SCREW, cAP, HEX-rD., 3/8-16NC x 2-3/4" 2
103 321 WASHER, Lock, 3/8" 2
5 106 749 KEY, Woopmrurr, Na, 3, /8 x 1/2" I
6 350 709 RI GEAR, pRIvE, Touch-controL pume (16 reeT) |
{ 351 818 R WASHER, DRIVE GEAR, TOUGCH-CONTROL PUMP |
g 350 708 Rl GASKET, TOUCH-CONTROL PUMP I
353 183 R9I RING, SEAL, TOUCH-CONTROL PUMP SHAFT (PESCO PROBUCTS 99-16-4)
(usep on pump U51-012-020-01 Anp Pume 051012-080-02) -
355 207 RO PACKAGE, TOUCH-CONTROL MANIFOLD AND PUMP SEAL RING AND GASKET | )
(CoNsI5Ts OF -
| GASKET 350 706 Rl
e GASKET 350 708 Rl
A ke 106 749
2 R ING 350 667 RI
2 RING §353 184 R
[ RING §353 186 RI
I___RING §353 836 RI
2 RING §355 203 R!
| SEAL §353 185 Rl
st 2 WASHER _ §355 OM8 R
2 WASHER §355 202 RI)
355 362 RI| PACKAGE, TOUCH-CONTROL PUMP MOUNTING GASKET |
A (ConsisTs oF -
{ GASKET 350 706 RI
| GASKET 350 708 R
2 RING 350 667 R1)
50 H10 pA PLUG, PiPE, 1/8" (MANIFOLD FLANGE, REAR) I
50 474 DA PLUG, pipe, /4" (MaNIFOLO FLANGE, REAR) 2

§ - NOT SERVIGED SEPARATELY




Farmall Super-A
and AV

= |76_

HYDRAULIC SYSTEM

TOUCH-CONTROL ROCKSHAFT, ROCKSHAFT ARMS, BEARINGS, OPERATING LINK AND BRACE




Farmall Super-A

— 77—

and AV ; ,
HYDRAULIC SYSTEM
LIOLIEE NOMBER DESCRIPTION SERIAL NUMBER ”EQ'D
TOUCH-CONTROL ROCKSHAFT, ROCKSHAFT ARMS, BEARINGS, OPERATING LINK AND BRACE
| 350 677 RI LINK, OPFRATING, CONTROL VALVE {oroer 355 632 R9I) 250001 To 295058 2
| 350 677 R2 LINK, OPERATING, CONTROL VALVE 295059 ue 2
110 633 NUT, HEx,, No. 10-2lNC i
110 501 SCREW, sLOTTED-RD-HD., No. 10-2lINC x 5/8" ]
106 497 WASHER, Lock, No. 10 4
2 350 662 R PIN, CONNECTING ROD 2
103 Ju8 PIN, cotter, 3/16 x [-1/4", i
3 350 678 RI BRACE, CONTROL VALVE OPERATING LINK, L.H. |
h 350 914 RYI BEARING, ROCKSHAFT sUPPORT, L.H. |
179 937 SCREW, cAp, HEx-HD., 5/8-1INC x 3-1/2" 2
103 325 WASHER, Lock, 5/8" 2
5 109 460 FITTING, LUBRICATING, 67-1/2°% anare, |/8¢ A
6 350 680 R2 PIN, COMTROL VALVE OPERATING LINK 2
103 373 PIN, cotier, 3/32 x 3/u" 2
1 350 679 RI BRACE, CONTROL VALVE OPERATING LINk, R.H. |
£ 350 693 RI BUSHING, ROCKSHAFT |NNER ARM 2
g 350 918 RII ARM, ROCKSHAFT, INNER, L.H., w/Two BUSHINGS, 350 693 R I
10 109 461 FITTING, LUBRICATING, sTRalGHT, |/8" {opTioNAL wiTH 119 512) I
10 119 512 FITTING, LUBRICATING, sTRaIGHT, |/B" (oprionaL wiTh 109 h61) |
I 40 093 D KEY, Woopeurr, No. 127 - /4 x 2-1/8" 2
2 350 913 RI ROCKSHAF T I
115 781 NUT, JaM, HEX,, |-IUNF 2
13 350 917 RI BEARING, ROCKSHAFT SUPPORT, R.H. |
179 937 SCREW, cAp, HEX-HD., S/8-1INC x 3-1/2" 2
103 325 WASHER, Lock, 5/8" 2
1} Q3515 PN, ROCKSHAFT CLEVIS PIN LOGK ? 3
108 630 PIN, cotier, 1/6 x 7/8" 3
. 15 350 b4 Rr1 SPRING, ROCKSHAFT CLEVIS PIN LOCK PIN 3
16 350 919 RI ARM, ROCKSHAFT, R.H. J
17 350 42 Rl PIN, ROCKSHAFT CLEVIS 6
18 350 188 RI LOCK, ROCKSHAFT CLEVIS PIN 3
19 350 919 RI| ARM, ROCKSHAFT, OUTER, L.H. L
355 632 RII PACKAGE, SERVICE, CONTROL VALVE OPERATING LINK (consisTs oF one LINK,
350 677 R2 awp one PIN, 350 680 R2) (wiLL work ror 350 677 RI) 250001 To 295058 2
350 688 R9I ROCKSHAFT, TOUCH-CONTROL, ASSEMBLY |
(CoMPOsED OF =
| ARM 350 918 RI| 2 KEY 40 093 D
| ARM 350 919 RI| 3 LOCK 350 188 Rl
| ARM 350 919 RI 2 NT 15 781
I BEARING 350 914 R9I 3 PIN 108 630
| BEARING 350 9ITRI 3 PIN Q3515
2 FITTING 109 k6o 6  PIN 350 b2 RI
| FITTING 109 h6) | ROCKSHAFT 350 913 RI
3 SPRING 350 14k rY)




Farmall Super-A
and AV

— 78_

HYDRAULIC SYSTEM

TOUCH-CONTROL LEVERS, SHAFTS, ARMS AND RODS

B-3468B




Farmall Super-A

s HYDRAULIC SYSTEM
REF, NQ, NG‘;E‘;R DESCRIPTION SERIAL NUMBER Rgg‘.D
TOUCH-CONTROL LEVERS, SHAFTS, ARMS AND RODS
1 351 129 RI SPACER, TOUEH-CONTROL QUADRANT SUPPORT ARM {orper 354 138 RI, s
ALSO SCREW, 181 325, WASHER, 103 319 ano NUT, 103 02U 250001 1o 27798 2
354 138 RI SPACER, TOUCH-CONTROL QUADRANT SUPPORT ARM |
277989 10 2
2 390 711 RI ARM, TOUCH-CONTROL QUADRANT SUPPORT i
179 792 SCREW, cap, nex-np., |/H-2UNC x §/1G" i
103 319 WASHER, Lock, |/L" 4
350 712 Rl QUADRANT, TOUCH-CONTROL 2
103 o2k NUT, HEx., |/4-28i 277989 ue 2
181 311 SCREW, caP, nex-Ho., |/%-28NF x 5/8" 250001 1o 277980 i
181 325 SCREM, ¢, nex-Ho., |/H-2BNF x 2-1/2" 271989 uP 2
103 319 WASHER, Lock, |/4" 277988 we 2
250001 To 277986 b
i 370 717 RII |MDICATOR, TOUCH-CONTROL STOP, w/tHume SCREW (wicL work ror 350 713 R9I) 4
5 350 713 RS |NDICATOR, TOUCH-CONTROL POSITION, w/Tiums SCREW (omper 350 717 R9I) 2
6 370 721 RI SHAFT, HAND CONTROL LEVER, L.H. 25001 To0 275022 NdT@ |
103 373 PIN, COTTER, 3/32 x 3/4" |
Q I 50 WASHER, pLaInN, T/16" I
6 354 370 RYI SHAFT, HAND CONTROL LEVER, L.H. 275023 10 288435 aLso@® I
103 373 PIN, coTTeRr, 3/32 x 3/4" : !
Q I 510 WASHER, PLAIN, 7/16" i
G 354 750 RI1 SHAFT, HAND CONTROL LEVER, L.H. 288k 36 uP |
Q | 510 WASHER, PLAIN; 7/16" !
A 354 75é RI SPACER, HAND CONTROL LEVER SHAFT, L.H. 28036 up |
71 350 710 Ri BRACKET, toucu-controL suprorT (oroer 35H 755 R9I) 250001 1o 288435 |
i 354 749 RI BRACKET, TOUCH-CONTROL SUPPORT 288436 up i
181 338 SCREW, cap, HEx-HD., 9/16-2WNF x 7/8" 2
103 320 WASHER, Lock, 5/16" 2
8 350 723 R11 SHAFT, HAND CONTROL LEVER, R.H. 250001 T0 275022 Not (D) I
103 373 PIN, corter, 3/32 x 3/ |
Q 1 510 WASHER, STEEL, PLAIN, 7/16" |
8 354 371 R9I SHAFT, HAND GONTROL LEVER, R.H. 275023 1o 288435 aLso (B |
103 373 PIN, cotTer, 3/3 x 34" I
Q 1 510 WASHER, PLAin, T/16" i
g 354 751 RII SHAFT, HAND CONTROL LEVER, R.H. 288436 ue I
Q 1510 WASHER, pLAIn, /16" [
8a 354 753 Rl SPACER, HAND CONTROL LEVER SHAFT, R.H. 288436 up |
9 350 719 RI2 LEVER, HAND CONTROL ; 2
10 350 912 Rl DISC, FRICTION, HAND COMTROL LEVER 250001 7o 275022 NOT@ 2
10 63 090 D DISC, FRICTION, HAND CONTROL LEVER 275023 up ALso(F) 2
®
256439 268264 268265 272330 27280l THRU
272807 273128 273371 273372 273889 THRU
273891 274457 THRU —27h63 27473 274508]
274583 274585 THRU 274594 274790 274799
274825 THRU 274836 274858 274860 274861
274863 THRU 274866 274878 THRU 274976
274978 THRU 274987 27h997 THRU 275022




Farmall Super-A — 80—
and AV
HYDRAULIC SYSTEM
REF. NO. N DESCRIPTION SERIAL NUMBER RESTD
TOUCH-CONTROL LEVERS, SHAFTS, ARMS AND RODS—Continued
[ 142 486 PIN, croov, No. |, I/8 x' 3/4» 250001 1o 275022 not(})- 2
[ 142 493 PIN, eroov, No. I, §5/32 x 3/ 275023 e ALSO 2
12 351 128 RI RETAINER, SPRING, CONTROL LEVER SHAFT 2
13 350 72k RI SPRING, FRICTION, HAND CONTROL LEVER 250001 1o 288135 2
13 354 746 R SPRING, FRICTION, HAND CONTROL LEVER 288436 up 2
1k 53 368 VA |PIN, eno, 1/H x 5/8" 250001 10 275022 not (B 2
137 130 PIN, correr, 1/16 x 7/16" 2
14 103 holt PIN, Enp, 14 x 51/64" 275023 up aLso (@) 2
137 130 PIN, correr, 1/16 x 7/16" 2
15 350 725 R11i ROD, TOUCH-CONTROL 250001 1o 275022 not (1) 2
103 025 NUT, Hex., 5/16-20NF l
15 354 376 R ROD, TOUCH=CONTROL, R.H. 275023 e ALso (3) I
103 02k NUT, mex., |/M-2Bnp i !
16 350 377 Re ROD, ToucH-CONTROL, L.H. 275023 to 288435 aLso(d) |
103 02k} NUT, nEx., |/%-28nF |
16 354 754 RI ROD, TOUCH-CONTROL. L.H, 28836 up |
103 0Pk NUT, nex., |/M-2B8nF . !
17 104 036 CLEVIS, apyusTaBLE Rop Enp, |/l-28NF 275023 up aLso (1) 2
18 355 840 R9| INDICATOR, neat, assemsiy (opTional with 356 465 R9|) I
18 356 165 R9I INDICATOR, HEAT, Assemsiy (opTiomaL with 355 84O R9I) [
19 6l 813 b CLIP, HEAT INDICATOR CABLE [ON STEERING SHAFT SUPPORT)
(witL work ror 35% Bli6 R() I
394 41l R9I PACKAGE, cONTROL RGD 250001 1o 275022 ot () I
{ConsisTs oF -
I ROD 354 376 Rr2
! ROD 354 377 R2
357 693 R9| PACKAGE, FIELD, HYDRAULIC LIFT HEAT INDICATOR 250001 1o 308950 |
(Cons1sTS oF - :
| CLIP 61 813 D
| INDICATOR 359 840 RO|
[ STRAINER 359 84Y Ro)
2 SUPPORT 355 847 RI)
354 755 R9I PACKAGE, SERVICE, TOUCH-CONTROL SUPPORT BRACKET (W1LL woRK FOR
350 710 RI) 250001 To 28835 |
(Consisrs oF -
! BRACKET 354 749 Ri
2 PIN 142 493
I SHAF T 354 750 RII
1 SHAFT 354 751 RII
[ SPACER 354 752 RI
| SPACER 354 753 RI
5 SPRING. 354 746 RI)
®
256439 26826) 268265 272330 27280l THRU
272807 273128 273371 273372 273889 THRU
273891 27hls57 THRU 27hlig3 274473 27458
274583 27585 THRU 27h594 274790 274799
274825 THRU 274836 274858 274860 27486
274863 THRU 271866 274878 THRU 274976
274978 THRU 274987 27h997 THRU 275022




Farmall Super-A

and AV

— 18 —

HYDRAULIC SYSTEM

A-214768

BREAK-AWAY COUPLING (Aeroquip Corp.) (Special)

553 vB6 RII Al COUPLING, BREAK-AWAY, ASSEMBLY |
1 353 216 R9I 5210-2 COUPL (NG, BREAK-AWAY, REAR SECTION, ASSEMBLY |
(ComposeD OF - J
2 COUPLING 353 218 R
| FRAME 353 220 R|
2 RING 353 228 RI)
I A 353 22u Rl 52 11-2-1 FRAME, BREAK-AWAY; REAR (LESS REFERENCE Nos. 7 AND 8)
{opTionaL wiTH 357 137 R9I) 1
| A 357 137 R9I 5-5211-2-1 FRAME, BREAK-AWAY, REAR (LESS REFERENCE NOS. [ AND 8)
(opTioNaL wiTH 353 220 RI) |
2 353 215 R9 5210~ 1 COUPLING, BREAK-AWAY, FRONT SECTION, ASSEMBLY |
(CoMPOSED OF -
2 COUPLING 353 217 RGI
| FRAME 353 219 R9|
2 RING 353 227 RI)
2 353 219 R9I 521 1-1 ~ | FRAME, BREAK-AWAY, ASSEMBLY I
. (ComposeD oF -
| COVER 353 223 RI
| DRAWBAR 393 222 R|
| FRAME 353 221 RI
| LATCH 353 225 RI
I PIN 353 226 RI
| SPRING 353 224 R1)
3 353 221 RI 521 1-1-1 FRAME, BREAK-AWAY, Front (LESS REFERENCE No. 9) |




Farmall Super-A
and AV

— 12—

HYDRAULIC SYSTEM

REF, NO. 'N';'J':’;Z; ol DESCRIPTION SERIAL NUMBER Rgg-'n
BREAK-AWAY COUPLING (Aeroquip Corp.) (Special)—Continued
Iy 353 222 Rl 521 1=1-2 DRAWBAR, BREAK-AwaY FRAME (opTionaL wite 357 13€ R9Y) |
l 557 136 R9L S-5211-1-2 DRAWBAR, BREAK-AwAY FRAME (0P1ioNAL wiTH 353 222 RI) |
5 353 224 R| AN SPRING, BREAK-AWAY FRAME LATCH |
i 393 223 RI S211-1-3 COVER, BREAK-AWAY FRAME LATCH SPRING |
{ 353 21€ R L2ul-52 COUPLING, ItALF, BREAK-AWAY, REAR 2
(CoMPOSED OF -

| ADAPTER 357 126 RI

| BODY 357 130 RI

I SPRING 357 128 Ri

I VALVE 357 127 Ri)
g 53 228 R 2luu]-| RING, SNAP, BREAK-AWAY COUPLING, REAR 2
£ 355 149 RS H2uu-32-8 CAP, GUST, BREAK=-AWAY COUPLING, FRONT SEET|ON 2
9 393 217 R9I H200-5 | COUPLING, HALF, BREAK-AWAY, FRONT, ASSEMBLY 2

(CoMpPosED OF -

[ BODY 37 131 R

[ RING 352 221 Rl

| SEAL 357 134 R91

[ SLEEVF 357 133 R

t SPRING 357 135 RI

| VALVE 257 132 RI)
o 353 227 R 2100]-2 RING, SNAP, BREAK-AWAY COUPLING, FRONT .
L 353 225 Rl 52 11-1-5 LATCH, BREAK-AWAY FRAME |
2 353 220 R 5211~ =6 PIN, BREAK-AWAY FRAME LATCH |
1 0T 129 RI 5200- 1 6-8 ADAPTER, BREAK-AWAY COUPLING o
K 351 128 R S1uu-20-6 SPRING, BREAK-AWAY COUPLING POPPECT VALVE 2
Z i57 127 R $100-15-8 VALVE, POPPET, BREAK-AWAY COUPLING 2
16 357 130 RI 52uu- | 7-8 BODY, BREAK-AWAY COUPLING HALF, REAR 2
17 357 136 R2 15%2-8 EXTRACTOR, BREAK-AWAY COUPLING TUBULAR VALVE X
18 351 132 RI 520u-12-8 VALVE, TUBULAR, BREAK-AWAY COUPL ING ) >
19 357 134 RY 5200-13C-8 SEAL, BREAK-AWAY COUPLING WASHER >
2V 3571 133 RI 5100~ 13A-8 SLEEVE, INSERT, BREAK-AWAY COUPLING 2
21 352 221 RI RING, SEAL, BREAK~AWAY COUPLING TUBULAR VALVE 2
22 357 135 RI 5200-27-8 SPRING, BREAK-AWAY COUPLING TUBULAR VALVE 2

X - As REQUIRED




Farmall Super-A
and AV

_|63_

HYDRAULIC SYSTEM

REF. NO, T R I DESCRIFPTION SERIAL NUMBER oD
BREAK-AWAY COUPLING (Aeroquip Corp.) (Special)—Continued

Sof 151 RI H20u- || -8 BODY, FRONT, BREAK-AWAY COUPLING HALF 2
357 963 RGI' 5200 COUPLING, waLF, FrRonT, 353 217 RCI ano COUPLING,

HALF, REAR, 357 SO R9I U
357 964 R9| 5200-55% COUPLING, HALF, BREAK-AWAY, REAR, 353 216 ROi,

W/NUT, 357 965 RI ano RING, 353 228 RI 1
141 50k NIPPLE, Pire, 1/2 x I-1/2" 2
357 965 RI. 5200-25-5 NUT, UNION, BREAK-AWAY COUPLING HALF, REAR 1




Farmall Super-A
and AV

— 184 —

HYDRAULIC SYSTEM

10 11 12 13 14 15 16 17 18 ] \
A | / [ {

REMOTE CONTROL CYLINDER PACKAGE (Special)
HYDRAULIC CYLINDER (214 x 8’y AND HOSE

356 777 RYI PACKAGE, HYORAULIC REMOTE CONTROL CYL|MDER (sPeciaL)
356 813 R9) CYLINDER, HvorauLic, 2-i/2 x 8" (incLuoes ReFeremce Nos. T T0 29
LESS REFERENCE No. [6)
356 814 Ry HOSE, BREAK-AWAY COUPLING To CYLINDER, REAR SECT|ON
(A" 1.0, x 105" Lone) {opTioNaL wiTh 357 954 R9I)
357 954 R9| HOSE, BREAK-AWAY CoOUPLING To CYLINDER, REAR SECTION
(/%" 1.0 x 105" Lowe) (oRtionaL witn 356 814 r9))
2 144 038 FoLLows REFERENCE No. 3
3 353 216 RYy COUPLING, BREAK-AWAY, REAR SECTION, ASSEMBLY
(FOR cOMPONENTS SEE LisT OF PARTS UNDER DETAILS OF "BREAK-AWAY CouPLiNG")
by 038 BUSHING, Reoucing, pipe, /2 x | /4"
h 352 369 r2 PIN, Lock
103 373 PIN, cotrer, 3/32 x 3/4"
5 352 370 RI SPRING, PIVOT PIN Lock pin
6 354 837 Ry WASHER, Lock piIN
1 354 olis g3 ROD, PiIsToN
102 65] NUT, stoTrep, HEX., 3/0-[16NF
103 386 PIN, cotTer, 1/8 x i-1/4"




Farmall Super-A

_|85_.

and AV :
HYDRAULIC SYSTEM
REF. NO. UM R DESCRIPTION SERIAL NUMBER Room,
REMOTE CONTROL CYLINDER PACKAGE (Special)
HYDRAULIC CYLINDER (215 x 8") AND HOSE—Continued
8 354 055 R? COLLAR, STROKE LIMIT 2
9 3511 056 RO CLAMP, STROKE LIMIT COLLAR |
10 356 820 R PLATE, LiMIT STOP VALVE RETAINER |
179 792 SCREW, AP, HEX~HD., I/ANC x 9/16" 2
|1 3511 0143 ‘R2 RETAINER, LIMIT STOP VALVE |
12 350 i29 R| RING, SEAL, LIMIT STOP VALVE RETAINER |
13 354 oliz re VALVE, LINIT STOP !
Ll 3h2 219 R RING, SEAL, LIMIT STOP VALVE 2
15 356 816 RI HEAD, CYLINDER, FRONT I
144 038 BUSHING, Rebucine, PIPE, 1/2 x 1/h" 2
50 410 DA PLUG, PIPE, 1/8" (HoLo-KRroME ) 3
16 1Y 038 FoLlLows REFERENCE No. 19
17 356 818 R1 RING, SEAL, CYLINDER 2
18 350 657 R RING, SEAL, PISTON HEAD |
19 352 221 RI RING, SEAL, CYLINDER RETURN TUBE 2
20 354 834 RI| TUBE, CYLINDER RETURN I
103 321 _WASHER, Lok, meoium, 3/8" |
21 356 815 RI HEAD, CYLINDER, REAR |
50 410 pA PLUG, PIPE, I'/8" (HoLo-KroME ) |
22 352 231 Rl PIN, CYLINDER PIVOT 2
23 356 817 RI TUBE, CYLINDER g |
2l 356 819 RI BOLT, TIE CYLINDER ]
25 102 651 FoLLows REFERENCE No. 7
26 356 821 RI HEAD, P1sTON [
27 354 047 RI RING, GLAND, CYLINDER |
28 354 048 Ri SEAL, DUST, PISTON ROD [
29 354 049 RI RETAINER, PISTON ROD DUST SEAL FELT |




Farmall Super-A

and AV

— 186 —

HYDRAULIC SYSTEM

REMOTE CONTROL TRACTOR ATTACHMENT (Special)
AUXILIARY CONTROL VALVE, LEVER, ROD, AND MANIFOLD TUBES

356 778 R9I

ATTACHMENT, REMOTE CONTROL TRACTOR

356 Bull R2 LEVER, AUXILIARY CONTROL VALVE
181 351 SCREW, cap, HEX-HD., 5/16-2UNF x 3"
Q 2h3 WASHER, pLain, 21/61" 1.D. x 3/4" 0.D. x No. 16 ca.

2 356 805 R SLEEVE, AUXILIARY CONTROL VALVE CONTROL LEVER
3 356 506 R2 ROD, AUXILIARY CONTROL VALVE
137 130 PIN, covier, 1/16 x 7/16"
h 356 791 R2 LEVER, AUXILIARY CONTROL VALVE
5 356 793 RI GUIDE, AUXILIARY CONTROL VALVE LEVER
351 557 R PIN; rove, 1/4 x 5/8"
6 356 800 R POST, AUXILIARY CONTROL VALVE LEVER
357 557 Ri PIN, move, If4 x 5/8"
622 258 R PIN, rove, I/h x (-1/8"




Farmall Super-A

— 187 —

and AV ;
HYDRAULIC SYSTEM
REF. NO. NS;‘A“E'ER DESCRIPTION SERIAL NUMBER R:g;o
REMOTE CONTROL TRACTOR ATTACHMENT (Special)
AUXILIARY CONTROL VALVE, LEVER, ROD, AND MANIFOLD TUBES—Continued
{ 356 79V RI BOOT, AUXILUIARY CONTROL VALVE |
8 356 784 R9I OIL SEAL, AUXILIARY CONTROL VALVE
9 356 185 RI BUSHING, AUXILIARY CONTROL VALVE 2
10 356 782 RII BODY, AUXILIARY CONTROL VALVE, ASSEMBLY |
{ComposED of -
| BODY § 356 782 RI
2 BUSHING 36 185 RI
| PLUG W4 Beu
| FLUG § 356 786 RI
| PLUG § 3% 787 R
| OIL SEAL 356 784 Rl
I VALVE § 356 783 R1)
hil 8¢o PLUG, DRAIN, HEX., CSK-HOLS., |/U"
11 356 796 RI WASHER, AUXILIARY CONTROL VALVE 2
|2 356 795 R! SPRING, AUXILIARY CONTROL VALVE [
13 356 797 RI RING, SNAP, AUXILIARY CONTROL VALVE |
1l 356 799 RI GASKET, AUXILIARY CONTROL VALVE BOTTOM CAP |
15 356 798 RI CAP, AUXILYARY CONTROL VALVE BOTTOM |
16 356 768 R9I VALVE, AUXILIARY CONTROL VALVE, ASSEMBLY |
(CoMposSED OF -
| BODY 356 782 RiI 3 PIN 357 351 R)
| BCOT 156 760 RI I PIN 622 258 RI
I CAP 356 788 RI | POST _ 356 Bud Rl
| GASKET 356 795 Ri | RING 356 797 RI
| GUIDE 356 793 RI | SPRING 356 195 RI
| LEVER 356 791 R2 2  WASHER 356 796 R1)
357 874 Rre SCREW, CAP, AUXILIARY GONTROL VALVE 2
179 846 SCREW, cAP, HEX-HD., 3/8-16NC x 1-7/8" |
17 1Yy 27 ELBOW, pipe, 90O x 1/4" |
18 192 053 NIPPLE, pipE, I/N x 2" !
19 4y 2 ELBOW, sTreer, 900 x 1/i" |
20 350 667 RI RING, SEAL, HYDRAULIC LIFT MANIFOLD FLANGE ll
21 356 779 R9I TUBE, MANIFOLD |
179 841 SCREW, cap, HEX-HD., 3/8-16MC x 1-1/U" 2
103 321 WASHER, LDCK, MEDIUM, 3/8" 2
356 803 RI GASKET, AUXILIARY CONTROL VALVE |
356 803 RI GASKET, AUXILIARY CONTROL VALVE PLATE (SUPER-A) 250001 10 275022 |
(SUPER-AV ) 250001 To 275029 ]
357 209 R| PLATE, AUXILIARY CONTROL VALVE (SUPER-A) 25u00| 1o 275022 |
{SUPER-AV) 250001 To 275029 1

§ - NoT SERVICED SEPARATELY




Farmall Super-A .

— 188 —

d AV i
and i HYDRAULIC SYSTEM
A-.’”.?Ba
REMOTE CONTROL TRACTOR ATTACHMENT (Special)
BREAK-AWAY COUPLING, FRONT SECTION, BRACKETS, HOSES AND CLAMP
1 353 215 RYI COUPLING, BREAK-AWAY, FRONT SECTION, ASSEMBLY
{FOR coMPONENTS seE LIST OF PARTS UNDER DETAILS OF "BREAK-AwaY CouPLING" ) |
2 14 038 BUSHING, Rebucing, pipe, |/2 x 1 /4 2
3 3153 213 R2 SPRING, BREAK-AWAY COUPLING BRACKET |
i 19 849 H FoLLows REFERENCE No. [0
4y 118 ELBOW, streer, h5° » /4 2
5 356 808 ry| HOSE, CONTROL VALVE TO BREAK-AwAvY COUPLING, FRONT SECT|oON
(1N 4.0, x 50" Lone) (oPTionAL wiTh 357 953 RO() |
6 357 953 rR9I HOSE, CONTROL VALVE TO BREAK-AWAY COUPL ING, FRONT SECT|ON
(/" 100 X 50" Lone) {oPTiomaL witn 356 808 Ry )
i 356 807 R9| HOSE, CONTROL VALVE To BREAK~-AWAY COUPLING, FRONT SEGT|ON
(A" 1.0, x SE" Lone) (oPTionaL wiTh 357 952 R9I ) |
7 357 952 R9| HOSE, CONTROL VALVE TO BREAK-AWAY COUPLING, FRONT SECT|ON
(/A" 1., x SU" Lone) (opTionaL with 356 807 RS ) |
8 356 809 R CLAMP, FRONT, AUXILIARY CONTROL VALVE HOSE |
9 356 B1o R) CLAMP, REAR, AUXILIARY CONTROL VALVE HOSE |
10 356 811 R BRACKET, BREAK-AWAY COUPLING |
108 630 PIN, cotrer, 1/8 x 7/8" 1
179 839 SCREW, cAP, HEx-HD,, 3/8-16NC % |V |
19 8lig y WASHER, PLain, 33/64" 1.D. x 1-3/8" 0.D. x No. 1] GA. 2
355 190 R3 CAP, DUST, BREAK-AWAY COUPLING, FRONT SECTION
{ILLUSTRATED WiTH BREAK-AWAY COUPL ING) 2
356 812 RI SUPPORT, BREAK-AWAY COUPLING BRACKET
(FOR TRACTORS NOT EQUIPPED wiThH BELT PULLEY orR P.T.O. ATTACHMENTS ) |
220 066 NUT, nex., 3/8-16NC 2
179 859 SCREW, cap, HEX-HD., 7/16-1UNC x 1-1/8" 2
103 321 WASHER, Lock, mepiuw, 3/8" 2




Farmall Super-A
and AV

— 189 —

PACKAGE ASSORTED GASKETS

e DESCRIPTION No. REQUIRED
53 G28 DA GASKET SET, CNGINE, 29 GASKETS AS FOLLOWS -
24 520 D GASKET, CARBURETOR |
46 179 D GASKET, CRANKCASE FRONT COVER |
43 446 GASKET, CRANKSHAFT OIL SEAL RETAINER PLATE Iy
43 448 o GASKET, CRANKSHAFT REAR OIL SEAL RETAINER |
43 W47 D GASKET, CRANKSHAFT REAR OIL SEAL RETAINER CENTER 2
43 353 DD GASKET, CYLINDER HEAD !
352 014 Rl GASKET, EXHAUST AND INTAKE MANIFOLD 2
b3 294 D GASKET, FAN BRACKET 1
45875 0 GASKET, GOVERNOR HOUSING |
43 415 D GASKET, LUBRICATING OIL PUMP BODY COVER 2
L6 168 pB GASKET, MAGNETO FLANGE T
13 728 D GASKET, olL FILTER CASE |
43 h58 b GASKET, OIL PAN |
43 378 oB GASKET, VALVE COVER 1
46 871 D GASKFT, WATER INLET ELBOW I
43 48 D SEAL, FELT, GOVERNOR ROCKSHAFT |
46 9hg b SEAL, GOVERNOR SPEED CHANGE LEVER SHAFT |
2l h25 o OlL SEAL, FELT, CRANKSHAFT, REAR 2
43 445 b PLUGS, FELT, CRANKSHAFT OIL SEAL RETAINER PLATE i
35 W 7h rR9I GASKET SET, VALVE GRINDING, 8 GASKETS AS FOLLOWS -
2k 520 D GASKET, CARBURETOR [
43 353 DD GASKET, CYLINDER HEAD |
43 294 p GASKET, FAN BRACKET I
) 352 olh rI GASKET, INTAKE AND EXHAUST MANIFOLD 2
A 43 378 DB GASKET, VALVE HOUSING |
62 866 D WASHER, VALVE HOUSING STUD NUT 2
53 617 D GASKET SET, cHAssIs, | GASKETS AS FOLLOWS -
47 283 D GASKET, COUNTERSHAFT BEARING CAGE |
I8 009 D GASKET, DIFFERENTIAL SHAFT BEARING COVER 2
b9 116D GASKET, FRONT WHEEL HUB CAP 2
23 977 DA GASKET, FUEL TANK FILLER CAP I
43 984 b GASKET, RADIATOR CAP |
L8 009 D GASKET, REAR AXLE BEARING RETAINER 2
47 954 D GASKET, REAR AXLE HOUSING BEARING CAP 2
]Jf3_21l5 D GASKET, REAR AXLE HOUSING PAN 2
47 675 D GASKET, STEERING GEAR HOUSING |
47 279 oA GASKET, TRANSMISSION CASE COVER |
60 589 D GASKET, TRANSMISSION CASE REAR COVER PLATE |
U6 503 D GASKET, TRANSMISSION SPLINE SHAFT BEARING RETAINER I




Farmall Super-A
and AV

— 190—

OVERHAUL AND IMPROVEMENT PACKAGES

NO,
REF. NO. oL DESCRIPTION SERIAL NUMBER REGD
69 957 D CASKET SET, carsurcTor (MarveL-Scuesier) (GasoLine) !
69 96k b GASKET SET, cARBURETOR (MARvEL-~ScHEBLER) (DisTILLATE o Kemosent) |
352 896 R9I GASKET SET, carsuretor (ZeniTH) 1
53 628 p GASKET SET, &nagiNE |
69 961 D KIT, SERVICE, cARBURETOR (Mamvel-Scuesier) (Gasoline) 250001 1o 255417 |
69 962 DA KIT, service, carBuretor (MARvEL-ScHEBLER) (DiIsSTILLATE oR Kerosene) 250001 1o 255417 [
353 501 R9I KIT, SERVICE, cARBURETOR (DISTILLATE oR KEROSENE) 255418 up !
353 504 R9I KIT, SERVICF, cARBURETOR {GAsoLiNE) 255418  up [
353 938 RO PACKAGE, BATTERY 1oNITiok (TRACTORS EQUIFPED W1TH MAGNETO
AND CLECTRIC STARTING AND/OR LiGHTING) - |
355 668 RII PACKAGE, GASOLINE BURKING CONVERSION (FoR TRACTORS EQUIPPED
WITH KEROSENE OR DiSTILLATE BURNING ATTACHMENTS) |
352 747 R9I PACKAGE, r1ELD, .030" UNDERSIZL GRAMKSHAFT AND BEARINGS 2554 18 up |
356 745 RY) PACKAGE, GOVERNOR ASSEMBLY |
350 918 R9Y PACKAGE, overHAUL, carBURETOR (CaR7ER) (GasoLnE) |
350 919 r9| PACKAGE, OVERHAUL, CARBURETOR (CarTer) (DisTiLiaTe or KEROSENE ) !

355 262 R9I

PACKAGE, OVERHAUL, CARBURETOR (ZeniTn)

195 735 R9I PACKAGE, SERVICE, CRANKCASE OIL PAN 250001 to 300289 t
¥i2 947 pg| PACKAGE, SERVICE, 1GNITION CABLE |
9 791 D RING SET, Piston (Prrrect Cincle) [
69 7192 o RING SET, piston (WiLkening) [
70 356 D RING SET, piston (WiLkening) |
70 357 DA RING SET. riston (Perrect Cipcie) [
357 676 RO RING SET, pisTon {2-1n-| cHRrouE ) |
151 _GT7 RO RING SET, pisTon (2-1n-1 cHRromE) |

43 286 pa SLEEVE SET, CRANKCASE (consists oF Four cvLimper SLEEVES,
w/PISTONS anp RINGS., k3 287 pa) (DisTiLLATE OR GASOL INE) = |

N 51 778 pa SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CYLINDER SLEEVES,
w/PISTONS ant RINGS, 51 777 DA) (DisTiiLaTE or KEROSENE ) 250001 10 255417 I

5 188 0 SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CYLINDER SLEEVES,
u/PISTONS anb RINGS, %1 362 D) (GasoLine - BOUO rr. actTiTunE) 250001 to 255417 |

51 !8&1 D SLEEVE SET, CRANKCASE (consisTs oF Four CYLINDER SLEEVES,
w/PISTONS ano RINGS, 51 361 D) (GasoLine - 5000 rr, ALTITUDE) 250001 1o 255017 |

53 077 SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CvLiNDER SLEEVES,
w/PISTONS ano RINGS, 5H 282 D) (KERosene - 500U FT. aLTITUDE) 250001 1o 255417 I

53 078 D SLEEVE SET, crRANKCASE (CONSISTS oF FoUR CYLINDER SLEEVES,
w/PISTONS anp RINGS, 54 28) D) (Kemosenc - Goun FT. ALTITUDE) 250001 1o 255017 |




Farmall Super-A —192 — m
and AV i
OVERHAUL AND IMPROVEMENT PACKAGES
REF. NO. v DESCRIPTION SERIAL NUMBER R
HYDRAULIC
394 Wit R9I | PACKAGE, controL won 250001 T0 275022 noT@®| |
354 007 R ] PACKAGE, CYLINDER BLOCK GASKET AND SEAL RING 25000) To 3089514 |
v 354 443 R92 PACKAGE, CYLINDER BLOCK PARTS 250001 10 2',"5(12?_ noT (1) |
354 734 R93 PACKAGE, CYLINDER SBLOCK REPLACEMENT 250001 To 275882 |
357 646 R91 PACKAGE, CYLINDER BLOCK REPLACEMENT 275863 To 326329 I
357 693 RYI PACKAGE, FI1ELD, HYDRAULIC LIFT HEAT INDICATOR 25U001 To 30895h
355 730 R9 | PACKAGE, PISTON REPLACEMENT (cONS18Ts oF oNE PISTON, 355 348 r9I,
oNE YOKE, 355 353 Rl AND ONE RING, 352 221 RI) (wiLL worRk FOR
354 387 R92 ano 350 660 RI) 275883 To 30534 2
355 364 RYI PACKAGE, SERVICE, CHECK VALVE ACTUATOR AND BUSHING 250001 o 273275 [
355 365 R9I PACKAGE, SERVICE, CHECK VALVE ACTUATOR AND BUSHING 250001 1o 273275 I
355 632 RI| PACKAGE, SERVICE, CONTROL VALVE OPERATING LINK 250001 to 295058 |
3[4 755 R9I PACKAGE, SERVIGE, TOUCH-CONTROL SUPPORT BRACKET 250001 10 288435 |
sy 354 Loz R9l PACKAGE, TOUCH=CONTROL FIELD |MPROVEMENT 250001 10 275022 Not () |
375 207 R9IL PACKAGE, TOUCH=CONTROL MANIFOLD AND PUMP SEAL RING AND Q@ASKET |
355 362 Rl | PACKAGE, TOUCH-CONTROL PUMP MOUNTING GASKET |
PACKAGE ASSORTED DECALS
353 150 R94 | PACKAGE, pecaL (SUPER-A)
(ConsisTs OF -
1 001 (8) R3 AIR CLEANER INSTRUCTIONS |
| 000 70k Rl BRAKE WARNING |
| 00O 689 R3 COOLING SYSTEM DRAIN |
| 000 G87 Re CYLINDER HEAD BREATHER INSTRUCT|ONS |
| 00U 798 R LIGHTING SWITCH TRANSFER |
| 000 867 RI LIGHTING SWITCH TRANSFER |
| 001 U7k RI SUPER "A" svmBoL 2
| 001 318 RI MCCORMICK FARMALL 2
| 00| 0|2 R3 OIL FILTER INSTRUCTIONS |
| 000 919 R3 PATENT MARKING |
| 000 693 R3 "|.H.C. ofF CANADA, LTD". |
| 000 690 R3 "MADE IN U.S.A." 1
353 152 R93 | PACKAGE, Decar {SUPER-AV)
sAME As 353 151 Rgl
I 0ol 189 RI * SUPER-AV SYMBOL IN PLACE OF ] 2
{ 001 474 R) SUPER-A symBoL 2
®
256439 26826Y 268265 272330 27280Y THRU
272807 273128 273371 273372 273889 THRU
273891 27457 THRU 274463 270473 27458
274583 274585 THRU 274594 274790 270799
274825 THRU 274836 274858 274860 27L861
274863 THRU 274866 27h878 THRU 274976
274978 THRU 274987 274997 THRU 275022

PRINTED IN ,UNITED STATES OF AMERICA




Farmall Super-A

— 191 —

i OVERHAUL AND IMPROVEMENT PACKAGES
PART HOy
REF. NO. NUMBER DESCRIPTION SERIAL NUMBER REQ'D
351 518 R9I SLEEVE SET, CRANKCASE (CONS1STS OF FOUR cYLINDER SLEEVES,
w/PISTONS anD RINGS, 351 523 R9I) (GasoLine - 5000 F7. ALTITUDE) 255418 1o 310299 |
351 519 R9I SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CYLINDER SLEEVES,
w/PISTONS anp RINGS, 35! 527 R9I) (GasoLiNE - 8000 FT. ALTITUDE) 255h|8 1o 310299
351 591 RII SLEEVE SET, CRANKCASE (CONSiISTS OF FOUR CYLINDER SLEEVES,
w/PISTONS anc RINGS, 351 BO1 R9I) (D1STILLATE - 5000 FT. ALTITUQE) 255418 10 310299
351 592 RII SLEEVE SET, CRANKCASE (coNsnsfs OF FOUR CYLINDER SLEEVES,
w/PISTONS ano RINGS, 351 602 R9I) (Kerosene - 5000 FT. aLTITUDE) 255118 10 310299 |
351 593 R SLEEVE SET, cRANKGASE (GONSISTS OF FOUR CYLINDER SLEEVES, '
w/PISTONS Awp RINGS, 35! 613 R9l) (DisTILLATE - 8000 fT. ALTITUDE) 255418 1o 310299 |
351 594 R9l SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CYLINDER SLEEVES,
Ww/PISTONS anp RINGS, 35! 614 R91) (Kerosene - BOUO F7. ALTITUDE) 255418 1o, 310299
351 606 R9I SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CYLINDER SLEEVES,
W/PISTONS aND RINGS, 351 657 R9!) (Kerosene) 255418 To 310299 [
356 315 R9I SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CYLINDER SLEEVES,
W/PISTONS anp RINGS, 356 316 R9I (DISTILLATE OR GASOLINE] 310300 ue i
356 343 RI| SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CYLINDER SLEEVES,
w/PISTONS ano RINGS, 356 321 R9!) (Kerosene) 310300 up |
356 637 RO| SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CYLINDER SLEEVES,
w/PISTONS ano RINGS, 356 6l2 R91) (GasoLine - 5000 F7. ALTITuDE) 310300 up |
356 639 RI| SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CYLINDER SLEEVES,
w/PISTONS AnD RINGS, 356 643 R9I} (DisTiiiate - 5000 F7, aLtiTupe) 310300 ue |
356 641 R9| SLEEVE SET, GRANKCASE (CONS|ISTS OF FOUR CYLINDER SLEEVES,
w/PISTONS AND RINGS, 356 647 R9I (KErosenE - 5000 FT. ALTITUDE) 310300 up |
356 649 Rt SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CYLINDER SLEEVES,
w/PISTONS anp RINGS, 356 654 R91) (GasoLine - BODO rF7. aLTiTUDE) 310300 ue I
356 651 R9| SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CYLINDER SLEEVES,
w/PISTONS anp RINGS, 356 655 RGI) (DistiLLave - 8000 F7. aLTITUDE) 3(0300 up 1
356 653 R9I SLEEVE SET, CRANKCASE (CONSISTS OF FOUR CYLINDER SLEEVES,
w/PISTONS aND RINGS, 356 656 RZ1) (Kerosewe - BODO F7. aLTiTUDE) 310300 up
MISCELLANEOUS
53 617 D GASKET SET, CHASSIS [
30 718 DXA PACKAGE, CLUTCH PLATE FACING {RockrForD) |
351 467 R9) PACKAGE, CLUTCH PLATE FACING (ATwoop) |
352 583 R9I PACKAGE, €LUTCH PRESSURE SPRING {Rockrorn) |
358 668 R9I PACKAGE, FIELD CHANGE, DOUBLE ACTING BAND BRAKE 250001 To 3396H1 |
355 001 R9I PACKAGE, FIELD IMPROVEMENT, FRONT AXLE PIVOT TUBE REINFORCEMENT
{For SUPER-A TRACTORS EQUIPPED WITH ADJUSTABLE FRONT AXLE
ATTACHMENT, 48 290 DA) i
356 011 R93 PACKAGE, SERVICE, FUEL TANK, W/MOUNTING BRACKET
(wiLe work For 350 615 R93) (ortiomar with 356 584 R92) 250001 o 308954 I
356 584 R92 | PACKAGE, SERVICE, FUEL TANK, W/MOUNTING (iRoN) BRACKET
(wiLe work ror 350 615 R93) (opTionat wiTH 356 011 R93) 250001 To 308954 !
356 552 RII 'PACKAGE, SERVICE, STEERING GEAR ARM AND SHAFT
(viLL work ror N7 683 DB or 69 U38 D) (SUPER-A) 25000| To 318309 I
356 553 R9I PACKAGE, SERVICE, STEERING GEAR ARM AND SHAFT
{wiLL work ror 47 683 DB or 69 439 D) (SUPER-AV) 250001 To 318913 [

el

(Rovised 1-’54} 1



Fermall Swper-
and AV

=93

ATTACHMENTS




Farmall Super-A =gt

sy ATTACHMENTS

AIR CLEANER EXTENSION PIPE (Special)




Farmall Super-A

and AV '
ATTACHMENTS
REF. NO. oL DESCRIPTION SERIAL NUMBER REE.D
AIR CLEANER EXTENSION PIPE (Special)

63 258 D ATTACHMENT, AIR CLEANER EXTENSION PIPE

| 63 264 D CLAMP, EXTENSION PIPE BRACE, LOWER 2
181 370 SCREW, cap, HEX=HD., 3/8-2UNF x =1 /4 2
103 321 WASHER, Lock, 3/8" 2

2 63 261 D BRACE, EXTENSION PIPE, L.H, [
13 001 RI NUT, wEx., 5/16-18NC |
179 816 SCREW, cAF, HEX-HD., 5/16-18NC x 3/4" |
103 320 WASHER, Lock, 5/16" |

3 63 263 D CLAMP, EXTENSION PIPE BRACE, UPPER |
13 00! RI NUT, HEX., 5/16-18NC I
179 818 SCREW, cAP, HEX-HD., 5/16-18NC % |" i
103 320 WASHER, Lock, 5/16" |

4 63259 D EXTENSION, PiPE 5

5 63 262 D BRACE, extension Pipe, R.H. I
13 00| RI NUT, mex., 5/16-18NC !
179 816 SCREW, CAP, HEX-HD., 5/16-18NC x S/4t |
103 320 WASHER, Locky; 5/16" [

6 63 260.D HOSE, EXTENSION PIPE |

x
1 39 142 H CLAMP, EXTENSION'PIPE HOSE 2
8 93 082 H NUT, EXTENSION PIPE BRACE CLAMP, LOWER 2




Farmall Super-A — 196 —

and AV
ATTACHMENTS
1
Q- Il.lllll!:
A-124588
REF. NO. nan SR ) DESCRIFPTION SERIAL NUMBER s
PRE-CLEANER (Collector Type) (Special)
356 254 R9| ATTACHMENT, PRE-CLEANER, "In—jjgﬁ {coLLector TYPE) (DONALDSON) 1
[ 59 423 p X- 1596 BODY, PRE-CLEANER, w/CLAMP, GG [7H D [
2 66 T D P-li539 CLAMP, Pre-cLEANER, w/BOLT, 13 269 RI ano NUT, [3 00| RI I
13 269 RI BOLT, sq-#0., 5/16-I18NC x 1-] /4" |
13 001 RI NUT, HEx., 5/16-18NnC I
3 64 177 0 P-2734 GASKET I
4 64 178 D P-2647 JAR, busT |
5 59 206 D X-1596-A PRE-CLEANER, 1-3/8" (coLiecTor TvpE) |
PRE-CLEANER (Dstachable Sleeve Type) (Special)
359 320 R9I ATTACHMENT, PRE-cLEANER, [-3/8" (DETAcHABLE sieeve Type)
{UNITED SPECIALTIES) [
6 356 248 R9| S 50-B-16810 | PRE-CLEANER (DETAcHABLE sLeeve TYpE) (UNITED SPECIALTIES) |




Farmall Super-A — 97— =
and AV ey %
ATTACHMENTS
A-20630
REF. NO. iHleanT I DESCRIPTION SERIAL NUMBER Il
PRE-SCREENER (Donaldson) (Special)

353 409 R9I PRE-SCREENER, A IR CLEANER 1
| 353 632 R9| P-6970 BODY, PRE-SCREENER |
2 353 637 RYI P-776| SCREEN, PRE-SCREENER, W/Two SPRINGS, 353 639 RI ano

oNE CLIP, 353 758 RI
3 353 639 RI P-8515 SPRING, TENSION, SCREEN LOGK 2
4 353 758 Rl P-8516. CLIP, SCREEN LOCK SPRING |




Farmall Super-A —198—
and AV ‘
ATTACHMENTS
A-17211 A
EXHAUST MUFFLER AND SPARK ARRESTER (Special)
U8 831 os ATTACHMENT, EXHAUST MUFFLER I
55 348 D ATTACHMENT, SPARK ARRESTER |
| 48 832 pB MUFFLER, ExhAusT (MACKENZIE oR DonaLDsON) (%) [
| 356 00l R9| MUFFLER, ExHausT (Haves)(®) [
| 357 595 RII MUFFLER, exHausT (MaREMONT) (®) ]
2 48 889 pA CLAMP, EXHAUST MUFFLER ) I’
181 374 SCREW, cAP, HEx-HD., 3/8-2UNF x |-1/2" !
103 321 WASHER, vock, 3/8" !
3 93 082 H NUT, EXHAUST MUFFLER CLAMP l
I 8 616 D TOP, SPARK ARRESTER |
13 254 R . BOLT, MACHINE, sq-Ho0., 5/16-18NC x " 3
13 00l Rl NUT, HEx., 5/16-~18NC 3
103 320 WASHER, Lock, 5/16" 3
5 5 125 D BODY, SPARK ARRESTER [
218 438 NUT, JAM, HEX., 3/8-16NC 2
103 868 PLUG, PiPE, SQ-HD,, |/2" |
102 896 SCREW, SET, sa-HD., cuP~PT., 3/8-16NC x |" 2.
107 317 PIN, aroov, 3/16 x 1 /2" (10 BE INSERTED IN THE |NTAKE AND EXHAUST
MANIFOLD DRAIN HOLES WHEN EXHAUST MUFFLER ATTACHMENT 1S APPLIED) 250001 To0 2
()MUFFLERS ARE OPTIONAL




N

farmall Super-A —199 — E
and AV ATT :
 ACHMENTS
s\
~
OO T
| i
iy
e
ENGINE HOUR METER (Special)
356 735 R9I ATTACHMENT, ENGINE HOUR METER {FOR TRACTORS EQUIPPED WITH
ELECTRIC STARTING AND/OR LTGHTING) |
| 187 540 GROMMET, rRueBer (oPTIioNAL wiTH 33 560 D) |
| 33 560 D GROMMET, rusBer (opTionaL wiTh (87 540) |
2 356 736 R9! METER, HOUR |
{32 705 SCREW, SLOTTED-RD~HD., CD-PLTD., No. 6-32 x |/2" 3
138 526 WASHER, LOCK, INTERNAL-TOOTH, CD=-PLTD., No. 6 3
3 356 738 RI BRACKET, MOUNTING HOUR METER |
171 589 SCREW, SELF-TAPPING™8L6TTED=-RD=HD., CD-PLTO., No. 6-32 x /2" 2
125 751 WASHER, LOCK, EXTERNAL-TOOTH, CEaPLTD., No. 127 i ) 2
446 179 WASHER, PLAIN, cD-PLTD., (/2" 0.0. x I/H" 1.D. X No. IE ea. 2
Y 356 737 R9I1 DAMPER, HOUR METER VIBRATION |
132 705 SGREW, SLOTTED-RD-HD., ¢D-PLTD., No. [6-32 x |/2" 3
138 526 WASHER, LOCK, INTARNAL-TOOTH, CD-PLTD., No. 6 3
5 105 416 TEE, pirE, /8" |
6 354 558 Rl SHIELD, PRESSURE SW1TCH |
7 356 739 R9I SWITCH, PRESSURE, HOUR METER |
8 358 581 R9I CABLE, PRESSURE SWITCH TO JUNCTION BLOCK |
) 14y 580 NIPPLE, 1/8 x 7/8" (Crose) 2
10 105 412 ELBOW, M.i., I/8" (50°) I
i 354 260 R1 SPACER, JUNCTION BLOCK I
|2 42 915 D BLOCK, JUNCTION |
120 614 NUT, HEX., cD-PLTD., No. 10-32 = 1
32 919 SCREW, 5LOTTED-RD-HD., ¢D-PLTD., No. 10-32 x 7/8" |
120 217 WASHER, LoCK, MEDiUM, c¢D-PLTD., No. 10 |




Farmall Super-A

— 200 —

and AV :
ATTACHMENTS
! i
CPETIELEL, | |
A [ | { i A-1640
3 46678 810 11 12 13
_R_EF. NO. L NUMBER DESCRIPTION SERIAL NUMBER Rgg"n
PNEUMATIC TIRE PUMP (Enginair) (Special)
39 604 DA 18-G PUMP, TIRE,. ASSEMBLY, W/GAGE (For I8 MM THREAD SPARK
PLUG HOLE) (OPTIONAL WITH SCHRADER PUMP 39 622 D)
[ 4o 617 pA 18 PE ELEMENT, PUMPING, ASSEMBLY I
{COMPOSED OF =
I BALL 37 886 b
i BARREL 61 560 D
I CAGE 70 313 D
I HEAD 69 911 D
[ NIPPLE 70312,
i VALVE G156l D)
2 37 895 DA AG GAGE, AIR PRESSURE [
3 61 560 D 18 BN BARREL, 18 wm. !
4 70 313 D VCN CAGE, vaLvE (2 HaLves) |
5 61 564 D VN VALVE, rLAP (2 HaLvEs) |
6 69 911 D HS AT HEAD [
)i 37 886 D ALL-2 BALL, STAINLESS STEEL, 5/16" ]
8 70 312 D UNIY NIPPLE, UNIVERSAL |
9 61 566 b ACCN CAP, aiR cHuck, 3/4" (useo with 61 565 D) 2
10 61 567 D 18 CR. RUBBER, AIR cHuck, |I/I16" (useo with B 565 D) 2.
i 37 8% b HCR RING, HOSE cLAMP ho
2 37 892 b 4y HOSE, b rr, I
13 37 893 D GC CONNECTION, AIR PRESSURE GAGE : |
14 37 891 D 12 H HOSE, 12 fT. |
15 61 565 D ACBN BODY, arr chuck, 3/4" 2
15 357 375 R9lI. ACBN AIR CHUCK, 3/4" (WiLL work For 6] 565 D) >
37 896 DA ALL-3 BAG, cLoTH, W/INSTRUCTIONS [
69 912 p SNA NUT, swiveL [




Farmall Super-A

and AV

— 20—

ATTACHMENTS

REF. NO. 'N"L'”:‘;:; NMuFr:"BSE'R DESCRIPTION SERIAL NUMBER l‘i-—!i%.
PNEUMATIC TIRE PUMP (Schrader) (Special)
KEY TO LETTERS IN CAPTION -
A - 39 622D £888-ca PUMP, PNEuMATIC TiRE, 350 489 R9I, w/ADAPTER
(For 16 MM. THREAD SPARK PLUG HOLE)
(oPTIONAL WITH ENGINAIR PUMP, 39 604 DA)
B - 350 342 RG| 8888.7aK PUMP, PNEUMATIC TIRE, 350 U89 R9I, w/ADAPTERS
{ror 10, I, 18 wM., I/2" anD 7/8" -
18 THREAD SPARK PLUG HOLE)
| 42 813D 2615 D CONNECTOR, PUMP BN
2 42 808 b 8888-9 HOSE - U rr. Lone _ o
3 42 809 D 8888-11 GAGE, AIR PRESSBURE o
4 42 806 D 8888-7 CONNECTOR, AiR PRESSURE, GAGE B
5 42 807 D 8838-8 HOSE - 12 FT. LONG ]
6 62 602 D 8380 CLAMP, HOSE L&
1 42 802 D 8888-2 DISC, RUBBER 1]
8 42 8i2 D 8888-17 WASHER, FIBRE (UNDER PERFORATED PLATE) ]
9 42 800 D 8888- 1 SHELL, LONa 1]
10 42 811 D 8888-16 WASHER, RUBBER (IN ADAPTER) 1
1 ® 39 626 D 8888-18 ADAPTER, 18 mm., 1]
1l ® 39 €250 8388-78 ADAPTER, 7/8" - 18 |
i ® 39670 8888- 14 ADAPTER, |4 M. I
T ® 350 490 RI 8388-12 ADAPTER,. | /2" |
1 (® 350 491 RI 8888-10 ADAPTER, 10 M. ]
12 42 80 D 8888-15 SCREW (FOR ADAPTER) Lo
13 350 489 R9| 8888-a PUMP, TiIRE, w/GAGE, ASSEMBLY 11
65 814 b 8954 -A ADAPTER, A)R-WATER |
350 483 R9I 880-MBS-5 CAPS, vaLvE (sET of 5) I
4o 249 H 4000-MBS -5 CORES, VALVE (SET oF 5) [
350 488 RI 9350 GAGE, PRESSURE TIRE |
350 485 RI 8104 TOOL, VALVE FISHING |
350 48k Ri 3263 TOOL, VALVE REPAIR [
350 486 R9! 925! -BR VALVE, AIR-WATER TIRE I

@— ADAPTERS ARE |INTERCHANGEABLE ON EACH OF THE ABOVE ATTACHMENTS




(rereds) 130-3TAVE HIMOL ANY ATTING L7139

A[uO PO-Ne], 1mog

v 9% 9% ¥ &

—202—

ATTACHMENTS

i
‘» __ ~~ \ I \ __
6T 8T LI 91 ST ¥I o1

Farmall Super-A
and AV




Farmall Super-A
and AY

ATTACHMENTS

I PART
REF. NO, NUMBER

DESCRIPTION SERIAL NUMBER

No. REGUIRED
‘A|lB|C

BELT PULLEY AND POWER TAKE-OFF ATTACHMENT (Special)

KEY TO LETTERS [N CAPTION -

A - 352 U5 R9) ATTACHMENT, BELT PULLEY AND POWER TAKE-OFF
8 - 352 U7 R9) ATTACHMENT, BELT PULLEY :
(FOR-TRACTDRS EQUIPPED WITH POWER TAKE—OFF.}
C =353 195 R9I ATTACHMENT, POWER TAKE=-OFF
| 55 398 DA SHIELD, SAFETY, POWER TAKE-~OFF | !
179 838 SCREW, CAP, HEX=HD., 3/8-16NC x 7/8" 3
103 321 WASHER, Lock, 3/8" 2Lz
1A 5% 403 DA SHIELD, SAFETY, POWER TAKE-OFF |
179 838 SCREW, cAP, HEX-HO., 3/8-16NC x 7/8" |
103 32| WASHER, Lock, 3/8" ‘
2 9 090 DX HOUSING, BELT ,PULLEY DRIVE, ASSEMBLY | |
(Composeo oF -
| HOUSING § 9 090D
| PLUG L3 670 D
I PLUG 103 865
| PLUG 144 000)
186 292 SCREW, cAP, Hex-o., T/I6-IUNC x b-1/h" Yy
103 322 WASHER, Lock, 7/16" Lo b
24 9 092 D COVER, POWER TAKE-OFF |
186 292 SCREW, CAP, HEX-HD., T/16-14NC x h-1/4" i
103 322 WASHER, cock, J/16" 4
3 351 627 RI SHAFT, BELT puLLey (23 TERTH) | |
181 395 SCREW, CAP, HEX=HD., 7/I6s20NF x |" [
103 322 WASHER, Lock, 7/16" 4 | |
i 63 44 H BEARING, INNER, BELT PULLEY SHAFT (HYA7T 1207-TS) (oPTionaL wiTH 350 500 R9I) ! 1
} 350 500 RY| BEARING, INNER, BELT PULLEY SHAFT (Bower M-1207-EL) (opTionaL wiTh 63 B4 H) I |
5 43 670 b PLUG, BELT PULLEY DRIVE HOUSING ENO | I
6 355 143 RI SHIM, BELT PULLEY DRIVE HOUSING, EXTRA LiGHT % x| %
6 60 582 D SHIM, BELT PULLEY DRIVE HOUSING, L|GHT X X
7 60 583 D SHIM, BELT PULLEY DRIVE HOUSING, MEDIUM x | x
8 60 584 D SHIM, BELT PULLEY DRIVE HOUSING, HEAVY X X
8a 60 581 D GASKET, POWER TAKE-OFF COVER I
9 43 262 DA WASHER, POWER TAKE~OFF DRIVE SHAFT | |
10 351 626 RI PINION, BEVEL, BELT PULLEY DRIVE (19 TeeTH) ] |
|0A 48 152 p SPACER, POWER TAKE=OFF DRIVE SHAFT !
§ - Not SErviceED SEPARATELY X ~ As Requ)Rrep




Farmall Super-A

-— 204 —

se ATTACHMENTS
REF. NO, AR DESCRIPTION SERIAL NUMBER —!Al'i“—':;"—"ﬂé-—
BELT PULLEY AND POWER TAKE-OFF ATTACHMENT (Special) —Continued
12 ©3 780 D RETAINER, BELT PULLEY DRIVE HOUSING SEALING RING |
13 354 208 R| RING, SEALING, BELT PULLEY DRIVE HOUSING (WILL WoRK, For 50 119 D) |
1 63 718 0 RETAINER, POWER TAKE-OFF DRIVE SHAFT BEARING | |
179 839 SCREW, cap, HEX-HD., 3/8-16NC x {" 3 3
114 6ok WASHER, LOCK, EXTERNAL ToOTH, 3/8Y 3 3
[
|
15 ST 212 BEARING, POWER TAKE-OFF DRIVE SHAFT (1,H.-L-230) S |
16 60 588 b CAGE, POWER TAKE-OFF DRIVE SHAFT BEARING I 1
Il 63 779 D GASKET, POWER TAKE-OFF DRIVE SHAFT BEARING | I
18 351 975 RI PINION, POWER TAKE-OFF DRIVE (17 TEETH) | |
19 120 502 KEY, Woobrurr, No. |1, 3/16 x 7/8" 2 |
21 351 977 RI ]SHAFT, FOWER TAKE-OFF DRIVE B |
181 195 SCREW, cAP, HEx-HD., 7/I6-20NF x [" ! |
103 322 WASHER, Lock, 7/16" 1 I
|
22 351 976 RI1 SHIFTER, POWER TAKE-OFF |1 !
23 9 091 DCX HOUS ING, POWER TAKE-OFF DRIVE, W/Two PINS, 357 215 Rl ano PLUG, |03 B8R [ |
179 860 SCREW, cap, wex-nb., 7/16=14NC x -1 /1" | |
179 873 SCREW, cap, wex-wp., 7/16-14NC x 3-3/4" 2 2
103 322 WASHER, Lock, 7/16" 3 3
2l 43 645 WASHER, FELT, POWER TAKE-OFF SHIFTER LEVER | I
25 53 515 D LEVER, POWER TAKE-~OFF SHIFTER 1 |
26 53 517 DA SHAFT, POWER TAKE-OFF SHIFTER LEVER | |
103 397 PIN, cotter, 5/32 % L=|/" ] |
Q2 3 478 WASHER, pLaIn, 3/H" I I
28 60 589 D GASKET, POWER TAKE-OFF DRIVE HOUS|NG i I
29 48 102 b POPPET, POWER YTAKE-OFF SHIFTER | !
30 48 103 o SPRING, POPPET, POWER TAKE-OFF SHIFTER ! |
32 357 215 RI FIN, DOWEL, POWER TAKE-OFF DRIVE HOusINa (WIKLL WORK FoR |T SB1 D) ? 2
|
33 51 W84 px GUARD, POWER TAKE-OFF SHAFT, W/CLAMP i |
3 48 11k o OIL SEAL, POWER TAKE-OFF SHAFT I |
3H 66 184 b SHAFT, power Take-orr (1-3/8" spu)ne) I |
181 395 SCREW, cap, WEX=HD,, 7/1G=20NF x |" | |
103 302 WASHER, Lock, T/I6" | !
36 ST 213 BEARING, POWER TAKE-OFF sHAFT [I.H.-C-230) 2 2
37 48 092 p SPACER, POWER TAKE-OFF SHAFT BEARING | |
39 35! 822 RI GEAR, power take-orr (Ul teeTH) [ 1 [
o 43 262 DA WASHER, POWER TAKE~OFF SHAFT | !




Farmall Super-A — 205~
Wi ATTACHMENTS
_No. AEQUIRED
REF. NO. ROMEER DESCRIPTION SERIAL NUMBER | A 1 B|C
BELT PULLEY AND POWER TAKE-OFF ATTACHMENT (Special)—Continued
b 66 984 D KEY, POWER TAKE-OFF GEAR; WOODRUFF, NO. 126, 3/16 x 2-1/8"
(wiLL work For |3 552 D) |
1A 61 265 D GUARD, BELT PULLEY, w/BRACKET [ I
SCREW, cAP, HEX-HD., 3/8-16NC x 3/4" 2 |2
WASHER, Lock, 3/8"
Lz ] SHIM, BELT PULLEY SHAFT BEARING CAGE, LIGHT X X
43 D SHIM, BELT PULLEY SHAFT BEARING CAGE, MEDIUM x | x
i D SHIM, BELT PULLEY SHAFT BEARING CAGE, HEAVY X X
45 D | GAGE, BELT PULLEY SHAFY BEARING | |
i -ww:m;' pert puLLey sHAFT (1.H.) | |
b7 47 283 0 GASKET, BELT PULLEY SHAFT BEARING CAGE [ 1
u8 DBX_ |RETAINER, BeLt PuLiey sHarT Bearine w/OIL SEAL, 48 954 D ! |
hd RUI o) RETAANER, BELT PULLEY SHAFT BEARING, w/OIL SEAL, 48 o5k D
(Brmiomat (T U8 085 DBX ) [ |
SCREW, CAP, HEX=HB., 3/8-=16NC x 1-1/h" 3 85
WASHER, wuock, 3/8" a=1.3
g9 D OlL SEAL, BELT PULLEY SHAFT | |
50 D SPACER, BELT PULLEY SHAFT s . | |
2l D SPACER, BELT PULLEY 4 [ I
52 DX GUARD, BELY PULLEY SHAFT, w/CLAMP 1 I
53 DA WASHER, BELT PULLEY SHAFT : I
54 D PULLEY, seLt {8-1/2" ota. - 6" Face) [ |
54 D PULLEY, seLt (10-1/2" pia. - 6-1/2" Face) (speciaL) (oRTroNAL wiTH 358 392 RY1) M X
il R9| PULLEY, seLt (10-1/2" oia. - 6-1/2" race) (speciaL) (orTionar wivH 58 5i7 D) X X
D EXTENSION, DRAWBAR { ILLUSTRATED UNDER "DRAWBARS") I [
NUT, HEx., 3/4-10NC 2 2
SCREW, cAp, HEx=HD., 3/H-10NC x 2-1/2" 2 2
WASHER, Lock, 3/W" 2 2
PLUG, PIPE, S@=HD., C.l., |/B" (BELT PuLLEY DRIVE HOUSING) | |
PLUG, Pipe, sLoTTeED-HD., /A" (POWER TAKE-OFF DRIVE HOUSING) 1 |
PLUG, P1PE, CSK-HDLS., STL., |" {BELT PULLEY DRIVE HOUsiNG) (oPTiONAL wiTH |03 876) | |
PLUG, PiIPE, csk-HOLs., |I" (GREY 1RON) (BELT PULLEY DRIVE HOUSING)}
{opTionaL wiTh Uk 00O), ] ]

X - As REQUIREP




Farmall Super-A
and AV

— 206

ATTACHMENTS

Rear Wheel Weight Assembled

Showing First Sho\llving First and Second

Rear Wheel Weights Assembled

REAR WHEEL WEIGHTS (Special)
(Super-A Only)

54 142 p f ATTACHMENT, REAR WHEEL WEIGHT, FIRST |

51I |]43 D ATTACHMENT, REAR WHEEL WEIGHT, SECOND |

I 6 701 DA WEIGHT, REAR wHEEL, FIRsT, L.H. (apProximMaTELY IH0 PouNDS) I
[5 176 RI BOLT, carmiace, 5/8-1INC x 3-1/2" [

114 820 NUT, mex., 5/8-11NC 4

103 325 WASHER, Lock, §/8" i

6 701 DA WEISHT, REAR WHEEL, FIRST, R.H. (aPProximaTELY 140 pounps) I

1y 80 NUT, HEX., 5/8-1INC 4

16 149 R SCREW, AP, HEX-HD., 5/8-1INC x 5-3/4¢ b

103 325 WASHER, Lock, 5/8" Y

2 6 701 DA WEIGHT, REAR WHEEL, second, L.H. (arproxiMaTELY 10 pouNDs) |
15 348 RJ BOLT, caRRIAGE, 5/8-1INC x 6-3/4" 2

114 820 NUT. nex., 5/8-1INC 2

103 325 WASHER, Lock, 5/8" 2

2 6 701 DA WEIGHT, REAR WHEEL, sEcono, R.H. (approximatecy I4O Pounps) I
220 080 NUT, wEx., 5/8-11INC 2

16 157 RI SCREW, cAP, HEX-HD., 5/8-1INC x 9" 2

103 325 WASHER, Lock, §/8" 2.




Farmall Super-A —207—

and AV ATTACHMENTS

THIRD WEIGHT NOT SHOWN

Showing First

Showing First and Second
Rear Wheel Weight Assembled

Rear Wheel Weights Assembled

REAR WHEEL WEIGHTS (Special)
(Supex-AV Only)

61 719 D

ATTACHMENT, REAR WHEEL WEIGHT, FIRST |
lI9 330 D ATTACHMENT, REAR WHEEL WEIGHT, SECOND—n. .. |
149 331 D ATTACHMENT, REAR WHEEL WEIGHT, THIRD |
I 6 818 WEIGHT, mear wHEer (FirsT) (apProximatecy 14O Les,) 2
13 472 RI BOLT, macHing, 3/M-1ONC x 3-3/h" 8
1tk 821 NUT, Hex., 3/L-10NC 8
103 326 WASHER, Lock, 3/4" 8
2 6818 p WEIGHT, reEar wheel (secomo) (aprroxiMaTery 140 ubs.) 2
13 472 RI BOLT, MACHINE, 3/U-IONC x 3-3/4" 8
114 82 NUT, HEx., 3/h-10NC 8-
103 326 WASHER, rock, 3/4" 8
Q1 5% WASHER. prain, 3/4" 8
6 818 b WEIGHT, mzAs wHeer (THiRD) (ArproximaTELY 4O Les,) 2
(10 ASSEMBLE THIRD WEIGHT, REMOVE TWO OF THE BOLTS WHICH HOLD THE
SECOND WE!@HT TO THE FIRST WEIQHT AND ATTACH THE THIRD WEIGHT TG
THE SECOND WEIGHT)




farmall Super-A
and AV

— 208—

ATTACHMENTS

Front Wheel Weight Assembled

Showing First Showing First and Second
Front Wheel Weights Assembled

A-12460

FRONT WHEEL WEIGHTS (Special)

& 600 D ATTACHMENT, FRONT WHEEL WEIGHT, INNER 1
48 602 b ATTACHMENT, FRONT WHEEL WEIGHT, OUTER 1
| 6 788 b WEIGHT, rFrONT wHEEL, INNER (EacH §2-1/2 Lps.) 2
13 338 RI BOLTS, mAcHinNg, |/2-13NC x 2" [
11y 774 NUT, HEx., |/2-13NC 6
103 323 WASHER, Lock, |/f2" 6
2 6 788 o WEIGHT, FRONT wHEEL, ouTEr (each h2-1/2 iss,) 2
13 416 RI BOLTS, MAcHINE, [/2-13NC x 3" 6
Ly 774 NUTS, Hex., |/2-130C [4
103 323 WASHER, rock, |/2". 6




Farmall Super-A e
and AV . o
SUFFIX LETTER CODE

A Suffix Letter Code, as outlined below, is added to the Chassis Serial Number as a means of
identifying tractors with special features, thus facilitating servicing. This code applies primarily to special
features that replace standard parts or units used internally but may also be used to identify tractors equipped
with one of two or more optional parts wherein identification of said optional parts is deemed necessary to
proper servicing. Each suffix letter used is stamped in the blank space following the serial number on the
Chassis Serial Number Plate.

Attachments that do not effect replacement of standard parts or units have not been coded.

(Example: 250 001BE] represents Kerosene-Burning Tractor with 8000-Ft. High-Altitude Attachment, and
Rockford Clutch.)

ON CHASSIS SERIAL
NUMBER PLATE

SUFFIX LETTER SPECIAL FEATURES OR OPTIONAL PARTS

DISTILLATE-BURNING ATTACHMENT
KEROSENE-BURNING ATTACHMENT
5000-FT. HIGH-ALTITUDE ATTACHMENT
8000-FT. HIGH-ALTITUDE ATTACHMENT
ROCKFORD CLUTCH

— Mg @




Farmall Super-A
and AV

—2(0—

MEMORANDA




Farmall Super-A - 2=
and AV

'NUMERICAL INDEX




—2l2—
NUMERICAL INDEX

Farmall Super-A
and AV

PAGE

ONOMNVOAOHWNMFEDONOMVLWVAOARMNUVVANINMNMYNMNODAAMNIO VRN ON VDM O MY OWOW N OMY RN OGO
HQRQAMUUOUYEDODOAROCO-NANAQANRMNMMITOOVNMDOAARACHNMMNMNITOOO-OWART NNV~ OWVNOO VA0 RO O M
A A A A A A AT TR A A AT A A AT A A A A QR At A A A AT A AR A A A A A A A A QA A2 i

PART
NUMBER

ArAA A A A A A A A A A QAN RANQAQRMMMAM MMM O TN YOOOTO0O0000OO
QU RONNQNRENENENNRERNRNQERENR Q@AM MMM RN NN RN QM M0AMNNRR QMMM N O MM NN N N N
AR A A AN AR R I R LA AN A N AN W N T B N A A W N N e ol N B T R L R R T E R e R W Nl W N R R AN TN Y

DA R A M R L T T N A R T A R R N T T N N T A N B L A N R Nl N T N Y a N N N N L a a N L R Tl L N N L L L L N N N T N Yl T2 W oY Lo W Lo o
o nvnununu [ejsjejelojolojeojolofojolooNolefoloRolaoNole] jejelojojojelofelajujololojalololojofafoRoloNoYoYoRololoRo oo oo foRa oo Yo loXo oo Ro o)
N A dd T AT At A A d A A AT A A A AT A A I A A A A I A H T A A A = A A A~ HreaA T A A A A A A A A A

PAGE

DVMUGFENQRCHOA N ANODACOARANAUNAOOANEONMAA STV VO MNVLYOUAVOVFEANOATDANORNOONMNWINGA V-G AMW QMO
VOORDAANMM I T TONANAYOA QMMM IOV O AT AN NEFAR AR OO DARRANO OO O
ot i i A A A AA A A A A A A HA A A

PART
NUMBER

OCdAA - N OO AN NOCOCOO0O00C0COO00O00 00V O0VTO000O0O000000OCC0 H A AT AAAA A i
N o0 AT T AT A AT AR RN RAERANERANRRR RN MRARMNNNNRREEQEERERERERQEAQRAARNNEE NN MNNRRE QR
OO O N MMM MM MMM A AN NN R MMM MM N NI NN MK AN NN MNN AN MNAMNMNMA MN AN MNMN NANMNNN

MMM MMM AN NN NN MM MM AN AN MM YA MM 0NN N RN NN AN AN AN 0NN 0NN NI KN AN
[ejeRelejofeJooNolofe ol Rulojolofolujojolaje JolelolojalojolofoReloNoRs oo NoloReJoledololoJojoe Sojolojalolo o ololoRolulofololoNololoNa oo N o)
A A AT A A A A A A A A A AT AT A A A A A AT A A A A A AA A A AT A A A A A A A A A A AAAAAAAA A A AATAA A A A AT A A A

PAGE

MRV EHND OVOMNTOUT TN NOAR O A O0AUVO ROV ONN OO VO MOAVAMYTAOWNSMYARNN OO W
QAYCASOMNMMNMNEITTN T DO~ AN QANMNYETITINOO~-O000CONMMNOAROCHRAANMME TN ONRTHRQMMNMN TN \OOY T
o oA A e — A AdAd A A A A AT A A A A A A A A A AAA A A A AAA A

PART
NUMBER

OHHON O A0 VOO0V YT TTT T TN WON0NW NN WO0O 0000000000 OO0 DDDS O
VOONTIITITITTLTOORARNN RO 2 QIR (2NN NRNRMRNERAMNNNRNN QNN NN N QMM MRN RN MRN NN N QNN N
VOVVNVVIVOVIVVVODDDDDDAQCOOCOO0O0V00OOO00VOCOOOO00 Q0000000000000 DTOD O

No.

cooQuOEEAEQER AR EREAQRAQQMMNMMM MMM MO M MANA NN AN DDA NN DM NI M PN NN NN N
[eJeoJoRoloNoRaZolufolaoloRelojaNolooNoloNoojajololohojoja fololejojololejolejolulojoNolojoRolooNolofols JojoNoloJoNoloJoNoloRo Yo Yol o Nal
A AT AT A AT A A A A A AT AT A A A A AT A A A AT A A A A A A A AT A A A A A A A A A A A A A A A A A A A A A

—



— 213—

Farmall Super-A

NUMERICAL INDEX

and AV

PAGE

NYOOMNAHDANTTONRODHNT D ® 0 N0 O~V QAROOAHQAUNFAONMNISEYTAYTATVATATVOAOTITT AT VOO~
RUMTMMNNT TOTORMEDAARAOOVVCOODME-ITMNMAMNMNMMMNMYTSITENDDONOVVOARARNOTTYONONWOARARNRD Y ® DWW LD
A AR (S R R R A HAd AT A A A AT A A A S At (4% —

PART
NUMBER

DODDOAVOVVVVOAONIITTITTITIOHH AN Ao MMM S-S A0 A A dN QAT T T TR AR Qo
N Y Y YeleTotoRoRaRo BURTY O o o S ol oG N R N RSN ool s Wi p Re oo Ro B B o] Ard A AT A AT AA A A A O 000 A dd AR G T T
T IT T O OO OO VO VO ECODDDHREAMAANONOODNONNARQRRARRARXRMNMMMNIANDOOVYOVOLONNN-DOOO

R e A g i s RIS TS VNS A AR SR AT NE AT N ol o ol e e W's We W We W o No Yo Ne Jo fojojojolojolo ol jojojolofojojafojaloo ol R o R o Ro b o Ro By
AdmHHd A" AT A A A AT A A A A A A A A A A A AT AT A A A A A A AT RQQRRAEAQAQANRNNRNRNROQNRERRENRNQQEQNMQE
ArdddiddddId oA dd-"H A A A A" A A A A A A A A A A A A A A A AT AT A A A A AT A A A A A A A A A A AA A

PAGE

MOQGR AWV HOHNNQRO N Ku7,Rv1.RuﬂlRU7.Q/ﬁv1.ﬁu:u7.nu1¢9~Ru7.Q,nviaﬁg7vﬂuﬂrkv7.Q,ﬁv?aﬁvnvd.Qv7.A.ﬁvﬁ.ﬂuﬂunvnlﬂy,bhuhﬁ AMNEQ O NNO
MR N TA-QORO-NAMO~- O MM AN TSI NNOANINTII- T ANMNNT T TR - QREAQRAMO O i M = - MO
A I - AdHdAdA-ddddddd ddrddddrd A A A A A A A A A ~ T A A A A - -

PART
NUMBER

B e
082677777833998780005044444440011111111119777777711113333376619663344456
481199999955445123333555555556666666666660454444400000333339973229999999
904444444466779366666344444444444444444443333333355555666662281554444444

T DBV OV0V VOV CO-DODDDRARARRNANRRNANRNRARARROOCOOOO0O0000000000O0OHHMHRANT I T T I
COCOOOO00000000000000000000000000000000000 M ddd AT e i A A A
A A dd A A d A A Ad A A A A A A H A A A A A d e d A A A A A A A AT A A A A e A

PAGE

7.Q/Ru§uﬁdé.ﬂv14RuRu7.RVQ/1¢W|Q/A.?lEuKuQ/nvidd.Q,Oyﬁud.d.RuDuQNEuQ,24714.7-Ru4$AUmrAU OMNOoOVTOMAHMAMNOTMNINOM>WOWONEAO OGO
COO0VVOLNVOOHAHNANNDOMMNN TN QMTOAMNMMNM T A0 OMDOANTRMNOAORNEETORARMQRNOWVO QOO QNN E
Ard A -d A A At AdAd T A=+ A A A A A A A A0 i a A I AR A Ao

PART
NUMBER

1.L~J1JRuRqu14141J?.?JRJ?J7J14144;b_b_b—5.bpb_b VOOV~ OAARACODFEODAYTITNOVOWNWLOVNNNMFOOODARANRMYWVOOMTINWNVWODY RO
A B A N0 ODRODDODDDD O DOOOAACHANRAMNVVOVOVOVVVVVVVSSEDDOONMMNDO W
1;1;1;141,1/1,14141J?J1J1J14141J1J1J1J14141414141J11141/?a?41,1414141J141,4.4.4.4.4.4:6 DODDOODRODODODDOVDRDODARARNOCOO W

1;1;14142J1J141;1;14141J14141J117J7J1J1J7J141H1J111J1J7J1111141J1J1J141J14141,1;141/1414141414141414141,1_IJ1J742J1414141414141J141—4.4.4.4.414
[eXeX=XoleX>JeXeRololaYeJolojelojofolalate o o le] 0000000000000 000O0O0O0TITO00O0OOO0VO0O0000DOOVOOOOCO0O0O000O
Ard A d A A A A A A A A A A A A A A A d Ao T AT A A A A A A A A A A A AT A A A A A A A AT A A A A e




— 2=

Farmall Supor-A

NUMERICAL INDEX

and AV

PAGE

el A A AW Q@ A dAHHQ e e H A HQ AR A A A A - @ Lokl I

PART
NUMBER

nlvvﬂﬁﬂlﬂrnlnlalnlnuﬂuRVRUQ,Q/O,Q,OJO,O,ﬁunv1¢1*1¢1*1+4LN5nﬂ561J=9

¢ VROVDOAO QM O,Q,1;1;141aﬁunualﬂlm+1uﬁné.4.?4Ru1¢1¢m‘1¢1‘1:b‘0.0,0.6
AN MAMNA IR NN AN N N NS GGG NN YOO-~BOD O DBDOODANMAIDS Tt AR QNN
VOOV ODPDODRVDOOODDDD0D DD 0D QDD DODDO® PG00 DDODD DOOODDODOODDDODDMOD DO GOOMMN MMM NN N

999999999999999999999999999999999999999999999999999999999990011111111111
777777777777777777777777777777777777777777777777777777777778888888888888
111111111111111111111111111111111111111111111111111111111111111111111111

PAGE

n RUV.QU7.0404RuﬂuQ,Q’Duot1J9~D~1A1J7|1JRU1_AVQ,RuRuQ,RvZJO~D~146~Q.14ﬂ|1¢RuﬁvOyﬂvRVOnluQ.anuouiaﬁvQ.XJnlnaAH VOSITU- VAN OMD NN
OODODOAOLTTR MAARAAS VOO TETTA VDO HNOHIW QN QO A AN A RN ANV AN~ OO O O
A A -~ ial — Al A At dA Al A - — o

PART
NUMBER

DORO+-OMNAHADHODONNTODOMRQRAN NN NQMR T O0NNTQ FETHTOVOOVLOOO DD~ D DO HNR QN O D~ O~ [~
ANHdAQOHCCRAMNTOCONROIDORARANANRONNRARNRAR v b vl = A et A A A A e o ol v e o 020 Q2 02 O2 0 09 o 0y
nvAU1;1¢1¢=unu141aﬂuﬁuﬂvﬁuﬂu:uﬁuRu4.7|7rwlnlnln!nbnlnlﬂ!ﬂlﬂlnlncnb_U.UAU.U_ﬁ.UAU_U_B DDV DDOOCDDDDDODDDDODDODDODDOD D@

TIIIITUDMDARRARRARNANDNNAOANRNNRNANARRANCRANNORRNARNNRARROC G OGO G O O G G O Or O O Oy Or O O Or O
MR e o e o o o e S e o Y S e S O o Y A S T S N O O O U P A U PSP PP
Hrdddrdd dd A A A Ao Ao o o A A A A A A AT T T Headr A A A A AT A A A A A~

PAGE

ROATHNR QA OTOAR NSO RAROEOOND A AVRATO M AN RO N WYY IO OO0 @ e QLD MQOMNYTQOOoOMMOMNMD-IN Y
wwovodnonmeoon DAAAANVOVNVVOYTVAVOVOANVWUONMIIITENONE-DDOONDD O WOVOD O~ OO MODDROMNMQANNRO ®

e A e A ~ ol Lal Al — A A @

PART
NUMBER

A A AACNOMNMNOAr- 000N AN OREOATNOORAVRNOOCOOC0ORO0OO0CONRVOCOOMMTINARANIVNITRNNOOO O O
444441055555545500989449901206012893333333333335723333550000088996600003
888889405557795588013999911177999441111111111111455555555333344441100000

A AT T INOW0 Ru7.7.7.7.1‘1‘1‘1_1&1¢4L9~9~O~o~9ucuo~0u1a147|ﬂ:7101ﬂ!ﬁ4nlﬂlﬂl717-7-7.QvQunuﬂuRvR-Quﬂu1_Qu9~9~Du9~0u9~9~14144w1ﬂ474.4
Q~o~9~Du0~0~9~0~0~9~9~9u9~9~9~9u9~9~?-?_141,1,14141414141J1J?4141J141414141J1J7J?.1474141414147J_J ARARAT M RMEATAT 2 i R i R VR R
L R e Rl l e R e R e e Rl R R R B e I R B R [h [f o I J o AN QU S P QU QR R g AT AT AT A A A A A A A A A A A A A S A




PAGE

AuQ,R-nuanuﬁ.laou?.1_1,7.Kvﬂuﬁvﬁunv<u9~7.UlAUa’ﬂJn’n7:9n061011Ln’OJQ,OzO.QrO—anaoJAVQ.KunVOVAVRJAU_J_O OO MOGARRTOLUVIVN~ONR
AT ETITNTAMNMA AOOVRAORARNNO O AR ARH AV AAAAVORAA AN AEAN O NW QDO W Al o DO
Arddetd . el A L=Ral A A — ArHr A A A A A A —

PART

NUMBER

>
i <L «<C - «<C O« < -C > > L o L XL LT o NO<COQOOD@A>xd
nununununununUnUnUnunUnunununununununUnunUnunUnununununununununununununununununununununuhunUnU_U [afefalalafalalalaalalalafalaf=Yalalala)lsNe)ala]

Q,Qlawbnlﬁuﬂwﬂunon7nvO;7.ﬂunu1¢1*ﬂu14:unuan,1413m)Aw4.4.1¢O~Kv7.an,nv14445.5a61J1J4L1J1J4.7L6 HOOOOOYTTAMNOARMO-NO RG-©
‘0,01a1;4L4L1A7.1;1*9~7.8AUAUAH.B.Q.1*Ou141J1)0401n7OaQJQ/ﬂvnv1;1‘1;4LQ.D~Onﬂunv0,040;nvnvou9~4.4.Ru1_1‘1;1;4;017.Q.Q,UnQuR:UAU.U_D,D.O—O1J7L7

O0rHrrriddNROAARNANAQ Q~1J4J111J1)1)1)1)1)1J1J14AWA#AHAWAHAﬂAﬂAWAqAﬂlﬂxﬁﬁu£0n7n7n7 AOOYTTITTICTTLECTWOWWIODD VR

O.Q—Q,O—O—QJQ,Q,Q—Q/Q.QIQ;O/Q.QIO,Q,O,Q’Q.OJQzQ;QrQ,O;Q;Q/Q_OzO;QaQ;QzQ.Q/QIOIQ,O.Q;O—Q,OJQIOIQIAU 0000000000000V OO00OO0OOH
G T ST TSI ISETTTSTC ST ST ST G GG W00 NN W DIN O WD WNINDW WD D UFN IO W D L)L WD

PAGE

N AN RAARANRRANNOA-A-0 N OOOVO OOV INNNT T ITNE-OODAMOA0ONQRQRANOCTROOMNORNANRAN DDA ORI OGO ONR
NWVVYWOOVYVVVVINMNMNMNEARNAVARRANRARRENRQROOCOO COoOOMMMMMTITITOYVVOVONAAOCOTTANHONAHAOORO T o~

- 2i7—

PART

NUMERICAL INDEX
NUMBER

e Ard il Al AN A A A L HEHRAQ A A Al e Qe
~
[:3 > > ] > =< >
< - < o OCcOD -« < X @ M HXKOODCTO T << [$] OCcOOO DO <@ <

el =R =lal=f= afafalalafalalafelala)la)a)s) [=F=Y=) el == l=l=i=i=laleiafafefaiafafafal=lafalal={=al=]alofafalalalalajalalafa)a alslaola)=)alels ol

MYV AQDOMTNWOANHAMORVWIAVOEOVTONOVERANTRTDROOOVORO HRATEORVD IR ANNTHAR Y VWVD OO
BDO QOO ACOAN YT NOOOTNOADBOROOHETDDODBONTITLENVOICHANNRROMMMMOO GBSO T 0
TEYTTLTILT T OO VOO DD DODRARRNRNOCOCOHHAHNNRARAQRARINMNATNN VOOV VVOOCVVDDDDDANNO OO

et e e e S SRS OOODD OO0V DDNROVDODDOODDDOD DM DD ODDD0DDD DD
N N L LA L A A R R R AR R A R A A A A A A A A A A A A A A

PAGE

QRMMMNOANUAMNEHARNLAMNW WA O MWNY LW MMM AAdHAHDVAONOONOOMOWANRANMMMAGAAOARNAAAOAROONOOCH
MU ARANY ORI AR A0 QOO N HHOMNMAMMPAOONMNOOCHANONRAROMNOCNRONOHYOYUWN O H AW NNV NNOCOYYVYOVOWY

Farmall Super-A
and AV
PART
NUMBER

e o A e I | HeAAd QAR A QAN A
m
- [24 > > (SRS X >
Xmm O < > - W < < < < < = « XX >N X >X X> « Xa< <

[aYaY=]of=]=1=1=]=]~f=i=1=f=Y=R=F=Nakafa ak}=Ya)a] [=f=]~f=fal=]=la]claj= olafafajalelafnlalafafalafalafafolafalelalaalalalafaleafala)al=Fa)la Yo

021422869028291512329889011492347902091123344556692333468337455782389292
VOVVONBOERO DI DO AHO AR VOYN NN TT IV VOOV DDDOTVDODVDAARADDO A AANRN RN MO 1)
000 AHHAHHARAMMMNITTUDODOOD VDANAAARNRRARRAANANRRAVANAARRAQAMNMATTTIITTETITTTT YT

N R R RV RV R R RV S RV RV RV BT RV RV RV RV RV, RV R R -RV. R 1V RV RT-RT. AT S AT RV W S o Y Y o o o o o o o o e e e e e et el
e N Ao AR DA A A R A R A A A A AR R A A A A A A A A A A




218

Farmall Super-A

and AV

NUMERICAL INDEX

PAGE

7-..{6009393222593946054515555052456006111110255595809690233334245903478055
1.11113434333334456500030000203669449111113644479957995300000200899999206
et AaARARRaKAl ok R R o R e e R R SRR S (RS S G [ QIS [ U HrardH A A A Aa QNN HdN M

PART

NUMBER

>
> > X - XX < > XX @ XXX XXX XK <

689789.911345555250609124567874996903701269467833334444912348994888883257
777995677777777639233444444317000782677776988899999999988838885‘333333868
555778388968888888911111111355112224888880033333333353355555557999999023

77777777777777777778888888BBB8999999999990000000000000000000000000000111
555555555555555555555555555555555555555556665666666665666665666566666666

PAGE

5834791.330995496845.858585849452449585955547709283396466550412223474555936
878828900981444444444444444440344444440069111539004444415646266550.66164,61
o o @ Qa Aal A Aal A — - o

PART
NUMBER

(&) < - > @@ - < MmO = << Xx>xm
DDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDD

6777977908872336.689911226677911011223323771265488334398508268435667713545
2222911122218888838399999999904666666644008881149059002588060670051138917
5555556666577777777777777777700000000011322240333445667777801112235566035

3333333333333333333333333333344444444444444445555555555555566666666666777
5555555555555555555555555555555555555555555555555555555555555555555555555

PAGE

970709338166227723855431509389975770230478628393007735707066448839834913
519195552600661100211053212025589119669999679425110051191910007787788758
Ll o oA Are -G AR Al LR Al rdHd 4+ HaE

PART
NUMBER

>
< = < < X > < < Q o <<« < - g o ) <C < - o« < -
DDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDD

2889910138903412035014514570267447684466.56388910561237778893572334555666
888886639990006622266889990186611777331111111923557770777759112222222222
111112222223333344444444445556677777001111333455888889000013555555555555

111111111111111111111111111111111111222222222222222222333333333333333333
555555555555555555555555555555555555555555555555555555555555555555555555

FRINTED IN UNITED STATES OF AMERICA

(Revisad 1.'54)




AARAHROMAOOMNWVWHOOVWVWOVYVOVOVOCOOrrHOOW RAARAQN QO N oy Ne@ oMo~~~ on

"]
m MOANMYY TNITENARAERANQARNNRNOONNRARRMY CHOVONVOOO Qo QDA RRRHY NG ETTOND
. Lal Qe « wid Lol o i A
- - -C <
aacocatcooooooacoacooooanoqaan s IXIXITLTIIIXIIIITIIIXIIXIT
= VDO HNMNOVTOAMNTOV-OARRNOVOONN~O Q0 YWD T O La¥al NN ORNOVO HARNMNNO O N il
T“ 66665777723400000000111355550 Ard@AOQN~W ao COvaOMNMNOVOVTONIMYTOO
MM 99999999911122232222233333335 auEQ@Nnamne G 0 H tTOVOVON~rHMCOOY Y T
[3-]
z
AR AOOOOODODOO0DOO0O0O0O0OOOY E n o MO A~QUDWVINOONTETTMNO O
VOVOVOVVOOONE- -0 ! ais It atul alal o RToRTo RYs Nl o3
« L
tdeeTTC
Lad Lo Loy b W L g9

PAGE

OVNNOMDOMNARAVLNRE AN HOHOOOHAMAOCOOHHA A HO HOAA A A0 HOOOOHNHAHOOHAHONRONROHO
2,0078822633666333220005292900433344‘.444444444344444444443444443494949349

Qo el Addddrddddddd « w0 I i

—219—

PART

NUMERICAL INDEX
NUMBER

-
[=] > - > < - <
[of=1=1~1=1=1=1=F=]~k~E=Yalaf=Yolafalalaa)a)o] [a¥=1==1=1~1= ==k~ I=R=f=F~l=YafafaYal=la¥= =lafa=}alofajalala}a =} =k ala) Qooacaooooan

448777578122566929090921.122127901234456890112378902346780123456771122344
83‘11122900222334907835999911112222223222333333334‘444445555555556566666
994444993444444444555577777999999999999999999999999999999999999999999999

667888889999999999999999999999999999999999999999999999999999999999999999
666666666666666666666666666566666666666656666666666666666666656655666666

PAGE

6414099222555555544444432666342322223145576
TTOUWh AN OCOOARAHHAIAAHANOOQOOOOOCVO AN
AdArrdd g0 A A Al rH A A QR AR A~

28000075903478027845458494458
79000006899999879944444444444
QNN ! o

PART
NUMBER

Farmall Super-A
and AV

- (SR 5]

9904.67933333333555789001123447121160371890123489056745788131368901445544
COOLOVOAHAAAA AR AN YOO SN0 000VH NN YNN VVYY WO DO~ CDORRNRAMNHO® OO
44555578888888888811111111111..1163880111222222277788899115794444444811157

111111111111111111222222222222222223333353333333333333444445555555566666
665556665566666566666655666666566666665666665566666666566566565666566656




PAGE

OAMNMYOOVTOQWVOUOVIORAAAWVHVA IO HOANE-C-AOOODNDONOARNAAAOANSAO AN oo R T NTs Xe We Wa We We N0 Y
NOMOANMYVOVOO OCOCCOOMTITTOAMNITITODDOHAN0C0VODOWVOON OO0 7.RuKun1717|7.7.7:ﬂ1ﬂ10|ﬂ:ﬂlnlnlvr1¢7.0:n!nlnlﬂ'wlnl
HArr A A Al Heddd A A A A A A A A Ao AT A A A A A A A o = el vl v - o

PART

NUMBER

I 1 ] L A [ ~ o o ~ - ™M v e
111199111211911111111333339919111119111111122111111112112191919111111991
R”RHR”DHDMQHPHDHQHR”R”RHR”R”DUR”R”P:R rmorrrrroedtfoadtrr@eoc oo rrorraddXXr@@e X oo R”DHDHRHR”R”DHDanRnR”RuﬂuRnDuﬁnDan

533134890234512322222333334789456184778901256777824577890183167889012379
122500001111122233333333333333444555555566666666677777778889000000111111
555566666666666666666666666666666666666666666666666666666666777777777777

CQOOO000OOO0O00O O000CCO00VOO00CO00DO0O0O0O0OOO0O00CTOOO [SlejejojejojoloNolofoloYoRoXoYo oo taRaYe] OO0OCOQOCOO0O0OQ
DNV WD NN O NW D VLG W N W WL WO W RVR:b.b_b_b_OFD_b_OFDPD_b_b_b—b_b_b,b_b.b_b,b,b_b_bpb_O_b_b_b_bpb_b_b_opb 0N NN WY O W
MMM MM MMM NN MN8N MM NN 0 1,1J1J1J1J7J1J7J1J?47J1J1J1J7J1J7J1J1J1J7J1J1J1J7J7J7J7J7J7J2J7J7J2J7J1J1J7J7J7J7J1J1J1J7J7J1J7J7J2J1J1)

PAGE

VOUVVFRMNANWG-VOOYLONWVYOABN 1,1*DVQJQ,7.1.4.0.9u0~7.0.7.ﬂvﬁvnvvlo.Q,RMRVQ,7.7.7|GV717-7.71011¢1¢Q.Ruﬂu144.4L4¢4i A1 MNO
OO0 NOONAMMMMMMANMMMNANHAIAHANR W NV QO W A A QRN ONRQASRMNTOVODN O ® (olejolololaYoNoRaX ]
QAR A~ o e A A A QA A VGO N R RO R

220 —

PART
NUMBER

NUMERICAL INDEX

Ll QN A « Al oo ~ o A ! ~l ial el
1*1_1‘1¢1L1¢1¢141¢1¢1_1*1_1¢1¢1*Q,1¢1‘Q,O,Q.1¢1¢014¢4¢1¢1¢1¢4¢1L1¢1¢Q—1‘1‘Q—Q/Oun?4¢1¢1¢1¢1*1;1*Q/1¢1¢1‘Ql1$04011_1+1¢1+1‘1_041*1¢041¢OJ4L1L07n’
roroooc PHDHQHDHQ”R“R”R”RHR”QuRnQnDnDnQuR”RHR”RHDHDHPHR”P”Q”R”R“R”PHQ”QHR”RHR”DanthKnHDnDuQnDnDnR”P”DnD”DHDHRHR”R”R”RHREH roraoxaom

nuﬂu017-7:0J0,7.Rvﬁv7.019~O,Du9~1JAVKU7.KURVﬁu7|1J4ﬂﬁuﬁuﬂu141J?aRv1*7.9uO;Dw?«RuQun!KuﬁuﬁvQ/nv1_4.4v9~4.7.Rv7.0uan(Q:8.U OCMITOLOVOROHO
HEHGTOWNW ARV O OVN0 OV WO MODDWLVLATEMOONNOH AT TN NN O DN - ANMO0OODODDORRNOO
MOAAQUNVOCIIIETITTOAANATIO O HH A HINW O LD O O TYTQOWOOOOQOOQOHHH MMM T S ¢ ¢ ¢t <t G 0

LOVVVVOVVOOVVDDOLODDVDBD OO A H v 2N O HTOO0000000000OOO00000DO0DO0O000 OO0
A Hd A AT ANV OVVOVVODDVDUOWVN VNV W WO W WO WM LV WVEHYVOONWVWNWLWNNINWLIW VLD DN DL YW CoRisRTs NioRTaRTe]
RO O RO R R e ¢ v R R avEqr R R v R 0Y] D~D~D~D~14?41.141J1J141414141414?J141J?,?J141.1_?.1414141J?J1,1414141J

PAGE

DONNAADOTTRAARNNRD D~ T ¢ n VOO~ O T oMM~ AT ODMNANNOVODVOAHD O NYOD MO
D-DDDANNMRATTTOANDOTTOO wnw n o VO~ OMTOONN-OVO DA ONANTRAOOCARAYYVOO OO
I A Q el " o AR A Aal A A Heed R QN

Farmall Super-A
and AV
NOMBER

AnAaialaRaB ooty o R o R R [ Re [ g g gy g

IXITITITITIIITIIIITXIL < X r X XXX @o e o
CODDANRRAAHANIN T NN OO MMHOCDORO@OAL MM N ROAAAAAHAHNRN TR OVWODMO QO
OO0 OCHWOWOMMAONNRMM I~ 0O ®oO OTRrdRMM M OO 0 DWOOOQCOCOO000OCINYANM I~ [~
TIITTHOOOOOOONMN VOV VM o < W0 Q HRMODOBDOYTTOD DO O o RTOO0O0O000O0CoCOoORMARMMNT Tt
AN MMNME T TSN O VY Vo WM S I R AT A N W WA W W W N N Y W TN
[E ol ol a ¥e ¥o ¥ ¥ N ¥o No N Yo No N A RN LB R R bl e A A AT A A Al A o

e

== RoNe) <
oo oo [eieRele e lelelaNeNeRe e ReRe




— 221—

Farmall Super-A

NUMERICAL INDEX

and AV

PAGE

-0 1LnuRuﬂv4A’OA~nlanuR97.Q,OzRuQ,1,Q,1J7.Q_nvA.7.RuQ.?;Q.iaOuDNGOQJQV—b CECTORNROCONMMEEHNNDORWDD OO M-~ 0
®» 1JD~ﬂ|onxaﬂznuououon0u1fb.O,OQUQ,RVO/Q—O,Q;Q/Q’QvaQ,RuQ,1¢1.1¢1*nvﬂuﬂ.nvnvouﬂv£-7.7.O~9~2nﬁO;O,QuKHRuRuﬂwozozcuﬁuﬁuﬁucu:yﬂunuA*AQAWAn414
Ao ddd@ A At A Hed e oAl ! A iz lal et

PART
NUMBER

Lol o tu kol inl - 0 O ial Lo QM
2nﬂ4&1;1¢1¢Q.1‘1ﬁ9~091¢4¢0~4;4*1*1‘1‘1¢4;4L4;4L4¢1¢1;1&1;0.0.1¢1¢1¢1¢1;1¢1&114;111*1;1;1_Q/1+Q,1*Q,O/4L1¢1L1¢1‘1~1¢1L0u1L1L4¢4L0~1¢040101019:9
roerococrrrorXxcrocos rrrrrrerrrrrrrerrratocraocradooaceocec rrrrrrrrrrrrxrcrrcorXxaccrac

T BODAOHANTOORE DA AAAA AN MMNE TVDDAONRT OO TTTNOOEOETTOAAAAHANDEFTNDANXRAOO-O - ©
A R RQQRRRD OO AT A A A A A ARV OOE S HARQAAMNVOADOARRAMN OO DANO O V- -D DD D
DDRODVVODDDDDDOODDDRAARNANANNRANAACAAAARAARARAARCOCOOO00OHHHRUNRRNNEQEQNRANMNMMMIMNMN

i 1_11114¢1¢4¢1;4¢1¢1L4L4¢1L1¢1L4¢4L1¢4¢4¢4L1L4¢4L A AT A A A QQ QRO QNN N M@ Q@ [ XONO RN Rargariar Hariaviar Jar e J ¢ o
W VW O O DN O 1D L)W 10 10 10D DN 1O 1D DN ) D NN WD WD D DN D) W) LW DLW RvRuRu:v:qﬁu:g:unb_b_b_D_b_b—Dﬁb_b_b_b_b.b_b_b_b_b_b_b‘bﬁb_b_b_b_b_bpb
[\l 141J7J7J1J7J1J1J7J1J7J1J1J747J1J7J7J1J7J7J1J7J1J1J1J7J7J1J1J7J1J7J1J1Jn3 Nt Al i At el ataalataat it il a W e e W s WA T AN A A WA T A A AT TR TR R AR T AR )

PAGE

AN RMNANR AN A A OO AR HANA LR NN HE-O0O0COMMOHHWDYONOOWNWVVINNIWNWWVO RN M-
54L1;1;nvnvﬁunu4L0/1¢1¢Q.1;0;1*1.4.4.1*1_01140,1.0;1;1‘4A041;1;nunununvﬂv1¢0u1¢1.1.1*01010/1;4;;0.1 VN--VOYVOVOVVOYV--MTM TN
Addddddt"Hd - = o Ll o i L e o aRalal At A d A A A Al

PART
NUMBER

NH =@ A wWerdddd Q@A drdddddd ded A QT ol [\ RO R Ko R ] aQ
991991239919999991999999999999991111999111911199969111112111111133111119
RRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRR

O ORRNT NSO DOARNEDOYARQAMN T T AROVONTRMNONS ANEDVEMRNNYTOENNO-ANOVEOCRAOANENTDNN V0O
4444666666811112255999999900001122223444455?7788889999911111222255700000
CYT T TCT G T T OO DLW 0000 0NN W 10000 0000VVVV0VOVVVBIBOVVOVVVVVVVVNENEENENENNEN0000®

e PR R IR R R R R R R R b R R L s D A A I A A B A A U B A
B0 16 10 DD 1 © 10 10 1D 10 1) 10 15 10 1) 1) 1) 10 10 1010 1) 19 1D 10 10 DN 1) 1D 10 D) 1D D DD 1D D 1N 10 D ) 1N L) 10 1D 1] H D 1) 1D D) LD 1D LD O 1) 1D 1D D D 1D O O D
N T N N L T Y e T T L s T L T T e L L L A LA LA LA LA LA L

PAGE

a nunuAu1;1J1ﬁﬂ!nu0/14Q41J1JRUSVRJQ.147|QUQJWJG-Runv4.7.nu7.9u4u04£uﬂtnﬂ_b OVOANSCNNFOANDOOCOOCORRONAIRAM QMM
-~ D nvvnolOJQ/Q—Ruo,RV0,7.O.QIWIQUO/O;Q,RVQ,Q/Q,QIQ,Q,Q,?,A,A.A.Q,nvaL HHOVOVOr~-NNNOARRRAAHAHOAAA O AHO O W
A A Ad A A AT A A A A A HAd A A A A=A A

PART
NUMBER

Hd - Mot Q HQ e - o ~ - - Q- M

1.1*1_1.1¢1;01040104010104011¢1L9~041‘1¢1*1+1*1m1;1;1¢1¢4L4¢1&1¢1¢1¢1LQ,D;O—141A1a1¢1m1‘Q—1¢1;1¢1¢1¢1;1¢141+1¢1¢1¢1¢1*1L4L HrerMHdaoa o,

[salfe n = 4 R”DHRHR“R”DnDnDnR“DnnnR”DnD”R”R”RHQnDHQ”DHRHRHR”QUR:H T rrrrrt f rrr r I rr rrr I rr r rrro o o

1_}AQ:Jﬂlﬂr1fzndn6:uﬁuKuAUQVRVO/O/nvnvnvnu1¢1*1+E;O~O~onnﬁ.4 HEETTODOOUNTRMI-DRAONOCOODAO HNMTNOOMI- VOO0
R R R LA A T T T At N R R AL R A i 2 2 2 2 2 g roQEmande del AEHH QRO OVVIYVOVANRATFAAARNO A AN
7.7.717.7:7:7.7.7.7.7.7.7.n17:7:7:7:7.7.7.7:7:7.717:7|7|n1017.7.7.7.7.OrnuAU.UAU_B 1] Yo W Yo . We ¥ ¥o We ¥o Ns Yo YoNeToToRoRo R R o R o Ra R K HeRa e v g

CO00O0O0000OOOO0000000 [eXeYoleNaloYaloNaololejajafola e oRa) 0000000000000 HHHH A A H A A A
1) 1) 10 1N 1) O D) D D WD O 6 D RuRuRuEu:uRuEuRututu:uRu:vcuﬂwcupbpb_b.b_erFD_b_b_b_b_b_b.bpb_b_b_b_b_b_b.b.bpbpb_b_bnb_b_b N 1) W) WD W) ) ) 1) D) WD W) LO WD
[\l 117)7)7)1)1J1J7J1J1J1J1J1J7J1J1J1J1J1)7J1J1J1)1J1J1J1)1J1J1J147J1J1J1)_J ATl A Tttt W ol Y Wl Y AN SN N AT R R L P T R LAl Rl




222 —

Farmall Super-A

NUMERICAL INDEX

and AV

MMBQUOLTONULNDANENCOACANVAMOMANAMOYTOTEHOAMNEDOYTEVVAHHNAVANANARANTATOAANRD HOHARD O

PART
NUMBER

w

M NN DDDDODOODO M AdMNOONDORDOANDARARAAAVE DA CIORARAORALODODDODDDDDONO~- OO0 -00

o Averrddddriddd Lok | el Headdrddrdddl e o
e ¥ L W A HARAAdHHHAH A A AN Al H AN o AT QR WYy AT o (O R Ko

999922311129299991999999991111999999999999991191999999919919991291199922
X T I Y I I X Y N A XX XX X X o

HACQRMEDOAOSVOOAR-OME-TNOOTTOROOHHART T IO DOOTONMMNTTNSDANO DO HAMNTENDOVO -0~
OO OIIITTETNNNCCONNIVNOOHIAHRAMMAMMAOMNN NN OVYVO0CCO0OCOOHYT VINWINIY O O ™
OO0 CO00O000O00OOO v rdvd vl v 02O OO O C2CQ 02O O C2 AT (2 022 (1 YR (2T Q2 T2 Y MY BN 10 1Y 00 0 0 B 60 BB 8 60 03 2y 2 1Y 1Y £ 1) € By

334444444444444444444444444444444444444444444444444444444444444444444444
55555555555555555555555555555555555555555555555555555555555555555555555
333333333333333333333333333333333333333333333333333333333333333333333333

PAGE

QAVONAN-ROCOONOAHSNONOMEOMAOMIMMMMMNGT AT TNOENVNVONS VOOV E TN OMMNNMNMMNM KN
DOITITOOE-OTATITACTITTCTITHANOARWE OV 0 VWY IE LN DN IN D VDINID DN N D ININ LD 1D NI N 1) IO D 1) B O 0 1N LD N N VY ) VD
iala! Al o W Aded iy AHrArl A Al A e Lalal

PART
NUMBER

e mMelddHodded Q@EAOe PR - e el e - oo ] o e "Wl e e S e
HreaooavriHaooacanHonooHrHdaadHANHaO T HARHa OO HHAT AN HAANHHA AN HRHANTHO AN OO N
oy X T X XX X N T N I N I R X E XX d

EOAHOO AN ARMNTIE VOO NVARNADHMDODAQRMNIE-OOTAOOTNIND A0 WRMWVONINDOM TV OO MOMDMRNINDY A
224.46330000000001113203335?555665667778999999900000001123333335777888889
NMQRAAMNMATODNBVHLVDBODVYVYVOVNFODVDDODODDODDVDODDDDANAANNANRANRAACAORAANRN ARG OO

LRt L L L E s o L Y N LY Rl T Nl Y N Y Y Y N Y Y Y LY Y R LY Y N Y Y L Y Y Y Y Y et el ata et o tarar s
1) ) 0O DWW N NV NN N LD 1 DN L) ) D LN L) N D) W N LD W) LD O 1) 1) 1) N 1) 1O 1) N WD) 1N 1D WD NN D WD D D) 1D NN WD) 1) D 1D N 1D 10 1) N LD LD D 1D 1) 10 1) 1) 1D 1) L)
MMM INAMMAMNANMIANRM AR I AR N M NN KA IMM MMM MK MMM DN N M NN NN M A

PAGE

FOMMNOAATTONAHDOMNACTARCHROATVWVNOVNATOD TV TATATATOVOTAOHATOMNHNN O VW N O {0 v T OO v f = 0202 OF 2
HTTOO MOCHHOAROOOMMYIMNYETAdrdrHAHAYTNOATYIITTIEIISTTTATOATMTTOVDAA O VODDODODDODODDO DD
ek Areirtedd el Hed weld Il e eled AR P A A Al At At A

PART
NUMBER

Ao R L) AreH Ao AY A A0 Ao A HAdddd o HAHHAYM A W e e e
HAHAONHH AR ARTHTHIOAAR AR OA TR ATORA AT A AAT AR AONRATATNNRARNAROATOARANRNRANOD A e vl v
X O r X I X X O Y Y rrr X o rrrr@rforrrarrxcr e o @ ao

TN RO ARNMNOVYEHORO AHAHATONCHOMNTIOO0 HHATNVOYFO VA HAHY AN HNM HNMNVINOOEDORD HOMN YT DY
9944228888eo223880000144445504889999999999443344585577699111111112222222
MMETINNINWNVOOOVVYNNRENNNOODROODRDDOODOANCOOCOO v vrivd v 1 QRN QOO A M0 M YA

2223222222gz222232222222232222222222222228223333333333333333333333333333
NULNVLVVDVDLVDNDDWDNWVLLDLOLODLNDLDLLDOEOVLDOHDINDVODVLV VOB LVLDNLDWVWVGY LW NODLWWNLEGODWE DLW WD O WD W
MMM AN M AN NN NN AN NN N MMM M NN NN NN NI NN RN NN A MM




PAGE

N0 OANMANOTTEANORAANHAHNOOCOH HTHININYVOYWONS VY OVOONN HTOA AN OGO I OO OO MM
ArHDOODA-NFHOVBOOVONOCOHAVARA VN VWTIEWVWUVWVDVOARN A A HA AT AR QOM S MMM M NN
L akakal Al A AR A A A A A Hedr e At el oA A A A - - B R R R R (o R U g g i g

PART
NUMBER

o o ek Lababa B R L R R R R R R R L R Ee F E R R R R R R R R R R R R R T R B I o B P o Qo o g e g
OHRARTIHAROA AN OO AT ORANANRRPANRONNAORAANRNANRARAOA RN HAAARN DA RARNANNO RN GO i
I N N X I O I O N O A X X XXX @ o oo o

TWHWOI DA - DVOVT AT N TDOHIRNRDACRNTNOVOFORO NN VOTTDOCHD INVOATMMN OO ARMNOANCOO AN M M
AOYT TS ECIT DA AN VO OO H WY VTN VLYOVYOVYVOINOOOO A Ao QT OOM MM NN
OlﬂununuﬂuﬂunuaonunvQIO’Q'Qloznununununvnunuhvnv1L1&1¢1_1¢1&1¢1¢1¢1¢4&4;4L4L1¢1;4;0u9~1;7;?;14?.1,1J1J7J1J1J14144:4/4:uEuRuRuRuEuRuRuRuﬁu:uquq

NODDLOVBINWVWNOHWOOYVYVOOVVYVVOLOYOVVOYVYOVVVVYVOYWOCOVWVWVLVYY VO VOVOVOVVVVWVWVIVOYOWVOOVWOVVOWY
OO ) N D) 1) D W) 1) ) L) D D D) ) 1D N DD 1) 1) IO 1) D) 1N 1D 1) 1) LD LD D L) D LN O L) D LN LD 1) 1N 1) N 1N ) D L) 1) I LD 1D WD) 1D 1O 1O 1O D) LD L) 1O 1O LD 1D 1D 1D 1N O 1O 1O 1O O L)
MEMnMMMNAANaNI AN N AN N AN NN M AN A NI N MM DM NNAAI AR NN AN NN N0 DN AR RN NN NN N Y

PAGE

OO HAYORAMOOMNADAMNANVONIVODOOAARMANMNARANOOHANTNINTONHHNMDMNHOMNAMOM@ O\ N~ G
HAOANMATARHOAAHODDDACOAMTAHAHHON VAR VVE-HC-ODVODOMNUNMNTEAHAACRANRANND O QN 0
LR vl Qv i - R e R R R R R R R R R R R B Aal A o el A Ral ol

223

PART

NUMERICAL INDEX
NUMBER

A dAr A A A ® RAHA A A A A A e M A Q A A A La ko) el
NN AROAONOAOOAHNMOONOAA NN HAAHAN A AN ARAAT AR AR A AT HA AN AR NN AN OO
X Y I X X X I N N I N X X X XXX T

ODPAOA IRV -HORMOCOVIF-HANTVAHRDAQANANT TINWN® Q;ﬁVdﬁRJbﬂu).J NHNDWOOV-NANRDODIOONNMONNNDBO T T
AdHAd A0 OO YT T IONNNCO VYU ARAIINVVVVYOVVEEEDRANNNRQAOSEONM VORI DR O
AN OO0O0O0O0O0OrdrdrdrdrHRRQRREQEQEQMMMAMMMNMNNNNMNAETTTT S T T O00 Ll gl g old ol o o il o

T TS W0 W) N N W) WD) N DD N ) DN 1) O N LD D D N DN LD LD L) 1) D) D) 1D D W) 10 1) DN 1) DN W) 1) W) D) 1) LD LN 1) 1) W W) D LD LD 1) WD) i) 1) 1) ) LN ) 1) ) 1D ) )
DHOVVIOWVIBDON NV VIDNVEN VNNV VDY VDWWV OINLE DINVDNW N VNN DLW VWD DV DLW WL DWW WN DG D W
MMM aM naanAa MMM A M MAANA NN NN NN NN MMM MM N NN NN NN MKMW NS M NN R NN NN AN NN AN

PAGE

AONDOANMNMONNRADOTHANMDFERAOOMNMANOTAOAAOONO NV VOYLYOUOUNWONNNDIDQYNNWVIWUVWWLWYOLGRYONTNMMOTWY
VOO OREDRAC-RAVOVONAHDOVOLANCCACHCCCOOATMNMMNNAMNNANMOMMAMMNMANMANMMAEA MO IANIN NN DOWNHW o
A A A Al A A A drddd A A A A A ek ol Ra Ral

Farmall Super-A
and AV
NOMBER

- @ RN AT H A L] Mmm [l o L B o N3 vt el — — Q- Qo [\M]
e A He Mg A A A" Hoa oo r Hd A H M A A Al oA W MO N H AT v
K r I I I O N N N Y I I N O I O T N N N N N X X o

TUOCORRAAMNMNOAONMMNYTIONNROMTITTTOROARATONO THVCOOCHRMTWVEEOAOHRMIVVVNS OO QM T -NT W N
DOV OOHAH AWMV AHONE - NNETTOONNDNNOQOOOO O rdrddrrHdrdRRNAMNNARRRARARAMMN MM NN~OOD
MMAYTIIIT YT T TTTTONWOOA 000000 DDOTODOODDONO ODDODO D@D MDD MO MO0

T TN T T T T T I T T NI T TG TGN NTTIGTTITTTTITTLSGETGTGF T G
N 1Y 1 LN ) N ) H N W) D) 1N ) 1) O D 1) L LD 1N 1) 1) 1) D) 1) 1) L) 1D N 1N LD W) D N 1D i 1N WD N ) DD LD LO ) N LD 1) N 1O LD O 1) 1D D 1) 1D D) 1) 1D 1) 10 N 1) 1) 10 1) DN W) D) LD
MMM MAaMANMMNIMIAIAM NI AN NN M N AN NMNKNEGN NN AR NN ARG NN

(Revised 1-'B4)

———— s L




22}

Farmall Super-A

NUMERICAL INDEX

arnd AV

PAGE

OO ANNNNOANUYECORNEHHOHOONMWDM OO M OO ITOOMMMETTDAMDTAVND OO 0.04040—01010'1;1¢1¢rL4L
o OrAdrA A" AMNNQEHADA AR NANONDONNO D DD AN AHODOHADRDODO ﬁvﬁv1z14‘.nvnv011gA.za;!osoﬂOQQnonoanE RN DVDDODOD®

I Qe A dAveded A W Ao H oo A A A AT A RHA AT AR Ao A A A A A A A o Al o o

PART
NUMBER

- el L R I AR s B I R R I IR B [0 O [P N o g e Ao LR - Lk R R R ]
119111111999119199119999999929999991999119919911119991111119111119999999
RRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRR

O.4.:vﬂwﬁu7.RVQ’Ou14nunvnoﬁ.ﬁuﬂ.‘ucunun!,b,Onlnl MMNOOYTTTTST IO IT-OMTINTODDANANE-HN VO OO DO MM T~ ODDOHAY
6nlnl1;1;1<14L1J1J7LJ,4:q041J41414Ru717.7v7.Q,Qiénlalﬂvﬂvﬂvnvﬁuou14RuRuRu5:b VYVYWOOOOCORMOYTITTNNWIWWVIVYIO W Lol e Re Re e o)
1;1J1u4.4.4.d.dvd.4A4_DFD_D.S.O.O,O,D,O,b_b,O,O,U,DﬂlanUnuﬂvA-RvﬂanQaQaQ,OIQ-Q_Q,QIanAqunououD»TIAJD_O‘O’O,D,O’DfOcUKU516,0,0 pel o licRes ool

PO DD D B0 D D O P B0 D DD D D B D O D O DS D e D D O D I D B D DS D B 00 0D 00 00 00 60 00 0 0D D O 00 00 00 D (D O D D D O D D D D D D D
DD WD NN LN D VWIDNLIN KW DWW DWW VDN N 1O 1 L) DK D VW D N LI ) 10 10 1D ) 1D D DO 1O W D 1D 1N 1D 10 1O D 10 1) 1D 13 1O 1B 10 1 1)
MNNOMNDANNARNNQINAKANANDNAMNIDNN MDA AQENN NN 0008 F S0 Q0N R N6 00 0 0 6 R 8 0 6 1 0 8 e

FPRINTED IN UNITED STATES OF AMERICA

PAGE

S-S OV-VVOVDODDDOTEWW DWWV AHOONE-I 0NN N~ DM M@0 AN N QN QN FTRODOADAANRAANRADADN TN O\ O
DOODOVODDDDDVDLCODDDDDDDDOOH I HN-OO VOO AR DD ®DDOD VOVOOODIETE TSI TITECTTTTODO AR
LR Rl R e R R R R R R R R R R R R ] ’ Aal A et At A A A e e ddo

PART
NUMBER

I ~ o " " Al M ! el el ™ e el
4¢1¢1¢1¢4¢4¢ﬂa1¢9~u,Q,1.1.1‘1LQ.Q,1.1_1.1¢1¢1*1¢n7n74¢0a1¢01010101041L0a011¢1.1ﬁ1¢1‘1‘1§Q,4Lna 0.0101041*Q,Q,Q,4¢.L Ak N a N Wo Wo R Rk ok R o o e N0 W5
T Xy rrrrGCrr X rC o @ o rrrroorXXrXIrrrrr XX o e oo e = o= Qia oo e ol ol s ol s e s e ll s o v s e

VN OOAOMNTNOW- OO0 HQM TN O 7.Qu0,nu1;ﬂv1¢Du1Jszon!nloOO—Qf4n9nlnuolnv1sﬁu?44v:u<u7|nunﬂ.3 YOO ri@NTOORINNANNRAND N
AAOAROOOO0O0QCO HHHEHm A A QY TETOM NSO ONMM QMMM MM A T TITETT DLV VWNO HM NGOG
7:7.ﬂlnlﬂuﬁunuﬁvﬂvﬂvﬁuﬁvRvRvRuQunuR.RvQvﬂuﬂuRVRURVRvnunun7ozQ.Q/Q.Q.O'ﬁv1*1.1¢1¢1¢1L1¢1;1*411¢ﬂ¢4;4L4¢ A T AT A R0 22

i e i B A R e g e S S N S N N A N N N N N N N S N P P
DD DID DI N DK N NNV K DIK Y IHIN LY NN IN LN ) D DID DNV IN D 10 DI 1O 10 10 1) 1) 1) 1O 1) 10 10 1N 15 1 () 1) 10 1D 3 10 W) 1 1) 1D 1) 1 1) 1) (D) O3 L6y
MAAMMNNSANMNNNMNAMNNIN NN QAN IN NN NN SRR 660 QN RN 6 R R R R 8 8 6

PAGE

AMNATTRAARAMN AN AR HAO QO HHO OGN WVOAOHOHO HOOOOHOHOHOOOMITOMNTARNRRNNINO 0L~~~ 0 O~
MY TTONNNMOMOANMATEAdAHOAA O OOMITIINRARONRORRRNRARARARAURNOUVDORO NG OM O\ D WD 000 OO0 0D
e A d A A A A A Ao Lkl o o o o oo o A A A A A A A A A A A A

PART
NUMBER

Lo A A 4 dQ@ el A dd A A d A dd Al A A QAR AHAAA & Ad oA A
Ll ahakabaRaRal o R lole WeWe Bk Wak. Mok ¥ W SR KN N R R R R e e W e o W0 We e e W We Wo WoXe We Ko Fe No N We Wo Ne N6 AORATARNTAOAOARNOATARAON Q2 H
-y o oo g s o o o oo s - e Ha o o o ol o' s ol s e ff s o« ff s alf s il s o s ol el s ff 0 o s s 2 0 et el sl sl n affn e s il al o o'l n ol .ol 0 ' = s s o a i o a0 e Wl ol s ol s 0 =

TCOVOVDROANANNMT ORI -0 OARRAOAARE-OATTRMNEOAR MM OOV OOTOWNOM 00T DLW~ O 0\ L~ LN O O~muwm
TGRS OO OV OO D VODORAIRAOOONMMMNMIETTTIITTNOOLOWOINVOOCODOAAMNMMMNMET IO 0 OGO
DNV DV VWIOWVWINWNW VWV VNIININWIN VOV VVOVWVWVOVVVWVVVVVOWVOY LR el e R o o e a2l e 2l Sl Sl el Al ol Sl Sl e el o o

VOYOYVVOVVVVVVVVVYVOYVVYVVYVVVYVVOVOVVVVYVYVYWOVOVYVVVYVYOVVYVVVVYOVWVVOVLYOVWVWVOVWVIWCWVOVWVVIYVGOYOY
NWDIONIN NN VN INIW NN WINIOLOLO LW IO OO WD DD 10 DD LD 1D D) 1D D DD LG IO L0 1O 10 10 [0 1N 10 1) 3 10 1D I 10 10 1D 0 10D 1D 0 10 1O 1D 1O 1O 10 1O 10
LA A A A L I I A T M R L B N B E N el N N el N el N N L L o N ol el N N N N N N N Ll L L Ll N N Ll N N N N N N L R LR PN W N W Y AW L W W

(Revised 1-'64)

"t




_225_

Farmall Super-A

NUMERICAE INDEX

and“AV

PAGE

PART
NUMBER

PAGE

PART
NUMBER

DNV OOOOVON
Lalal AR N AT AN N AN Ts]

FRlm
DHODDBADDDDNDNDNRDODDND

A AWV W WY

W Yo TROROVOTWO MOAVTOTNODRNO H A Al MMMy W) ® O ML aQ
m oMY THuMM©O AHQOROONHNNMNY VYO a®@ - T O-HHQE [+4]
o o Hreled T A QAR QR I~ Hdvr o -
LR e lnbaky]
HorrHoarrd o - <« o - >
rxrororoercoeococ <L - [l o S>> > > > >
OOoOMNMDAOHNRNA® 2552333968787012 [ Jal ] FOMOWW N <
CROAYT$O000w OO0 ddANTDDO OO Ot N-QOARD o
Tm HAONAOOQCOOHN Q@@ EERNRENRENN OO0 (4,34 ¥4, W OND-~-00 0 (o]
@
<z
PW AOAAOOVWBIIOQ -~ —aMmMmmmnma -




Farmall Super-A —226—
exdig MEMORANDA

N R 0y

4
il "W-.—_‘-z—a



— it AR el M

L T g e P




-
-

L



GRA1SSAGE
Caractéristiques des lubriflants pour moteurs et chissis
Contenances Température prévue
Points de graissage . en mesures |au—dessus de | de 0°C (320F) | au-dessous de
en 1itres|ges U.S.A. | 00C (320F) |a -120C (100F) | -120C (100F)
Carter moteur 4,80 5 qt. SAE-30 20W 10W
Bol d'huile du filtre a air 0,36 3/4 pt. SAE-30 20W 10W
Magnéto crsessanss|ereesannas [Huile légerex | Huile légerex | Huile légérex
Génératrice Y | SAE-20 SAE-20 SAL-20
Démarreur IR e — SAE-20 SAE-20 SAE-20
Bofte de- vitesses sans prise de force et
poulie de transmission 4,25 4-1/2 qt.
Avec prise de force seulement 4,80 5 qt. SAE-90 SAE-90 SAE-90+
Avec prisede force et poulie de tranamission
ou poulie de transmission seulement 5,30 5-1/2 qt.
Carter de 1'essieu arridre 1,40 1‘clh/qu:' SAE-90 SAE-90 SAE-90+
Bottier de direction 1,00 1 qt. SAE-90 SAE-90 SAE-90+
: o
Rf:irzgaZhirh?lle iy SVELS ot comms 3,20 6-3/4 pt. low 10w 1ow
Raccords graisseurs ++ iR TS Sravedein Grgisse . Grgisse Grgisae
consistante consigtante + consistante
* — Palier du distributeur et impulseur de la magnéto: Employez une huile trés légere (huile pour

écrémeuses ou machines 3 coudre) pour toute température supérieure i ~120C (10°F). Employez du pétrole

pour l'impulseur de la mapnéto pour toute température inférieurea -120C (10°F). Reportez-vous a

page 36 pour les instructions complémentaires, ]
+ - Reportez-vous au paragraphe "Lubrifiant pour engrenages", ci-dessous, pour la dilution au pétrole

par temps froid.

S

la

++ ~ Pour les graisseurs qui doivent @tre garnis au pistolet, employez de la graisse consistante, quelle

que soit la température.

Caractéristiques des hulles de graissage et des graisses

Huile moteur

Les huiles employées pour le moteur doivent &tre
des huiles de pétrole convenablement raffinées, sans
eau ou dépot, et ne doivent pas comporter d'addition
d'huiles animales, d'acides, de savons, de résines ou
d'autres substances ne dérivant pas du pétrole, Elles
ne doivent oxyder aucun des métaux employés dans la
construgtion du moteur, Cependant, certaines huiles
qui contiennent des produits d'apport non corrosif,
bien que ne dérivant pas du pétrole, donnent satisfaction
dans nos moteurs, & condition que des huiles de
qualités ou de marques différentes ne soient pas
mélangées et que le moteur soit nettoyéa fond avant tout
changement de qualité ou de marque d'huile., (Consultez
votre agent International Harvester pour les rensei-
gnements complémentaires).

Pour faciliter le démarrage

. Afinde faciliter le démarrage, 1'huile de graissage
doit etre choisie d'aprés la plus basse température
prévue pour la journée. Cependant, il n'est pas nécessaire
dechanger 1'huile du carter chaque foisque la température
8'écarte de la marge prévue au cours des 24 heures,

Reportez-vous aux instructions spéciales '"Conduite
par temps froid", page 31.

27

Lubrifiants pour engrenages

La botte de vitesses, le boftier de direction et
les carters d'essieu arrigre des tracteurs expédids 3
destination des Rtats-Unis, du Canada et du Mexique,
sont garnia d'huile SAE-90 avant de quitter ]'usine,

Pour toutes températures supsrieures & -18°C (Q°F),
employez de 1'huile pour engrenages. Pour les températures
inférieures 3 -180C (0°F), employez une huile de méme
viscositéque pour les températures supérieures i -18°C
(0°F) en la mélangeant avec 0,71 litre (1-1/2 U.3. pints)
de pétrole que vous versez dans la bofte de vitesses,
et 0,25 litre (1/2 U.S. pint) de pétrole que vous
versez dans chaque carter d'essieu arrisre.

Aprés avoir versé le pétrole, faites marcher le
tracteur jusqu'd ce que le mélange soit bien chaud.
Vidangez ensuite jusqu'ay bouchonde niveau et remettez
le bouchon en place.

Employez une huile de bonne marque dépourvue de
particules solides, N'employez que des huiles et graisses
de bonne qualité. Pour toute séeurité, ne choisissez
que des huiles et graisses de fabrication réputée.

la réserve d'huile de graissage doit @tre conservée
dans un lien ahsolument propreet 3 1'abrides poussisres.
N'employez que des réciplents propres. Lssuyez-le
graisseur avant d'appliquer le pistelet.

i

AL T e

T

b =

S T i P e

D R SRS e e TN

T

R N S

L

ek e T A,






ENTRETIEN

ci-dessous.

Toutes les 10 heures de travail
Chapeau du filtre 8 air.iceeeeericeverenanns Wiiseesessenmesssssesess Retirez la poussiére et la menue paille,:
page S4. (Ilest nécessalre de procéder plus
souvent & l'entretien du chapeau du filtre & .
alr lorsque le tracteur travallle dans um °i
milisu particullerement sale ou aurchargé de:.
poussiére). e
Voir "Tableau de Graissage".

Points de fraissageiecessssssrassnssasesssassssssssrassassaasanscscs ’
Bol de filtre & airisisesccccanssnss R P e S P A T e T i S Démontez, nettoyez et faites le plein du bol

Systeéme de refroidissement.......
teur, poge 82.

..Faites le plein avec un combustible propr
et de bonne qualité.

Réservolir & combustible..vseererecananmrrrasssrassanansssass

Toutes les 60 heures de trevaeil

Filtre A air COMPLetsseeeessessaracnsaarsssacsssasesssessssnsnsssss Démontez et nettoyez, poge 34. (11 est néces
X saire de procéder plus souvent g l'entretie

du filtredatr lorsque le tracteur iravaille

dans un milleu particultierement sale ou sur

charéé de pousslére).

‘uyauterie flexible en caoutchouc entre le filtre 4 air et ;::"
le carburateur.ceeeeees.. 9. S o ey (P, 1 R L - AP ...Vérifiez le serrage des colliers et 1'ét&t!™
~de la tuyauterie. : e
Courroias du ventilateur et de la géNératrice...cissecereasesssnas.Vérifiez le tension et remplacez-les gl!
i nécessaire, pnge 33. :
ilettes du radiateur....oovenevcniinans wevessssasessassssssaens.Nettoyez les intervalles, page 33.
.0INtS de PraiSSaBe..ssesscracancessensitsssssssessnsnssassnssassasavoir "Tableau de Graissage". L3
vevesessesssVérifiez le niveau et la densité de l'élec-_-'rﬁ' :

trolyte, pages 43 et 44.

BatleriCieeieessosarsnassnasasnsanosnnssnntenncs

Toutes les 120 heures de travail
C}‘lapea}l\du r:enif‘lard AU DlOC—MOLEUT . v v evsasssnssasnssansannssssass..Démontez et nettoyez.
Filire B DUILEesusesnveraseeacssosassansssansanarsssssssassssaseass Remplacez 1'¢lément filtrant, page 21.
Carter du moteur......... Y, ThY: EN. Y ERTTnnT teetiiesassssraassassssaVidangez et refaites le. plein.
Points de graissage.ceeeeccscans ST tieatessasassrssssnsessYoir "Tableau de Graissage".

Toutes les 250 heures de trevail

Filtre & combustible et bol de décantation..eessesssssssscases +.sve.Déspasemblez et nettoyez, page 28.
v..s....Retirez et nettoyez, vérifiez 1'écartemen

BougieS..iesaconoscsnnnnana tearseas teeadseeMENETE SRS e
des électrodes, poge 35. !

vevoe..Nettoyez le bottier &t vérifiez 1'écartemh
entre les plotsde contact du rupteur, page 36

Boftier d'entrafnement et impulseur de la megnéto....seuesns teese...Vérifiez et nettoyez si nécessaire. Yol
nprécautions & prendre par temps frotd":

page S1.

Plots de contact et boftier du distributeur de la magnéto....







CARACTERISTIQUES

Roues et voies

Roues avant dimension des pneumatiques......

Roues arrigredimension des pneumatiques..eeceecess..
Voie avant (1iXe)eieeeeeass . ceNeasarsasan
Voie avant (essmu réglable, intervalles de
10Lmm (4™)ecvvenaacnans 5 o 3G GEEE « I RTs JYs TRGTRYTS
Voie arridre (roues et, jantes réglables, 1nterva.lles
A€ 10U (4" )eeersnoonrarancarenosssssseiosnannnoe
Empattement...... STs o[]e Sl TTe Sevecrsrerenassesianan

Des pneumatiques d'autres dinensions peuvent 8ire
livrés.

Longueur hors—toUt.sseseseseses tecissenennansanaa .
Largeur hors-tout: Minimum (sur rebords extérieurs
des mpneus arriére).....

Maximum (sur rebords extérieurs

des pneus arrlere) 3

Hauteur hors-tout (au volant de direction)...ses...
Hauteur (au sommet du silencieux)e.sas.. erssrcenans

Dégagement au-dessus du sol sous essieu avant......
Dégagement au-dessus du sol sous essieu arriére....

Dégagement au-dessus du sol sous la barre d'attelage
réglable ..iiiivienenee

Barre d attelage: Amplitude d'oscillation...egseee.

Rayon de braquage minimum (roue & la voie minimum)
Frein libre.i.eeses..
Frein serré....e.e..

seasdesccnetssnce

1,12 3 1,62m (44 3 64")

1,02 & 1,72m (40 2 68")
1,80m (71%)

2,70m (106-1/8")

1,42m  (55-7/8")
1,98 (78 ")
1,63m (64—1/4";
2,06m (81-1/4"
0,55m (21-5/8")
0,55m (21—)/8")

0,28, 0,33, 0,38 et 0,43m

(11-1/4,713-1/8, 14-7/8 et
16-7/8")

0,24n (9-3/8")

2,85m §9~1/2 ft.)

2,5om  (8-1/2 ft.)

INTERNATIONAL
HARVESTER

73

Super-A Super-AY
+ 4.00-15 + 4.u0-19
+ 9-24 + 9-36
;,09111 (43") L R Y Y SRR R

1,22 a 1,72m (44 a 68")

1,22 & 1,72m (48 a 68")
1,82m  (71-3/8")

2,92m (115 ")

1,54"‘1 (60_5/8")
1,9 -3 /4"
Lo (e
2,20m (88—1/2"§
0,69m

0,70m (27-1/2")

0,320, 0,3, 0,39 et 0,45m
(11- 7/8, 14-1/8, 15-3/8 et
17-7/8")
0,24m (9-3/8")

2,75m (9-1/4 ft. 3
2, 60m (8-3/4 ft.







HARVESTER




P L (FER o (o L F et M R NS

; .' qJ :‘}Il.',.. ‘ l- - ’ ] Al k— .. r: s
- Baticfactory and - efficient sérvic

e

LF T

A S

X 1 L pnd T
TatEs e aysilicn




